JEL

lllustrated Parts Manual

Models
T350
T500J

PVC
2001
2007

P/N
31215072

January 1,2021-RevD

RS
/4 AN
e AR
aul e,
Y y 2.7
N







31215072

REVISION LOG

November 1, 2019 - A - Original Issue of Manual

June 30, 2020 - B - Revised Manual (Edited to 0010612 Rev AC)
August 1, 2020 - C - Revised Manual (Edited to 0010612 Rev AF)
January 1, 2021 - D - Revised Manual (Edited to 0010612 Rev AF)

T350_T500J



GENERAL INFORMATION

SECTION 6 CYLINDER @ @ SECTION6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER Y
[ mems PART NUMBER arv. DESCRIPTION REV.
71001140104 | Rel  LIFTCYLINDER ASSEMBLY ICH
1 0100011 AR ‘Compound, Locking
2 0630535 3 Capscrew 1/4-20x 1-1/8
3 0791003 1 Screw #10-26 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Piug, O-Ring
8 2220885 2 Piug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
i 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
1 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Setscrew #10-24 x I8
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Vaive (Non Vented)
18 70004186 Kit, Seal - 4641248 Cartridge Valve
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barrel
21A 0961950 2 Bushing
22 1001118086 1 Rod
22 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes Items 101-109)
> 101 See Note 2 Ring, Wear (Note: Use pin 1001139996)
3 \ 106 102 See Note 1 Ring. Back-Up (Note: Use p/n 1001139996)
@ Y e 103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use p/n 1001139996)
105 See Note 2 O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use pin 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use pin 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
201 See Note NSS Sieeve, Spacer (Note: Use pin 1001119105)
/ i 202 1001118066 1 Magnet, Sensor
/ e 208 1001118069 1 ing, Internal Retaining
ks
0
9 ®
ey
PG# Model Designation Manual # Manual # Model Designation PG#

19

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by itel
number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provide
for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, referance most frequently used maintenance parts.

5) PART NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

T350_T500J 31215072



GENERAL INFORMATION

6) NON-SERVICED PARTS
In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies a
installations there will be a Ref in the Qty column. In case of parts that are not available for service within assemblies ¢

components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed in the Qty. column of the
manual.

7) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in the associated illustration (s). tem numbers whic
missing from the sequence in the parts list are not used on that page

8) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

9) ABB REVIATION AND SYMBOLS

ACusuivnsnsnaivinssvssasssvisssssasn Altenating Current LCD ..ucevrverrennrercssnsssnssannenneennss Liquid Ciystal Disply
ADE. occonsscssrassonssassrased Advanced Design Electronics Light Emitting Diodes
ANSI............ .American National Standarddnstitute = LHuiiiniiniiniinenininnicsniessnnsnesessssnesnnnne LeftHand
ARissssississisinsvsssovsiviissvossaisivssasssssiviviss AsRequired . .Load SensingSystem
ASSY Assembly  M(M)ueiiiiiiniiniinnissnenieenssssesnnn Metric/Meter
AU XCissssansssvsissssasesiaviossesnsevissosssnssssssssonanvossval Auxiliary Milimeter
AW G ciiciswsisssivssisivsssiiases o American WireGauge = = MAuiiiiiieiiiniiiiineseonssssnssessssssesssas Miliamps
- 7 N Bill of Material No Longer Available
CE s ssswsssssosinssissnmasiassssssnss) o8 European Confrmity NPT ..cccvcrcnecseacssancens Sesueaes ..... National PipeThreads
COW siciissinsisissusssssissivsssassasosesssans .Counter Clo&kwise NSS Not Sdd Separately
(|| PP Ay s e PP i T e Sy Centimeter OD:siisssies sasivssasiosssaissassisssoisindani on Outside Diameter
CW iisissivssicnsssvissismmisvorsssusiss swsssavessnessnns .Clockwise OR Biiscsswisissusssssvssvsisuorsssossssssssssissseioios 0O-Ring Bos
CSA. ..ccceeeeveeenenene. Canadian Standardfssociation ORFS.uiicrencsnennsnnssansssnsssnnnssnnness. O-Ring Face Seal
CY L wannawniiismanmiivesasiiimms Cylinder OZ (02) s sussssssusssvsssvavessuissssissossoness savossovsivass .Ounces
DIA......... ORISR S AN SRR NS USSR AR Diameter ... Page
DIClouiecssnosssarsssonsasssssaossssassssnsesnssassnsenses DirectCurrent = P/Nuriiiiinrininiiiiinnneniiniececnnnnanecencnes o PartNumber
EMS ...ccoveineinnnsnnnensnasnssnnsancsnsssanes Emergency Stop = Qlieccciiiiiiiiiiniiieeiniiesnsisiessnsssisn o Quarts
.Engine «eeee -Quantity
.................................................................. Feet cesneeessneaessnanesssnnesssnsassnsasssnnnsssnnnesnnnenes JRERTENCE
............... Gauge v Revision Level
weenneneen. Hydraulic USRNSSR Right Hand
..................................................................... Hertz SAE......cccceruenriansunneee. SOCigtof Automotive Engineers
IDissssissosnssssussisunsassavisesinoassonsrssnasasing Inside Diameter - P o Seitial Number
INisssissiinviseonvesisesosssovsisissbenversiseivesseisaeveioaassves inches SPEC(S) Specifications
ISO.............InternationaDrganizationfor Standards T T sasssusssosonansaovadasssns dodausasausussvononavsnssvonsavnnn Turntable
INC ssassiossnssisssaamssannses JointIndustry Council UGM.. ..Universal Ground Module
KG uiscicssesssessisanssssssnsssensossnussssesssasnsossesssenass Kilogam Vicnsnsonsansensansesnasnsnsannsrensnesassnnnnsanssanansssrnsnsopsonannes Volts
Liicissssosssssnsssseinssssussossassossessssssonsssaansssssossosssasesse Liter Wesimawimnsnnisniis s nniaassmiims Watt
LBssssseussosssisasssusss s .....Pounds Fisssaovssivnorninasesions ssssrvoaTIReRS SRS OSSR SNSRI YOS Number

10) ILLUSTRATION REFERANCE LETTERS
When necessary, illustrations may contain referance letters that are intended to track information (i. e. hoses, harness:

from one point to another or to track visual enlargement of components to show details that may be located in anothe
area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes
without prior notification. Contact JLG Industries, Inc. for updated information.

31215072 T350_T500J






TABLE OF CONTENTS

SECTION 1 - FRAME ..ot b bbb bbb e bbbt 11
FIGURE 1-1. TONGUE JACK INSTALLATIONS (T350).....cittttrerreretnereereirmereseresreresesessesesesessesessssesesssessessssssssesessssssessssssesenssessessssssnseseseas 12
FIGURE 1-2. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (ANSI, ANSI EXPORT AND CSA SPECS) ............ 14
FIGURE 1-3. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (AUSTRALIAN AND SOUTH AFRICAN SPECS) .16

FIGURE 1-4.
FIGURE 1-5.
FIGURE 1-6.
FIGURE 1-7
FIGURE 1-8.

TONGUE JACK INSTALLATIONS (T500J WITH COMBINATION HITCH)
AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T350)
AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 2IN BALL)
. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 50MM BALL)..
AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL)

FIGURE 1-9. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL AND COLLAR).......... 28
FIGURE 1-10. AXLE AND TONGUE INSTALLATION WITH HYD RAULIC BRAKES (T500J WITH 2IN BALL) ..ccocoviviniririiirieenes 30
FIGURE 1-11. AXLE AND TONGUE INSTALLATION WITH HYD RAULIC BRAKES (T500J WITH 2IN BALL AND COLLAR)......32
FIGURE 1-12. AXLE AND TONGUE INSTALLATION WITH HYD RAULIC BRAKES (T350 WITH 50MM BALL) .....ccovvriviniriinne. 34
FIGURE 1-13. AXLE AND TONGUE INSTALLATION WITH MECHANICAL BRAKES (T350 WITH 50MM BALL) ....ccocovevrevrrrcienne 38
FIGURE 1-14. AXLE AND TONGUE INSTALLATION WITH MECHANICAL BRAKES (T500J WITH 50MM BALL) ....ccoovennirenne. 40
FIGURE 1-15. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 IN BALL) ..ottt 42
FIGURE 1-16. HYDRAULIC BRAKE COUPLER ASSEMBLY (T500J WITH 50MM BALL) ...c.coeiiiiriierrreeeeeese s 44
FIGURE 1-17. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 INCH BALL AND COLLAR)................... 46
FIGURE 1-18. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 WITH 50MM BALL) ...cooiiiiriiirreeneeenee s 48
FIGURE 1-19. TRANSPORT LOCK ASSEMBLY (T350) ...cucuiuiuiieiiieieriieeersisreiee ettt
FIGURE 1-20. TRANSPORT LOCK ASSEMBLY (T500J)
FIGURE 1-21. AXLE INSTALLATION (T350 WITH ELECTRIC BRAKES) ....c.ootiiiiiririeeenriee st
FIGURE 1-22. AXLE INSTALLATION (T500J WITH ELECTRIC BRAKES)
FIGURE 1-23. AXLE INSTALLATION (T350 WITH H YDRAULIC BRAKES)
FIGURE 1-24. AXLE INSTALLATION (T500J WITH H YDRAULIC BRAKES)
FIGURE 1-25. AXLE INSTALLATION (T350 WITH MECHANICAL BRAKES) ..ottt
FIGURE 1-26. AXLE INSTALLATION (T500J WITH MECHANICAL BRAKES) ...
FIGURE 1-27. ELECTRIC BRAKE AND AXLE ASSEMBLY (T350) ....cccccvvrervrenne
FIGURE 1-28. ELECTRIC BRAKE AND AXLE ASSEMBLY (T500J) .......
FIGURE 1-29. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T350)......
FIGURE 1-30. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T500J)....
FIGURE 1-31. MECHANICAL BRAKE ASSEMBLY (T350)....ccccccrevrerrnee.
FIGURE 1-32. MECHANICAL BRAKE ASSEMBLY (T500J)........cccvvvvvnene.
FIGURE 1-33. TIRE AND WHEEL INSTALLATION - 185R14C (T350)..........
FIGURE 1-34. TIRE AND WHEEL INSTALLATION - 215-75-R14 (T350).....cccieiirrrereenerrereseseereesesnsrseseseesesessssesesesseseesessesssssssseseseas
FIGURE 1-35. TIRE AND WHEEL INSTALLATION - 225-75-R15 (T500J).....cccittiirrrereinrrereenreieesesresseseseeseessssese s sessesesesssseseseas
FIGURE 1-36. TIRE AND WHEEL INSTALLATION - 225-75-R16 (T500J)......ccoeiririreierirreierenieeiiiesesnineeessiseses s
FIGURE 1-37. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 ALL SPECS EXCEPT SOUTH AFRICA SPECS)
FIGURE 1-38. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 SOUTH AFRICAN SPECS) .....cccoooiiiiiiriircsene e
FIGURE 1-39. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J ALL SPECS EXCEPT SOUTH AFRICAN SPECS) ....... 102
FIGURE 1-40. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J SOUTH AFRICAN SPECS) ....ccccvniiiiniiirsecineeeeens 106
FIGURE 1-41. DRIVE ENABLE VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY) .....ccce.e. .110
FIGURE 1-42. DRIVE DIRECTIONAL VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY) ....
FIGURE 1-43. DRIVE MOTOR ASSEMBLY (USED WITH DRIVE OPTION ONLY) ...cccccoveinrnreinennns
FIGURE 1-44. CONTROL VALVES INSTALLATION (T350 ELECTRIC POWERED) ...ttt sesssssenees
FIGURE 1-45. CONTROL VALVES INSTALLATION (T350 GAS POWERED) ......cceciiiitiriieeiniieenieeeeeeeseeeeses s
FIGURE 1-46. CONTROL VALVES INSTALLATION (T500J ELECTRIC POWERED)
FIGURE 1-47. CONTROL VALVES INSTALLATION (T500J GAS POWERED) ....cccuetiiiiireiiiresieiesieesessseesessene s
FIGURE 1-48. CONTROL VALVE ASSEMBLY (T350 ELECTRIC POWERED MACHINES) ....ccooiiiiireinei s 124
FIGURE 1-49. CONTROL VALVE ASSEMBLY (T350 GAS POWERED MACHINES) .
FIGURE 1-50. CONTROL VALVE ASSEMBLY (T350J ELECTRIC POWERED MACHINES) .....cccoiiiiiiiiiiecnrreesees 132
FIGURE 1-51. CONTROL VALVE ASSEMBLY (T500J GAS POWERED MACHINES) .......cocooiiiiiiiicnin e 136
FIGURE 1-52. CONTROL MODULE INSTALLATION (ELECTRIC POWERED MACHINES) .............. ..140
FIGURE 1-53. CONTROL MODULE INSTALLATION (GAS MACHINES) .....cccoeiveirieeieereeeininas 142
FIGURE 1-54. ENGINE INSTALLATION (T350 GAS POWERED MACHINES) ......cccceceoeiineiinieeninas ..144
FIGURE 1-55. ENGINE INSTALLATION (T500J GAS POWERED MACHINES) .......ccccccociiiiiiicinas ..146
FIGURE 1-56. ENGINE ASSEMBLY (GAS POWERED MACHINES) .....cccocoieiiniiinneeenreeeseneenes ..148
FIGURE 1-57. GAS ENGINE COMPONENTS ... s ..150
FIGURE 1-58. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (STANDARD BATTERIES)....... ..154
FIGURE 1-59. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (AGM BATTERIES) .....cccoovniinniniene 156
FIGURE 1-60.BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES) (ANSI, ANSI EXPORT
AND CSA SPECS)...iiiiiiiiiteieiseie ittt h e Rt E b e e h e e E RS s e R RS e R e H e R R R R R R e Rt Rt e 158
FIGURE 1-61.BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES) (ANSI EXPORT,
AUSTRALIAN AND SOUTH AFRICAN SPECS) ..ottt sae ettt s e sae s se s s st ne s nese b s et s s b et neer s e e s e s e s nnne 160
31215072 T350_T500J 7



TABLE OF CONTENTS

FIGURE 1-62.BATTERY CHARGER INSTALLATION - PRO CHARGING (ELECTRIC POWERED MACHINES) (ANSI, ANSI
EXPORT AND CSA SPECS) ...ttt ettt

FIGURE 1-63.
FIGURE 1-64.

FIGURE 1-65

FIGURE 1-66.
FIGURE 1-67.
FIGURE 1-68.
FIGURE 1-69.

FIGURE 1-70

FIGURE 1-71.

FIGURE 1-72

FIGURE 1-73.
FIGURE 1-74.

FIGURE 1-75

FIGURE 1-77

FIGURE 1-82

FIGURE 1-87

SECTION 2 - TURNTABLE ...t bbb E bbbt b et

FIGURE 2-1.
FIGURE 2-2
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7
FIGURE 2-8.
FIGURE 2-9.

. FENDERS INSTALLATION (T500J WITH MUDFLAPS)
FIGURE 1-76.
. FRAME COVERS INSTALLATION (T350 GAS POWERED MACHINES)
FIGURE 1-78.
FIGURE 1-79.
FIGURE 1-80.
FIGURE 1-81.
. SPARE TIRE INSTALLATION (225-75R15 TIRE) (OPTIONAL)......
FIGURE 1-83.
FIGURE 1-84.
FIGURE 1-85.
FIGURE 1-86.
. WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE (OPTIONAL)
FIGURE 1-88.
FIGURE 1-89.

SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH DOHI BEARING)
. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH JING WEI BEARING)
SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH DOHI BEARING)
SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH JING WEI BEARING) ....
TURNTABLE BEARING ASSEMBLY - DOHI (T350) ...ciucciiiieiierirrereeseseeseseereesesse s sssesesesessessssssssssssessenees
TURNTABLE BEARING ASSEMBLY - JING WEI (T350)
. TURNTABLE BEARING ASSEMBLY - DOHI (T500J)...........
TURNTABLE BEARING ASSEMBLY - JING WEI (T500J) ...
SWING MOTOR ASSEMBLY ..ottt sttt e a et e e e e re et s R e e e rene e e re e s e nre e enenee e ane

TAILLIGHTS AND MARKERS INSTALLATION (T350) (ANSI, ANSI EXPORT AND CSA SPECS)
TAILLIGHTS AND MARKERS INSTALLATION (T350) (AUSTRALIAN AND SOUTH AFRICA SPECS) ............... 166
. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (ANSI, ANSI EXPORT AND CSA SPECS) ......cccecvvvrunee 168
TAILLIGHTS AND MARKERS INSTALLATION (T500J) (AUSTRALIAN AND SOUTH AFRICA SPECS) ............. 170
OUTRIGGERS INSTALLATION (T350) (ALL SPECS EXCEPT AUSTRALIAN SPECS) .....ccccoeiiiiiieeeceieinas 172
OUTRIGGERS INSTALLATION (T350) (AUSTRALIAN SPECS) .....cioiirereirrieeeresree s sesnesesennns 174
OUTRIGGERS INSTALLATION (T500J) (ALL SPECS EXCEPT AUSTRALIAN SPECS) .....cccoviiinreeireneiennns 176
. OUTRIGGERS INSTALLATION (T500J) (AUSTRALIAN SPECS) ....ccctstrtittiiiieiiresesesesesessse s 178
OUTRIGGER (NON-MARKING) PADS AND STORAGE TRAY INSTALLATION (OPTIONAL) ......cocoevieieiririciennns 180
. FENDERS INSTALLATION (T350 WITHOUT MUDFLAPS) .....c.cctitetrriieiniriee st seese s 182

FENDERS INSTALLATION (T350 WITH MUDFLAPS) .
FENDERS INSTALLATION (T500J WITHOUT MUDFLAPS) .....coiiiieriiieiieret et

FRAME COVERS INSTALLATION (T350 ELECTRIC POWERED MACHINES)

FRAME COVERS INSTALLATION (T500J ELECTRIC POWERED MACHINES)
FRAME COVERS INSTALLATION (T500J GAS POWERED MACHINES)
SPARE TIRE INSTALLATION (185R14C TIRE) (OPTIONAL)...c.ccsieteirerreiiinireeresereenenens
SPARE TIRE INSTALLATION (215-75R14 TIRE) (OPTIONAL)......

SPARE TIRE INSTALLATION (225-75R16C TIRE) (OPTIONAL)
SPARE TIRE INSTALLATION (T350) (CARRIER ONLY OP TIONAL)
SPARE TIRE INSTALLATION (T500J) (CARRIER ONLY OPTIONAL) ...
WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL)

SIDE GUARDS INSTALLATION (T350) (OPTIONAL)
SIDE GUARDS INSTALLATION (T500J) (OPTIONAL)

FIGURE 2-10. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (ALL SPECS EXCEPT

AUSTRALIAN SPECS) ...ttt h b8 st s b0 s8Rt e R b e e R e R e R R e e s e R et e n bt sn et e r b 238
FIGURE 2-11. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (AUSTRALIAN SPECS) .....240
FIGURE 2-12. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (ALL SPECS EXCEPT
AUSTRALIAN SPECS) ...ttt ettt s et a et sa et 8 bt s e s8R e e a0 e R e e 0S8 e R £t A e R e R £ e A e SR e R ne e R e R e e R e R e Rt e e e R et e e e b et s r et e e nenrene e nnns 242
FIGURE 2-13. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (AUSTRALIAN SPECS).......... 244
FIGURE 2-14. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (ALL SPECS EXCEPT
AUSTRALIAN SPECS) ...ttt sttt b et s et sa ekt e b bt e b s st 8o bt e 8 e b e b et A e e b e b £ e E e b e R e e b e s e b b e R e e n b e b et e e b ek et e bt et neebebene e 246

FIGURE 2-15.

GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (AUSTRALIAN SPECS) ...248

FIGURE 2-16. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (ALL SPECS EXCEPT

AUSTRALIAN SPECS)
FIGURE 2-17.
FIGURE 2-18.
FIGURE 2-19.
FIGURE 2-20.
FIGURE 2-21.
FIGURE 2-22.
FIGURE 2-23.

SECTION 3 - BOOM

FIGURE 3-1. BOOM ASSEMBLY AND INSTALLATION (T350 ANSI, ANSI EXPORT AND CSA SPECS)
FIGURE 3-2. BOOM ASSEMBLY AND INSTALLATION (T350 AUSTRALIAN AND SOUTH AFRICAN SPECS)

GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (AUSTRALIAN SPECS)
GROUND CONTROL BOX ASSEMBLY ..ottt e e se e e ne e ne e
MOTION ALARM INSTALLATION (OPTIONAL)
ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL)
STROBE LIGHT INSTALLATION (OPTIONAL)
ACCESSORY TRAY INSTALLATION (OPTIONAL)
3000W GENERATOR INSTALLATION (OPTIONAL)

FIGURE 3-3. BOOM ASSEMBLY AND INSTALLATION WITH AIR AND SINGLE WATER LINE (T500J ANSI, ANSI EXPORT

AND CSA SPECS).....c ittt sttt ettt st se a8 e s e e s e a8 et s e e 8 e b £ e 1o e R £ o e Ae SR e R e A e e e R e R £ e A e SR e R e e R e R e e A e R e R e e R R e R e R R e e R R et enreE et e r R

T350_T500J 31215072



TABLE OF CONTENTS

FIGURE 3-4. BOOM ASSEMBLY AND INSTALLATION WITH AIR AND DUAL WATER LINE (T500J ANSI, ANSI EXPORT AND
CSA SPECS) w..oeoeeevveeeveossesesseeeesseessssssss s ssssssssss e eessssss e 2o 280
FIGURE 3-5.BOOM ASSEMBLY AND INSTALLATION WITH AIR AND SINGLE WATER LINE (T500J AUSTRALIAN AND
SOUTH AFRICAN SPECS) ...oooovvoeeeeeeeeeeeeeeeeeeseeeeeeeseseeeeesseesssssesess e sesssssssss s e eeeesesesesess s eeeesesesseee s seessssssseseesseesseeeesesssesssssesoe
FIGURE 3-6. MAIN BOOM ASSEMBLY (T350) (PVC200L)........ccerererreeeeeeeeesisssseesesesessssessssssssesssssssssssssssssssssssssssssesssssssssesesssssssesennes
FIGURE 3-7. MAIN BOOM ASSEMBLY (T350) (PVC2007)..........oeererreeeeeeeersesseseeeeeseeeeeessessseseessseseeeess
FIGURE 3-8. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2001)
FIGURE 3-9. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2007)

FIGURE 3-10. MAIN BOOM ASSEMBLY (T500J WITH DUAL WATER LINES) ....cc.coccvevviiiiinennns
FIGURE 3-11. MATERIAL HOOK INSTALLATION (OPTIONAL)...c.cttttttititeieierereie ettt sieses ettt sttt
SECTION 4 = PLATFORM ..ottt ettt s h et s e e s e s et e e e e e e R e s e st e R e e e R e e e e e e R e e s e R e e e st ne e e R e neenenee e eneseesenseseenenrennnen 301
FIGURE 4-1. PLATFORM ASSEMBLY ..ot bbb bbb 302
FIGURE 4-2. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) ..ottt 304
FIGURE 4-3. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) (RENTAL SPEC).......... ...306
FIGURE 4-4. PLATFORM MOUNT INSTALLATION (WITH ROTATOR) ..ottt ....308
FIGURE 4-5. PLATFORM MOUNT INSTALLATION (WITH ROTATOR) (RENTAL SPEC) ........... ...310
FIGURE 4-6. PLATFORM ROTATOR ASSEMBLY (OPTIONAL) ...ctitititeirisietetririeie ettt ...312
FIGURE 4-7. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITHOUT DRIVE-OPTION) ... ...314
FIGURE 4-8. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITH DRIVE OPTION) .....cccvieininiirinns 316
FIGURE 4-9. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION) .....ccccovneveririnene. 318
FIGURE 4-10. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITH DRIVE OPTION) ...320
FIGURE 4-11. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITHOUT DRIVE OPTION) ......cccooevinininene. 322
FIGURE 4-12. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITH DRIVE OPTION) .....cccooeivreneierrneenenns 324
FIGURE 4-13. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION) .. ... 326
FIGURE 4-14. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITH DRIVE OPTION) ....ccccovvnnninnirinesene e 328
SECTION S = CYLINDER ...t e R e s E e e b e R e b e e b e s R e e R se e e b e e e a e sa e b e e s e s b e se e see e ene 331
FIGURE 5-1. BRAKE RELEASE CYLINDER ASSEMBLY ..ottt ettt en et sn et ene e
FIGURE 5-2. DRIVE ENGAGE CYLINDER ASSEMBLY (T350) ...ctiitetiirrriereirinreseisieseeses e ssssesesssessesssessesesssnns
FIGURE 5-3. DRIVE ENGAGE CYLINDER ASSEMBLY (T500J)
FIGURE 5-4.JIB CYLINDER ASSEMBLY (T500J ONLY) ...ttt isisieiesseesessssiesesessissese ettt sttt sttt
FIGURE 5-5. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T350) ....ctitrrietiiriiieieiresiesisesieseessseeese s sessesesesens

FIGURE 5-6. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T500J)
FIGURE 5-7. LIFT CYLINDER ASSEMBLY (T350) ....cititririiteiirireereiiereeieese e sssse e re e sessesesessssssesssaesessssssessnssessesssssssesesnns
FIGURE 5-8. LIFT CYLINDER ASSEMBLY (T500J) ...octitiiiteiiiriereiinisriess st sae et sne s snsneseens
FIGURE 5-9. MASTER CYLINDER ASSEMBLY (T350)........ .
FIGURE 5-10. MASTER CYLINDER ASSEMBLY (T500J)...........
FIGURE 5-11. OUTRIGGER CYLINDER ASSEMBLY (T350).....
FIGURE 5-12. OUTRIGGER CYLINDER ASSEMBLY (T500J)...
FIGURE 5-13. TELESCOPE CYLINDER ASSEMBLY (T350) ........
FIGURE 5-14. TELESCOPE CYLINDER ASSEMBLY (T500J) ..ottt iesesessss e sssesessssese s sssesenssessesssessesesennns

SECTION 6 = HYDRAULIC ...t h e b e h b e e b e e e e h e se e s b e seeaesa e b seeae s e e saenesee e ene 361
FIGURE 6-1. HYDRAULIC DIAGRAM - BOOM (T350)...... ...362

FIGURE 6-2. HYD RAULIC DIAGRAM - BOOM (T500J)
FIGURE 6-3. HYD RAULIC DIAGRAM - CHASSIS (T350 ELECTRIC POWERED MACHINES)........ccccocveueune ....366

FIGURE 6-4. HYDRAULIC DIAGRAM - BOOM AND CHASSIS (T350 ENGINE POWERED MACHINES) .......cccoconnnnninennirenene 368
FIGURE 6-5. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA
ST 02 TSP S PP TPST 370
FIGURE 6-6. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (AUSTRALIAN AND SOUTH
AFRICAN SPECS) ..ottt ettt bbbttt £ 246161 £ £ A £ £ £ £ £ E £ £ e e E b E e b e R 4R R e E e b b e e e b b e bbb b e bbb b b e b b renenan 372
FIGURE 6-7. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA
ST 101 TSRS ST P 374
FIGURE 6-8. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (AUSTRALIAN AND SOUTH
AFRICAN SPECS) ...ttt b s st sttt 224216 £ £ £ 4 £ £ £ £ 1 £ A £ £ £ A1 £ e £ £ E 8 e e e84 E R e e e e b b e e e b b e bbb bbb bbbt enenenan
FIGURE 6-9. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ELECTRIC POWERED MACHINES) .....ccccoonvnnnnnninesnne
FIGURE 6-10. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ENGINE POWERED MACHINES).......cccconinnninniie
FIGURE 6-11. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ELECTRIC POWERED MACHINES) ..
FIGURE 6-12. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ENGINE POWERED MACHINES).......cccootntnnnnnnntrenessnens
SECTION 7 = ELECTRICAL ..ottt e s et e e e b e R e s e st e R e e e R e e s e R e e s e e e s e e st ne e e R e neemenae e ereseeseareseenenrennnnen 393
FIGURE 7-1. ELECTRICAL COMPONENTS INSTALLATION - ELECTRIC POWERED MACHINES. ... 394

31215072 T350_T500J 9



TABLE OF CONTENTS

FIGURE 7-2.
FIGURE 7-3.
FIGURE 7-4.
FIGURE 7-5.
.BOOM CABLE, HARNESS (T350)
FIGURE 7-7.
FIGURE 7-8.
FIGURE 7-9.
FIGURE 7-10.
FIGURE 7-11.
FIGURE 7-12.
FIGURE 7-13
FIGURE 7-14.
FIGURE 7-15.
FIGURE 7-16
FIGURE 7-17.

FIGURE 7-6

ELECTRICAL COMPONENTS INSTALLATION - ENGINE POWERED MACHINES
AC BOX AT PLATFORM INSTALLATION = 110V GFl....cccciiiiiiiiiiiiiii e
AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS
BATTERY CABLE KIT (ELECTRIC POWERED MACHINES)

BOOM CABLE, HARNESS (T500J) ...
DRIVE OPTION HARNESS
ENGINE HARNESS (GAS POWERED MACHINES)........ccccccvuun.
FRAME HARNESS - ELECTRICAL POWERED MACHINES ...
FRAME HARNESS - GAS POWERED MACHINES
GROUND CONTROL BOX HARNESS (ELECTRIC POWRED MACHINES)
. GROUND CONTROL BOX HARNESS (ENGINE POWERED MACHINES)
HOOK HARNESS
LIFT DOWN PROP VALVE, HARNESS (T350)
. LIFT DOWN PROP VALVE, HARNESS (T500J)
LIGHTS HARNESS (T350) (ANSI, ANSI EXPORT AND CSA SPECS)

FIGURE 7-18. LIGHTS HARNESS (T500J) (ANSI, ANSI EXPORT AND CSA SPECS) ....coiiiireeirereien e
FIGURE 7-19. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (ANSI, ANSI EXPORT AND CSA SPECS) .....ccccecvvreverinene 434
FIGURE 7-20. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (AUSTRALIAN AND SOUTH AFRICAN SPECS) ............... 436
FIGURE 7-21. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (ANSI, ANSI EXPORT AND CSA SPECS) .....ccccocvvuvireene. 438
FIGURE 7-22. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (AUSTRALIAN AND SOUTH AFRICAN SPECS) ............. 440
FIGURE 7-23. MAIN CONTROL VALVE HARNESS ...ttt 442
FIGURE 7-24. OUTRIGGER JACK & VALVE HARNESS ..o 444
FIGURE 7-25. PLATFORM BOX HARNESS (ELECTRIC POWERED MACHINES WITHOUT DRIVE OPTION) ......cccovvivinenene. 446
FIGURE 7-26. PLATFORM BOX HARNESS (ELECTRIC POWERED MACHINES WITH DRIVE OPTION) ............ .. 448
FIGURE 7-27. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION) ....cccccoeiivnniiinns 450
FIGURE 7-28. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITH DRIVE OPTION).......cocvvvnrirrrrisesesenes 452
FIGURE 7-29. STROBE LIGHT AND ALARM HARNESS ... ittt s et n e n e
FIGURE 7-30. TELESCOPE LIMIT SWITCH HARNESS (T350)
FIGURE 7-31. TELESCOPE LIMIT SWITCH HARNESS (T500J) ....ocutitiireiiireereriesesreesesreseress s e sese s sessssesssesessesesessesssesnns 458
FIGURE 7-32. TRANSPORT LIMIT SWITCH HARNESS (T350).......ccccttttititieeitireniniseesese sttt sttt sttt ssssssssssssssssssnsnes 460
FIGURE 7-33. TRANSPORT LIMIT SWITCH HARNESS (T500J).....ccctiiiiriiiiiiiieenineesese st sssnsssnnes 462
SECTION 8 - DECALS ..o bbb e b e b E £ b e b b Se b s R e e e b s e b se b e sa st se b 465
FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC) (ENGLISH LANGUAGE) ......cccoiniiiiiiiittin sttt 466
FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN SPEC) (ENGLISH LANGUAGE).......ccccotireeirereeinieeereneeeseseeeeesneneenas 468
FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES) ......ccoiiiinnreeirnresesesreeenesreneenens 470
FIGURE 8-4. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES) ......covvniririnririnesinsisessesesese s 474
FIGURE 8-5. DECAL INSTALLATION (CSA SPECS) (FRENCH/ENGLISH LANGUAGES) ......cootnininirririininissssssssssesessns 478
FIGURE 8-6. DECAL INSTALLATION (LATIN AMERICAN SPECS) (SPANISH/ENGLISH LANGUAGES) ... .. 482
FIGURE 8-7. DECAL INSTALLATION (SOUTH AFRICAN SPECS) ..ottt 484
FIGURE 8-8. DECAL INSTALLATION = OPTIONS ... 486
FIGURE 8-9. DECAL MOUNTING PLATE INSTALLATION ...ttt 490
FIGURE 8-10. DECAL TAGS INSTALLATION (T350) ...ttt s sttt s 492
FIGURE 8-11. DECAL TAGS INSTALLATION (T500J) ...viteierieiieresrereienesresssesee e ssesessesesessssessssssssesesessessssssssesessseesessssssssenssessesssesnns 494
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ....oooiiiiiiiiiteisiese ettt as e sae st s et sesesnesesssanesennes 497
FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK ... 498
SECTION 10 - SPECIAL OPTIONS ...ttt ettt sttt sh et r et h e st s e e e e bt se e st e e e s e eh e A8 £ s e b e AR e e e b £ e e s e e e e e e bt ne e s e st b e e es e s esean e e et e anesenr s 501
FIGURE 10-1. SPECIAL OPTIONS ...t e e e e b e e e e e b et a e 502
PART NUMBER INDEX ... ittt ettt st e et e b e 8 e e e s e R e e e Rt e e e e R e s e e R e e e e e R e neese e R e e es e e s e s e e R e e eb e b e ne st nr e e enene e ne 505
10 T350_T500J 31215072



SECTION 1 - FRAME

SECTION 1 - FRAME

31215072 T350_T500J 11



SECTION 1 - FRAME
FIGURE 1-1. TONGUE JACK INSTALLATIONS (T350)

L
5 0
|
)
Y
5
N@,
Q|2
3 s
4 L~

>

(ﬂ

ART_0274306

12 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-1. TONGUE JACK INSTALLATIONS (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV
0274306 Ref JACK INSTALLATION C
1 0641632 4 Bolt3/8 x 4
1 0641630 4 Bolt 3/8 x 3-3/4
1 0641638 4 Bolt 3/8 x 4-3/4
2 2840026 1 Jack Assembly (No Service Parts Available Due to the Variety of
Jacks Used by either JLG or Supplier. Replace Complete
Assembly)
3 3311605 4 Nut 3/8
4751600 8 Washer 3/8
5 7027727 2 Strap, Mounting

31215072 T350_T500J 13



SECTION 1 - FRAME

FIGURE 1-2. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (ANSI, ANSI EXPORT AND
CSA SPECS)

w
\QQ S ©

(ﬂ

ART_0274308

14 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-2. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (ANSI, ANSI EXPORT AND

CSA SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274308 Ref JACK INSTALLATION B

1 0641632 4 Bolt3/8 x 4
1 0641630 4 Bolt 3/8 x 3-3/4
1 0641638 4 Bolt 3/8 x 4-3/4
2 2840026 1 Jack Assembly (No Service Parts Available Due to the Variety of

Jacks Used by either JLG or Supplier. Replace Complete

Assembly)
3 3311605 4 Nut 3/8
4 4751600 8 Washer 3/8
5 7027727 2 Strap, Mounting

31215072 T350_T500J 15



SECTION 1 - FRAME

FIGURE 1-3. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (AUSTRALIAN AND

SOUTH AFRICAN SPECS)

.

(ﬂ

ART_0274486

16 T350_T500J

31215072



FIGURE 1-3. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (AUSTRALIAN AND

SECTION 1 - FRAME

SOUTH AFRICAN SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274486 Ref JACK INSTALLATION B
1 0641640 4 Bolt3/8 x5
2 2840026 1 Jack Assembly (No Service Parts Available Due to the Variety of
Jacks Used by either JLG or Supplier. Replace Complete
Assembly)
3 3311605 4 Nut 3/8
4 4751600 4 Washer 3/8
31215072 T350_T500J

17



SECTION 1 - FRAME
FIGURE 1-4. TONGUE JACK INSTALLATIONS (T500J WITH COMBINATION HITCH)

L
5 0
>
)
Y
5
N@,
Q|2
3 s
4 L~

/

(ﬂ

ART_0274453

18 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-4. TONGUE JACK INSTALLATIONS (T500J WITH COMBINATION HITCH)

ITEM PART NUMBER QTY DESCRIPTION REV
0274453 Ref JACK INSTALLATION C
1 0641632 4 Bolt3/8 x 4
1 0641630 4 Bolt 3/8 x 3-3/4
1 0641638 4 Bolt 3/8 x 4-3/4
2 2840026 1 Jack Assembly (No Service Parts Available Due to the Variety of
Jacks Used by either JLG or Supplier. Replace Complete
Assembly)
3 3311605 4 Nut 3/8
4751600 8 Washer 3/8
5 7027727 2 Strap, Mounting

31215072 T350_T500J 19



SECTION 1 - FRAME
FIGURE 1-5. AXLE AND TONGUE INSTALLATIONWITH ELECTRIC BRAKES (T350)

40 i
—I/\-// e

SEE 41
BRAKE 42
ASSEMBLY

ART_0273648

20 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-5. AXLE AND TONGUE INSTALLATIONWITH ELECTRIC BRAKES (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0273648 Ref ELECTRIC BRAKE AND TONGUE INSTALLATION |
1 70212 2 Chain, Safety with Hook
2 0641422 4 Bolt 1/4 x 2-3/4
3 0641412 3 Bolt1/4 x 1-1/2
5 0641832 2 Bolt1/2 x 4
6 0642240 2 Bolt3/4 x5
7 1660273 1 Coupler Assembly - Electric Brake (No Repair Parts Available)
9 3311405 6 Nut 1/4
10 3311505 2 Nut5/16
11 0641430 2 Bolt 1/4 x 3-3/4
13 3312205 2 Nut 3/4
14 3890043 1 Parking Brake Cable Assembly
14A 2980123 1 Handle Assembly (Serviced as Assembly Only)
14B 3890045 1 Cable, Brake (Handle to Splitter)
14C 3890049 1 Brake, Cable Assembly (Splitterto Drum Brake) (Includes
Splitter, Hardware and RH & LH Cables. Does NOT Include
Cables Entering Drums - See Brake Assembly)
15 4191706 1 Screw M6 x 12
16 4360570 1 Breakaway Switch Kit
16A 71820 1 Switch, Replacement Breakaway
16B 71820-1 1 Replacement Switch Pinand Cable
16C See Note NSS Charger, ReplacementBattery (Note: Not Available - Purchase
Complete Kitp/n 4360570)
17 4569512 1 Tongue
18 0641514 2 Bolt5/16 x 1-3/4
19 4751400 14 Washer 1/4
21 4752200 4 Washer 3/4
23 8580420 3 Wellnut1/4
25 0903108 1 Bracket, Parking Brake
26 1320060 2 Clamp
27 1320061 1 Clamp
28 1560016 1 Conduit
29 1560017 1 Conduit
31 3311805 1 Nut 1/2
32 4240032 AR Tie-Strap (Not Shown)
33 4240033 AR Tie-Strap (Not Shown)
34 4711400 1 Washer 1/4
35 4711800 2 Washer 1/2
36 3450304 5 Pin, Cotter
37 4751500 4 Washer 5/16
38 0641836 1 Bolt 1/2 x 4-1/2
39 4923202 1 Trailer Plug Harness (6 Way) (Not Shown)
40 3430506 2 Pin, Clevis
41 4711500 2 Washer 5/16
42 3450302 2 Pin, Cotter

31215072 T350_T500J 21



SECTION 1 - FRAME
FIGURE 1-6. AXLE AND TONGUE INSTALLATIONWITH ELECTRIC BRAKES (T500J WITH 2IN BALL)

BRAKE
ASSEMBLY

ART_0273654

22 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-6. AXLE AND TONGUE INSTALLATIONWITH ELECTRIC BRAKES (T500J WITH 2IN BALL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273654 Ref ELECTRIC BRAKE AND TONGUE INSTALLATION |
1 70212 2 Chain, Safety with Hook
2 0641422 4 Bolt 1/4 x 2-3/4
3 0641412 4 Bolt1/4 x 1-1/2
6 0642240 2 Bolt3/4 x5
7 1660273 1 Coupler Assembly - Electric Brake (No Repair Parts Available)
9 3311405 6 Nut 1/4
10 3311505 2 Nut 5/16
11 0641438 2 Bolt 1/4 x 4-3/4
13 3312205 2 Nut 3/4
14 3890044 1 Parking Brake Cable Assembly
14A 2980123 1 Handle Assembly (Serviced as Assembly Only)
14B 3890046 1 Cable, Brake (Handle to Splitter)
14C 3890050 1 Brake, Cable Assembly (Splitter to Drum Brake) (Includes
Splitter, Hardware and RH & LH Cables. Does NOT Include
Cables Entering Drums - See Brake Assembly)
15 4191706 1 Screw M6 x 12
16 4360570 1 Breakaway Switch Kit
16A 71820 1 Switch, Replacement Breakaway
16B 71820-1 1 Replacement Switch Pin and Cable
16C See Note NSS Charger, ReplacementBattery (Note: Not Available - Purchase
Complete Kitp/n 4360570)
17 4568986 1 Tongue
18 0641514 2 Bolt5/16 x 1-3/4
19 4751400 15 Washer 1/4
20 0641836 1 Bolt1/2 x 4-1/2
21 4752200 4 Washer 3/4
23 8580420 4 Wellnut1/4
24 0641838 2 Bolt1/2 x 4-3/4
25 0903108 1 Bracket, Parking Brake
26 1320060 3 Clamp
27 1320061 1 Clamp
28 1560016 1 Conduit
29 1560017 2 Conduit
30 3311805 3 Nut 1/2
31 3450304 5 Pin, Cotter
32 4240032 AR Tie-Strap (Not Shown)
33 4240033 AR Tie-Strap (Not Shown)
34 4711400 1 Washer 1/4
35 4711800 4 Washer 1/2
36 4751500 4 Washer 5/16
37 0080291 1 Adapter, Tongue
38 4923203 1 Trailer Plug Harness (6 Way) (Not Shown)
39 3430506 2 Pin, Clevis
40 4711500 2 Washer 5/16
41 3450302 2 Pin, Cotter

31215072 T350_T500J 23



SECTION1 - FRAME

FIGURE 1-7. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 50MM
BALL)

BRAKE
ASSEMBLY

ART_0274767

24 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-7. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 50MM

BALL)
ITEM PART NUMBER QTY DESCRIPTION REV
0274767 Ref ELECTRIC BRAKE AND TONGUE INSTALLATION E
1 0641412 4 Bolt1/4 x 1-1/2
2 0641422 4 Bolt 1/4 x 2-3/4
3 0641438 2 Bolt 1/4 x 4-3/4
4 0641514 2 Bolt5/16 x 1-3/4
5 0642246 2 Bolt 3/4 x 5-3/4
6 0711234 4 BoltM12 x 170
7 0903108 1 Bracket, Parking Brake
8 1320060 3 Clamp
9 1320061 1 Clamp
10 1560016 1 Conduit
11 1560017 2 Conduit
12 1660297 1 Coupler Assembly - Electric Brake (No Repair Parts Available)
13 3311405 6 Nut 1/4
14 3311505 2 Nut5/16
15 3312205 2 Nut 3/4
16 3331211 4 Nut M12
17 3430506 2 Pin, Clevis
18 3450302 2 Pin, Cotter
19 3450304 3 Pin, Cotter
20 3890044 1 Parking Brake Cable Assembly
20A 2980123 1 Handle Assembly (Serviced as Assembly Only)
20B 3890046 1 Cable, Brake (Handle to Splitter)
20C 3890050 1 Brake, Cable Assembly (Splitterto Drum Brake) (Includes
Splitter, Hardware and RH & LH Cable. Doesnot Include Cable
Entering Drums - See Brake Assembly)
21 4191706 1 Screw M6 x 12
22 4240032 AR Tie-Strap (Not Shown)
23 4240033 AR Tie-Strap (Not Shown)
24 4360570 1 Breakaway Switch Kit
24A 71820 1 Switch, Replacement Breakaway
24B 71820-1 1 Replacement Switch Pinand Cable
24C See Note 1 Charger, ReplacementBattery (Note: Not Available - Purchase
Complete Kitp/n 4360570)
26 4569438 4 Spacer
27 4569445 1 Tongue
28 4711400 1 Washer 1/4
29 4711500 2 Washer 5/16
30 4751400 15 Washer 1/4
31 4751500 2 Washer 5/16
32 4752200 4 Washer 3/4
33 4891800 8 Washer 1/2
34 4923318 1 Trailer Plug Harness (Not Shown)
35 8580420 4 Wellnut1/2

31215072 T350_T500J 25



SECTION 1 - FRAME
FIGURE 1-8. AXLE AND TONGUE INSTALLATIONWITH HYDRAULIC BRAKES (T350 WITH 2IN BALL)

BRAKE
ASSEMBLY

ART_0275907

26 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-8. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL)

ITEM PART NUMBER QTY DESCRIPTION REV
0275907 Ref HYDRAULIC BRAKE AND TONGUE INSTALLATIONS E
1 70212 2 Chain, Safety with Hook
2 0641406 5 Bolt1/4 x 3/4
3 0641412 2 Bolt1/4 x 1-1/2
4 0641430 2 Bolt 1/4 x 3-3/4
5 0641514 2 Bolt5/16 x 1-3/4
6 0641836 3 Bolt 1/2 x 4-1/2
7 0641838 1 Bolt 1/2 x 4-3/4
8 0642240 2 Bolt3/4 x5
9 0903108 1 Bracket, Parking Brake

10 1320060 2 Clamp

12 1560017 1 Conduit

13 1001116350 1 Coupler Assembly (See Separate Breakdown in this Section)

14 2300006 AR Fluid, Brake - DOT3 (Not Shown)

15 2902349 1 Brake Line Kit (Includes gty 2 of these items: 12in Steel Lines with
Fittings, 18in Hoses, Mounting Angles and Clamps. Also, Includes
gty 1 Tee Fitting with Mounting Bracket)

15A 7027890 2 ReplacementHose Only

16 3311405 7 Nut 1/4

17 3311505 2 Nut5/16

18 3311805 4 Nut 1/2

19 3312205 2 Nut 3/4

20 3450304 5 Pin, Cotter

21 3820017 2 Rivet

22 3890041 1 Parking Brake Cable Assembly

22A 2980123 1 Handle Assembly (Serviced as Assembly Only)

22B 3890045 1 Cable, Brake (Handle to Splitter)

22C 3890047 1 Brake, Cable Assembly (Splitterto Drum Brake) (Includes
Splitter, Hardware and RH & LH Cables. Does NOT Include
Cables Entering Drums - See Brake Assembly)

23 4240032 AR Tie-Strap (Not Shown)

24 4569096 1 Brake Line

25 4569512 1 Tongue

26 4711400 2 Washer 1/4

27 4711800 2 Washer 1/2

28 4751400 16 Washer 1/4

29 4751500 2 Washer 5/16

30 4752200 4 Washer 3/4

31 8580420 2 Wellnut 1/2

32 1060799 1 Lanyard

33 3420592 1 Hairpin

31215072 T350_T500J 27



SECTION1 - FRAME

FIGURE 1-9. AXLE AND TONGUE INSTALLATIONWITH HYDRAULIC BRAKES (T350 WITH 2IN BALL
AND COLLAR)

/ 12
A Lk
7 . o |¢l~./

9 K ml"‘/

28 16

ART_1001243180

T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-9. AXLE AND TONGUE INSTALLATIONWITH HYDRAULIC BRAKES (T350 WITH 2IN BALL

AND COLLAR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001243180 Ref HYDRAULIC BRAKE AND TONGUE INSTALLATIONS A
1 70212 2 Chain, Safety with Hook
2 0641406 5 Bolt 1/4 x 3/4
3 0641412 2 Bolt1/4 x 1-1/2
4 0641430 2 Bolt 1/4 x 3-3/4
5 0641514 2 Bolt5/16 x 1-3/4
6 0641836 3 Bolt 1/2 x 4-1/2
7 0641838 1 Bolt 1/2 x 4-3/4
8 0642240 2 Bolt3/4 x5
9 0903108 1 Bracket, Parking Brake

10 1320060 2 Clamp

12 1560017 1 Conduit

13 1001243182 1 Coupler Assembly (See Separate Breakdown in this Section)

14 2300006 AR Fluid, Brake - DOT3 (Not Shown)

15 2902349 1 Brake Line Kit (Includes gty 2 of these items: 12in Steel Lines with
Fittings, 18in Hoses, Mounting Angles and Clamps. Also, Includes
gty 1 Tee Fitting with Mounting Bracket)

15A 7027890 2 ReplacementHose Only

16 3311405 7 Nut 1/4

17 3311505 2 Nut5/16

18 3311805 4 Nut 1/2

19 3312205 2 Nut 3/4

20 3450304 5 Pin, Cotter

21 3820017 2 Rivet

22 3890041 1 Parking Brake Cable Assembly

22A 2980123 1 Handle Assembly (Serviced as Assembly Only)

22B 3890045 1 Cable, Brake (Handle to Splitter)

22C 3890047 1 Brake, Cable Assembly (Splitterto Drum Brake) (Includes
Splitter, Hardware and RH & LH Cables. Does NOT Includes
Cables Entering Drums - See Brake Assembly)

23 4240032 AR Tie-Strap (Not Shown)

24 4569096 1 Brake Line

25 4569512 1 Tongue

26 4711400 2 Washer 1/4

27 4711800 2 Washer 1/2

28 4751400 16 Washer 1/4

29 4751500 2 Washer 5/16

30 4752200 4 Washer 3/4

31 8580420 2 Wellnut1/4

32 1060799 1 Lanyard

33 3420592 1 Hairpin

31215072 T350_T500J 29



SECTION1 - FRAME

FIGURE 1-10. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T500J WITH 2IN
BALL)

BRAKE
ASSEMBLY

ART_0275908

30 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-10. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T500J WITH 2IN

BALL)
ITEM PART NUMBER QTY DESCRIPTION REV
0275908 Ref HYDRAULIC BRAKE AND TONGUE INSTALLATIONS E
1 70212 2 Chain, Safety with Hook
2 0080291 1 Adapter, Tongue
3 0641406 5 Bolt 1/4 x 3/4
4 0641412 4 Bolt1/4 x 1-1/2
5 0641438 2 Bolt 1/4 x 4-3/4
6 0641514 2 Bolt5/16 x 1-3/4
7 0641836 3 Bolt1/2 x 4-1/2
8 0641838 3 Bolt 1/2 x 4-3/4
9 0642244 2 Bolt 3/4 x 5-1/2

10 0903108 1 Bracket, Parking Brake

11 1320060 3 Clamp

12 1320061 1 Clamp

13 1560016 1 Conduit

14 1560017 2 Conduit

15 1001116350 1 Coupler Assembly

16 2300006 AR Fluid, Brake - DOT3 (Not Shown)

17 2902349 1 Brake Line Kit (Includes qty 2 of these items: 12in Steel Lines with
Fittings, 18in Hoses, Mounting Angles and Clamps. Also, Includes
gty 1 Tee Fitting with Mounting Bracket)

17A 7027890 2 ReplacementHose Only

18 3311405 7 Nut 1/4

19 3311505 2 Nut5/16

20 3311805 6 Nut 1/2

21 3312205 2 Nut 3/4

22 3450304 5 Pin, Cotter

23 3820017 2 Rivet

24 3890042 1 Parking Brake Cable Assembly

24A 2980123 1 Handle Assembly (Serviced as Assembly Only)

24B 3890046 1 Cable, Brake (Handle to Splitter)

24C 3890048 1 Brake, Cable Assembly (Splitter to Drum Brake) (Includes
Splitter, Hardware and RH & LH Cable. Does NOT Includes
Cables Entering Drums - See Brake Assembly)

25 4240032 1 Tie-Strap (Not Shown)

26 4568986 1 Tongue

27 4569097 1 Brake Line

28 4711400 1 Washer 1/4

29 4711800 6 Washer 1/2

30 4751400 19 Washer 1/4

31 4751500 2 Washer 5/16

32 4752200 4 Washer 3/4

33 8580420 4 Wellnut1/4

34 1060799 1 Lanyard

35 3420592 1 Hairpin

31215072 T350_T500J 31



SECTION1 - FRAME

FIGURE 1-11. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T500J WITH 2IN
BALL AND COLLAR)

ART_1001243181

32 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-11. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T500J WITH 2IN

BALL AND COLLAR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001243181 Ref HYDRAULIC BRAKE AND TONGUE INSTALLATIONS A
1 70212 2 Chain, Safety with Hook
2 0080291 1 Adapter, Tongue
3 0641406 5 Bolt 1/4 x 3/4
4 0641412 4 Bolt1/4 x 1-1/2
5 0641438 2 Bolt 1/4 x 4-3/4
6 0641514 2 Bolt5/16 x 1-3/4
7 0641836 3 Bolt1/2 x 4-1/2
8 0641838 3 Bolt 1/2 x 4-3/4
9 0642244 2 Bolt 3/4 x 5-1/2

10 0903108 1 Bracket, Parking Brake

11 1320060 3 Clamp

12 1320061 1 Clamp

13 1560016 1 Conduit

14 1560017 2 Conduit

15 1001243182 1 Coupler Assembly (See Separate Breakdown in this Section)

16 2300006 AR Fluid, Brake - DOT3 (Not Shown)

17 2902349 1 Brake Line Kit (Includes gty 2 of these items: 12in Steel Lines with
Fittings, 18in Hoses, Mounting Angles and Clamps. Also, Includes
gty 1 Tee Fitting with Mounting Bracket)

17A 7027890 1 ReplacementHose Only

18 3311405 7 Nut 1/4

19 3311505 2 Nut5/16

20 3311805 6 Nut 1/2

21 3312205 2 Nut 3/4

22 3450304 5 Pin, Cotter

23 3820017 2 Rivet

24 3890042 1 Parking Brake Cable Assembly

24A 2980123 1 Handle Assembly (Serviced as Assembly Only)

24B 3890046 1 Cable, Brake (Handle to Splitter)

24C 3890048 1 Brake, Cable Assembly (Splitter to Drum Brake) (Includes
Splitter, Hardware and RH & LH Cable. Does NOT Includes
Cables Entering Drums - See Brake Assembly)

25 4240032 1 Tie-Strap (Not Shown)

26 4568986 1 Tongue

27 4569097 1 Brake Line

28 4711400 1 Washer 1/4

29 4711800 6 Washer 1/2

30 4751400 19 Washer 1/4

31 4751500 2 Washer 5/16

32 4752200 4 Washer 3/4

33 8580420 4 Wellnut1/4

34 1060799 1 Lanyard

35 3420592 1 Hairpin

31215072 T350_T500J 33



SECTION1 - FRAME

FIGURE 1-12. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T350 WITH 50MM
BALL)

ART_0274766

34 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-12. AXLE AND TONGUE INSTALLATION WITHHYDRAULIC BRAKES (T350 WITH 50MM

BALL)
ITEM PART NUMBER QTY DESCRIPTION REV
0274766 Ref HYDRAULIC BRAKE AND TONGUE INSTALLATIONS F
1 0080282 1 Adapter, Tongue
2 0641406 5 Bolt 1/4 x 3/4
3 0641412 2 Bolt1/4 x 1-1/2
4 0641416 1 Bolt1/4 x 2
5 0641430 2 Bolt 1/4 x 3-3/4
6 0641514 2 Bolt5/16 x 1-3/4
7 0642240 2 Bolt3/4 x5
8 0711227 4 Bolt M12 x 100
9 0711229 2 Bolt M12 x 120

10 0903108 1 Bracket, Parking Brake

11 1320060 2 Clamp

12 1320061 1 Clamp

13 1321676 2 Clamp

14 1560016 1 Conduit

15 1560017 1 Conduit

16 1660298 1 Coupler Assembly (Note: No Service Parts Available. Purchase
Complete Assembly)

17 1684524 1 Cylinder Assembly - Master Brake (Note: No Service Parts
Available. Purchase Complete Assembly)

18 2221272 1 Fitting

19 2221273 1 Fitting

20 2300006 AR Fluid, Brake - DOT3 (Not Shown)

21 2902349 1 Brake Line Kit (Includes gty 2 of these items: 12in Steel Lines with
Fittings, 18in Hoses, Mounting Angles and Clamps. Also, Includes
gty 1 Tee Fitting with Mounting Bracket)

21A 7027890 2 ReplacementHose Only

22 2980130 1 Lever, Pivot

23 3311405 7 Nut 1/4

24 3311505 2 Nut5/16

25 3312205 2 Nut 3/4

26 3331211 6 Nut M12

27 3371910 1 Pin, Roll

28 3450304 5 Pin, Cotter

29 3460557 1 Pipe, Brake Line Assembly

30 3820017 4 Rivet, Pop

31 3890041 1 Parking Brake Cable Assembly

31A 2980123 1 Handle Assembly (Serviced as Assembly Only)

31B 3890045 1 Cable, Brake (Handle to Splitter)

31C 3890047 1 Brake, Cable Assembly (Splitterto Drum Brake) (Includes
Splitter, Hardware and RH & LH Cable. Does NOT Includes
Cables Entering Drums - See Brake Assembly)

32 4071122 1 Shim, Spacer

33 4240032 AR Tie-Strap (Not Shown)

34 4240033 AR Tie-Strap (Not Shown)

35 4460121 6 Terminal, Wire Cap (Not Shown)

36 4569096 1 Tube, Hydraulic Brake

37 4569447 1 Tongue

38 4569450 2 Tube, Spacer

39 4641496 1 Valve, 10lb. Residual Pressure

31215072 T350_T500J 35



SECTION 1 - FRAME

36

ITEM PART NUMBER QTY DESCRIPTION REV
40 4711400 3 Washer 1/4
41 4740571 2 Washer, Copper Brake
42 4751400 16 Washer 1/4
43 4751500 4 Washer 5/16
44 4752200 4 Washer 3/4
45 4812100 10 Washer M12
46 4923317 1 Trailer Plug Harness (Not Shown)
47 8580420 3 Wellnut
T350_T500J 31215072






SECTION1 - FRAME

FIGURE 1-13. AXLE AND TONGUE INSTALLATION WITHMECHANICAL BRAKES (T350 WITH 50MM
BALL)

ART_0273651

38 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-13. AXLE AND TONGUE INSTALLATION WITHMECHANICAL BRAKES (T350 WITH 50MM

BALL)
ITEM PART NUMBER QTY DESCRIPTION REV
0273651 Ref MECHANICAL BRAKE AND TONGUE INSTALLATIONS H
1 1001227795 1 Adapter, Hitch
2 0641412 4 Bolt1/4 x 1-1/2
3 0641608 1 Bolt3/8x 1
4 0711228 2 BoltM12 x 110
5 0711227 2 BoltM12 x 100
6 0642240 2 Bolt3/4 x5
7 0903215 1 Bracket, Brake Rod Support (Without Drive Option Only)
8 1320061 2 Clamp
9 1560016 3 Conduit
10 1001214168 1 Coupler Assembly - Hydraulic Brake (See Separate Breakdown in
this Section)
11 3290801 4 Nut M8
12 3291001 3 Nut M10
13 3311405 2 Nut 1/4
14 3311605 3 Nut 3/8
15 3331217 4 Nut M12
16 3312205 2 Nut 3/4
17 3575853 1 Plate, Equalizer (Parking Brake) (Without Drive Option Only)
18 3575869 1 Plate, Support (Parking Brake)
19 3841696 1 Rod (Without Drive Option Only)
20 4240032 AR Tie-Strap (Not Shown)
21 4341040 1 Support, Brake Rod
22 4569182 1 Tube, Tongue
23 4711400 2 Washer 1/4
24 4711600 4 Washer 3/8
25 4812100 8 Washer M12
26 4751400 4 Washer 1/4
27 4751600 2 Washer 3/8
28 4752200 4 Washer 3/4
29 4811900 4 Washer M8
30 4812000 3 Washer M10
31 1001155254 1 Harness, Trailer to Tow Vehicle (Not Shown)
32 8580420 2 Wellnut1/4
33 4220259 4 Stop, Hitch
34 0641624 2 Bolt3/8 x 3

31215072 T350_T500J 39



SECTION1 - FRAME

31215072

ART_0273657

BALL)
T350_T500J

FIGURE 1-14. AXLE AND TONGUE INSTALLATION WITHMECHANICAL BRAKES (T500J WITH 50MM

40



SECTION1 - FRAME
FIGURE 1-14. AXLE AND TONGUE INSTALLATION WITH MECHANICAL BRAKES (T500J WITH 50MM

BALL)
ITEM PART NUMBER QTY DESCRIPTION REV
0273657 Ref MECHANICAL BRAKE AND TONGUE INSTALLATIONS G

1 0641538 1 Bolt5/16 x 4-3/4

2 0641608 1 Bolt3/8 x 1

3 0641412 5 Bolt1/4 x 1-1/2

4 0711631 2 Bolt M16 x 140

5 0642244 2 Bolt 3/4 x 5-1/2

6 0903215 1 Bracket, Brake Rod Support (Without Drive Option Only)
7 0903216 1 Bracket, Support

9 3311405 2 Nut 1/4

10 3311505 1 Nut 5/16

11 1660283 1 Coupler Assembly - Hydraulic Brake (See Separate Breakdown in

this Section)

12 3312205 2 Nut 3/4

13 3291001 7 Nut M10

14 3291601 2 Nut M16

15 3311605 3 Nut 3/8

16 3575853 1 Plate, Brake Equalizer

17 4751400 4 Washer 1/4

19 4752200 4 Washer 3/4
20 8580420 3 Wellnut1/4
21 3841697 1 Rod (Without Drive Option Only)
22 4240032 AR Tie-Strap (Not Shown)
23 4341040 1 Support, Brake Rod
24 4569220 1 Tube, Tongue
25 1320061 3 Clamp
26 1560016 4 Conduit
27 4751600 6 Washer 3/8
28 4812000 7 Washer M10
29 4711400 3 Washer 1/4
30 4751500 2 Washer 5/16
31 1001165365 1 Harness, Trailer to Tow Vehicle (Not Shown)
32 4220260 2 Stop, Hitch
33 4812300 4 Washer M16
35 0100011 AR Compound, Locking
36 1001186711 1 Support, Brake Rod
37 0641668 2 Bolt 3/8 x 8-1/2
38 3575786 1 Bar, Tube Mount

31215072 T350_T500J 41



SECTION1 - FRAME

FIGURE 1-15. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 IN BALL)

201

ART_1001116350

31215072

T350_T500J

42



SECTION1 - FRAME
FIGURE 1-15. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 IN BALL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001116350 Ref HYDRAULIC BRAKE COUPLER ASSEMBLY B

101 4761400 4 Washer 1/4

102 3311401 4 Nut 1/4

103 0641416 4 Bolt1/4 x 2

104 7026372 1 Guide, Emergency Lever

105 19616 1 Cap, Master Cylinder (Includes Diaphragm and O-Ring)

106 19613 1 Cable with Hooks

107 70002632 2 Lockwasher 5/16in

108 7026355 1 Fitting with Orifice

109 70002633 1 Plate, Emergency Lever Spring

110 70002634 1 Lever, Emergency

111 0641505 2 Bolt5/16 x 5/8

112 70002635 1 Push Rod (Master Cylinder)

113 7026367 1 Pin

114 7026370 1 Gasket (Master Cylinder)

115 19611 1 Reservoir (Master Cylinder)

116 7026358 1 Slider, Upper

117 7026359 1 Slider, Lower

118 7026360 2 Spacer, Side

119 70002636 1 Slider, Channel Centered

120 70002637 1 Ring Lock, Cotter

121 70002638 1 Ring Lock, Cotter

122 70002639 1 Cover (Master Cylinder)

123 70002631 1 Case, Outer

124 70002640 1 Lever, Lock Out

125 70002641 1 Pin

126 7026353 1 Shock, Damper

127 70002628 4 Nut 5/8

128 70002629 4 Bolt5/8 x 1-1/2

129 70002630 1 2in Coupler

201 70002722 1 Actuator ReplacementKit(Includes ltems 116,117 & 118)

31215072 T350_T500J 43



SECTION 1 - FRAME
FIGURE 1-16. HYDRAULIC BRAKE COUPLER ASSEMBLY (T500J WITH 50MM BALL)

ART_1660283

44 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-16. HYDRAULIC BRAKE COUPLER ASSEMBLY (T500J WITH 50MM BALL)

ITEM PART NUMBER QTY DESCRIPTION REV
1660283 Ref COUPLER ASSEMBLY - HYDRAULIC BRAKE B
1 70000037 1 Spring, Gas
2 70000030 1 Boot
3 70000031 1 Cable, Breakaway
4 70000032 1 Brake Lever Assembly
5 70000038 1 Brake Cylinder Assembly
6 70000039 1 Tube, Draw (Includes Item 7)
7 70000035 1 Stop-Ring (Use p/n 70004697)
8 70000040 1 Coupling Head

31215072 T350_T500J 45



SECTION1 - FRAME

FIGURE 1-17. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 INCH BALL AND
COLLAR)

117 112

ART_1001243182

46 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-17. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 INCH BALL AND

COLLAR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001243182 Ref  |HYDRAULIC BRAKE COUPLER WITH 2 INCH BALL AND B
COLLAR ASSEMBLY
101 4761400 4 Washer 1/4
102 3311401 4 Nut 1/4
103 0641416 4 Bolt1/4 x 2
104 7026372 1 Guide, Emergency Lever
105 19616 1 Cap, Master Cylinder (Includes Diaphragm and O-Ring)
106 19613 1 Cable with Hooks
107 70002632 2 Lockwasher 5/16in
108 7026355 1 Fitting with Orifice
109 70002633 1 Plate, Emergency Lever Spring
110 70002634 1 Lever, Emergency
111 0641505 2 Bolt5/16 x 5/8
112 70002635 1 Push Rod (Master Cylinder)
113 7026367 1 Pin
114 7026370 1 Gasket (Master Cylinder)
115 19611 1 Reservoir (Master Cylinder)
116 7026358 1 Slider, Upper
117 7026359 1 Slider, Lower
118 7026360 2 Spacer, Side
119 70002636 1 Slider, Channel Centered
120 70002637 1 Ring Lock, Cotter
121 70002638 1 Ring Lock, Cotter
122 70002639 1 Cover (Master Cylinder)
123 70002631 1 Case, Outer
124 70002640 1 Lever, Lock Out
125 70002641 1 Pin
126 7026353 1 Shock, Damper
127 70002628 4 Nut 5/8
128 70002629 4 Bolt5/8 x 1-1/2
129 70006984 1 2in Coupler

31215072 T350_T500J a7



SECTION 1 - FRAME
FIGURE 1-18. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 WITH 50MM BALL)

ART_1001214168

48 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-18. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 WITH 50MM BALL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001214168 Ref HYDRAULIC BRAKE COUPLER WITH 50MM BALL ASSEMBLY A
1 70005987 1 Coupling Head
2 70005988 2 Bolt (Not Shown)
2 70005989 1 Caliper (Not Shown)
2 70004713 2 Locknut(Not Shown)
2 70005990 1 Protective Cap (Not Shown)
3 70005991 1 Support (Not Shown)
4 70000030 1 Bellow
5 See Note NSS Ribbon Cable (Not Shown) (Note: Not Available for Purchase)
6 70005992 1 Guide Bearing (Not Shown)
7 See Note NSS Housing (Note: Not Available for Purchase)
8 70000034 1 Tube, Draw
9 70000035 1 Stop-Ring
10 70004703 1 Spring, Gas
11 70004705 1 Spring, Gas Mounting
12 70004708 1 Bolt
12 70004711 1 Spring, Ring
12 70004709 2 Nut
12 70004710 1 Spring, Ring
13 70005993 1 Lever, Handbrake
14 70005994 1 Handle
15 70000031 1 Cable
16 70005995 1 Sleeve, Spring
17 70004701 1 Lever, Transmission
18 70005996 1 Washer
18 70005997 1 Washer
18 70005998 1 Washer
18 70004713 1 Locknut

31215072 T350_T500J 49



SECTION 1 - FRAME
FIGURE 1-19. TRANSPORT LOCK ASSEMBLY (T350)

ART_0273627

50 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-19. TRANSPORT LOCK ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0273627 Ref TRANSPORT LOCK ASSEMBLY E
1 0641640 4 Bolt3/8 x5
2 0681506 6 Bolt5/16 x 3/4
3 2940159 1 Latch, Manual Clamp
4 3311605 4 Nut 3/8
5 3271505 6 Nut5/16
6 3575420 1 Plate, Transport Lock
7 3575719 1 Plate, Mounting
8 4751600 8 Washer 3/8

31215072 T350_T500J 51



SECTION 1 - FRAME
FIGURE 1-20. TRANSPORT LOCK ASSEMBLY (T500J)

52 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-20. TRANSPORT LOCK ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0274395 Ref TRANSPORT LOCK ASSEMBLY B
1 0641646 4 Bolt 3/8 x 5-3/4
2 0681506 6 Bolt5/16 x 3/4
3 2940159 1 Latch, Manual Clamp
4 3271505 6 Nut5/16
5 3311605 4 Nut 3/8
6 3575420 1 Plate, Transport Lock
7 3575783 1 Plate, Mounting
8 4751600 8 Washer 3/8

31215072 T350_T500J 53



SECTION 1 - FRAME
FIGURE 1-21. AXLE INSTALLATION (T350 WITH ELECTRIC BRAKES)

ART_0273699

54 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-21. AXLE INSTALLATION (T350 WITH ELECTRIC BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273699 Ref AXLE INSTALLATION B
1 0280158 1 Axle Assembly - Electric Brake (See Separate Breakdown in this
Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 55



SECTION 1 - FRAME
FIGURE 1-22. AXLE INSTALLATION (T500J WITH ELECTRIC BRAKES)

ART_0273700

56 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-22. AXLE INSTALLATION (T500J WITH ELECTRIC BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273700 Ref AXLE INSTALLATION B
1 0280159 1 Axle Assembly - Electric Brake (See Separate Breakdown in this
Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 57



SECTION 1 - FRAME
FIGURE 1-23. AXLE INSTALLATION (T350 WITH HYDRAULIC BRAKES)

ART_0273608

58 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-23. AXLE INSTALLATION (T350 WITH HYDRAULIC BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273608 Ref AXLE INSTALLATION B
1 0280154 1 Axle Assembly - Hydraulic Brakes (See Separate Breakdown in
this Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 59



SECTION1 - FRAME

60

FIGURE 1-24. AXLE INSTALLATION (T500J WITH HYDRAULIC BRAKES)

ART_0273609

T350_T500J

31215072



SECTION1 - FRAME
FIGURE 1-24. AXLE INSTALLATION (T500J WITH HYDRAULIC BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273609 Ref AXLE INSTALLATION B
1 0280155 1 Axle Assembly - Hydraulic Brakes (See Separate Breakdown in
this Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 61



SECTION 1 - FRAME
FIGURE 1-25. AXLE INSTALLATION (T350 WITH MECHANICAL BRAKES)

ART_0273652

62 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-25. AXLE INSTALLATION (T350 WITH MECHANICAL BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273652 Ref AXLE INSTALLATION D
1 0280186 1 Axle Assembly - Mechanical Brakes (See Separate Breakdown in
this Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 63



SECTION 1 - FRAME
FIGURE 1-26. AXLE INSTALLATION (T500J WITH MECHANICAL BRAKES)

ART_0273656

64 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-26. AXLE INSTALLATION (T500J WITH MECHANICAL BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273656 Ref AXLE INSTALLATION D
1 0280187 1 Axle Assembly - Mechanical Brakes (See Separate Breakdown in
this Section)
2 0642012 4 Bolt5/8 x 1-1/2
3 3312005 4 Nut 5/8
4 4892000 8 Washer 5/8

31215072 T350_T500J 65



SECTION 1 - FRAME
FIGURE 1-27. ELECTRIC BRAKE AND AXLE ASSEMBLY (T350)

227 226

206 g <
206 222

124

ART_0280158

66 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-27. ELECTRIC BRAKE AND AXLE ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0280158 Ref AXLE ASSEMBLY C
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete Axle
Assembly)
2 70001003 2 Drum Assembly (Includes ltem 101-129)
3 Ref Electric Brake Assembly (Includes ltem 202-229)
3 7027665 1 Electric Brake Assembly LeftSide
3 7027666 1 Electric Brake Assembly Right Side
Ref DRUM ASSEMBLY
101 7027647 1 Seal (1 Per Assembly)
102 7027648 1 Cone, Inner (1 Per Assembly)
103 7027649 1 Cup, Inner (1 Per Assembly)
104 7027650 1 Cup, Outer (1 Per Assembly)
105 7027651 1 Cone, Outer (1 Per Assembly)
107 80317 2 Pin, Cotter (1 Per Assembly)
108 7027652 1 Cap (1 Per Assembly)
109 See Note 2 Washer, Spindle (1 Per Assembly) (Note: Not available for
purchase)
110 Ref Stud, Wheel Options:
Ref Note: Please verify the length of your original stud before
ordering.
110 7026390 10 2in Stud (5 Per Assembly)
110 70003756 10 2-5/8in Stud (5 Per Assembly)
113 7026313 10 Lugnut (5 Per Assembly)
Ref Note: See SPECIAL OPTIONS SECTION for Security Wheel
Locks.
124 7027653 2 Hub and Drum (1 Per Assembly)
128 7027692 2 Nut, Spindle (1 Per Assembly)
129 7027693 2 Retainer, Nut Spindle (1 Per Assembly)
Ref ELECTRIC BRAKE ASSEMBLIES
7027665 1 Electric Brake Assemblies LeftSide
7027666 1 Electric Brake Assemblies Right Side
Ref Note: Front/Rear and Left/Right are determined by facing the
Tow Vehicle.
202 Ref Lever, Actuating Options:
202 7027667 1 Lever, Actuating Left Side
202 7027668 1 Lever, Actuating Right Side
204 7026393 1 Clip, Wire
206 7027669 1 Brake Shoe Assembly (Includes 1 Primary & 1 Secondary
Brake Shoe with Lining, 2 Pins, 2 Springs & 2 Cups)
207 7026395 1 Adjuster Assembly
208 7026396 1 Spring, Adjuster
209 7027671 1 Magnet Assembly (Includes 1 each of Magnet, Spring and Clip)
210 See Note 1 Plug, Adjuster Slot (Note: Not Available - Purchase Locally)
211 See Note 1 Grommet(Note: Not Available - Purchase Locally)
212 See Note 4 Bolt, Mounting (Note: Not Available - Purchase Locally)
213 See Note 4 Nut
221 See Note 1 Plate, Backing (Note: Not Available - Purchase Complete Assy)
222 Ref Actuating Cam and Pin Options:
222 7027672 1 LeftSide

31215072 T350_T500J 67



SECTION 1 - FRAME

68

ITEM PART NUMBER QTY DESCRIPTION REV
222 7027673 1 Right Side
224 See Note 1 Anchor Post and Nut (Note: Not Available - Purchase Complete

Assy)
226 See Note 1 Washer, Anchor (Note: Not Available - Purchase Locally)
227 See Note 1 Locknut(Note: Not Available - Purchase Locally)
228 7027678 1 Lever, Parking Brake
229 7027674 2 Spring, Retractor

T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-28. ELECTRIC BRAKE AND AXLE ASSEMBLY (T500J)

ART_0280159

70 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-28. ELECTRIC BRAKE AND AXLE ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0280159 Ref AXLE ASSEMBLY B
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete Axle
Assembly)
2 See Note 2 Drum Assembly (Note: Not Available - Purchase individual parts)
3 Ref Electric Brake Assembly (Includes ltem 202-229)
3 7027675 1 Electric Brake Assembly LeftSide
3 7027676 1 Electric Brake Assembly Right Side
Ref DRUM ASSEMBLY
101 7027654 1 Seal (1 Per Assembly)
102 7026384 1 Cone, Inner (1 Per Assembly)
103 7026385 1 Cup, Inner (1 Per Assembly)
104 7027655 1 Cup, Outer (1 Per Assembly)
105 7027656 1 Cone, Outer (1 Per Assembly)
107 80317 2 Pin, Cotter (1 Per Assembly)
108 7027511 2 Cap (1 Per Assembly)
109 See Note 1 Washer, Spindle (1 Per Assembly) (Note: Not available for
purchase)
110 Ref Stud, Wheel Options:
Ref Note: Please verify the length of your original stud before
ordering.
110 7026390 12 2in Stud (6 Per Assembly)
110 70003756 12 2-5/8in Stud (6 Per Assembly)
113 7026313 12 Lugnut (6 Per Assembly)
Ref Note: See SPECIAL OPTIONS SECTION for Security Wheel
Locks.
124 7027657 2 Hub and Drum (1 Per Assembly)
128 7027692 2 Nut, Spindle (1 Per Assembly)
129 7027693 2 Retainer, Nut Spindle (1 Per Assembly)
Ref ELECTRIC BRAKE ASSEMBLIES
7027675 1 Electric Brake Assemblies LeftSide
7027676 1 Electric Brake Assemblies Right Side
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
202 Ref Lever, Actuating Options:
202 7026391 1 Lever, Actuating Left Side
202 7026392 1 Lever, Actuating Right Side
204 7026393 2 Clip, Wire
206 70132 1 Brake Shoe Assembly (Includes 1 Primary & 1 Secondary Brake
Shoe with Lining, 2 Pins, 2 Springs & 2 Cups)
207 7026395 1 Adjuster Assembly
208 7026396 1 Spring, Adjuster
209 7027677 1 Magnet Assembly (Includes 1 each of Magnet, Spring and Clip)
210 See Note 1 Plug, Adjuster Slot (Note: Not Available - Purchase Locally)
211 See Note 1 Grommet(Note: Not Available - Purchase Locally)
212 See Note 4 Bolt, Mounting (Note: Not Available - Purchase Locally)
213 See Note 4 Nut
221 See Note 1 Plate, Backing (Note: Not Available - Purchase Complete Assy)
222 Ref Actuating Cam and Pin Options:
222 7027672 1 LeftSide

31215072 T350_T500J 71



SECTION 1 - FRAME

72

ITEM PART NUMBER QTY DESCRIPTION REV
222 7027673 1 Right Side
224 See Note 1 Anchor Post and Nut (Note: Not Available - Purchase Complete

Assy)
226 See Note 1 Washer, Anchor (Note: Not Available - Purchase Locally)
227 See Note 1 Locknut(Note: Not Available - Purchase Locally)
228 7027678 1 Lever, Parking Brake
229 7027679 2 Spring, Retractor

T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-29. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T350)

©
© S
207 207 /M%f}; ‘/

124

ART_0280154

74 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-29. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0280154 Ref HYDRAULIC BRAKE ASSEMBLY C
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete
Assembly)
2 See Note 2 Drum Assembly (Includes ltem 101-129) (Note: Not Available -
Purchase individual parts)
3 Ref Hydraulic Brake Assembly
3 7027640 1 Hydraulic Brake Assembly Left Side (Includes ltem 201-218)
3 7027641 1 Hydraulic Brake Assembly Right Side (Includes ltem 201-218)
4 70000015 2 Cable, Parking Brake
Ref DRUM ASSEMBLY
101 7027647 1 Seal (1 Per Assembly)
102 7027648 1 Cone, Inner (1 Per Assembly)
103 7027649 1 Cup, Inner (1 Per Assembly)
104 7027650 1 Cup, Outer (1 Per Assembly)
105 7027651 1 Cone, Outer (1 Per Assembly)
107 80317 2 Pin, Cotter (1 Per Assembly)
108 7027652 1 Cap (1 Per Assembly)
109 70000131 1 Washer, Spindle (1 Per Assembly)
110 Ref Stud, Wheel Options:
Ref Note: Please verify the length of your original stud before
ordering.
110 7026390 10 2in Stud (5 Per Assembly)
110 70003756 10 2-5/8in Stud (5 Per Assembly)
113 7026313 10 Lugnut(5 Per Assembly)
Ref Note: See DECAL SECTION for Security Wheel Locks.
124 7027653 1 Hub and Drum (1 Per Assembly)
128 7027692 2 Nut, Spindle (1 Per Assembly)
129 7027693 2 Retainer, Nut Spindle (1 Per Assembly)
7027640 1 HYDRAULIC BRAKE ASSEMBLIES
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
201 See Note 1 Plate, Backing (Note: Not Available - Purchase Complete Assy)
202 Ref Cylinder, Uni-Servo Wheel Options:
202 70145 1 LeftSide
202 70144 1 Right Side
203 7026399 1 Pin, Push
204 See Note 1 Screw and Washer (Note: Not Available - Purchase Locally)
205 See Note 1 Washer, Anchor (Note: Not Available - Purchase Locally)
206 7026394 2 Spring, Retractor
207 7027642 1 Brake Shoe Assembly (Includes 1 Primary & 1 Secondary Brake
Shoe with Lining, 2 Pins, 2 Springs & 2 Cups)
208 7026395 1 Adjuster Assembly
209 7026396 1 Spring, Adjuster
210 See Note 1 Plug, Adjuster Slot (Note: Not Available - Purchase Locally)
211 See Note 4 Bolt, Mounting (Note: Not Available - Purchase Locally)
212 See Note 4 Nut (Note: Not Available - Purchase Locally)
214 Ref Lever, Parking Brake Actuating Options:
214 7027643 1 LeftSide
214 7027644 1 Right Side

31215072 T350_T500J 75



SECTION 1 - FRAME

76

ITEM PART NUMBER QTY DESCRIPTION REV
215 7027645 1 Strut
216 7027646 1 Spring, Strut
217 70001658 1 Washer
218 70001659 1 Retainer
T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-30. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T500J)

124

ART_0280155

78 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-30. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0280155 Ref HYDRAULIC BRAKE ASSEMBLY C
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete
Assembly)
2 See Note 2 Drum Assembly (Includes ltem 101-129) (Note: Not Available -
Purchase individual parts)
3 Ref Hydraulic Brake Assembly
3 70001005 1 Hydraulic Brake Assembly Left Side (Includes Item 301-322)
3 70001006 1 Hydraulic Brake Assembly Right Side (Includes Item 301-322)
4 70000016 2 Cable, Parking Brake
Ref DRUM ASSEMBLY
101 7027654 1 Seal (1 Per Assembly)
102 7026384 1 Cone, Inner (1 Per Assembly)
103 7026385 1 Cup, Inner (1 Per Assembly)
104 7027655 1 Cup, Outer (1 Per Assembly)
105 7027656 1 Cone, Outer (1 Per Assembly)
107 80317 2 Pin, Cotter (1 Per Assembly)
108 7027511 1 Cap (1 Per Assembly)
109 70000131 1 Washer, Spindle (1 Per Assembly)
110 Ref Stud, Wheel Options:
Ref Note: Please verify the length of your original stud before
ordering.
110 7026390 12 2in Stud (6 Per Assembly)
110 70003756 12 2-5/8in Stud (6 Per Assembly)
113 7026313 12 Lugnut (6 Per Assembly)
Ref Note: See DECAL SECTION for Security Wheel Locks.
124 7027657 1 Hub and Drum (1 Per Assembly)
128 7027692 2 Nut, Spindle (1 Per Assembly)
129 7027693 2 Retainer, Nut Spindle (1 Per Assembly)
Ref HYDRAULIC BRAKE ASSEMBLIES
70001005 1 Hydraulic Brake Assemblies Left Side
70001006 1 Hydraulic Brake Assemblies Right Side
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
301 See Note 1 Plate, Backing (Note: Not Available - Purchase Complete Assy)
302 Ref Cylinder, Uni-Servo Wheel Options:
302 70145 1 LeftSide
302 70144 1 Right Side
303 7026399 1 Pin, Push
304 See Note 1 Screw and Washer (Note: Not Available - Purchase Locally)
305 7027500 1 Link, Travel
306 7027501 1 Spring, Retractor
307 7027502 1 Spring, Lever Return
308 Ref Brake Shoe Assembly Options (Includes 1 Primary & 1
Secondary Brake Shoe with Lining, 2 Pins, 2 Springs & 2 Cups):
308 7027503 1 LeftSide
308 7027504 1 Right Side
309 7027505 1 Adjuster Assembly
310 7027506 1 Spring, Adjuster
311 See Note 1 Plug, Adjuster Slot (Note: Not Available - Purchase Locally)

31215072 T350_T500J 79



SECTION 1 - FRAME

80

ITEM PART NUMBER QTY DESCRIPTION REV
312 See Note 4 Bolt, Mounting (Note: Not Available - Purchase Locally)
313 See Note 4 Nut (Note: Not Available - Purchase Locally)
314 See Note 1 Locknut(Note: Not Available - Purchase Locally)
315 See Note 1 Bolt (Note: Not Available - Purchase Locally)
316 See Note 1 Washer (Note: Not Available - Purchase Locally)
317 7027508 1 Spring, Primary Shoe Return
318 70001659 1 Retainer
319 Ref Lever, Parking Brake Actuating Options:
319 7027662 1 LeftSide
319 7027663 1 Right Side
320 70001007 1 Strut
321 7027507 1 Lever, Shoe
322 70001658 1 Washer
T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-31. MECHANICAL BRAKE ASSEMBLY (T350)

ART_0280186

82 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-31. MECHANICAL BRAKE ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0280186 Ref AXLE ASSEMBLY D
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete
Assembly)
2 Ref Mechanical Brake Assembly Options:
2 7027885 1 Mechanical Brake Assembly RightSide (Includes Item 101-136)
2 0277886 1 Mechanical Brake Assembly LeftSide (Includes Item 101-136)
Ref MECHANICAL BRAKE ASSEMBLY
7027885 1 Mechanical Brake Assembly Right Side
7027886 1 Mechanical Brake Assembly LeftSide
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
101 7027801 5 Screw, Spherical Flanged
102 7027802 5 Screw, Conical Flanged
103 7027821 1 Hub/Drum Assembly
106 7027805 1 Bearing
113 7027806 2 Circle Clip
114 7027803 1 Cap, Dust
115 70005478 1 Nut, Flanged
117 7027807 1 Shoe, Brake (Smaller of the 2 Shoes)
118 7027808 1 Shoe, Brake (Larger of the 2 Shoes)
119 7027809 1 Spring, Tension (Top)
120 7027810 1 Spring, Tension (Bottom)
121 7027811 1 Spring, Compression (Center)
123 7027812 1 Spreader, Compression Spring
124 7027813 2 Key, Adjusting
129 7027814 1 Bolt, Adjusting
130 7027815 1 Bolt
132 7027816 2 Plug, AdjustmentHole
133 7027817 1 Shield, Protective
134 7027818 1 Drawbar Eye
135 7027819 1 Sleeve, Protective
136 7027820 1 Cable, Brake

31215072 T350_T500J 83



SECTION 1 - FRAME
FIGURE 1-32. MECHANICAL BRAKE ASSEMBLY (T500J)

205

206 213 210 215

219 217 229

22a—— (][] 230

ART_0280187

84 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-32. MECHANICAL BRAKE ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0280187 Ref AXLE ASSEMBLY C
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 See Note 1 Axle (Not Shown) (Note: Not Available - Purchase Complete
Assembly)
2 Ref Mechanical Brake Assembly Options:
2 7027883 1 Mechanical Brake Assembly RightSide (Includes Item 201-236)
2 7027884 1 Mechanical Brake Assembly LeftSide (Includes Item 201-236)
Ref MECHANICAL BRAKE ASSEMBLY
7027883 1 Mechanical Brake Assembly Right Side
7027884 1 Mechanical Brake Assembly Left Side
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
201 7027822 6 Nut, Flanged
202 7027823 6 Lockwasher
203 7027826 1 Hub/Drum Assembly
205 7027824 1 Pin, Cotter
206 7027825 1 Cap, Dust
210 7027827 1 Washer
213 7027828 1 Nut, Castle
214 7027829 1 Bearing (Inner)
215 7027830 1 Bearing (Outer)
216 7027831 1 Washer
217 70003038 1 Shoe, Brake (Larger of the 2 Shoes) (was p/n 7027832)
218 70003038 1 Shoe, Brake (Smaller of the 2 Shoes) (was p/n 7027833)
219 7027834 1 Spring, Tension (Bottom)
220 7027835 1 Spring, Tension (Top)
221 7027836 1 Spring, Compression (Center)
222 7027837 1 Clip, Spring
223 7027838 1 Spreader, Compression Spring
224 7027839 2 Key, Adjusting
229 7027840 1 Bolt, Adjusting
230 7027841 1 Bolt
232 7027842 2 Plug, AdjustmentHole
233 7027843 1 Shield, Protective
234 7027844 1 Drawbar Eye
235 7027845 1 Sleeve, Protective
236 7027846 1 Cable, Brake

31215072 T350_T500J 85



SECTION 1 - FRAME
FIGURE 1-33. TIRE AND WHEEL INSTALLATION - 185R14C (T 350)

ART_0274351

86 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-33. TIRE AND WHEEL INSTALLATION - 185R14C (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV
0274351 Ref TIRE AND WHEEL INSTALLATION D
1 4520377 2 Tire and Wheel Assembly - 185R14C (Serviced as an Assembly
Only)
2 1706705 2 Decal - Tire Pressure (Not Shown Located on Frame Below VIN
Plate)

31215072 T350_T500J 87



SECTION 1 - FRAME
FIGURE 1-34. TIRE AND WHEEL INSTALLATION - 215-75-R14 (T350)

ART_0275210

88 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-34. TIRE AND WHEEL INSTALLATION - 215-75-R14 (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV
0275210 Ref TIRE AND WHEEL INSTALLATION C
1 1001109586 2 Tire and Wheel Assembly
1 70002204 2 Tire, Replacement(215-75-R14)
1 70002205 2 Wheel, Replacement (14 x 6)

31215072 T350_T500J 89



SECTION 1 - FRAME
FIGURE 1-35. TIRE AND WHEEL INSTALLATION - 225-75-R15 (T500J)

ART_0275211

90 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-35. TIRE AND WHEEL INSTALLATION - 225-75-R15 (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0275211 Ref TIRE AND WHEEL INSTALLATION B
1 4520614 2 Tire and Wheel Assembly (225-75-R15) (Serviced as an assembly
Only)

31215072 T350_T500J 91



SECTION 1 - FRAME
FIGURE 1-36. TIRE AND WHEEL INSTALLATION - 225-75-R16 (T500J)

ART_0274352

92 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-36. TIRE AND WHEEL INSTALLATION - 225-75-R16 (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0274352 Ref TIRE AND WHEEL INSTALLATION E
1 4520378 2 Tire and Wheel Assembly - 225-R16C (Serviced as an Assembly
Only)
2 1706706 2 Decal - Tire Pressure (Not Shown Located on Frame Below VIN
Plate)

31215072 T350_T500J 93



SECTION1 - FRAME

31215072

ART_0274679_10F2

T350_T500J

FIGURE 1-37. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 ALL SPECS EXCEPT SOUTH
AFRICA SPECS)

94



SECTION1 - FRAME

ART_0274679_20F2

95

T350_T500J

31215072



SECTION1 - FRAME
FIGURE 1-37. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 ALL SPECS EXCEPT SOUTH

96

AFRICA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274679 Ref CHASSIS DRIVE INSTALLATION (OPTIONAL) H

1 0100011 AR Compound, Locking

2 0274806 1 Drive Assembly (See ltems 101-111 for Breakdown)

3 0630613 6 Bolt M10 x 30

4 0641406 9 Bolt1/4 x 3/4

5 0641408 4 Bolt1/4x 1

6 0641410 2 Bolt1/4 x 1-1/4

7 0641418 2 Bolt1/4 x 2-1/4

8 0641506 3 Bolt5/16 x 3/4

9 0641526 4 Bolt5/16 x 3-1/4

10 0641607 2 Bolt3/8 x 7/8

11 0641608 6 Bolt3/8x 1

12 0903284 1 Bracket, Switch Mounting

13 0903298 1 Bracket, Valve Mounting

14 0903299 1 Bracket, Drive Valve Mounting

15 1600392 1 Module, Drive Propulsion

16 1001193948 1 Brake Release Cylinder Assembly (See Separate Breakdownin
CYLINDER Section)

17 1684467 1 Drive Engage Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)

18 1706701 1 Decal - Drive Set

19 3291001 6 Nut M10

20 3311405 14 Nut 1/4

21 3311501 3 Nut5/16

22 3311505 4 Nut 5/16

23 3311605 10 Nut 3/8

24 3380624 1 Cover

25 3422351 2 Pin, Steer

26 3450304 3 Pin, Cotter 3/32 x 1

27 3576092 1 Plate, Equalizer

28 3576136 2 Plate, Strap

29 3841143 2 Keeper, Pin

30 4000008 2 Sensor, Proximity

31 4300115 1 Stud

32 4341097 1 Support, Cylinder Slide

33 4341116 1 Support, Cylinder Slide

34 4520338 2 Disc, Friction Drive

35 4641418 1 Valve Assembly - Flow Divider

36 4641419 1 Valve Assembly - Drive Enable (See Separate Breakdown in this
Section)

37 4641420 1 Valve Assembly - Drive Directional (See Separate Breakdown in
this Section)

38 4640866 1 Valve Assembly - Manual Pull

38 7017466 1 Cartridge

38 2900708 1 Seal Kit - 7017466 Cartridge

38 7012959 1 Knob

39 4711400 31 Washer 1/4

40 4711500 7 Washer 5/16

41 4711600 12 Washer 3/8

42 4751500 3 Washer 5/16

T350_T500J 31215072



SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
43 4891700 6 Washer 7/16
44 4923340 1 Harness, Drive and Set (Not Shown - See Separate Breakdownin
ELECTRICAL Section)
45 0641634 4 Bolt 3/8 x 4-1/2
46 0641812 4 Bolt1/2 x 1-1/2
47 0642230 1 Bolt 3/4 x 3-3/4
48 0721006 1 Screw #10x 3/4
49 1060584 1 Cable, Lanyard
50 3311005 1 Nut #10
51 3311805 4 Nut 1/2
52 3312205 1 Nut 3/4
53 3421565 1 Snap-Pin
54 3423249 1 Pin, Drive Motor Pivot
55 3520071 1 Cap-Plug
56 3760170 1 Ring, Split
57 4341148 1 Mount, Wheel Drive Pivot
58 4341149 1 Mount, Wheel Drive
59 4520591 1 Wheel, Drive
60 4711800 8 Washer 1/2
61 4712200 2 Washer 3/4
62 4751000 2 Washer #10
63 4751600 8 Washer 3/8
64 0903356 1 Bracket, Mounting
0274806 DRIVE ASSEMBLY D
101 0100011 1 Compound, Locking
102 0440321 4 Bearing, Flanged
103 0641607 2 Bolt3/8 x 7/8
104 3160327 2 Drive Motor Assembly (See Separate Breakdown in this Section)
105 3311805 8 Nut 1/2
106 3422709 2 Pin, Slider
107 3841143 2 Keeper, Pin
108 3931840 8 Capscrew 1/2 x 2-1/2
109 4130417 2 Spindle, Drive/Set
110 4341092 1 Mount, Motor
111 4711800 8 Washer 1/2

31215072 T350_T500J 97



SECTION1 - FRAME

FIGURE 1-38. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 SOUTHAFRICAN SPECS)

ART_0275380_10F2

31215072

T350_T500J

98



SECTION1 - FRAME

ART_0275380_20F2

99

T350_T500J

31215072



SECTION1 - FRAME
FIGURE 1-38. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 SOUTHAFRICAN SPECS)

100

ITEM PART NUMBER QTY DESCRIPTION REV
0275380 Ref CHASSIS DRIVE INSTALLATION (OPTIONAL) G
1 0100011 AR Compound, Locking
2 0275391 1 Drive Assembly (See ltems 101-111 for Breakdown)
3 0630613 6 Bolt M10 x 30
4 0641406 9 Bolt1/4 x 3/4
5 0641408 2 Bolt1/4x 1
6 0641410 2 Bolt1/4 x 1-1/4
7 0641418 2 Bolt1/4 x 2-1/4
8 0641420 2 Bolt 1/4 x 2-1/2
9 0641506 3 Bolt5/16 x 3/4
10 0641538 2 Bolt5/16 x 4-3/4
11 0641540 2 Bolt5/16 x5
12 0641607 2 Bolt3/8 x 7/8
13 0641608 6 Bolt3/8 x 1
14 0641634 4 Bolt3/8 x 1/2
15 0641812 4 Bolt1/2 x 1-1/2
16 0642230 1 Bolt 3/4 x 3-3/4
17 0721006 1 Screw #10x 3/4
18 0903284 1 Bracket, Switch Mounting
19 0903298 1 Bracket, Valve Mounting
20 0903299 1 Bracket, Drive Valve Mounting
21 0903356 1 Bracket, Mounting
22 1060584 1 Cable,Lanyard
23 1600392 1 Module, Drive Propulsion
24 1684467 1 Drive Engage Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
25 1001193948 1 Brake Release Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
26 3291001 AR Nut M10
28 3311005 1 Nut M10
29 3311405 14 Nut 1/4
30 3311501 3 Nut5/16
31 3311505 4 Nut5/16
32 3311605 10 Nut 3/8
33 3311805 4 Nut 1/2
34 3312205 1 Nut 3/4
35 3380624 1 Cover
36 3421565 1 Snap-Pin
37 3422351 2 Pin, Steer
38 3423249 1 Pin, Drive Motor Pivot
39 3520071 1 Cap-Plug
40 3575853 1 Plate, Equalizer
41 3576136 2 Plate, Strap
42 3760170 1 Ring, Split
43 3841143 2 Keeper, Pin
44 3841740 1 Brake Rod/Cable
45 4000008 2 Sensor, Proximity
46 4300115 1 Stud
47 4341097 1 Support, Cylinder Slide
48 4341116 1 Support, Cylinder Slide
T350_T500J 31215072



SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV

49 4341148 1 Mount, Wheel Drive Pivot

50 4341149 1 Mount, Wheel Drive

51 4520338 2 Disc, Friction Drive

52 4520591 1 Wheel, Drive

53 4640866 1 Valve Assembly - Manual Pull

53 7017466 1 Cartridge

53 2900708 1 Seal Kit - 7017466 Cartridge

53 7012959 1 Knob

54 4641418 1 Valve Assembly - Flow Divider

55 4641419 1 Valve Assembly - Drive Enable (See Separate Breakdown in this
Section)

56 4641420 1 Valve Assembly - Drive Directional (See Separate Breakdown in
this Section)

57 4711400 31 Washer 1/4

58 4711500 13 Washer 5/16

59 4711600 12 Washer 3/8

60 4711800 8 Washer 1/2

61 4712200 2 Washer 3/4

62 4751000 2 Washer #10

63 4751600 8 Washer 3/8

64 4812000 2 Washer M10

65 3290801 4 Nut M8

66 4220304 2 Spacer, Brake Cylinder Pad

67 4220305 1 Spacer, Switch Mounting

68 4811900 2 Washer M8

69 1706701 1 Decal - Drive Set

70 4891700 6 Washer 7/16

71 4240127 1 Tie-Strap (Not Shown)

72 4060804 AR Flex-Trim (Not Shown - Located on Frame)

0275391 Ref DRIVE ASSEMBLY C

101 0100011 AR Compound, Locking

102 0440321 4 Bearing, Flanged

103 0641607 2 Bolt3/8 x 7/8

104 3160327 2 Drive Motor Assembly (See Separate Breakdown in this Section)

105 3311805 8 Nut 1/2

106 3422709 2 Pin, Slider

107 3841143 2 Keeper, Pin

108 3931840 8 Capscrew 1/2 x 2-1/2

109 4130417 2 Spindle, Drive/Set

110 4341267 1 Mount, Motor

111 4711800 8 Washer 1/2

31215072 T350_T500J 101



SECTION1 - FRAME

31215072

ART_0274754_10F2

7
)

T350_T500J

o

FIGURE 1-39. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J ALL SPECS EXCEPT SOUTH
AFRICAN SPECS)

102



SECTION1 - FRAME

103

T350_T500J

31215072



SECTION1 - FRAME
FIGURE 1-39. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J ALL SPECS EXCEPT SOUTH

AFRICAN SPECS)

104

ITEM PART NUMBER QTY DESCRIPTION REV
0274754 Ref CHASSIS DRIVE INSTALLATION (OPTIONAL) H
1 0100011 AR Compound, Locking
2 0274803 1 Drive Assembly (See ltems 101-111 for Breakdown)
3 0630613 4 Bolt M10 x 30
4 0641406 10 Bolt 1/4 x 3/4
5 0641408 4 Bolt1/4x 1
6 0641410 2 Bolt1/4 x 1-1/4
7 0641418 2 Bolt1/4 x 2-1/4
8 0641506 3 Bolt5/16 x 3/4
9 0641526 4 Bolt5/16 x 3-1/4
10 0641607 2 Bolt3/8 x 7/8
11 0641608 6 Bolt3/8x 1
12 0903284 1 Bracket, Switch Mounting
13 0903298 1 Bracket, Valve Mounting
14 0903299 1 Bracket, Drive Valve Mounting
15 1600392 1 Module, Drive Propulsion
16 1001193948 1 Brake Release Cylinder Assembly (See Separate Breakdownin
CYLINDER Section)
17 1684468 1 Drive Engage Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
18 1706701 1 Decal - Drive Set
20 3291001 4 Nut M10
21 3311405 15 Nut 1/4
22 3311501 3 Nut5/16
23 3311505 4 Nut 5/16
24 3311605 10 Nut 3/8
26 3380624 1 Cover
27 3422351 2 Pin, Steer
28 3450304 3 Pin, Cotter 3/32 x 1
29 3576092 1 Plate, Equalizer
30 3576136 2 Plate, Strap
31 3841143 2 Keeper, Pin
33 4000008 2 Sensor, Proximity
34 4300115 1 Stud
35 4341097 1 Support, Cylinder Slide
36 4341116 1 Support, Cylinder Slide
37 4520338 2 Disc, Friction Drive
38 4641418 1 Valve Assembly - Flow Divider
39 4641419 1 Valve Assembly - Drive Enable (See Separate Breakdown in this
Section)
40 4641420 1 Valve Assembly - Drive Directional (See Separate Breakdown in
this Section)
41 4640866 1 Valve Assembly - Manual Pull
41 7017466 1 Cartridge
41 2900708 1 Seal Kit - 7017466 Cartridge
41 7012959 1 Knob
42 4711400 33 Washer 1/4
43 4711500 7 Washer 5/16
44 4711600 12 Washer 3/8
46 4751500 3 Washer 5/16
T350_T500J 31215072



SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
a7 4891700 4 Washer 7/16
48 4923340 1 Harness, Drive and Set (Not Shown - See Separate Breakdownin
ELECTRICAL Section)
49 0641640 4 Bolt3/8 x 4
50 0641812 4 Bolt1/2 x 1-1/2
51 0642230 1 Bolt 3/4 x 3-3/4
52 0721006 1 Screw #10x 3/4
53 1060584 1 Cable, Lanyard
54 3311005 1 Nut #10
55 3311805 4 Nut 1/2
56 3312205 1 Nut 3/4
57 3421565 1 Snap-Pin
58 3423249 1 Pin, Drive Motor Pivot
59 3520071 1 Cap-Plug
60 3760170 1 Ring, Split
61 4341150 1 Mount, Wheel Drive Pivot
62 4341151 1 Mount, Wheel Drive
63 4520591 1 Wheel, Drive
64 4711800 8 Washer 1/2
65 4712200 2 Washer 3/4
66 4751000 2 Washer #10
67 4751600 8 Washer 3/8
68 0903356 1 Bracket, Mounting
0274803 Ref DRIVE ASSEMBLY D
101 0100011 1 Compound, Locking
102 0440321 4 Bearing, Flanged
103 0641607 2 Bolt3/8 x 7/8
104 3160327 2 Drive Motor Assembly (See Separate Breakdown in this Section)
105 3311805 8 Nut 1/2
106 3422709 2 Pin, Slider
107 3841143 2 Keeper, Pin
108 3931840 8 Capscrew 1/2 x 2-1/2
109 4130417 2 Spindle, Drive/Set
110 4341113 1 Mount, Motor
111 4711800 8 Washer 1/2

31215072 T350_T500J 105



SECTION1 - FRAME

FIGURE 1-40. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J SOUTH AFRICAN SPECYS)

\

&

2

ﬂ,\\,\\\\\\x

AT
\

ART_0275203_10F2

31215072

T350_T500J

106



SECTION1 - FRAME

ART_0275203_20F2

31215072 T350_T500J 107



SECTION1 - FRAME
FIGURE 1-40. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J SOUTH AFRICAN SPECS)

108

ITEM PART NUMBER QTY DESCRIPTION REV
0275203 Ref CHASSIS DRIVE INSTALLATION (OPTIONAL) E
1 0100011 AR Compound, Locking
2 0274803 1 Drive Assembly (See ltems 101-111 for Breakdown)
3 0630613 4 Bolt M10 x 30
4 0641406 10 Bolt 1/4 x 3/4
5 0641408 4 Bolt1/4 x 1
6 0641410 2 Bolt1/4 x 1-1/4
7 0641412 2 Bolt1/4 x 1-1/2
8 0641416 2 Bolt1/4 x 2
9 0641506 3 Bolt5/16 x 3/4
10 0641536 4 Bolt5/16 x 4-1/4
11 0641607 2 Bolt3/8 x 7/8
12 0641608 6 Bolt3/8x 1
13 0641640 4 Bolt3/8 x5
14 0641812 4 Bolt1/2 x 1-1/2
15 0642230 1 Bolt 3/4 x 3-3/4
16 0721006 1 Screw #10 x 3/4
17 0903284 1 Bracket, Switch Mounting
18 0903298 1 Bracket, Valve Mounting
19 0903299 1 Bracket, Drive Valve Mounting
20 0903331 1 Bracket, Cable
21 0903356 1 Bracket, Mounting
22 1060584 1 Cable,Lanyard
23 1600392 1 Module, Drive Propulsion
24 1684468 1 Drive Engage Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
25 1001193948 1 Brake Release Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
26 1706701 1 Decal - Drive Set
27 3291001 11 Nut M10
28 3311005 1 Nut #10
30 3311405 16 Nut 1/4
31 3311501 3 Nut5/16
32 3311505 4 Nut5/16
33 3311605 10 Nut 3/8
34 3311805 4 Nut 1/2
35 3312205 1 Nut 3/4
36 3380624 1 Cover
37 3421565 1 Snap-Pin
38 3422351 2 Pin, Steer
39 3423249 1 Pin, Drive Motor Pivot
40 3520071 1 Cap-Plug
41 3575853 1 Plate, Equalizer
42 3576136 2 Plate, Strap
43 3760170 1 Ring, Split
44 3841143 4 Keeper, Pin
45 3841730 1 Brake Rod/Cable
46 4000008 2 Sensor, Proximity
47 4220296 2 Spacer, Brake Cylinder Pad
48 4220297 1 Spacer, Switch Mounting

T350_T500J

31215072



SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
49 4300115 1 Stud
50 4341097 1 Support, Cylinder Slide
51 4341116 1 Support, Cylinder Slide
52 4341150 1 Mount, Wheel Drive Pivot
53 4341151 1 Mount, Wheel Drive
54 4520338 2 Disc, Friction Drive
55 4520591 1 Wheel, Drive
56 4640866 1 Valve Assembly - Manual Pull
56 7017466 1 Cartridge
56 2900708 1 Seal Kit - 7017466 Cartridge
56 7012959 1 Knob
57 4641418 1 Valve Assembly - Flow Divider
58 4641419 1 Valve Assembly - Drive Enable (See Separate Breakdown in this
Section)
59 4641420 1 Valve Assembly - Drive Directional (See Separate Breakdown in
this Section)
60 4711400 33 Washer 1/4
61 4711500 13 Washer 5/16
62 4711600 18 Washer 3/8
63 4711800 8 Washer 1/2
64 4712200 2 Washer 3/4
65 4751000 2 Washer #10
66 4751600 8 Washer 3/8
67 4812000 6 Washer M10
68 4923340 1 Harness, Drive and Set (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
69 4891700 4 Washer 7/16
70 4240127 2 Tie-Strap (Not Shown)
71 4060804 AR Flex-Trim (Not Shown - Located on Frame)
0274803 Ref DRIVE ASSEMBLY D
101 0100011 AR Compound, Locking
102 0440321 4 Bearing, Flanged
103 0641607 2 Bolt3/8 x 7/8
104 3160327 2 Drive Motor Assembly (See Separate Breakdown in this Section)
105 3311805 8 Nut 1/2
106 3422709 2 Pin, Slider
107 3841143 2 Keeper, Pin
108 3931840 8 Capscrew 1/2 x 2-1/2
109 4130417 2 Spindle, Drive/Set
110 4341113 1 Mount, Motor
111 4711800 8 Washer 1/2
31215072 T350_T500J 109



SECTION1 - FRAME
FIGURE 1-41. DRIVE ENABLE VALVE ASSEMBLY (USED WITHDRIVE OPTION ONLY)

2

P

110 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-41. DRIVE ENABLE VALVE ASSEMBLY (USED WITHDRIVE OPTION ONLY)

ITEM PART NUMBER QTY DESCRIPTION REV
4641419 Ref DRIVE ENABLE VALVE ASSEMBLY B
1 4641129 1 Cartridge, Check Valve
1 7012998 1 Seal Kit - 4641129 Cartridge
2 2915194 1 Element, Filter (Includes p/n 70000065 O-Ring) (was p/n 7027634)
2 See Note 1 Adapter (Note: Not Available - Purchase p/n 2915194)
2 See Note 1 Retainer (Note: Not Available - Purchase p/n 2915194)
2 See Note 1 Plug (Note: Not Available - Purchase p/n 2915194)
3 7024893 1 Cartridge, Pressure Relief Valve
3 7021653 1 Seal Kit - 7024893 Cartridge
4 7024894 1 Cartridge, Relief Valve
4 7012998 1 Seal Kit - 7024894 Cartridge
5 7017418 1 Cartridge, Relief Valve
5 7012998 1 Seal Kit - 7017418 Cartridge
6 8036580 1 Cartridge, Solenoid Cartridge
6 7012903 1 Seal Kit - 8036580 Cartridge
6 7024883 1 Coil

31215072 T350_T500J 111



SECTION 1 - FRAME
FIGURE 1-42. DRIVE DIRECTIONAL VALVE ASSEMBLY (USED WITHDRIVE OPTION ONLY)

\y; @@ﬂ
b /ﬁw -

2
3

o

112 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-42. DRIVE DIRECTIONAL VALVE ASSEMBLY (USED WITHDRIVE OPTION ONLY)

ITEM PART NUMBER QTY DESCRIPTION REV
4641420 Ref DRIVE DIRECTIONAL VALVE ASSEMBLY B
1 70002815 4 Cartridge, Counterbalance Valve
1 Not Required 0 Seal Kit - Cartridge
2 7024898 2 Cartridge, Valve
2 7012518 2 Seal Kit - 7024898 Cartridge
3 7010542 3 Cartridge, Load Sensing Valve
3 7010543 3 Seal Kit - 7010542 Cartridge
4 7024899 2 Cartridge, Solenoid Cartridge
4 7017402 2 Seal Kit - Cartridge
4 7024885 4 Coil
5 See Note 2 Orifice (.40) (Not Shown) (Note: Not available for purchase)

31215072 T350_T500J 113



SECTION1 - FRAME
FIGURE 1-43. DRIVE MOTOR ASSEMBLY (USED WITH DRIVE OPTION ONLY)

114 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-43. DRIVE MOTOR ASSEMBLY (USED WITH DRIVE OPTION ONLY)

ITEM PART NUMBER QTY DESCRIPTION REV
3160327 Ref DRIVE MOTOR ASSEMBLY B

1 70000287 7 Bolt

2 7023328 1 Cover

3 7023412 1 Seal, Commutator

4 7023412 5 Ring, Seal

5 7023315 1 Commutator (Includes ltem 6)

6 7023315 1 Ring, Commutator (Includes ltem 5)

7 70000277 1 Manifold

8 70000288 1 Rotor Set

9 7023311 1 Plate, Wear

10 See Note 1 Link, Drive (Note: Not Available - Purchase Complete Drive

Motor p/n 3160327)

11 7023308 1 Bearing, Thrust

12 70000281 1 Shaft
12A 70000282 1 Key, Shaft
12C 70000283 1 Washer, Shaft
12D 70000284 1 Bolt, Shaft
12E 70000285 1 Lockwasher, Shaft
12F 70000286 1 Ring, Shaft Retaining

13 7023405 1 Bearing, Inner

14 7023406 2 Thrustwasher

15 7023407 1 Bearing, Thrust

16 7023412 1 Seal

17 7023412 1 Washer, Backup

18 70000280 1 Housing

19 7023408 1 Bearing, Outer

20 7023412 Seal, Dirt and Water

25 7023412 1 Washer, Backup

26 7023412 1 Seal Kit (Includes ltems 3, 4 16, 17 & 25)

31215072 T350_T500J 115



SECTION1 - FRAME

FIGURE 1-44. CONTROL VALVESINSTALLATION (T350 ELECTRIC POWERED)

31215072

T350_T500J

116



SECTION1 - FRAME
FIGURE 1-44. CONTROL VALVESINSTALLATION (T350 ELECTRIC POWERED)

ITEM PART NUMBER QTY DESCRIPTION REV
0273616 Ref CONTROL VALVE INSTALLATION F

1 0100011 AR Compound, Locking

2 0700610 1 Bolt M6 x 20

3 0760810 3 Bolt M8 x 20

4 8406110 1 Clamp

5 1380136 2 Clip, Gripper

6 2560122 1 Handle

7 2560123 1 Grip, Handle

8 3290605 1 Nut M6

11 4641342 1 Control Valve Assembly (See Separate Breakdown in this Section)
13 4711400 2 Washer 1/4
14 4811900 3 Washer M8
15 0100081 AR Adhesive
16 3820017 2 Rivet

31215072 T350_T500J 117



SECTION1 - FRAME

FIGURE 1-45. CONTROL VALVESINSTALLATION (T350 GAS POWERED)

ART_0273618

31215072

T350_T500J

118



SECTION1 - FRAME
FIGURE 1-45. CONTROL VALVESINSTALLATION (T350 GAS POWERED)

ITEM PART NUMBER QTY DESCRIPTION REV
0273618 Ref CONTROL VALVE INSTALLATION E

1 0100011 AR Compound, Locking

2 0700610 1 Bolt M6 x 20

3 0760810 3 Bolt M8 x 20

4 1320263 1 Clamp

5 1380136 2 Clip, Gripper

6 2560122 1 Handle

7 2560123 1 Grip, Handle

8 3290605 1 Nut M6

11 4641344 1 Control Valve Assembly (See Separate Breakdown in this Section)
13 4711400 2 Washer 1/4
14 4811900 3 Washer M8
15 0100081 AR Adhesive
16 3820017 2 Rivet

31215072 T350_T500J 119



SECTION1 - FRAME

FIGURE 1-46. CONTROL VALVESINSTALLATION (T500J ELECTRIC POWERED)

ART_0273617

31215072

T350_T500J

120



SECTION1 - FRAME
FIGURE 1-46. CONTROL VALVESINSTALLATION (T500J ELECTRIC POWERED)

ITEM PART NUMBER QTY DESCRIPTION REV
0273617 Ref CONTROL VALVE INSTALLATION F

1 0100011 AR Compound, Locking

2 0700812 1 Bolt M8 x 25

3 0760810 3 Bolt M8 x 20

4 8406110 1 Clamp

5 1380136 2 Clip, Gripper

6 2560122 1 Handle

7 2560123 1 Grip, Handle

8 3290805 1 Nut M8

11 4641343 1 Control Valve Assembly (See Separate Breakdown in this Section)
13 4811900 5 Washer M8
14 0100081 AR Adhesive
15 3820017 2 Rivet

31215072 T350_T500J 121



SECTION1 - FRAME

FIGURE 1-47. CONTROL VALVESINSTALLATION (T500J GAS POWERED)

ART_0273619

31215072

T350_T500J

122



SECTION1 - FRAME
FIGURE 1-47. CONTROL VALVESINSTALLATION (T500] GAS POWERED)

ITEM PART NUMBER QTY DESCRIPTION REV
0273619 Ref CONTROL VALVE INSTALLATION E

1 0100011 AR Compound, Locking

2 0700812 1 Bolt M8 x 25

3 0760810 3 Bolt M8 x 20

4 1320263 1 Clamp

5 1380136 2 Clip, Gripper

6 2560122 1 Handle

7 2560123 1 Grip, Handle

8 3290805 1 Nut M8

11 4641345 1 Control Valve Assembly (See Separate Breakdown in this Section)
13 4811900 5 Washer M8
14 0100081 AR Adhesive
15 3820017 2 Rivet

31215072 T350_T500J 123



SECTION 1 - FRAME
FIGURE 1-48. CONTROL VALVE ASSEMBLY (T350 ELECTRIC POWERED MACHINES)

ART_4641342

124 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-48. CONTROL VALVE ASSEMBLY (T350 ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4641342 Ref VALVE AND FITTINGS SUBASSEMBLY E
1 2110404 4 Fitting, Straight
2 2110604 1 Fitting, Straight
3 2130404 1 Fitting, Elbow
9 2221086 3 Fitting, Test Port
10 4641325 1 Valve Assembly Less Fittings (Includes ltems 101-197)
11 2130606 1 Fitting, Elbow
12 2170206 1 Fitting, Long Elbow
13 2110606 3 Fitting, Straight
14 2220881 3 Plug
15 2220883 3 Plug
16 2220885 2 Plug
17 2220886 1 Plug
18 2220887 1 Plug
100 4641325 NSS Control Valve Assembly (Note: Use p/n 4641342 When replacing D
complete Assembly)
101 7027617 1 Motor Assembly
101 See Note 1 Brush Kit (Note: Not Available - Purchase Complete Motor
Assembly p/n 7027617)
101A 7027618 1 Coupling
102 7027619 1 Pump
102 See Note 1 Seal Kit - Pump (Note: Not Available - Purchase Pump p/n
7027619)
103 See Note 1 Block, Valve (Note: Not Available - Purchase Complete Valve
Assembly)
104 7027620 1 Cartridge, Relief Valve
104 See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027620)
104A 7027621 1 Cartridge, Relief Valve
104A See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027621)
105 7027622 1 Cartridge, Valve
105 See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027622)
106 7027623 7 Cartridge, Valve
106 See Note 7 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027623)
107 7027624 2 Cartridge, Solenoid Less Coil (Swing and Leveling Jacks)
107 70002227 2 Nut, Coil
107 70000100 2 Seal Kit
108 7027625 1 Cartridge, Solenoid Less Cail (Level)
108 70002227 1 Nut, Coil
108 70000100 1 Seal Kit
109 7027626 1 Cartridge, Solenoid Less Coil (Tele)
109 70002228 1 Nut, Coil
109 70000100 1 Seal Kit
110 7024500 1 Cartridge, Solenoid Less Coil (LiftUp)
110 70002230 1 Nut, Coil
110 7024505 1 Seal Kit
111 7027627 1 Cartridge (Manual Descent)
111 70002229 1 Nut, Coil

31215072 T350_T500J 125



SECTION 1 - FRAME

126

ITEM PART NUMBER QTY DESCRIPTION REV

111 7024505 1 Seal Kit

112 7027628 9 Coil

113 7027629 3 Cartridge, Valve

113 7024505 3 Seal Kit

114 7027630 1 Cartridge, Manual Hand Pump Valve (Manual Descent)

114 See Note 1 Seal Kit (Note: Not Available - Purchase Manual Pump Valve

Cartridge p/n 7027630)

115 Ref Tank Options:

115 7027631 1 Tank T350

115 7027639 1 Tank T500J

116 7027632 1 Filter, Hydraulic (Suction)

116A 7027633 1 Tube, Suction

117 See Note 2 Capscrew 8mm x 90mm (for Pump) (Note: Not available for
purchase)

118 See Note 1 Ring, Seal (Note: Not available for purchase)

124 2915194 1 Element, Filter (Includes p/n 70000065 O-Ring) (Was p/n
7027634)

124 See Note 1 Adapter (Note: Not Available - Purchase Filter Elementp/n
2915194)

124 70002282 1 Fitting, Plug

124 70003615 1 Retainer, Filter Element Contamination

125 7027635 1 O-Ring

137 70000894 4 Nut

137 70000895 4 Stud

138 7027636 2 Orifice

195 7027638 1 Breather

196 70000378 1 Dipstick

197 See Note 1 Bolt M6 x 200 (Note: Not available for purchase)

T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-49. CONTROL VALVE ASSEMBLY (T350 GAS POWERED MACHINES)

ART_4641344

128 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-49. CONTROL VALVE ASSEMBLY (T350 GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4641344 Ref VALVE AND FITTINGS SUBASSEMBLY H
1 2110404 4 Fitting, Straight
2 2110604 1 Fitting, Straight
3 2130404 1 Fitting, Elbow
4 2110806 1 Fitting, Straight
9 2221086 3 Fitting, Test Port
10 Ref Valve Assembly Less Fittings (Includes ltems 103-196)
10 1001228194 Ref Valve Assembly Less Fittings
10 1001228195 Ref Valve Assembly Less Fittings
11 2130606 2 Fitting, Elbow
12 2170206 1 Fitting, Long Elbow
13 2110606 2 Fitting, Straight
14 2111610 1 Fitting, Straight
15 2220881 2 Plug
16 2220883 1 Plug
17 2220885 1 Plug
18 2220886 1 Plug
100 4641327 NSS Control Valve Assembly (Note: Use p/n 4641344 When replacing E
complete Assembly)
103 See Note 1 Block, Valve (Note: Not Available - Purchase Complete Valve
Assembly)
104 7027620 1 Cartridge, Relief Valve
104 See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027620)
104A 7027621 1 Cartridge, Relief Valve
104A See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027621)
105 7027622 1 Cartridge, Valve
105 See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027622)
106 7027623 7 Cartridge, Valve
106 See Note 7 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027623)
107 7027624 2 Cartridge, Solenoid Less Coil (Swing and Leveling Jacks)
107 70002227 2 Nut, Coil
107 70000100 2 Seal Kit
108 7027625 1 Cartridge, Solenoid Less Coil (Level)
108 70002227 1 Nut, Coil
108 70000100 1 Seal Kit
109 7027626 1 Cartridge, Solenoid Less Coil (Tele)
109 70002228 1 Nut, Coil
109 70000100 1 Seal Kit
110 7024500 1 Cartridge, Solenoid Less Coil (LiftUp)
110 70002230 1 Nut, Coil
110 7024505 1 Seal Kit
111 7027627 1 Cartridge (Manual Descent)
111 70002229 1 Nut, Coil
111 7024505 1 Seal Kit
112 7027628 9 Coil
113 7027629 3 Cartridge, Valve
113 7024505 3 Seal Kit

31215072 T350_T500J 129



SECTION 1 - FRAME

130

ITEM PART NUMBER QTY DESCRIPTION REV
114 7027630 1 Cartridge, Manual Hand Pump Valve (Manual Descent)
114 See Note 1 Seal Kit (Note: Not Available - Purchase Manual Pump Valve
Cartridge p/n 7027630)
115 Ref Tank Options:
115 7027631 1 Tank T350
115 7027639 1 Tank T500J
124 2915194 1 Element, Filter (Includes p/n 70000065 O-Ring) (Was p/n
7027634)
124 See Note 1 Adapter (Note: Not Available - Purchase Filter Elementp/n
2915194)
124 70003615 1 Retainer, Filter ElementContamination
125 7027635 1 O-Ring
131 7027691 1 Valve Block Assembly (Proportional)
131A 70000025 1 Cartridge, Solenoid Less Coil
131A 7026623 1 Seal Kit
131A 70000026 1 Coil
131B 70000028 1 Cartridge, Valve (Check)
131B See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
70000028)
131C 70000027 1 Compensator
137 70000894 4 Nut
137 70000895 4 Stud
138 7027636 2 Orifice
195 7027638 1 Breather
196 70000378 1 Dipstick
T350_T500J 31215072






SECTION 1 - FRAME
FIGURE 1-50. CONTROL VALVE ASSEMBLY (T350J ELECTRIC POWERED MACHINES)

ART_4641343

132 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-50. CONTROL VALVE ASSEMBLY (T350J ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4641343 Ref VALVE AND FITTINGS SUBASSEMBLY E
1 2110404 6 Fitting, Straight
2 2110604 1 Fitting, Straight
3 2130404 1 Fitting, Elbow
9 2221086 3 Fitting, Test Port
10 4641326 1 Valve Assembly Less Fittings (Includes ltems 101-197)
11 2130606 1 Fitting, Elbow
12 2170206 1 Fitting, Long Elbow
13 2110606 3 Fitting, Straight
14 2220881 1 Plug
15 2220883 3 Plug
16 2220885 2 Plug
17 2220886 1 Plug
18 2220887 1 Plug
100 4641326 NSS Control Valve Assembly (Note: Use p/n 4641343 When replacing D
complete Assembly)
101 7027617 1 Motor Assembly
101 See Note 1 Brush Kit (Note: Not Available - Purchase Complete Motor
Assembly p/n 7027617)
101A 7027618 1 Coupling
102 7027619 1 Pump
102 See Note 1 Seal Kit - Pump (Note: Not Available - Purchase Pump p/n
7027619)
103 See Note 1 Block, Valve (Note: Not Available - Purchase Complete Valve
Assembly)
104 7027620 1 Cartridge, Relief Valve
104 See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027620)
104A 7027621 1 Cartridge, Relief Valve
104A See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027621)
105 7027622 1 Cartridge, Valve
105 See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027622)
106 7027623 7 Cartridge, Valve
106 See Note 7 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027623)
107 7027624 2 Cartridge, Solenoid Less Coil (Swing and Leveling Jacks)
107 70002227 2 Nut, Coil
107 70000100 2 Seal Kit
108 7027625 1 Cartridge, Solenoid Less Coil (Level)
108 70002227 1 Nut, Coil
108 70000100 1 Seal Kit
109 7027626 1 Cartridge, Solenoid Less Coil (Tele)
109 70002228 1 Nut, Coil
109 70000100 1 Seal Kit
110 7024500 1 Cartridge, Solenoid Less Coil (LiftUp)
110 70002230 1 Nut, Coil
110 7024505 1 Seal Kit
111 7027627 1 Cartridge (Manual Descent)
111 70002229 1 Nut, Coil

31215072 T350_T500J 133



SECTION 1 - FRAME

134

ITEM PART NUMBER QTY DESCRIPTION REV
111 7024505 1 Seal Kit
112 7027628 9 Cail
113 7027629 3 Cartridge, Valve
113 7024505 3 Seal Kit
114 7027630 1 Cartridge, Manual Hand Pump Valve (Manual Descent)
114 See Note 1 Seal Kit (Note: Not Available - Purchase Manual Pump Valve
Cartridge p/n 7027630)
115 Ref Tank Options:
115 7027631 1 Tank T350
115 7027639 1 Tank T500J
116 7027632 1 Filter, Hydraulic (Suction)
116A 7027633 1 Tube, Suction
117 See Note 2 Capscrew 8mm x 90mm (for Pump) (Note: Not available for
purchase)
118 See Note 1 Ring, Seal (Note: Not available for purchase)
124 2915194 1 Element, Filter (Includes p/n 70000065 O-Ring) (Was p/n
7027634)
124 See Note 1 Adapter (Note: Not Available - Purchase Filter Elementp/n
2915194)
124 70002282 1 Fitting, Plug
124 70003615 1 Retainer, Filter ElementContamination
125 7027635 1 O-Ring
130 7027690 1 Valve Block Assembly (Jib)
30A 7024500 1 Cartridge, Solenoid Less Coil
30A 70002230 1 Nut, Coil
30A 7024505 1 Seal Kit
30A 7027628 1 Coil
30B See Note 1 Cartridge, Valve (Note: Not Available - Purchase Complete
Valve Block Assembly p/n 7027690)
30B See Note 1 Seal Kit (Note: Not Available - Purchase Complete Valve
Block Assembly p/n 7027690)
137 70000894 4 Nut
137 70000895 4 Stud
138 7027636 2 Orifice
195 7027638 1 Breather
196 70000378 1 Dipstick
197 See Note 1 Bolt M6 x 200 (Note: Not available for purchase)
T350_T500J 31215072






SECTION1 - FRAME

FIGURE 1-51. CONTROL VALVE ASSEMBLY (T500J GAS POWERED MACHINES)

73\

AT A N

L

ART_4641345

136

T350_T500J

31215072



SECTION1 - FRAME
FIGURE 1-51. CONTROL VALVE ASSEMBLY (T500J GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4641345 Ref VALVE AND FITTINGS SUBASSEMBLY H
1 2110404 6 Fitting, Straight
2 2110604 1 Fitting, Straight
3 2130404 1 Fitting, Elbow
5 2110606 3 Fitting, Straight
9 2221086 3 Fitting, Test Port
10 1001228195 1 Valve Assembly Less Fittings
11 2130606 2 Fitting, Elbow
12 2170206 1 Fitting, Long Elbow
13 2111610 1 Fitting, Straight
14 2220883 1 Plug
15 2220885 1 Plug
16 2220886 1 Plug
100 4641328 NSS Control Valve Assembly (Note: Use p/n 4641345 When replacing E
complete Assembly)
103 See Note 1 Block, Valve (Note: Not Available - Purchase Complete Valve
Assembly)
104 7027620 1 Cartridge, Relief Valve
104 See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027620)
104A 7027621 1 Cartridge, Relief Valve
104A See Note 1 Seal Kit (Note: Not Available - Purchase Relief Valve Cartridge
p/n 7027621)
105 7027622 1 Cartridge, Valve
105 See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027622)
106 7027623 7 Cartridge, Valve
106 See Note 7 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
7027623)
107 7027624 2 Cartridge, Solenoid Less Coil (Swing and Leveling Jacks)
107 70002227 2 Nut, Coil
107 70000100 2 Seal Kit
108 7027625 1 Cartridge, Solenoid Less Coil (Level)
108 70002227 1 Nut, Coil
108 70000100 1 Seal Kit
109 7027626 1 Cartridge, Solenoid Less Coil (Tele)
109 70002228 1 Nut, Coil
109 70000100 1 Seal Kit
110 7024500 1 Cartridge, Solenoid Less Coil (LiftUp)
110 70002230 1 Nut, Coil
110 7024505 1 Seal Kit
111 7027627 1 Cartridge (Manual Descent)
111 70002229 1 Nut, Coil
111 7024505 1 Seal Kit
112 7027628 9 Coil
113 7027629 3 Cartridge, Valve
113 7024505 3 Seal Kit
114 7027630 1 Cartridge, Manual Hand Pump Valve (Manual Descent)
114 See Note 1 Seal Kit (Note: Not Available - Purchase Manual Pump Valve
Cartridge p/n 7027630)
115 Ref Tank Options:

31215072 T350_T500J 137



SECTION 1 - FRAME

138

ITEM PART NUMBER QTY DESCRIPTION REV
115 7027631 1 Tank T350
115 7027639 1 Tank T500J
124 2915194 1 Element, Filter (Includes p/n 70000065 O-Ring) (Was p/n
7027634)
124 See Note 1 Adapter (Note: Not Available - Purchase Filter Elementp/n
2915194)
124 70003615 1 Retainer, Filter Element Contamination
125 7027635 1 O-Ring
130 7027690 1 Valve Block Assembly (Jib)
130A 7024500 1 Cartridge, Solenoid Less Coil
130A 70002230 1 Nut, Coil
130A 7024505 1 Seal Kit
130A 7027628 1 Coil
130B See Note 1 Cartridge, Valve (Note: Not Available - Purchase Complete
Valve Block Assembly p/n 7027690)
130B See Note 1 Seal Kit (Note: Not Available - Purchase Complete Valve
Block Assembly p/n 7027690)
131 7027691 1 Valve Block Assembly (Proportional)
131A 70000025 1 Cartridge, Solenoid Less Coil
131A 7026623 1 Seal Kit
131A 70000026 1 Coil
131B 70000028 1 Cartridge, Valve (Check)
131B See Note 1 Seal Kit (Note: Not Available - Purchase Cartridge Valve p/n
70000028)
131C 70000027 1 Compensator
137 70000894 4 Nut
137 70000895 4 Stud
138 7027636 2 Orifice
195 7027638 1 Breather
196 70000378 1 Dipstick
T350_T500J 31215072






SECTION1 - FRAME

FIGURE 1-52. CONTROL MODULE INSTALLATION (ELECTRIC POWERED MACHINES)

ART_0275776

31215072

T350_T500J

140



SECTION1 - FRAME
FIGURE 1-52. CONTROL MODULE INSTALLATION (ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0275776 Ref CONTROL MODULE INSTALLATION F

1 0700510 1 Bolt M5 x 20

2 1600370 1 Module, Ground Control (Note: Control System mustbe
recalibrated when Module is replaced)

3 1600412 1 Controller, Sevcon (Note: Control System mustbe recalibrated
when Module is replaced)

4 3290507 1 Nut M5

5 3290605 5 Nut M6

6 3740145 1 Relay

7 4031714 5 Capscrew M6 x 50

8 4191709 4 Capscrew M6 x 25

10 4811600 2 Washer M5

11 4811700 10 Washer M10

12 4923041 1 Harness, Jack and Valve (Not Shown - See Separate Breakdown
in ELECTRICAL Section)

13 4923109 1 Harness, Main Valve (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

14 4923427 1 Harness, Frame (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 141



SECTION1 - FRAME

FIGURE 1-53. CONTROL MODULE INSTALLATION (GAS MACHINES)

ART_0273794

31215072

T350_T500J

142



SECTION1 - FRAME
FIGURE 1-53. CONTROL MODULE INSTALLATION (GAS MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273794 Ref CONTROL MODULE INSTALLATION F

2 0700510 1 Bolt M5 x 20

3 1600370 1 Module, Ground Control (Note: Control System mustbe
recalibrated when Module is replaced)

4 3290507 1 Nut M5

5 3290605 5 Nut M6

6 3740049 1 Relay

7 4811600 2 Washer M5

8 4811700 10 Washer M6

9 4923041 1 Harness, Jack and Valve (Not Shown - See Separate Breakdown
in ELECTRICAL Section)

11 4923109 1 Harness, Main Valve (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

12 4923130 1 Harness, Frame (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

14 4031714 5 Capscrew M6 x 50

31215072 T350_T500J 143



SECTION1 - FRAME

FIGURE 1-54. ENGINE INSTALLATION (T350 GAS POWERED MACHINES)

ART_0274336

31215072

T350_T500J

144



SECTION1 - FRAME
FIGURE 1-54. ENGINE INSTALLATION (T350 GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0274336 Ref ENGINE INSTALLATION F

1 0273763 1 Engine Assembly (See Separate Breakdown in this Section)

2 0400201 1 Battery

3 0641610 3 Bolt3/8 x 1-1/4

4 0641660 2 Bolt3/8 x 7-1/2

5 0902659 1 Bracket, Battery Hold-Down

6 3311605 5 Nut 3/8

7 4751600 13 Washer 3/8

8 4923153 1 Cable, Battery Ground

9 4923154 1 Cable, Battery Power

10 1706260 1 Decal - Fuel

12 1001128929 1 Engine Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 145



SECTION 1 - FRAME
FIGURE 1-55. ENGINE INSTALLATION (T500) GAS POWERED MACHINES)

146 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-55. ENGINE INSTALLATION (T500] GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273939 Ref ENGINE INSTALLATION |

1 0273763 1 Engine Assembly (See Separate Breakdown in this Section)

2 0400201 1 Battery

3 0641610 3 Bolt 3/8 x 1-1/4

4 0641660 2 Bolt3/8 x 7-1/2

5 0902659 1 Bracket, Battery Hold-Down

6 3311605 5 Nut 3/8

7 4751600 10 Washer 3/8

8 4923153 1 Cable, Battery Ground

9 4923154 1 Cable, Battery Power

10 1706260 1 Decal - Fuel

11 1001128929 1 Engine Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 147



SECTION1 - FRAME

FIGURE 1-56. ENGINE ASSEMBLY (GAS POWERED MACHINES)

ART_0273763

31215072

T350_T500J

148



SECTION1 - FRAME
FIGURE 1-56. ENGINE ASSEMBLY (GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273763 Ref HONDA ENGINE ASSEMBLY K
1 0100011 AR Compound, Locking
2 0641406 AR Bolt1/4 x 3/4
3 0641407 2 Bolt1/4 x 7/8
4 0641410 2 Bolt1/4 x 1-1/4
6 0641614 4 Bolt 3/8 x 1-3/4
8 1001127719 1 Engine Components (See Separate Breakdown in this Section)
9 2902333 1 Pump Coupling Kit
9A 7027326 1 Housing and Bolt Kit
9B 0641608 6 Bolt3/8x 1
9C 4711600 6 Washer 3/8
9D 70001008 1 Cover
9E 7027327 1 Coupling
9F 7027328 1 Neoprene with Metal Ring
11 3311405 AR Nut 1/4
12 3311605 4 Nut 3/8
13 3321401 2 Nut 1/4
14 3450202 1 Pin, Cotter
15 3575070 1 Plate, Motor Mounting
16 3600403 1 Gear Pump Assembly (No Serviceable Parts - Replace Complete
Part)
17 3740080 2 Relay
18 3740144 1 Actuator, Solenoid (Choke)
19 3890065 2 Cable, Throttle
21 4751000 1 Washer #10
23 4751600 8 Washer 3/8
25 2820179 1 Shield, Heat (Top)
26 3900184 2 Screw #10-24NC x 5/8in
28 3740112 1 Relay
29 3740148 1 Actuator, Solenoid (Throttle)
30 0903597 2 Bracket, Cable Mount
31 4711400 4 Washer 1/4
31215072 T350_T500J 149



SECTION1 - FRAME

FIGURE 1-57. GAS ENGINE COMPONENTS

31215072

T350_T500J

150



SECTION1 - FRAME
FIGURE 1-57. GAS ENGINE COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001127719 Ref ENGINE COMPONENTS A

1 70001453 1 Filter Assembly, Inner Air

1 7027372 1 Filter Assembly, Outer Air

2 70003493 1 Carburetor, Replacement(See Service and Maintenance Manual
forInstructions when Replacing Complete Assembly)

2 7027373 1 Gasket Set - Carburetor

2 7027374 1 Valve Set - Carburetor

2 70003549 1 Float Set - Carburetor

2 70003495 1 Gasket, Carburetorto Insulator

2 70003496 1 Gasket, Insulatorto Block

2 70003494 1 Spacer, Carburetor

2 7027379 1 Cup, Fuel Strainer

2 See Note NSS Remote Choke Assembly (Note: Use p/n 70003493)

2 7027381 1 Rod, Governor

2 7027382 1 Spring, Governor

2 7027383 1 Spring, Throttle Return (Long)

2 7023519 1 Control, Throttle (Mechanical)

2 7027385 1 Spring, Return (Short) (Part of Throttle Control)

5 70003488 1 Plug, Oil Fill

6 70003489 1 Dipstick

7 70003487 1 Switch, Oil Pressure Options (Not Shown)

8 Ref Plug, Spark Options (Not Shown):

8 7027391 1 Denso Brand

8 70002770 1 NGK Brand

9 70003512 1 Flywheel (Not Shown)

9 7027392 1 Key, Flywheel (Not Shown)

9 70003511 1 Fan, Cooling (Not Shown)

10 70003508 1 Cap, Fuel

10 70003506 1 Gasket, Fuel Cap (Part of 70003508 Cap)

10 70003509 1 Strainer/Filter, Fuel Cap

11 70003510 1 Tank, Fuel

11 70003505 1 Fitting, Fuel Tank Outlet

11 70003507 1 O-Ring (Used at Fuel Tank Outlet)

12 7027396 1 Coil, Charging (Not Shown)

12 70003516 1 Coil, Ignition (Not Shown)

12 70003514 1 Suppressor, Noise (Not Shown)

12 70003517 1 Wiring Harness (Not Shown)

13 70003531 1 Decal - Caution (Not Shown - Located Near Exhaust Outlet)

13 70003529 1 Decal - Choke (Not Shown)

13 70003530 1 Decal - Throttle Indication (Not Shown)

13 70003532 1 Decal - Operator Caution (Not Shown)

14 70003500 1 Muffler

14 70003503 1 Gasket, ExhaustPipe to Block

14 7027603 1 Gasket, ExhaustPipe to Muffler

14 70003504 1 Arrester, Spark

15 70003490 1 Pull Start Assembly (Includes Case Cover, Pulley, Recoil, Pull
Cord, Starter Ratchet, Ratchet Springs and Spring Retainer) (Not
Shown)

15 70003492 1 Rope, Recoil

16 70003518 1 Starter, Electrical (Not Shown)

31215072 T350_T500J 151



SECTION 1 - FRAME

152

ITEM PART NUMBER QTY DESCRIPTION REV
16 7027606 1 Contactor Assembly
17 See Note NSS Key, Shaft (Note: Not available for purchase)
18 See Note NSS Cover, Air Cleaner/Carburetor (1001127719 Engine) (Note: Not
available for purchase)
18 70001453 1 Element, Air Cleaner (Includes Element, Outside Band Filter and
Grommet)
18 7027372 1 Filter, Outer Band (Part of p/n 70001453)
18 70003497 1 Gasket, Air Cleanerto Carburetor
19 70003498 1 Nut Housing/Cover
19 70003499 1 Nut, Filter
20 70003501 1 Shield, Muffler Cover
21 70003502 1 Cap, Muffler Cover
22 70003521 1 Key Switch (Not Shown)
22 70003522 1 Fuse 5A (Not Shown)
22 70003550 1 Key (Not Shown)
22 70003520 1 Rectifier (Not Shown)
T350_T500J 31215072






SECTION1 - FRAME

FIGURE 1-58. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (STANDARD
BATTERIES)

TO BATTERY

ART_0275718

31215072

T350_T500J

154



SECTION1 - FRAME
FIGURE 1-58. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (STANDARD

BATTERIES)
ITEM PART NUMBER QTY DESCRIPTION REV
0275718 Ref BATTERIES INSTALLATION F

1 0100048 AR Grease, Dielectric (Not Shown)

2 0100051 AR Grease, Battery Terminal

3 0275439 1 Contactor Assembly (Includes ltem 101-114)

4 0400215 4 Battery, 6 Volt /220 Amp

5 1701644 1 Decal - Battery Charger (Not Shown)

6 1702155 1 Decal - Battery Disconnect

7 3300506 2 Nut5/16

8 4751600 8 Washer 3/8

9 1001104509 4 Plate, Hold-Down

10 4420038 80in/2m | Tape, Rubber

11 4923428 1 Battery Cables Kit (Not Shown - See Separate Breakdown in

ELECTRICAL Section)

12 0641692 8 Bolt3/8 x 11-1/2

13 3311608 8 Nut 3/8

14 0100011 AR Compound, Locking

0275439 Ref CONTACTOR ASSEMBLY C

101 0630468 2 Screw 5/16x 1
102 0641407 2 Bolt1/4 x 7/8
103 0721004 2 Screw #10x 1/2
104 0903560 1 Bracket
105 2400087 1 Fuse - 300 Amp
106 2400088 1 Fuseholder
107 3311405 2 Nut 1/4
108 3311005 2 Nut#10
109 3576773 1 Bar, Clamping
110 3740150 1 Relay
111 4711000 2 Washer #10
112 4711400 2 Washer 1/4
113 4923545 1 Cable, Electrical (Fuse to Battery B+)
114 4923570 1 Cable, Electrical

31215072 T350_T500J 155



SECTION1 - FRAME

FIGURE 1-59. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (AGM BATTERIES)

TO BATTERY

ART_1001201419

31215072

T350_T500J

156



SECTION1 - FRAME
FIGURE 1-59. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (AGM BATTERIES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001201419 Ref BATTERIES INSTALLATION B
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Dielectric
3 0100051 AR Grease, Battery Terminal
4 0275439 1 Contractor Assembly (See ltem 101-114)
5 0641692 8 Bolt3/8 x 11-1/2
6 1701644 1 Decal - Battery Charger (Not Shown)
7 1702155 1 Decal - Battery Disconnect
8 3300506 2 Nut5/16
9 3311608 8 Nut 3/8
10 4420038 80in/2m | Tape, Rubber
11 4923428 1 Battery Cables Kit (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
12 1001104509 4 Plate, Hold-Down
13 1001112112 4 Battery - AGM - 6VV/220Amp
14 4751600 8 Washer 3/8
0275439 Ref CONTACTOR ASSEMBLY C
101 0630468 2 Screw 5/16x 1
102 0641407 2 Bolt1/4 x 7/8
103 0721004 2 Screw #10x 1/2
104 0903560 1 Bracket
105 2400087 1 Fuse - 300 Amp
106 2400088 1 Fuseholder
107 3311405 2 Nut 1/4
108 3311005 2 Nut#10
109 3576773 1 Bar, Clamping
110 3740150 1 Relay
111 4711000 2 Washer #10
112 4711400 2 Washer 1/4
113 4923545 1 Cable, Electrical (Fuse to Battery B+)
114 4923570 1 Cable, Electrical

31215072 T350_T500J 157



SECTION1 - FRAME

FIGURE 1-60. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES)
(ANSI, ANSIEXPORT AND CSA SPECS)

158 T350_T500J 31215072



SECTION 1 - FRAME

FIGURE 1-60. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES)
(ANSI, ANSIEXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274380 Ref BATTERY CHARGER INSTALLATION B
1 0400236 1 Battery Charger Assembly (No Serviceable Parts Available)
2 0641406 4 Bolt 1/4 x 3/4
3 1060688 1 AC Extension Cord
4 3311405 4 Nut 1/4
5 4711400 8 Washer 1/4
101 1600466 1 BgA'I‘I;Eg%\)( CHARGER REPROGRAM CONTROLLER (USE P/N
2915

31215072 T350_T500J 159



SECTION1 - FRAME

FIGURE 1-61. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES)
(ANSIEXPORT, AUSTRALIAN AND SOUTHAFRICAN SPECS)

160 T350_T500J 31215072



SECTION 1 - FRAME

FIGURE 1-61. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES)
(ANSIEXPORT, AUSTRALIAN AND SOUTHAFRICAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274731 Ref BATTERY CHARGER INSTALLATION B
1 0400236 1 Battery Charger Assembly (No Serviceable Parts Available)
2 0641406 4 Bolt 1/4 x 3/4
3 1060689 1 AC Extension Cord
4 3311405 4 Nut 1/4
5 4711400 8 Washer 1/4
101 1600466 1 BgA'I‘I;Eg%\)( CHARGER REPROGRAM CONTROLLER (USE P/N
2915

31215072 T350_T500J 161



SECTION 1 - FRAME

FIGURE 1-62. BATTERY CHARGER INSTALLATION - PRO CHARGING (ELECTRIC POWERED
MACHINES) (ANSI, ANSIEXPORT AND CSA SPECS)

W

%

\

=y

!

ART_1001131393

162 T350_T500J 31215072



SECTION 1 - FRAME

FIGURE 1-62. BATTERY CHARGER INSTALLATION - PRO CHARGING (ELECTRIC POWERED
MACHINES) (ANSI, ANSI EXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001131393 Ref BATTERY CHARGER INSTALLATION A
1 0641406 4 Bolt 1/4 x 3/4
2 1060688 1 AC Extension Cord
3 3311405 4 Nut 1/4
4 4240033 AR Tie-Strap (Not Shown)
5 4711400 8 Washer 1/4
6 1001133506 NLA Battery Charger Assembly (No Serviceable Parts Available) (Use
P/N 1001134313)

31215072 T350_T500J 163



SECTION1 - FRAME

FIGURE 1-63. TAILLIGHTS AND MARKERS INSTALLATION (T350) (ANSI, ANSI EXPORT AND CSA
SPECS)

31215072

T350_T500J

164



SECTION1 - FRAME
FIGURE 1-63. TAILLIGHTS AND MARKERS INSTALLATION (T350) (ANSI, ANSI EXPORT AND CSA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0273665 Ref TAILLIGHTS AND MARKERS INSTALLATION E
1 71101 1 Bracket, License Plate
2 71906 1 Taillight Assembly with License Plate Light (Road Side)
2 7026341 1 Bulb, Stop/Turn/Taillight
2 7026342 1 Bulb, Side Marker Light
2 7026343 1 Lens, Red Taillight
2 7026340 1 Lens, Red Side Marker
3 71907 1 Taillight Assembly without License Plate Light (Curb Side)
3 7026341 1 Bulb, Stop/Turn/Taillight
3 7026342 1 Bulb, Side Marker Light
3 7026343 1 Lens, Red Taillight
3 7026340 1 Lens, Red Side Marker
4 0761012 4 Screw M10x 25
5 0903107 2 Bracket, Taillight
6 2920113 1 Taillight,Boom
7 2920179 2 Side Marker Light/Reflector Assembly
7 7027717 2 Bulb (1 Per Assembly)
8 3291005 4 Nut M10
9 3311005 6 Nut#10
10 0721006 4 Screw #10x 3/4
11 3911040 2 Screw #10x 2-1/2
12 3960461 1 Seal, Gasket
13 4751000 6 Washer #10
14 4812000 8 Washer M10
15 4923148 1 Harness, Lights (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 165



SECTION1 - FRAME

FIGURE 1-64. TAILLIGHTS AND MARKERS INSTALLATION (T350) (AUSTRALIAN AND SOUTH
AFRICA SPECS)

ART_0274739

166 T350_T500J 31215072



SECTION 1 - FRAME

FIGURE 1-64. TAILLIGHTS AND MARKERS INSTALLATION (T350) (AUSTRALIAN AND SOUTH
AFRICA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274739 Ref TAILLIGHTS AND MARKERS INSTALLATION C
1 0274539 2 Side Marker Light Assembly
1 1001228138 2 Lamp Only (1 Per Assembly)
1 70000095 2 Bulb (1 Per Assembly)
2 0274638 1 LightAssembly, Rear
2 1001228139 1 Lamp Only (1 Per Assembly)
2 70000098 1 Bulb (1 Per Assembly)
3 0274741 1 Rear Light Bracket Assembly (See ltems 101-115 for Breakdown)
4 0641406 4 Bolt 1/4 x 3/4
5 0641407 2 Bolt1/4 x 7/8
6 0641608 4 Bolt3/8 x 1
7 3311405 6 Nut 1/4
8 3311605 4 Nut 3/8
9 4711400 8 Washer 1/4
10 4751600 8 Washer 3/8
0274741 Ref REAR LIGHT BRACKET ASSEMBLY C
101 0700408 6 Bolt M4 x 16
102 0700410 4 Bolt M4 x 20
103 0721006 4 Screw #10x 3/4
104 0903177 2 Plate, Reflector Mounting
105 0940136 1 Bar, Light
106 2920180 2 Taillight
106 70000092 2 Bulb (Double Contact) (1 Per Assembly)
106 70000093 2 Bulb (Single Contact) (1 Per Assembly)
107 2920183 1 License Plate Light
107 70000096 1 Bulb (1 Per Assembly)
108 2920184 2 Side Marker Light
108 70000097 2 Bulb (1 Per Assembly)
109 3290405 10 Nut M4
110 3311005 8 Nut#10
111 3700012 2 Reflector, Red Triangle
112 3911010 4 Screw #10x 5/8
113 4751000 12 Washer #10
114 4811400 14 Washer M4
115 1001224595 1 Harness, Trailer Light (Not Shown)

31215072 T350_T500J 167



SECTION1 - FRAME

FIGURE 1-65. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (ANSI, ANS| EXPORT AND CSA
SPECS)

31215072

T350_T500J

168



SECTION1 - FRAME
FIGURE 1-65. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (ANSI, ANSI EXPORT AND CSA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0273934 Ref TAILLIGHTS AND MARKERS INSTALLATION E
1 71101 1 Bracket, License Plate
2 71906 1 Taillight Assembly with License Plate Light (Road Side)
2 7026341 1 Bulb, Stop/Turn/Taillight
2 7026342 1 Bulb, Side Marker Light
2 7026343 1 Lens, Red Taillight
2 7026340 1 Lens, Red Side Marker
3 71907 1 Taillight Assembly without License Plate Light (Curb Side)
3 7026341 1 Bulb, Stop/Turn/Taillight
3 7026342 1 Bulb, Side Marker Light
3 7026343 1 Lens, Red Taillight
3 7026340 1 Lens, Red Side Marker
4 0761012 4 Screw M10x 25
5 0903107 2 Bracket, Taillight
6 2920113 1 Taillight,Boom
7 2920179 2 Side Marker Light/Reflector Assembly
7 7027717 2 Bulb (1 Per Assembly)
8 3291005 4 Nut M10
9 3311005 6 Nut #10
10 0721006 4 Screw #10x 3/4
11 3911040 2 Screw #10x 2-1/2
12 3960461 1 Seal, Gasket
13 4751000 6 Washer #10
14 4812000 8 Washer M10
15 4923149 1 Harness, Lights (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 169



SECTION1 - FRAME

FIGURE 1-66. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (AUSTRALIAN AND SOUTH
AFRICA SPECS)

ART_0274740

170 T350_T500J 31215072



SECTION 1 - FRAME

FIGURE 1-66. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (AUSTRALIAN AND SOUTH
AFRICA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274740 Ref TAILLIGHTS AND MARKERS INSTALLATION C
1 0274539 2 Side Marker Light Assembly
1 1001228138 2 Lamp Only (1 Per Assembly)
1 70000095 2 Bulb (1 Per Assembly)
2 0274741 1 Rear Light Bracket Assembly (See Iltems 101-115 for Breakdown)
3 0641406 4 Bolt 1/4 x 3/4
4 0641407 2 Bolt1/4 x 7/8
5 0641608 4 Bolt3/8x 1
6 3311005 4 Nut#10
7 3311405 6 Nut 1/4
8 3311605 4 Nut 3/8
9 3700014 2 Reflector (White)
10 3911010 2 Screw #10x 5/8
11 4711400 8 Washer 1/4
12 4751000 2 Washer #10
13 4751600 6 Washer 3/8
14 0274638 1 LightAssembly, Rear
14 1001228139 1 Lamp Only (1 Per Assembly)
14 70000098 1 Bulb (1 Per Assembly)
0274741 Ref REAR LIGHT BRACKET ASSEMBLY C
101 0700408 6 Bolt M4 x 16
102 0700410 4 Bolt M4 x 20
103 0721006 4 Screw #10x 3/4
104 0903177 2 Plate, Reflector Mounting
105 0940136 1 Bar, Light
106 2920180 2 Taillight
106 70000092 2 Bulb (Double Contact) (1 Per Assembly)
106 70000093 2 Bulb (Single Contact) (1 Per Assembly)
107 2920183 1 License Plate Light
107 70000096 1 Bulb (1 Per Assembly)
108 2920184 2 Side Marker Light
108 70000097 2 Bulb (1 Per Assembly)
109 3290405 10 Nut M4
110 3311005 8 Locknut#10-24NC
111 3700012 2 Reflector, Red Triangle
112 3911010 4 Screw #10x 5/8
113 4751000 12 Washer #10
114 4811400 14 Washer M4
115 1001224595 1 Harness, Trailer Light (Not Shown)

31215072 T350_T500J 171



SECTION 1 - FRAME
FIGURE 1-67. OUTRIGGERS INSTALLATION (T350) (ALL SPECS EXCEPT AUSTRALIAN SPECS)

ART_0273712

172 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-67. OUTRIGGERS INSTALLATION (T350) (ALL SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273712 Ref OUTRIGGER INSTALLATION G
2 0701014 4 Bolt M10 x 30
4 3291007 4 Nut M10
6 3422426 4 Pin
8 3423148 4 Pin
10 3841143 4 Keeper, Pin
17 4812000 4 Washer M10
19 3290405 8 Nut M4
20 4031512 8 Capscrew M4 x 40
21 4210012 4 QOutrigger Sub-Assembly (See ltems 101-114 for Breakdown)
22 4811400 8 Washer M4
23 0700827 2 Bolt M8 x 100
24 3290805 2 Nut M8
25 4641380 1 Valve Assembly - Qutrigger
25 2220885 4 Plug
25 2110406 6 Fitting, Straight
25 2110606 2 Fitting, Straight
26 4811900 4 Washer M8
27 3423185 4 Pin
28 3760115 16 Ring, Retaining
29 1706121 4 Decal - Pad Load
30 0641516 4 Bolt5/16 x 2
31 1320159 4 Clamp
32 3311505 4 Nut5/16
33 4740446 8 Thrustwasher
34 4751500 4 Washer
4210012 Ref OUTRIGGER SUB-ASSEMBLY G
Ref Note: Qtys shown are for one sub-assembly. Four sub-assemblies
required per machine.
101 0100011 AR Compound, Locking
102 0701014 1 Bolt M10 x 30
103 1684442 1 Cylinder Assembly - Outrigger (See Separate Breakdown in
CYLINDER Section)
104 3291007 1 Nut M10
105 3292405 1 Nut M24
106 3422429 1 Pin
107 3841143 1 Keeper, Pin
108 3841655 1 Rod
109 3931816 3 Capscrew 1/2 x 1
110 4210006 1 Stabilizer
111 4220207 1 Pad, Outrigger
112 4812000 1 Washer M10
113 4812700 1 Washer M24
114 1671172 1 Cover

31215072 T350_T500J 173



SECTION 1 - FRAME
FIGURE 1-68. OUTRIGGERS INSTALLATION (T350) (AUSTRALIAN SPECS)

ART_0274375

174 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-68. OUTRIGGERS INSTALLATION (T350) (AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274375 Ref OUTRIGGER INSTALLATION B
1 0700827 2 Bolt M8 x 100
2 0701014 4 Bolt M10 x 30
3 1706121 4 Decal - Pad Load
4 3290405 8 Nut M4
5 3290805 2 Nut M8
6 3291007 4 Nut M10
7 3422426 4 Pin
8 3423148 4 Pin
9 3423185 4 Pin
10 3760115 16 Ring, Retaining
11 3841143 4 Keeper, Pin
12 4031512 8 Capscrew M4 x 40
13 4210019 4 Qutrigger Sub-Assembly (See ltems 101-114 for Breakdown)
14 4641380 1 Valve Assembly - Outrigger
14 2220885 4 Plug
14 2110406 6 Fitting, Straight
14 2110606 2 Fitting, Straight
15 4811400 8 Washer M4
16 4811900 4 Washer M8
17 4812000 4 Washer M10
18 0641516 4 Bolt5/16 x 2
19 1320159 4 Clamp
20 3311505 4 Nut 5/16
21 4740446 8 Thrustwasher
22 4751500 4 Washer 5/16
4210019 Ref OUTRIGGER SUB-ASSEMBLY F
Ref Note: Qtys shown are for one sub-assembly. Four sub-assemblies
required per machine.
101 0100011 AR Compound, Locking
102 0701014 1 Bolt M10 x 30
103 1671172 1 Cover
104 1684442 1 Cylinder Assembly - Outrigger (See Separate Breakdown in
CYLINDER Section)
105 3291007 1 Nut M10
106 3292405 1 Nut M24
107 3422429 1 Pin
108 3841143 1 Keeper, Pin
109 3841655 1 Rod
110 3931816 3 Capscrew 1/2 x 1
111 4210018 1 Stabilizer
112 4220207 1 Pad, Outrigger
113 4812000 1 Washer M10
114 4812700 1 Washer M24

31215072 T350_T500J 175



SECTION 1 - FRAME
FIGURE 1-69. OUTRIGGERS INSTALLATION (T500J) (ALL SPECS EXCEPT AUSTRALIAN SPECS)

|

ART_0273715

176 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-69. OUTRIGGERS INSTALLATION (T500J) (ALL SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273715 Ref OUTRIGGER INSTALLATION |
2 0701014 4 Bolt M10 x 30
4 3291007 4 Nut M10
6 3421986 4 Pin
8 3423147 4 Pin
10 3841143 4 Keeper, Pin
17 4812000 4 Washer M10
19 3290405 8 Nut M4
20 4031512 8 Capscrew M4 x 40
21 4210025 4 QOutrigger Sub-Assembly (See ltems 101-114 for Breakdown)
22 4811400 8 Washer M4
23 0700827 2 Bolt M8 x 100
24 3290805 2 Nut M8
25 4641380 1 Valve Assembly - Qutrigger
25 2220885 4 Plug
25 2110406 6 Fitting, Straight
25 2110606 2 Fitting, Straight
26 4711400 4 Washer 1/4
27 3423186 4 Pin
28 3760133 8 Ring, Retaining
29 3760237 8 Ring, Retaining
30 1706264 4 Decal - Pad Load
31 0641516 4 Bolt5/16 x 2
32 1320159 4 Clamp
33 3311505 4 Nut5/16
34 4751500 4 Washer
35 4740333 8 Thrustwasher
4210025 Ref OUTRIGGER SUB-ASSEMBLY C
Ref Note: Qtys shown are for one sub-assembly. Four sub-assemblies
required per machine.
101 0100011 AR Compound, Locking
102 0701216 1 Bolt M12 x 40
103 1671171 1 Cover
104 1684443 1 Cylinder Assembly - Outrigger (See Separate Breakdown in
CYLINDER Section)
105 3291207 1 Nut M12
106 3292405 1 Nut M24
107 3423146 1 Pin
108 3841203 1 Keeper, Pin
109 3841655 1 Rod
110 3931816 3 Capscrew 1/2 x 1
111 4210024 1 Stabilizer
112 4220207 1 Pad, Outrigger
113 4812100 1 Washer M12
114 4812700 1 Washer M24

31215072 T350_T500J 177



SECTION 1 - FRAME
FIGURE 1-70. OUTRIGGERS INSTALLATION (T500J) (AUSTRALIAN SPECS)

ART_0274321

178 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-70. OUTRIGGERS INSTALLATION (T500J) (AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274321 Ref OUTRIGGER INSTALLATION D
1 0700827 2 Bolt M8 x 100
2 0701014 4 Bolt M10 x 30
3 1706264 4 Decal - Pad Load
4 3290405 8 Nut M4
5 3290805 2 Nut M8
6 3291007 4 Nut M10
7 3421986 4 Pin
8 3423147 4 Pin
9 3423186 4 Pin
10 3760133 8 Ring, Retaining
11 3760237 8 Ring, Retaining
12 3841143 4 Keeper, Pin
13 4031512 8 Capscrew M4 x 40
14 4210027 4 Outrigger Sub-Assembly (See ltems 101-114 for Breakdown)
15 4641380 1 Valve Assembly - Outrigger
15 2220885 4 Plug
15 2110406 6 Fitting, Straight
15 2110606 2 Fitting, Straight
16 4811400 8 Washer M4
17 4711400 4 Washer 1/4
18 4812000 4 Washer M10
19 0641516 4 Bolt5/16 x 2
20 1320159 4 Clamp
21 3311505 4 Nut 5/16
22 4751500 4 Washer 5/16
23 4740333 8 Thrustwasher
4210027 Ref OUTRIGGER SUB-ASSEMBLY D
Ref Note: Qtys shown are for one sub-assembly. Four sub-assemblies
required per machine.
101 0100011 AR Compound, Locking
102 0701216 1 Bolt M12 x 40
103 1671171 1 Cover
104 1684443 1 Cylinder Assembly Options (See Separate Breakdown in
CYLINDER Section)
105 3291207 1 Nut M12
106 3292405 1 Nut M24
107 3423146 1 Pin
108 3841203 1 KeeperPin
109 3841655 1 Rod
110 3931816 3 Capscrew 1/2 x 1
111 4210026 1 Stabilizer
112 4220207 1 Pad, Outrigger
113 4812100 1 Washer M12
114 4812700 1 Washer M24

31215072 T350_T500J 179



SECTION1 - FRAME

FIGURE 1-71. OUTRIGGER (NON-MARKING) PADS AND STORAGE TRAY INSTALLATION
(OPTIONAL)

ART_0274293

180 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-71. OUTRIGGER (NON-MARKING) PADS AND STORAGE TRAY INSTALLATION

(OPTIONAL)
ITEM PART NUMBER QTY DESCRIPTION REV
0274293 Ref NON-MARKING OUTRIGGER PAD INSTALLATION (OPTIONAL) C
1 0641612 2 Bolt 3/8 x 1-1/2
2 0811606 8 Screw 3/8 x 3/4
3 1671185 4 Cover, Outrigger Pad
4 3311605 2 Nut 3/8
5 3421970 1 Snap-Pin
6 3575790 1 Cover, Storage Box
7 1001094614 1 Tray, Storage
8 4711600 4 Washer 3/8

31215072 T350_T500J 181



SECTION1 - FRAME

FIGURE 1-72. FENDERS INSTALLATION (T350 WITHOUT MUDFLAPS)

ART_0273625

31215072

T350_T500J

182



SECTION1 - FRAME
FIGURE 1-72. FENDERS INSTALLATION (T350 WITHOUT MUDFLAPS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273625 Ref FENDERS INSTALLATION E
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 0641616 4 Bolt3/8 x 2
2090052 1 Fender Assembly (LH Side)
2A 0641414 6 Bolt1/4 x 1-3/4
2B 0903111 1 Bracket, Fender
2C 2090043 1 Fender (LH)
2D 3311405 6 Nut 1/4
2E 4740362 6 Washer 1/4
2F 4751400 6 Washer 1/4
3 2090053 1 Fender Assembly (RH Side)
3A 0641414 6 Bolt 1/4 x 1-3/4
3B 0903112 1 Bracket, Fender
3C 2090043 1 Fender (RH)
3D 3311405 6 Nut 1/4
3E 4740362 6 Washer 1/4
3F 4751400 6 Washer 1/4
3311605 4 Nut 3/8
5 4751600 8 Washer 3/8

31215072 T350_T500J 183



SECTION1 - FRAME

FIGURE 1-73. FENDERS INSTALLATION (T350 WITH MUDFLAPS)

31215072

T350_T500J

184



SECTION1 - FRAME
FIGURE 1-73. FENDERS INSTALLATION (T350 WITH MUDFLAPS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274433 Ref FENDERS INSTALLATION B
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 0641616 4 Bolt3/8 x 2
2090058 1 Fender Assembly (LH Side)
2A 0641414 6 Bolt1/4 x 1-3/4
2B 0903111 1 Bracket, Fender
2C 2090054 1 Fender (LH)
2D 3311405 6 Nut 1/4
2E 4740362 6 Washer 1/4
2F 4751400 6 Washer 1/4
3 2090059 1 Fender Assembly (RH Side)
3A 0641414 6 Bolt 1/4 x 1-3/4
3B 0903112 1 Bracket, Fender
3C 2090055 1 Fender (RH)
3D 3311405 6 Nut 1/4
3E 4740362 6 Washer 1/4
3F 4751400 6 Washer 1/4
3311605 4 Nut 3/8
5 4751600 8 Washer 3/8

31215072 T350_T500J 185



SECTION1 - FRAME

FIGURE 1-74. FENDERS INSTALLATION (T500J WITHOUT MUDFLAPS)

3946

31215072

T350_T500J

186



SECTION1 - FRAME
FIGURE 1-74. FENDERS INSTALLATION (T500J WITHOUT MUDFLAPS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273946 Ref FENDERS INSTALLATION D
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 0641616 4 Bolt3/8 x 2
2090050 1 Fender Assembly (LH Side)
2A 0903111 1 Bracket, Fender
2B 2090043 1 Fender (LH)
2C 3311405 6 Nut 1/4
2D 0641414 6 Bolt 1/4 x 1-3/4
2E 4740362 6 Washer 1/4
2F 4751400 6 Washer 1/4
3 2090051 1 Fender Assembly (RH Side)
3A 0903112 1 Bracket, Fender
3B 2090043 1 Fender (RH)
3C 3311405 6 Nut 1/4
3D 0641414 6 Bolt1/4 x 1-3/4
3E 4740362 6 Washer 1/4
3F 4751400 6 Washer 1/4
3311605 4 Nut 3/8
5 4751600 8 Washer 3/8

31215072 T350_T500J 187



SECTION1 - FRAME

FIGURE 1-75. FENDERS INSTALLATION (T500J WITH MUDFLAPS)

31215072

T350_T500J

188



SECTION1 - FRAME
FIGURE 1-75. FENDERS INSTALLATION (T500J WITH MUDFLAPS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274434 Ref FENDERS INSTALLATION B
Ref Note: Front/Rear and Left/Right are determined by facing the Tow
Vehicle.
1 0641616 4 Bolt3/8 x 2
2090056 1 Fender Assembly (LH Side)
2A 0641414 6 Bolt1/4 x 1-3/4
2B 0903111 1 Bracket, Fender
2C 2090054 1 Fender (LH)
2D 3311405 6 Nut 1/4
2E 4740362 6 Washer 1/4
2F 4751400 6 Washer 1/4
3 2090057 1 Fender Assembly (RH Side)
3A 0641414 6 Bolt 1/4 x 1-3/4
3B 0903112 1 Bracket, Fender
3C 2090055 1 Fender (RH)
3D 3311405 6 Nut 1/4
3E 4740362 6 Washer 1/4
3F 4751400 6 Washer 1/4
3311605 4 Nut 3/8
5 4751600 8 Washer 3/8

31215072 T350_T500J 189



SECTION1 - FRAME

FIGURE 1-76. FRAME COVERS INSTALLATION (T350 ELECTRIC POWERED MACHINES)

1A

31215072

T350_T500J

190



SECTION1 - FRAME
FIGURE 1-76. FRAME COVERS INSTALLATION (T350 ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273606 Ref FRAME COVERS INSTALLATION D
1 1671211 3 Module/Battery Cover Assembly
1A 2940157 3 Latch (1 Per Assembly)
2 1671148 1 Pump Cover Assembly
2A 2940095 1 Latch
3 2940178 3 Latch Keeper
4 3820017 6 Rivet
5 3820020 2 Rivet
6 3423159 1 Pin, Hitch (Includes Cotter Pin)

31215072 T350_T500J 191



SECTION1 - FRAME

FIGURE 1-77. FRAME COVERS INSTALLATION (T350 GAS POWERED MACHINES)

1A

31215072

T350_T500J

192



SECTION1 - FRAME
FIGURE 1-77. FRAME COVERS INSTALLATION (T350 GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273607 Ref FRAME COVERS INSTALLATION C
1 1671221 1 Module/Battery Cover Assembly
1A 2940157 1 Latch (1 Per Assembly)
2 1671160 1 Pump Cover Assembly
2A 2940095 1 Latch
3 2940178 1 Latch Keeper
4 3423159 1 Pin, Hitch (Includes Cotter Pin)
5 3820017 2 Rivet
6 3820020 2 Rivet

31215072 T350_T500J 193



SECTION1 - FRAME

FIGURE 1-78. FRAME COVERS INSTALLATION (T500J ELECTRIC POWERED MACHINES)

1A

31215072

T350_T500J

194



SECTION1 - FRAME
FIGURE 1-78. FRAME COVERS INSTALLATION (T500J ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0274338 Ref FRAME COVERS INSTALLATION B
1 1671211 3 Module/Battery Cover Assembly
1A 2940157 3 Latch (1 Per Assembly)
2 1671187 1 Pump Cover Assembly
2A 2940095 1 Latch
3 2940178 3 Latch Keeper
4 3820017 6 Rivet
5 3820020 2 Rivet
6 3423159 1 Pin, Hitch (Includes Cotter Pin)

31215072 T350_T500J 195



SECTION1 - FRAME

FIGURE 1-79. FRAME COVERS INSTALLATION (T500J GAS POWERED MACHINES)

31215072

T350_T500J

196



SECTION1 - FRAME
FIGURE 1-79. FRAME COVERS INSTALLATION (T500J GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
0274339 Ref FRAME COVERS INSTALLATION B
1 1671221 1 Module/Battery Cover Assembly
1A 2940157 1 Latch (1 Per Assembly)
2 1671189 1 Pump Cover Assembly
2A 2940095 1 Latch
3 2940178 1 Latch Keeper
4 3423159 1 Pin, Hitch (Includes Cotter Pin)
5 3820017 2 Rivet
6 3820020 2 Rivet

31215072 T350_T500J 197



SECTION 1 - FRAME
FIGURE 1-80. SPARE TIRE INSTALLATION (185R14C TIRE) (OPTIONAL)

ART_0274329

198 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-80. SPARE TIRE INSTALLATION (185R14C TIRE) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274329 Ref SPARE TIRE INSTALLATION (OPTIONAL) C
1 0630607 2 Bolt1/2 x 4
2 3321801 2 Nut 1/2
3 4341181 1 Bracket, Spare Tire Mounting
4 3311605 4 Nut 3/8
5 4520377 1 Tire and Wheel Assembly
6 4711800 2 Washer 1/2
7 4761800 2 Washer 1/2
8 4711600 8 Washer 3/8
10 0641617 4 Bolt3/8 x 2-1/2

31215072 T350_T500J 199



SECTION 1 - FRAME
FIGURE 1-81. SPARE TIRE INSTALLATION (215-75R14 TIRE) (OPTIONAL)

ART_0275632

200 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-81. SPARE TIRE INSTALLATION (215-75R14 TIRE) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0275632 Ref SPARE TIRE INSTALLATION (OPTIONAL) C
1 1001109586 1 Tire and Wheel Assembly
2 3311605 4 Nut 3/8
3 4711600 8 Washer 3/8
4 0630607 2 Bolt1/2 x 4
5 0641617 4 Bolt 3/8 x 2-1/2
6 3300407 2 Lugnut
7 4341181 1 Bracket, Spare Tire Mounting

31215072 T350_T500J 201



SECTION 1 - FRAME
FIGURE 1-82. SPARE TIRE INSTALLATION (225-75R15 TIRE) (OPTIONAL)

ART_0275633

202 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-82. SPARE TIRE INSTALLATION (225-75R15 TIRE) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0275633 Ref SPARE TIRE INSTALLATION (OPTIONAL) C
1 4520614 1 Tire and Wheel Assembly
2 3311605 4 Nut 3/8
3 4711600 8 Washer 3/8
4 0630607 2 Bolt1/2 x 4
5 0641617 4 Bolt 3/8 x 2-1/2
6 3300407 2 Lugnut
7 4341181 1 Bracket, Spare Tire Mounting

31215072 T350_T500J 203



SECTION 1 - FRAME
FIGURE 1-83. SPARE TIRE INSTALLATION (225-75R16C TIRE) (OPTIONAL)

ART_0274330

204 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-83. SPARE TIRE INSTALLATION (225-75R16C TIRE) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274330 Ref SPARE TIRE INSTALLATION (OPTIONAL) E
1 0630607 2 Bolt1/2 x 4
2 0651812 2 Bolt1/2 x 1- 1/2
3 3321801 4 Nut 1/2-20
4 3311605 4 Nut 3/8
5 3576437 1 Plate, Wheel Adapter
6 4341181 1 Bracket, Spare Tire Mounting
7 4520378 1 Tire and Wheel Assembly
8 4711600 8 Washer 3/8
9 4711800 4 Washer 1/2
10 0641617 4 Bolt3/8 x 2-1/2
11 4761800 4 Washer 1/2
12 4891800 2 Washer 1/2

31215072 T350_T500J 205



SECTION 1 - FRAME
FIGURE 1-84. SPARE TIRE INSTALLATION (T350) (CARRIER ONLY OPTIONAL)

ART_0275627

206 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-84. SPARE TIRE INSTALLATION (T350) (CARRIER ONLY OPTIONAL)

ITEM PART NUMBER | QTY DESCRIPTION REV
0275627 Ref |SPARE TIRE INSTALLATION (CARRIER ONLY) A

1 3311605 4 Nut 3/8

2 4711600 8 Washer 3/8

3 0630607 2 Bolt1/2 x 4

4 0641617 4 Bolt 3/8 x 2-1/8

5 3300407 2 Lugnut

6 4341181 1 Mount

31215072 T350_T500J 207



SECTION 1 - FRAME
FIGURE 1-85. SPARE TIRE INSTALLATION (T500J) (CARRIER ONLY OPTIONAL)

ART_0275628

208 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-85. SPARE TIRE INSTALLATION (T500J) (CARRIER ONLY OPTIONAL)

ITEM PART NUMBER | QTY DESCRIPTION REV
0275628 Ref |SPARE TIRE INSTALLATION (CARRIER ONLY) A

1 3311605 4 Nut 3/8

2 4711600 8 Washer 3/8

3 0630607 2 Bolt1/2 x 4

4 0641617 4 Bolt 3/8 x 2-1/8

5 3300407 2 Lugnut

6 4341181 1 Mount

31215072 T350_T500J 209



SECTION1 - FRAME

FIGURE 1-86. WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL)

ART_0274520

31215072

T350_T500J

210



SECTION1 - FRAME
FIGURE 1-86. WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274520 Ref WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL) B
1 0240116 2 Chock, Wheel
2 0721004 4 Screw #10x 1/2
3 1320302 4 U-Clamp
4 2940177 2 Latch, Draw
5 3311005 4 Nut #10
6 3311405 8 Nut 1/4
7 4341054 2 Mount, Wheel Chock Stowage
8 4711000 8 Washer #10
9 4711400 8 Washer 1/4

31215072 T350_T500J 211



SECTION1 - FRAME
FIGURE 1-87. WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE (OPTIONAL)

ART_0273624

212 T350_T500J 31215072



SECTION1 - FRAME
FIGURE 1-87. WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273624 Ref WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE A
(OPTIONAL)
1 0240116 2 Chock, Wheel
2 0641506 8 Bolt5/16 x 3/4
3 0641508 4 Bolt5/16 x 1
4 0721004 4 Screw #10x 1/2
5 2940177 2 Latch, Draw
6 3311005 4 Nut #10
7 3311505 12 Nut 5/16
8 4341053 2 Bracket, Mounting
9 4341054 2 Mount, Wheel Chock Stowage
10 4711000 8 Washer #10
11 4711500 16 Washer 5/16
12 4751500 8 Washer 5/16

31215072 T350_T500J 213



FIGURE 1-88. SIDE GUARDS INSTALLATION (T350) (OPTIONAL)

SECTION1 - FRAME

—C

.w.

R

¥

31215072

ART_0273680

T350_T500J

214



SECTION1 - FRAME
FIGURE 1-88. SIDE GUARDS INSTALLATION (T350) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273680 Ref SIDE GUARDS INSTALLATION E
1 0100011 AR Compound, Locking
2 0681622 2 Bolt 3/8 x 2-3/4 Grd8
3 0811607 8 Screw 3/8 x 7/8
4 0811610 4 Screw 3/8 x 1-1/4
5 3311608 18 Nut 3/8
6 3900270 4 Bolt1/2 x 1-1/2
7 4341009 1 Mount, Tube
8 4569188 2 Guard (Tongue to O/R)
9 4569194 2 Support, Guard
10 4569398 1 Guard (O/R to Fender)
11 4711600 2 Washer 3/8
12 4751700 4 Washer 7/16
13 4891600 4 Washer 3/8
14 4569400 1 Guard (O/R to Fender)
31215072 T350_T500J

215



SECTION1 - FRAME

FIGURE 1-89. SIDE GUARDS INSTALLATION (T500J) (OPTIONAL)

ART_0274773

31215072

T350_T500J

216



SECTION1 - FRAME
FIGURE 1-89. SIDE GUARDS INSTALLATION (T500J) (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274773 Ref SIDE GUARDS INSTALLATION C

1 0100011 AR Compound, Locking

2 0681660 2 Bolt 3/8 x 7-1/2 Grd8

3 0811607 8 Screw 3/8 x 7/8

4 0811608 4 Screw 3/8 x 1

5 3311608 18 Nut 3/8

6 3575786 1 Bar

7 3900270 4 Bolt1/2 x 1-1/2

8 4341009 1 Mount, Tube

9 4569195 2 Support, Guard

10 4569197 2 Guard (Tongueto O/R)

11 4569405 AR Guard (O/R to Fender)

12 4711600 2 Washer 3/8

13 4751700 4 Washer 7/16

14 4569407 1 Guard (O/R to Fender)

15 3311005 4 Nut #10

16 3700014 2 Reflector

17 3911010 4 Screw #10x 5/8

18 4751000 AR Washer #10
31215072 T350_T500J

217






SECTION 2 - TURNTABLE

SECTION 2 - TURNTABLE

31215072 T350_T500J 219



SECTIONZ2 - TURNTABLE

FIGURE 2-1. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH DOHI
BEARING)

ART_0273612

220 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-1. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH DOHI

BEARING)
ITEM PART NUMBER QTY DESCRIPTION REV
0273612 Ref SWING DRIVE AND TURNTABLE BEARING INSTALLATION H
1 0100019 AR Compound, Locking
2 0440285 1 Turntable Bearing Assembly (See Separate Breakdown in this
Section)
Ref Note: Original EquipmentBearing p/n 0400285 may have been

replaced with Service Replacementbearing Kitp/n 1001160525.
Visually identify the p/n tag on bearing before ordering parts.

3 0630183 1 Screw 3/8 x 1
4 0681816 2 Bolt 1/2 x 2 Grade 8
6 3160331 1 Swing Motor Assembly (See Separate Breakdown in this Section)
7 3900360 29 Capscrew M14 x 90
8 4220255 1 Stop, Swing
8A 0962447 1 Bushing
9 4740171 2 Washer
10 4891900 16 Washer 9/16
11 3900368 2 CapscrewM14 x 70
12 0641608 2 Bolt3/8 x 1
13 3311608 2 Nut 3/8
14 4240173 1 Strap, Hose

31215072 T350_T500J 221



SECTIONZ2 - TURNTABLE

FIGURE 2-2. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH JING WEI
BEARING)

ART_1001153360

222 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-2. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH JING WEI

BEARING)
ITEM PART NUMBER QTY DESCRIPTION REV
1001153360 Ref SWING DRIVE AND TURNTABLE BEARING INSTALLATION B
1 0100019 AR Compound, Locking
2 1001153011 1 Turntable Bearing Assembly (See Separate Breakdown in this
Section)
3 0630183 1 Screw 3/8 x 1
4 0681816 2 Bolt1/2 x 2 Grade 8
5 3160331 1 Swing Motor Assembly (See Separate Breakdown in this Section)
6 3600360 29 Capscrew M14 x 90
7 4220255 1 Stop, Swing
7A 0962447 1 Bushing
8 4740171 2 Washer
9 4891900 16 Washer 9/16
10 3900368 2 CapscrewM14 x 70
11 0641608 2 Bolt3/8x 1
12 3311608 2 Nut 3/8
13 4240173 1 Strap, Hose

31215072 T350_T500J 223



SECTIONZ2 - TURNTABLE

FIGURE 2-3. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH DOHI
BEARING)

ART_0273613

224 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-3. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH DOHI

BEARING)
ITEM PART NUMBER QTY DESCRIPTION REV
0273613 Ref SWING DRIVE AND TURNTABLE BEARING INSTALLATION H
1 0100019 AR Compound, Locking
2 0440286 1 Turntable Bearing Assembly (See Separate Breakdown in this
Section)
Ref Note: Original EquipmentBearing p/n 0400286 may have been

replaced with Service Replacementbearing Kitp/n 1001160526.
Visually identify the p/n tag on bearing before ordering parts.

3 0630183 1 Screw 3/8 x 1

4 0681816 2 Bolt 1/2 x 2 Grade 8
6 3160331 1 Swing Motor Assembly (See Separate Breakdown in this Section)
7 3900360 35 Capscrew M14 x 90
8 4220255 1 Stop, Swing
8A 0962447 1 Bushing

9 4740171 2 Washer

10 4891900 16 Washer 9/16
11 0641608 2 Bolt3/8x 1
12 3311608 2 Nut 3/8
13 4240173 1 Strap, Hose

31215072 T350_T500J 225



SECTIONZ2 - TURNTABLE

FIGURE 2-4. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH JING WEI
BEARING)

ART_1001153363

226 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-4. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH JING WEI

BEARING)
ITEM PART NUMBER QTY DESCRIPTION REV
1001153363 Ref SWING DRIVE AND TURNTABLE BEARING INSTALLATION B

1 0100019 AR Compound, Locking

2 1001153014 1 Turntable Bearing Assembly (See Separate Breakdown in this

Section)

3 0630183 1 Screw 3/8 x 1

4 0681816 2 Bolt1/2 x 2 Grade 8

5 3160331 1 Swing Motor Assembly (See Separate Breakdown in this Section)

6 3900360 35 Capscrew M14 x 90

7 4220255 1 Stop, Swing
7A 0962447 1 Bushing

8 4740171 2 Washer

9 4891900 16 Washer 9/16
10 0641608 2 Bolt3/8 x 1
11 3311608 2 Nut 3/8
12 4240173 1 Strap, Hose

31215072 T350_T500J 227



SECTION2 - TURNTABLE
FIGURE 2-5. TURNTABLE BEARING ASSEMBLY - DOHI (T350)

ART_0440285

228 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-5. TURNTABLE BEARING ASSEMBLY - DOHI (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0440285 Ref TURNTABLE BEARING ASSEMBLY J
1 See Note 1 Housing (Note: Not Available - Purchase Complete Bearing
Assembly)
2 7027350 AR Gasket (Blue.005)
3 7027351 AR Gasket (Clear.0075)
4 7027352 AR Gasket (Brown.010)
5 7027353 AR Gasket (Yellow.020)
6 7027354 1 Cap
7 7027355 1 Shaft, Worm Drive
8 7027356 1 Adapter, Motor
9 7027357 1 Bearing, Slew
10 7027358 3 Fitting, Grease - Elbow
11 See Note 1 Fitting, Grease - Straight (Note: Not Available - Purchase Locally)
12 7027360 1 Seal
13 7027361 1 Seal
14 0641808 2 Bolt1/2x 1
15 4751500 2 Washer 5/16
16 70000864 2 Capscrew 1/4 x 1-1/8
17 0681812 2 Bolt1/2 x 1-1/2 Grade 8
18 7026042 2 Cup, Bearing
19 7026043 2 Cone, Bearing
20 See Note 1 Plug (Note: Not Available - Purchase Locally)
31215072 T350_T500J 229



SECTION2 - TURNTABLE
FIGURE 2-6. TURNTABLE BEARING ASSEMBLY - JING WEI (T350)

ART_1001153011

230 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-6. TURNTABLE BEARING ASSEMBLY - JING WEI (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1001153011 Ref TURNTABLE BEARING ASSEMBLY C
1 See Note 1 Housing (Note: Not Available - Purchase Complete Bearing
Assembly)
2 7027350 AR Gasket (Blue.005)
3 7027351 AR Gasket (Clear.0075)
4 7027352 AR Gasket (Brown.010)
5 7027353 AR Gasket (Yellow.020)
6 7027354 1 Cap
7 7027355 1 Shaft, Worm Drive
8 7027356 1 Adapter, Motor
9 70004156 1 Bearing, Slew
10 7027358 3 Fitting, Grease - Elbow
11 See Note 1 Fitting, Grease - Straight (Note: Not Available - Purchase Locally)
12 7027360 1 Seal
13 7027361 1 Seal
14 0641808 2 Bolt1/2x 1
15 4751500 2 Washer 5/16
16 70000864 2 Capscrew 1/4 x 1-1/8
17 0681812 2 Bolt1/2 x 1-1/2 Grade 8
18 7026042 2 Cup, Bearing
19 7026043 2 Cone, Bearing
20 See Note 1 Plug (Note: Not Available - Purchase Locally)
31215072 T350_T500J 231



SECTION2 - TURNTABLE
FIGURE 2-7. TURNTABLE BEARING ASSEMBLY - DOHI (T500J)

ART_0440286

232 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-7. TURNTABLE BEARING ASSEMBLY - DOHI (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0440286 Ref TURNTABLE BEARING ASSEMBLY K
1 See Note 1 Housing (Note: Not Available - Purchase Complete Bearing
Assembly)
2 7027350 AR Gasket (Blue.005)
3 7027351 AR Gasket (Clear.0075)
4 7027352 AR Gasket (Brown.010)
5 7027353 AR Gasket (Yellow.020)
6 7027354 1 Cap
7 7027363 1 Shaft, Worm Drive
8 7027356 1 Adapter, Motor
9 7027364 1 Bearing, Slew
10 7027358 3 Fitting, Grease - Elbow
11 See Note 1 Fitting, Grease - Straight (Note: Not Available - Purchase Locally)
12 7027360 1 Seal
13 7027361 1 Seal
14 0641810 2 Bolt1/2 x 1-1/4
15 4751500 2 Washer 5/16
16 88212228 2 Capscrew 5/16 x 1-1/4
17 0681812 2 Bolt1/2 x 1-1/2 Grade 8
18 7026042 2 Cup, Bearing
19 7026043 2 Cone, Bearing
20 See Note 1 Plug (Note: Not Available - Purchase Locally)
31215072 T350_T500J 233



SECTION2 - TURNTABLE
FIGURE 2-8. TURNTABLE BEARING ASSEMBLY - JING WEI (T500J)

ART_1001153014

234 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-8. TURNTABLE BEARING ASSEMBLY - JING WEI (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1001153014 Ref TURNTABLE BEARING ASSEMBLY B
1 See Note 1 Housing (Note: Not Available - Purchase Complete Bearing
Assembly)
2 7027350 AR Gasket (Blue.005)
3 7027351 AR Gasket (Clear.0075)
4 7027352 AR Gasket (Brown.010)
5 7027353 AR Gasket (Yellow.020)
6 7027354 1 Cap
7 7027363 1 Shaft, Worm Drive
8 7027356 1 Adapter, Motor
9 70004157 1 Bearing, Slew
10 7027358 3 Fitting, Grease - Elbow
11 See Note 1 Fitting, Grease - Straight (Note: Not Available - Purchase Locally)
12 7027360 1 Seal
13 7027361 1 Seal
14 0641810 2 Bolt1/2 x 1-1/4
15 4751500 2 Washer 5/16
16 88212228 2 Capscrew 5/16 x 1-1/4
17 0681812 2 Bolt1/2 x 1-1/2 Grade 8
18 7026042 2 Cup, Bearing
19 7026043 2 Cone, Bearing
20 See Note 1 Plug (Note: Not Available - Purchase Locally)
31215072 T350_T500J 235



SECTIONZ2 - TURNTABLE
FIGURE 2-9. SWING MOTORASSEMBLY

236 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-9. SWING MOTORASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
3160331 Ref SWING DRIVE MOTOR ASSEMBLY B
1 7024382 7 Bolt
2 7004035 1 Cover
3 7024396 1 Seal, Commutator
4 7024396 5 Ring, Seal
5 7024453 1 Commutator (Includes Item 6)
6 7024453 1 Ring, Commutator (Includes ltem 5)
7 7024379 1 Manifold
8 7024383 1 Rotor Set
9 7024380 1 Plate, Wear
10 7024384 1 Link, Drive
12 70000088 1 Shaft
12A 70000089 1 Key, Shaft
13 7024381 1 Bearing, Inner
14 7004043 1 Thrustwasher
15 7004044 1 Bearing, Thrust
16 7024396 1 Seal, Inner
17 7024396 1 Washer, Backup
18 80234299 1 Housing
19 7024390 1 Bearing, Outer
20 7024396 Seal, Dirt and Water
21 7010795 2 Plug (Includes O-Ring)
22 7024387 2 O-Ring
23 7024388 2 Spring
26 7024396 1 Seal Kit (IncludesIltems 3, 4,16, 17 & 20)

31215072

T350_T500J

237



SECTION 2 - TURNTABLE

FIGURE 2-10. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

101

ART_0273615

238 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-10. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273615 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861663 1 Ground Control Box Sub-Assembly (See ltems 101-105)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861663 Ref GROUND CONTROL BOX SUB-ASSEMBLY K
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520028 1 Plug
103 3520030 2 Plug
104 4923118 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
105 4360469 1 Keyswitch
105 2860030 1 Set Key, Replacement

31215072 T350_T500J 239



SECTION 2 - TURNTABLE

FIGURE 2-11. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES)
(AUSTRALIAN SPECS)

101

ART_0274111

240 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-11. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES)

(AUSTRALIAN SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274111 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861671 1 Ground Control Box Sub-Assembly (See ltems 101-105)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861671 Ref GROUND CONTROL BOX SUB-ASSEMBLY H
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520028 1 Plug
103 3520030 2 Plug
104 4923118 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
105 4360470 1 Keyswitch
105 2860030 1 Set Key, Replacement

31215072 T350_T500J 241



SECTION 2 - TURNTABLE

FIGURE 2-12. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

101

ART_0273960

242 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-12. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273960 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861661 1 Ground Control Box Sub-Assembly (See ltems 101-106)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861661 Ref GROUND CONTROL BOX SUB-ASSEMBLY K
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520028 1 Plug
103 4360564 1 Switch, Push (Yellow)
104 4360565 1 Switch, Push (Black)
105 4923125 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
106 4360469 1 Keyswitch
106 2860030 1 Set Key, Replacement

31215072 T350_T500J 243



SECTION 2 - TURNTABLE

FIGURE 2-13. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES)
(AUSTRALIAN SPECS)

101

ART_0274112

244 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-13. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES)

(AUSTRALIAN SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274112 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861672 1 Ground Control Box Sub-Assembly (See ltems 101-106)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861672 Ref GROUND CONTROL BOX SUB-ASSEMBLY H
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520028 1 Plug
103 4360564 1 Switch, Push (Yellow)
104 4360565 1 Switch, Push (Black)
105 4923125 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
106 4360470 1 Keyswitch
106 2860030 1 Set Key, Replacement

31215072 T350_T500J 245



SECTION 2 - TURNTABLE

FIGURE 2-14. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

101

ART_0273961

246 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-14. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273961 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861662 1 Ground Control Box Sub-Assembly (See ltems 101-105)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861662 Ref GROUND CONTROL BOX SUB-ASSEMBLY K
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520030 2 Plug
103 4360328 1 Switch, Toggle
104 4923118 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
105 4360469 1 Keyswitch
105 2860030 1 Set Key, Replacement

31215072 T350_T500J 247



SECTION 2 - TURNTABLE

FIGURE 2-15. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES)
(AUSTRALIAN SPECS)

101

ART_0274113

248 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-15. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES)

(AUSTRALIAN SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274113 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861673 1 Ground Control Box Sub-Assembly (See Items 101-105)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861673 Ref GROUND CONTROL BOX SUB-ASSEMBLY H
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 3520030 2 Plug
103 4360328 1 Switch, Toggle
104 4923118 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
105 4360470 1 Keyswitch
105 2860030 1 Set Key, Replacement

31215072 T350_T500J 249



SECTION 2 - TURNTABLE

FIGURE 2-16. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

101

ART_0273962

250 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-16. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (ALL
SPECS EXCEPT AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0273962 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861649 1 Ground Control Box Sub-Assembly (See ltems 101-106)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861649 Ref GROUND CONTROL BOX SUB-ASSEMBLY K
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 4360328 1 Switch, Toggle
103 4360564 1 Switch, Push (Yellow)
104 4360565 1 Switch, Push (Black)
105 4923125 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
106 4360469 1 Keyswitch
106 2860030 1 Set Key, Replacement

31215072 T350_T500J 251



SECTION 2 - TURNTABLE

FIGURE 2-17. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES)
(AUSTRALIAN SPECS)

101

104

ART_0274114

252 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-17. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES)

(AUSTRALIAN SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0274114 Ref GROUND CONTROL BOX INSTALLATION B
1 0100035 AR Compound, Locking
2 0761012 4 Bolt M10 x 25
3 0861674 1 Ground Control Box Sub-Assembly (See ltems 101-106)
4 4812000 4 Washer M10
5 4240175 1 Tie-Strap (Not Shown)
0861674 Ref GROUND CONTROL BOX SUB-ASSEMBLY H
101 0861648 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)
102 4360328 1 Switch, Toggle
103 4360564 1 Switch, Push (Yellow)
104 4360565 1 Switch, Push (Black)
105 4923125 1 Ground Control Box Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
106 4360470 1 Keyswitch
106 2860030 1 Set Key, Replacement

31215072 T350_T500J 253



SECTIONZ2 - TURNTABLE
FIGURE 2-18. GROUND CONTROL BOX ASSEMBLY

254 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-18. GROUND CONTROL BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0861648 Ref GROUND CONTROL BOX ASSEMBLY L
1 0140011 1 Alarm
2 0610170 1 PC Board
3 0861647 1 Box
4 1705971 1 Decal
5 2420172 1 Hourmeter
6 3575358 1 Plate, Switch Mounting
7 3900352 2 Screw M5 x 25
8 3900358 6 Screw M6 x 10
9 3960587 1 Seal
10 4060906 1 Guard, Switch
11 4220210 1 Block, PC Board Mounting
12 4360328 5 Switch, Toggle
13 4360330 1 Switch, Toggle
15 Ref Switch, Emergency Stop
15 4360475 1 Cap, Replacement
15 7020175 1 Block, Replacement Contact
15 7020176 1 Plate, Plug Mounting
16 3575623 1 Rivet
17 3820020 4 Washer #10
18 4711000 4 Connector, Strain Relief
19 4460386 1 Connector, Strain Relief
31215072 T350_T500J 255



SECTION2 - TURNTABLE
FIGURE 2-19. MOTION ALARM INSTALLATION (OPTIONAL)

ART_0275048

256 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-19. MOTION ALARM INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0275048 Ref MOTION ALARM INSTALLATION (OPTIONAL) D
1 0140043 1 Alarm
2 0700610 2 Bolt M6 x 20
3 0701014 2 Bolt M10 x 30
4 0903087 1 Bracket, Mounting
5 3290605 2 Nut M6
6 3291005 2 Nut M10
7 4811700 4 Washer M6
8 4812000 4 Washer M10
9 4923128 1 Harness, Strobe/Alarm (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 257



SECTION2 - TURNTABLE
FIGURE 2-20. ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL)

ART_0273669

258 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-20. ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273669 Ref ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL) G
1 0140043 1 Alarm
2 0700412 2 Bolt M4 x 25
3 0700610 2 Bolt M6 x 20
4 0701014 2 Bolt M10 x 30
5 0903087 1 Bracket, Mounting
6 2920161 1 Strobe Light Assembly
6 7016319 1 Bulb
6 7016372 1 Lens
7 3290405 2 Nut M4
8 3290605 2 Nut M6
9 3291005 2 Nut M10
10 4060865 1 Guard, Strobe
11 4811400 2 Washer M4 (Regular)
11 1001091102 4 Washer M4 (Large)
12 4811700 AR Washer M6
13 4812000 4 Washer M10
14 4923128 1 Harness, Strobe/Alarm (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31215072 T350_T500J 259



SECTION2 - TURNTABLE
FIGURE 2-21. STROBE LIGHT INSTALLATION (OPTIONAL)

ART_0275030

260 T350_T500J 31215072



SECTION 2 - TURNTABLE

FIGURE 2-21. STROBE LIGHT INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0275030 Ref STROBE LIGHT INSTALLATION (OPTIONAL) D

1 0700412 2 Bolt M4 x 25

2 0701014 2 Bolt M10 x 30

3 0903087 1 Bracket, Mounting

4 2920161 1 Strobe Light Assembly

4 7016319 1 Bulb

4 7016372 1 Lens

5 3290405 2 Nut M4

6 3291005 2 Nut M10

7 4060865 1 Guard, Strobe

8 4811400 2 Washer M4

9 4811700 2 Washer M6

10 4812000 4 Washer M10

11 4923128 1 Harness, Strobe/Alarm (Not Shown - See Separate Breakdownin
ELECTRICAL Section)

12 4460121 3 Cap, Terminal (Not Shown)

31215072 T350_T500J 261



SECTIONZ2 - TURNTABLE

FIGURE 2-22. ACCESSORY TRAY INSTALLATION (OPTIONAL)

31215072

T350_T500J

262



SECTIONZ2 - TURNTABLE
FIGURE 2-22. ACCESSORY TRAY INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274290 Ref ACCESSORY TRAY INSTALLATION (OPTIONAL) C
1 0641612 4 Bolt3/8 x 1-1/2
2 3311605 4 Nut 3/8
3 4341400 1 Mount, Accessory Tray
4 4891600 8 Washer 3/8

31215072 T350_T500J 263



SECTION2 - TURNTABLE
FIGURE 2-23. 3000W GENERATORINSTALLATION (OPTIONAL)

109

v

7 e §
1IN ©
) NN

G el

Y%
By e
S &7 (&) = S
S -5 =
o e -
TN G S
e Y
o ~
e
S3so
2 “NEsL D N
NS 7
>
X o
D ~

124

264 T350_T500J 31215072



SECTIONZ2 - TURNTABLE
FIGURE 2-23. 3000W GENERATORINSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001120260 Ref GENERATOR INSTALLATION (ANSI, ANSI EXPORT AND CSA D
SPECS ONLY - NOT AVAILABLE IN CALIFORNIA)
2 3311505 8 Nut5/16
3 4240033 AR Tie-Strap
4 4751500 8 Washer 5/16
5 1001130309 1 Generator Assembly - 3000W (See ltems 101-127 for Breakdown)
6 1001120264 4 U-Bolt5/16 X 1
9 0641407 2 Bolt1/4 x 7/8
10 3311405 2 Nut 1/4
11 4711400 4 Washer 1/4
12 0721004 4 Screw #10x 1/2
13 3252761 1 Decal - 120V
14 1001131326 1 Plate, Mounting
15 3311005 4 Nut #10
16 4711000 4 Washer M10
17 1001131595 1 Electrical Assembly
17 0861731 1 Box, Receptacle
17 1671207 1 Cover, Receptacle Box
17 4460346 1 Receptacle, GFI
17 4460662 1 Connector, Strain Relief
17A 1060908 44 in/1.1m Cable,12/3
17B 1001131740 1 Plug
1001130309 Ref 3000W GENERATOR ASSEMBLY B
101 Ref Gasket Options (Not Shown):
101 70003558 1 Gasket, Cylinder Head
101 70003559 1 Gasket, Cylinder Head Cover
101 70003560 1 Gasket, Exhaust (Exhaust Pipe to Cylinder Head)
102 Ref Plug, Spark (Not Shown)
102 7027391 1 Denso Brand
102 70002770 1 NGK Brand
103 70003561 1 Switch Assembly, Oil Level (Not Shown)
103 70003507 1 O-Ring
104 70002771 1 Cap, Oil Filler
105 7027388 1 Cap, Secondary Oil Filler (Not Shown)
106 70003565 1 Carburetor Assembly (Not Shown)
106 70003562 1 Gasket Set - Carburetor
106 70003563 1 Float Set - Carburetor
106 70003564 1 Screw Set - Drain
106 70003566 1 Insulator, Carburetor (Not Shown)
106 70002776 1 Gasket, Insulator to Block (Not Shown)
106 70003567 1 Spacer, Carburetor (Not Shown)
106 70002777 1 Gasket, Carburetorto Insulator (Not Shown)
107 70003568 1 Coil, Charging (Not Shown)
107 7027398 1 Suppressor, Noise (Not Shown)
108 70003572 1 Control Box Assembly
108A 70003569 1 Module, Ignition
108B 70003570 1 Harness, Wiring
108C 70003571 1 Harness, Secondary Wiring
108D 70003573 1 Decal - Control Panel
108E 70002783 1 Switch, Engine Stop

31215072 T350_T500J 265



SECTION 2 - TURNTABLE

266

ITEM PART NUMBER QTY DESCRIPTION REV
108F 70003574 1 Breaker, Circuit(20A)
108G 70003575 1 Protector, Circuit (20A)
108H 70003576 1 Receptacle (20A-125V)
109 70003577 1 Starter Assy (Recoil)
109 70003578 1 Spring, Recoil Starter
109 70003579 1 Handle, Recoil Starter Rope
109 70002774 1 Rope, Recoil Starter
110 70003582 1 Cover, Air Cleaner
110 70003581 4 Spring, Air Cleaner Housing/Cover
110 70003583 1 Seal, Air Cleaner Cover
110 70003580 1 Element, Air Cleaner (Inner)
110 70003584 1 Element, Air Cleaner (Outer)
111 70003585 1 Muffler (Not Shown)
111 70003588 1 Gasket, ExhaustPipe to Block (Not Shown)
111 70003589 1 Arrester, Spark (Not Shown)
111 70003586 Shield, Muffler (Outer) (Not Shown)
111 70003587 Shield, Muffler (Inner) (Not Shown)
112 70003590 1 Assembly, Petcock
113 70003591 1 Screen, Fuel Strainer
114 70003592 1 Tank, Fuel
115 70003593 1 Cap, Fuel Filler
116 70003594 1 Gauge, Fuel
117 7027395 1 Filter, Fuel Tank
118 70003595 1 Cable, Ground (Frame) (Not Shown)
119 70003596 1 Generator Assembly (Not Shown)
119 70003597 1 Grommet, AC Cord (Not Shown)
120 70003598 1 Cycloconverter, Unit
121 70003599 1 Decal - Generator Model
122 70003600 1 Decal - Operator Warning
123 70003601 1 Decal - Choke
124 70003602 1 Decal - Cycloconverter
125 70003603 1 Decal - Exhaust Caution
126 70003604 1 Decal - Fuel Indication
127 70003605 1 Decal - Oil Caution
T350_T500J 31215072



SECTION3-BOOM

SECTION 3 - BOOM

31215072 T350_T500J 267



SECTION 3 - BOOM
FIGURE 3-1. BOOM ASSEMBLY AND INSTALLATION (T350 ANSI, ANSI EXPORT AND CSA SPECS)

ART_0274325_10F2

268 T350_T500J 31215072



SECTION 3 -BOOM

ART_0274325_20F2

269

T350_T500J

31215072



SECTION 3 -BOOM
FIGURE 3-1. BOOM ASSEMBLY AND INSTALLATION (T350 ANSI, ANSI EXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274325 Ref BOOM INSTALLATION |
1 0274327 1 Boom Assembly (See ltems 101-145 for Breakdown)
2 0641610 9 Bolt 3/8 x 1-1/4
3 0641612 2 Bolt 3/8 x 1-1/2
4 3311605 11 Nut 3/8
5 3340843 1 Pad, Wear
6 3423201 2 Pin
7 3841143 2 Keeper, Pin
8 4071082 2 Shim
9 4071083 2 Shim
10 4220211 1 Pad, Boom Rest
11 4711600 20 Washer 3/8
13 1706261 1 Nameplate - Pressure Washer
14 1706262 1 Nameplate - Air Compressor
15 4240003 1 Strap, Cinch
17 3575803 1 Plate, Boom Stop
22 0100020 AR Sealant, Pipe
23 2221209 1 Fitting, Coupler
24 2221212 1 Fitting, Nipple
25 2221213 1 Fitting, Female Coupler
26 1706625 1 Decal - Air
27 1706626 1 Decal - Water
28 2220003 1 Fitting, Swive
0274327 Ref BOOM ASSEMBLY S
101 0100020 AR Sealant, Pipe
102 0100081 AR Adhesive
103 0641607 1 Bolt3/8 x 7/8
104 0641609 8 Bolt 3/8 x 1-1/8
105 0641620 1 Bolt 3/8 x 2-1/2
106 0801426 1 Main Boom Assembly (See Separate Breakdown in this Section)
107 0801429 1 Tube, Tower (Top) D
107A 0961951 4 Bushing
108 0801516 1 Tube, Tower (Bottom)
108A 0961951 4 Bushing
109 1320289 1 Clamp
110 1684415 1 Master Cylinder Assembly (See Separate Breakdown in this
Section)
111 1684433 1 Lift Cylinder Assembly (See Separate Breakdown in this Section)
112 2754171 1 Hose, Air Line
113 2754172 1 Hose, Water Line
115 3010127 1 Link, Timing C
115A 0961951 4 Bushing
116 3290405 4 Nut M4
117 3311605 13 Nut 3/8
118 3340943 2 Pad, Rubber
119 3422333 1 Pin
120 3423200 5 Pin
121 3423102 2 Pin
122 3423103 1 Pin
123 3841143 6 Keeper, Pin

270 T350_T500J 31215072



SECTION3-BOOM

ITEM PART NUMBER QTY DESCRIPTION REV

124 4031512 4 Capscrew M4 x 40

125 4630001 1 Upright

126 4711600 7 Washer 3/8

127 4811400 6 Washer M4

128 4923100 1 Harness, Lift Down Prop Valve (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

129 4923185 1 Harness, Center Brake Light (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

130 4923192 1 Harness, Telescope Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

131 0641616 3 Bolt3/8 x 2

133 0641424 2 Bolt1/4 x 3

134 1321318 2 Clamp,Hose

135 3311405 2 Nut 1/4

136 3340941 6 Pad, Rubber

137 3575021 3 Plate, Clamping

138 4711400 4 Washer 1/4

139 4923040 1 Harness, Boom Cable (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

140 4923104 1 Harness, AC Cable (Not Shown)

141 4923112 1 Harness, Transport Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

142 2220364 1 Fitting, Coupler

143 2221210 1 Fitting, Nipple

144 2221211 1 Fitting, Female Coupler

145 1001092012 1 Plug, Hole

31215072 T350_T500J 271



SECTION3-BOOM

FIGURE 3-2. BOOM ASSEMBLY AND INSTALLATION (T350 AUSTRALIAN AND SOUTH AFRICAN
SPECS)

ART_1001229944_10F2

272 T350_T500J 31215072



SECTION 3 -BOOM

ART_1001229944_20F2

273

T350_T500J

31215072



SECTION 3 -BOOM
FIGURE 3-2. BOOM ASSEMBLY AND INSTALLATION (T350 AUSTRALIAN AND SOUTH AFRICAN

274

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001229944 Ref BOOM INSTALLATION B
1 0100020 AR Sealant, Pipe
3 0641610 9 Bolt3/8 x 1-1/4
4 0641612 2 Bolt 3/8 x 1-1/2
7 1706261 1 Nameplate - Pressure Washer
8 1706262 1 Nameplate - Air Compressor
9 1706625 1 Decal - Air
10 1706626 1 Decal - Water
11 2220003 1 Fitting, Swivel
12 2221209 1 Fitting, Coupler
13 2221212 1 Fitting, Nipple
14 2221213 1 Fitting, Female Coupler
15 3311605 11 Nut 3/8
16 3340843 1 Pad, Wear
18 3423201 2 Pin
19 3575803 1 Plate, Boom Stop
20 3841143 2 Keeper, Pin
21 4071082 2 Shim
22 4071083 2 Shim
23 4220211 1 Pad, Boom Rest
24 4240003 1 Strap, Cinch
26 4711600 20 Washer 3/8
28 1001224911 1 Boom Assembly (See Items 101-144 for Breakdown)
1001224911 Ref BOOM ASSEMBLY A
101 0100020 AR Sealant, Pipe
102 0100081 AR Adhesive
103 0641424 2 Bolt1/4 x 3
104 0641607 1 Bolt3/8 x 7/8
105 0641609 8 Bolt 3/8 x 1-1/8
106 0641616 3 Bolt3/8 x 2
107 0641620 1 Bolt 3/8 x 2-1/2
108 0801426 1 Main Boom Assembly (See Separate Breakdown in this Section)
109 0801429 1 Tube, Tower (Top) D
109A 0961951 4 Bushing
110 0801516 1 Tube, Tower (Bottom)
110A 0961951 4 Bushing
111 1320289 1 Clamp
112 1321318 2 Clamp,Hose
113 1684415 1 Master Cylinder Assembly (See Separate Breakdown in this
Section)
114 1684433 1 Lift Cylinder Assembly (See Separate Breakdown in this Section)
115 2220364 1 Fitting, Coupler
116 2221210 1 Fitting, Nipple
117 2221211 1 Fitting, Female Coupler
118 2754171 1 Hose, Air Line
119 2754172 1 Hose, Water Line
121 3010127 1 Link, Timing C
121A 0961951 4 Bushing
122 3290405 4 Nut M4
T350_T500J 31215072



SECTION3-BOOM

ITEM PART NUMBER QTY DESCRIPTION REV

123 3311405 2 Nut 1/4

124 3311605 13 Nut 3/8

125 3340941 6 Pad, Rubber

126 3340943 2 Pad, Rubber

127 3422333 1 Pin

128 3423102 2 Pin

129 3423103 1 Pin

130 3423200 5 Pin

131 3575021 3 Plate, Clamping

132 3841143 6 Keeper, Pin

133 4031512 4 Capscrew M4 x 40

134 4630001 1 Upright

135 4711400 4 Washer 1/4

136 4711600 7 Washer 3/8

137 4811400 6 Washer M4

138 4923040 1 Harness, Boom Cable (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

139 4923100 1 Harness, Lift Down Prop Valve (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

140 4923104 1 Harness, AC Cable (Not Shown)

141 4923112 1 Harness, Transport Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

142 4923192 1 Harness, Telescope Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

143 1001092012 1 Plug, Hole

144 1001224593 1 Harness, Center Brake Light (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

31215072 T350_T500J 275



SECTION3-BOOM

FIGURE 3-3. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND SINGLE WATER LINE (T500J
ANSI, ANSIEXPORT AND CSA SPECS)

115A

135 141
101
y 114A

135

ART_0275009_10F2

276 T350_T500J 31215072



SECTION 3 -BOOM

ART_0275009_20F2

31215072 T350_T500J 277



SECTION 3 -BOOM

FIGURE 3-3. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND SINGLE WATER LINE (T500J
ANSI, ANSIEXPORT AND CSA SPECS)

278

ITEM PART NUMBER QTY DESCRIPTION REV
0275009 Ref BOOM INSTALLATION E
1 0100020 AR Sealant, Pipe
2 0275008 1 Boom Assembly (See Items 101-157 for Breakdown)
4 0641610 9 Bolt3/8 x 1-1/4
5 0641612 2 Bolt3/8 x 1-1/2
8 1706261 1 Nameplate - Pressure Washer
9 1706262 1 Nameplate - Air Compressor
10 1706337 1 Decal - Jib Manual Descent
11 1706349 1 Decal - Manual Descent Arrows
12 2221209 1 Fitting, Coupler
13 2221212 1 Fitting, Nipple
14 2221213 1 Fitting, Female Coupler
15 3311605 11 Nut 3/8
16 3340843 1 Pad, Wear
18 3423203 2 Pin
19 3575804 1 Plate, Boom Stop
20 3841143 2 Keeper, Pin
21 4071082 2 Shim
22 4071083 2 Shim
23 4220211 1 Pad, Boom Rest
24 4240003 1 Strap, Cinch
25 4711600 20 Washer 3/8
27 1706625 1 Decal - Air
28 1706626 1 Decal - Water
29 2220003 1 Fitting, Swivel
0275008 Ref BOOM ASSEMBLY M
101 0100011 AR Compound, Locking
102 0100020 AR Sealant, Pipe
103 0100081 AR Adhesive
104 0641514 6 Bolt5/16 x 1-3/4
105 0641607 4 Bolt3/8 x 7/8
106 0641610 3 Bolt3/8 x 1-1/4
107 0641616 3 Bolt3/8 x 2
108 0641620 1 Bolt 3/8 x 2-1/2
109 0641811 5 Bolt1/2 x 1-3/8
110 0641812 1 Bolt1/2 x 1-1/2
111 0801423 1 Main Boom Assembly (See Separate Breakdown in this Section)
112 1001229558 1 Tube, Tower (Top) A
112A 0961948 2 Bushing
112B 0961951 2 Bushing
113 0801451 1 Tube, Tower (Bottom) E
113A 0961951 4 Bushing
114 1271585 1 Channel, Jib (Top)
114A 0962257 4 Bushing
115 1271633 1 Channel, Jib (Bottom)
115A 0962257 4 Bushing
116 1320294 1 Bar, Clamp
117 1321137 2 Block, Clamp
118 1684398 1 Master Cylinder Assembly (See Separate Breakdown in
T350_T500J 31215072



SECTION3-BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
CYLINDER Section)

119 1684434 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
Section)

120 1684494 1 Jib Cylinder Assembly (See Separate Breakdown in CYLINDER
Section)

121 2220364 1 Fitting, Coupler

122 2221210 1 Fitting, Nipple

123 2221211 1 Fitting, Female Coupler

124 2754173 1 Hose, Air Line

125 2754174 1 Hose, Water Line

127 3010130 1 Link, Timing C

127A 0961948 4 Bushing

128 3290405 4 Nut M4

129 3311505 6 Nut5/16

130 3311605 7 Nut 3/8

131 3311805 6 Nut 1/2

132 3340942 2 Pad, Rubber

133 3340943 6 Pad, Rubber

134 3422796 3 Pin

135 3423156 4 Pin

136 3423201 1 Pin

137 3423202 3 Pin

138 3423204 2 Pin

139 3575887 3 Plate, Clamping

140 3760133 4 Ring, Retaining

141 3841143 7 Keeper, Pin

142 3841203 6 Keeper, Pin

143 4031512 4 Capscrew M4 x 40

144 4460496 1 Lockwasher, Terminal

145 4460497 1 Nut, Terminal

146 4630003 1 Upright

147 4630005 1 Pivot

148 4711500 12 Washer 5/16

149 4711600 6 Washer 3/8

150 4811400 6 Washer M4

151 4923101 1 Harness, Lift Down Prop Valve (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

152 4923102 1 Harness, Boom Cable (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

153 4923111 1 Harness, AC Cable (Not Shown)

154 4923184 1 Harness, Center Brake Light (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

155 4923193 1 Harness, Telescope Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

156 4923217 1 Harness, Transport Limit Switch (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

157 1001092012 1 Plug, Hole

31215072 T350_T500J 279



SECTION3-BOOM

FIGURE 3-4. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND DUAL WATERLINE (T500J
ANSI, ANSIEXPORT AND CSA SPECS)

130
1
103
o 132
08

16
Qé;/1
1

114A
135

137
1
131
142109
30 140

1 141

112AN<{
146 113A L 137
138 j§§§é<:fz
110
13044 A

106

135 105

ART_1001114580_10F2

280 T350_T500J 31215072



SECTION 3 -BOOM

ART_1001114580_20F2

281

T350_T500J

31215072



SECTION 3 -BOOM

FIGURE 3-4. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND DUAL WATERLINE (T500J
ANSI, ANSIEXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001114580 Ref BOOM INSTALLATION C
1 0100020 AR Sealant, Pipe
2 1001114581 1 Boom Assembly (See Items 101-160 for Breakdown)
4 0641610 9 Bolt3/8 x 1-1/4
5 0641612 2 Bolt 3/8 x 1-1/2
8 1001115241 2 Decal - Capacity Reduction
9 1706262 1 Nameplate - Air Compressor
10 1706337 1 Decal - Jib Manual Descent
11 1706349 1 Decal - Manual Descent Arrows
13 2221212 1 Fitting, Nipple
15 3311605 11 Nut 3/8
16 3340843 1 Pad, Wear
18 3423203 2 Pin
19 3575804 2 Plate, Boom Stop
20 3841143 2 Keeper, Pin
21 4071082 2 Shim
22 4071083 2 Shim
23 4220211 1 Pad, Boom Rest
24 4240003 1 Strap, Cinch
25 4711600 20 Washer 3/8
27 1706625 1 Decal - Air
28 1706626 1 Decal - Water
29 2220003 1 Fitting, Swivel
1001114581 Ref BOOM ASSEMBLY H
101 0100011 AR Compound, Locking
102 0100020 AR Sealant, Pipe
103 0100081 AR Adhesive
104 0641514 6 Bolt5/16 x 1-3/4
105 0641607 4 Bolt3/8 x 7/8
106 0641610 3 Bolt3/8 x 1-1/4
107 0641616 3 Bolt3/8 x 2
108 0641620 1 Bolt 3/8 x 2-1/2
109 0641811 5 Bolt 1/2 x 1-3/8
110 0641812 1 Bolt1/2 x 1-1/2
111 1001114582 1 Main Boom Assembly (See Separate Breakdown in this Section)
112 1001229558 1 Tube, Tower (Top) A
112A 0961948 2 Bushing
112B 0961951 2 Bushing
113 0801451 1 Tube, Tower (Bottom) E
113A 0961951 4 Bushing
114 1271585 1 Channel, Jib (Top) A
114A 0962257 4 Bushing
115 1271633 1 Channel, Jib (Bottom) A
115A 0962257 4 Bushing
116 1320294 1 Bar, Clamp
117 1001115151 2 Block, Clamp (Boom with Airand Dual Water Linesto Platform)
118 1684398 1 Master Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
119 1684434 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
282 T350_T500J 31215072



SECTION3-BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
Section)

120 1684494 1 Jib Cylinder Assembly (See Separate Breakdown in CYLINDER
Section)

121 0641618 2 Bolt 3/8 x 2-1/4

122 1321137 2 Block, Clamp

123 2221211 1 Fitting, Female Coupler

124 2754173 1 Hose, Air Line

127 3010130 1 Link, Timing

127A 0961948 4 Bushing

128 3290405 4 Nut M4

129 3311505 6 Nut 5/16

130 3311605 9 Nut 3/8

131 3311805 6 Nut 1/2

132 3340942 2 Pad, Rubber

133 1001092012 1 Plug, Hole

134 3422796 3 Pin

135 3423156 4 Pin

136 3423201 1 Pin

137 3423202 3 Pin

138 3423204 2 Pin

139 1001114739 6 Pad, Rubber

140 3760133 4 Ring, Retaining

141 3841143 7 Keeper, Pin

142 3841203 6 Keeper, Pin

143 4031512 4 Capscrew M4 x 40

144 4460496 1 Lockwasher, Terminal

145 4460497 1 Nut, Terminal

146 4630003 1 Upright

147 4630005 1 Pivot

148 4711500 12 Washer 5/16

149 4711600 10 Washer 3/8

150 4811400 6 Washer M4

151 4923101 1 Harness, Lift Down Prop Valve (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

152 4923102 1 Harness, Boom Cable (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

153 4923111 1 Harness, AC Cable (Not Shown)

154 4923184 1 Harness, Center Brake Light (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

155 4923193 1 Harness, Telescope Limit Switch (See Separate Breakdown in
ELECTRICAL Section)

156 4923217 1 Harness, Transport Limit Switch (See Separate Breakdown in
ELECTRICAL Section)

157 1001114740 3 Plate, Clamping

158 1001114583 1 Hose, Water Line 3/4

159 1001114584 1 Hose, Water Line 3/8

160 1001114585 1 Cable, Control

31215072 T350_T500J 283



SECTION3-BOOM

FIGURE 3-5. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND SINGLE WATER LINE (T500J
AUSTRALIAN AND SOUTH AFRICAN SPECS)

115A

135 141
101
y 114A

135

ART_1001229945_10F2

284 T350_T500J 31215072



SECTION 3 -BOOM

ART_1001229945_20F2

31215072 T350_T500J 285



SECTION 3 -BOOM

FIGURE 3-5. BOOM ASSEMBLY AND INSTALLATION WITHAIR AND SINGLE WATER LINE (T500J
AUSTRALIAN AND SOUTH AFRICAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001229945 Ref BOOM INSTALLATION B
1 0100020 AR Sealant, Pipe
3 0641610 9 Bolt 3/8 x 1-1/4
4 0641612 2 Bolt3/8 x 1-1/2
7 1706261 1 Nameplate - Pressure Washer
8 1706262 1 Nameplate - Air Compressor
9 1706337 1 Decal - Jib Manual Descent
10 1706349 1 Decal - Manual Descent Arrows
11 1706625 1 Decal - Air
12 1706626 1 Decal - Water
13 2220003 1 Fitting, Swivel
14 2221209 1 Fitting, Coupler
15 2221212 1 Fitting, Nipple
16 2221213 1 Fitting, Female Coupler
17 3311605 11 Nut 3/8
18 3340843 1 Pad, Wear
20 3423203 2 Pin
21 3575804 2 Plate, Boom Stop
22 3841143 2 Keeper, Pin
23 4071082 2 Shim
24 4071083 2 Shim
25 4220211 1 Pad, Boom Rest
26 4240003 1 Strap, Cinch
27 4711600 20 Washer 3/8
29 1001224913 1 Boom Assembly (See ltems 101-157 for Breakdown)
1001224913 Ref BOOM ASSEMBLY A
101 0100011 AR Compound, Locking
102 0100020 AR Sealant, Pipe
103 0100081 AR Adhesive
104 0641514 6 Bolt5/16 x 1-3/4
105 0641607 4 Bolt3/8 x 7/8
106 0641610 3 Bolt3/8 x 1-1/4
107 0641616 3 Bolt3/8 x 2
108 0641620 1 Bolt 3/8 x 2-1/2
109 0641811 5 Bolt1/2 x 1-3/8
110 0641812 1 Bolt1/2 x 1-1/2
111 0801423 1 Main Boom Assembly (See Separate Breakdown in this Section)
112 0801450 1 Tube, Tower (Top) A
112A 0961948 2 Bushing
112B 0961951 2 Bushing
113 0801451 1 Tube, Tower (Bottom) E
113A 0961951 4 Bushing
114 1271585 1 Channel, Jib (Top) A
114A 0962257 4 Bushing
115 1271633 1 Channel, Jib (Bottom) A
115A 0962257 4 Bushing
116 1320294 1 Bar, Clamp
117 1321137 2 Block, Clamp
118 1684398 1 Master Cylinder Assembly (See Separate Breakdownin
286 T350_T500J 31215072



SECTION3-BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
CYLINDER Section)

119 1684434 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
Section)

120 1684494 1 Jib Cylinder Assembly (See Separate Breakdown in CYLINDER
Section)

121 2220364 1 Fitting, Coupler

122 2221210 1 Fitting, Nipple

123 2221211 1 Fitting, Female Coupler

124 2754173 1 Hose, Air Line

125 2754174 1 Hose, Water Line

127 3010130 1 Link, Timing C

127A 0961948 4 Bushing

128 3290405 4 Nut M4

129 3311505 6 Nut5/16

130 3311605 7 Nut 3/8

131 3311805 6 Nut 1/2

132 3340942 2 Pad, Rubber

133 3340943 6 Pad, Rubber

134 3422796 3 Pin

135 3423156 4 Pin

136 3423201 1 Pin

137 3423202 3 Pin

138 3423204 2 Pin

139 3575887 3 Plate, Clamping

140 3760133 4 Ring, Retaining

141 3841143 7 Keeper, Pin

142 3841203 6 Keeper, Pin

143 4031512 4 Capscrew M4 x 40

144 4460496 1 Lockwasher, Terminal

145 4460497 1 Nut, Terminal

146 4630003 1 Upright

147 4630005 1 Pivot

148 4711500 12 Washer 5/16

149 4711600 6 Washer 3/8

150 4811400 6 Washer M4

151 4923101 1 Harness, Lift Down Prop Valve (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

152 4923102 1 Harness, Boom Cable (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

153 4923111 1 Harness, AC Cable (Not Shown)

154 4923193 1 Harness, Telescope Limit Switch (See Separate Breakdown in
ELECTRICAL Section)

155 4923217 1 Harness, Transport Limit Switch (See Separate Breakdown in
ELECTRICAL Section)

156 1001092012 1 Plug, Hole

157 1001224594 1 Harness, Center Brake Light (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

31215072 T350_T500J 287



SECTION3-BOOM

FIGURE 3-6. MAIN BOOM ASSEMBLY (T350) (PVC2001)

["S)

J

7

0

ART_0801426

31215072

T350_T500J

288



SECTION3-BOOM
FIGURE 3-6. MAIN BOOM ASSEMBLY (T350) (PVC2001)

ITEM PART NUMBER QTY DESCRIPTION REV
0801426 Ref BOOM ASSEMBLY S
1 0100011 AR Compound, Locking
2 3900316 8 Screw 3/8 x 1
5 0641628 2 Bolt 3/8 x 3-1/2
6 0641830 4 Bolt 1/2 x 3-3/4
7 0801427 1 Base, Boom
7A 0961951 2 Bushing
8 0801428 1 Fly, Boom
8A 0961947 2 Bushing
9 0811606 8 Screw 3/8 x3/4
10 0811607 10 Screw 3/8 x 7/8
11 0811608 2 Screw 3/8 x 1
12 1180391 1 Power Track
12 70002233 AR Repair Section - Power Track
13 1180394 1 Tube, Push
14 1684367 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
15 1684373 1 Platform Level Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
18 3311605 10 Nut 3/8
19 3340764 1 Pad
20 3340881 8 Pad, Wear
21 3423101 2 Pin
22 3423104 1 Pin
23 3423105 2 Pin
24 3538758 1 Plate
26 3760115 2 Ring, Retaining
27 3760351 4 Ring, Retaining
28 3841143 3 Keeper, Pin
29 4070897 8 Shim #18 Gauge
30 4070898 8 Shim #11 Gauge
31 4071039 2 Shim 18 Gauge
32 4071040 2 Shim #11 Gauge
33 3900283 2 Screw 3/8 x 3/4
34 0641607 3 Bolt3/8 x 7/8
35 4630002 1 Pivot
36 4700017 1 Pad, Wear
37 4700018 1 Pad, Wear
38 4700019 2 Pad, Wear
40 4711600 18 Washer 3/8
41 4891800 4 Washer 1/2
44 4460497 1 Nut, Terminal (Not Shown)
45 4460496 1 Lockwasher, Terminal (Not Shown)
31215072 T350_T500J 289



SECTION3-BOOM
FIGURE 3-7. MAIN BOOM ASSEMBLY (T 350) (PVC2007)

ART_0801426_T

290 T350_T500J 31215072



SECTION3-BOOM
FIGURE 3-7. MAIN BOOM ASSEMBLY (T350) (PVC2007)

ITEM PART NUMBER QTY DESCRIPTION REV
0801426 Ref BOOM ASSEMBLY T
1 0100011 AR Compound, Locking
2 3900316 8 Screw 3/8 x 1
5 0641628 2 Bolt 3/8 x 3-1/2
6 0641830 4 Bolt 1/2 x 3-3/4
7 0801427 1 Base, Boom
7A 0961951 2 Bushing
8 0801428 1 Fly, Boom
8A 0961947 2 Bushing
9 0811606 8 Screw 3/8 x3/4
10 0811607 10 Screw 3/8 x 7/8
11 0811608 2 Screw 3/8 x 1
12 1001255963 1 Power Track
13 1180394 1 Tube, Push
14 1684367 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
15 1684373 1 Platform Level Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
18 3311605 10 Nut 3/8
19 3340764 1 Pad
20 3340881 8 Pad, Wear
21 3423101 2 Pin
22 3423104 1 Pin
23 3423105 2 Pin
24 3538758 1 Plate
26 3760115 2 Ring, Retaining
27 3760351 4 Ring, Retaining
28 3841143 3 Keeper, Pin
29 4070897 8 Shim #18 Gauge
30 4070898 8 Shim #11 Gauge
31 4071039 2 Shim 18 Gauge
32 4071040 2 Shim #11 Gauge
33 3900283 2 Screw 3/8 x 3/4
34 0641607 3 Bolt3/8 x 7/8
35 4630002 1 Pivot
36 4700017 1 Pad, Wear
37 4700018 1 Pad, Wear
38 4700019 2 Pad, Wear
40 4711600 18 Washer 3/8
41 4891800 4 Washer 1/2
44 4460497 1 Nut, Terminal (Not Shown)
45 4460496 1 Lockwasher, Terminal (Not Shown)

31215072 T350_T500J 291



SECTION3-BOOM

FIGURE 3-8. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATERLINE) (PVC2001)

ART_0801423

31215072

T350_T500J

292



SECTION3-BOOM
FIGURE 3-8. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2001)

ITEM PART NUMBER QTY DESCRIPTION REV
0801423 Ref BOOM ASSEMBLY O
1 0100011 AR Compound, Locking
2 3900316 8 Screw 3/8 x 1
5 0641607 2 Bolt3/8 x 7/8
6 0641628 2 Bolt 3/8 x 3-1/2
7 0641830 4 Bolt 1/2 x 3-3/4
8 0801424 1 Base, Boom
8A 0961948 2 Bushing
9 0801425 1 Fly, Boom
9A 0962292 2 Bushing
10 0811607 22 Screw 3/8 x 7/8
11 0811608 2 Screw 3/8 x 1
12 1180393 1 Power Track
12 70002233 AR Repair Section
13 1180398 1 Tube, Push
14 1684397 1 Platform Level Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
15 1684402 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
18 3311605 10 Nut 3/8
19 4220254 1 Pad
20 3340881 10 Pad, Wear
21 3422745 1 Pin
22 3423105 2 Pin
23 3423161 2 Pin
24 3575889 1 Plate
26 3760115 4 Ring, Retaining
27 3760351 4 Ring, Retaining
28 3841143 2 Keeper, Pin
29 4070897 10 Shim #18 Gauge
30 4070898 10 Shim #11 Gauge
31 4071039 2 Shim #18 Gauge
32 4071040 2 Shim #11 Gauge
33 3900283 2 Screw 3/8 x 3/4
34 4630004 1 Pivot
35 4700037 1 Pad, Wear
36 4700018 1 Pad, Wear
37 4700019 2 Pad, Wear
39 4711600 18 Washer 3/8
40 4891800 4 Washer 1/2
41 4071117 1 Shim

31215072 T350_T500J 293



SECTION 3 - BOOM
FIGURE 3-9. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATERLINE) (PVC2007)

ART_0801423_P

294 T350_T500J 31215072



SECTION3-BOOM
FIGURE 3-9. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATERLINE) (PVC2007)

ITEM PART NUMBER QTY DESCRIPTION REV
0801423 Ref BOOM ASSEMBLY P
1 0100011 AR Compound, Locking
2 3900316 8 Screw 3/8 x 1
5 0641607 2 Bolt3/8 x 7/8
6 0641628 2 Bolt 3/8 x 3-1/2
7 0641830 4 Bolt 1/2 x 3-3/4
8 0801424 1 Base, Boom
8A 0961948 2 Bushing
9 0801425 1 Fly, Boom
9A 0962292 2 Bushing
10 0811607 22 Screw 3/8 x 7/8
11 0811608 2 Screw 3/8 x 1
12 1001255962 1 Power Track
13 1180398 1 Tube, Push
14 1684397 1 Platform Level Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
15 1684402 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
18 3311605 10 Nut 3/8
19 4220254 1 Pad
20 3340881 10 Pad, Wear
21 3422745 1 Pin
22 3423105 2 Pin
23 3423161 2 Pin
24 3575889 1 Plate
26 3760115 4 Ring, Retaining
27 3760351 4 Ring, Retaining
28 3841143 2 Keeper, Pin
29 4070897 10 Shim #18 Gauge
30 4070898 10 Shim #11 Gauge
31 4071039 2 Shim #18 Gauge
32 4071040 2 Shim #11 Gauge
33 3900283 2 Screw 3/8 x 3/4
34 4630004 1 Pivot
35 4700037 1 Pad, Wear
36 4700018 1 Pad, Wear
37 4700019 2 Pad, Wear
39 4711600 18 Washer 3/8
40 4891800 4 Washer 1/2
41 4071117 1 Shim

31215072 T350_T500J 295



SECTION3-BOOM

FIGURE 3-10. MAIN BOOM ASSEMBLY (T500J WITH DUAL WATER LINES)

o
©
@
<
S
S
=
<
<

31215072

T350_T500J

296



SECTION3-BOOM
FIGURE 3-10. MAIN BOOM ASSEMBLY (T500J WITH DUAL WATER LINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001114582 Ref BOOM ASSEMBLY E

1 0100011 AR Compound, Locking

2 3900316 8 Screw 3/8 x 1

3 0641634 4 Bolt 3/8 x 4-1/4

4 1001114667 1 Pad, Push Tube

5 0641607 2 Bolt3/8 x 7/8

7 0641830 4 Bolt 1/2 x 3-3/4

8 1001114587 1 Base, Boom
8A 0961948 2 Bushing

9 1001114588 1 Fly, Boom
9A 0962292 2 Bushing

10 0811607 22 Screw 3/8 x 7/8

11 0811608 2 Screw 3/8 x 1

12 1001224893 1 Power Track

12 70002532 AR Repair Section

13 1001114589 1 Tube, Push

14 1684397 1 Platform Level Cylinder Assembly (See Separate Breakdown in

CYLINDER Section)
15 1684402 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)

16 1001114670 1 Plate

17 1001114755 1 Pad, Wear

18 3311605 10 Nut 3/8

19 1001114756 1 Pad, Wear
20 3340881 10 Pad, Wear
21 3422745 1 Pin

22 3423105 2 Pin

23 3423161 2 Pin

26 3760115 4 Ring, Retaining

27 3760351 4 Ring, Retaining

28 3841143 2 Keeper, Pin

29 4070897 10 Shim #18 Gauge

30 4070898 10 Shim #11 Gauge

31 4071039 2 Shim #18 Gauge

32 4071040 2 Shim #11 Gauge

33 3900283 2 Screw 3/8 x 3/4

34 4630004 1 Pivot

37 4700019 2 Pad, Wear

39 4711600 18 Washer 3/8
40 4891800 4 Washer 1/2
41 4071117 1 Shim

31215072 T350_T500J 297



SECTION 3 - BOOM
FIGURE 3-11. MATERIAL HOOK INSTALLATION (OPTIONAL)

298 T350_T500J 31215072



SECTION3-BOOM

FIGURE 3-11. MATERIAL HOOK INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273678 Ref MATERIAL HOOK INSTALLATION (OPTIONAL) |

1 0700610 2 Bolt M6 x 20

1 0641407 2 Bolt1/4 x 7/8

2 0903075 1 Bracket

3 2700108 1 Hook, Swivel

4 2700104 1 Attachment, Hook

5 3290605 2 Nut M6

5 3311405 2 Nut 1/4

6 3423100 2 Pin, Gravity

7 4811700 4 Washer M6

7 4711400 4 Washer 1/4

8 4923124 1 Harness, Hook Cable (See Separate Breakdown in ELECTRICAL

Section)

9 1060697 1 Lanyard

10 3760170 3 Ring, Split

13 4461065 1 Cap, Terminal Dustwith Lanyard

14 1706313 2 Decal - Hook Capacity

15 0641606 1 Bolt 3/8 x 3/4

16 1706128 1 Decal - Electrocution

17 3311605 1 Nut 3/8

18 4240003 1 Strap, Cinch

19 4711600 2 Washer 3/8
20 1060799 2 Lanyard
21 8310264 2 Hairpin

31215072 T350_T500J 299






SECTION4 - PLATFORM

SECTION 4 - PLATFORM

31215072 T350_T500J 301



SECTION4 - PLATFORM
FIGURE 4-1. PLATFORM ASSEMBLY

\/

302 T350_T500J 31215072

ART_1001214179



SECTION4 - PLATFORM
FIGURE 4-1. PLATFORMASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001214179 Ref PLATFORM ASSEMBLY D

1 2080063 2 Nut 1/4
2 See Note NSS Platform (Note: Not Available - Purchase Complete Platform

Assembly)
3 3641585 1 Tube, Gate
4 3841692 2 Rod, Gate
5 0641406 2 Bolt1 /4
6 1560010 14 in/ Conduit

36cm

7 4751400 4 Washer 1/4

31215072 T350_T500J 303



SECTION4 - PLATFORM

FIGURE 4-2. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR)

304

)
@12
DY;
0
0
m@
T350_T500J

10

11

ART_1001091364

31215072



SECTION4 - PLATFORM

FIGURE 4-2. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091364 Ref PLATFORM MOUNT INSTALLATION C

1 0641608 3 Bolt3/8x 1

2 0641812 2 Bolt1/2 x 1-1/2

3 3311605 3 Nut 3/8

4 3311805 2 Nut 1/2

5 4711600 6 Washer 3/8

6 4711800 4 Washer 1/2

7 1001091500 1 Support, Platform

8 0641607 1 Bolt3/8 x 7/8

9 1060329 1 Lanyard
10 1060799 1 Lanyard
11 3423100 1 Pin, Gravity
12 8310264 1 Hairpin

31215072 T350_T500J 305



SECTION4 - PLATFORM
FIGURE 4-3. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) (RENTAL SPEC)

ART_1001263541

306 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-3. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) (RENTAL SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001263541 Ref PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) A
1 0641608 3 Bolt3/8 x 1
2 0641812 2 Bolt1/2 x 1-1/2
3 0641884 1 Bolt 1/2 x 10-1/2
4 3311605 3 Nut 3/8
5 3311805 3 Nut 1/2
6 4711600 6 Washer 3/8
7 4711800 4 Washer 1/2
8 1001091500 1 Support, Platform
9 1001263724 1 Cap

31215072 T350_T500J 307



SECTION4 - PLATFORM

FIGURE 4-4. PLATFORM MOUNT INSTALLATION (WITHROTATOR)

T

S
AR
g

ART_0273676

31215072

T350_T500J

308



SECTION4 - PLATFORM
FIGURE 4-4. PLATFORM MOUNT INSTALLATION (WITHROTATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
0273676 Ref PLATFORM MOUNT INSTALLATION C
1 0060080 NLA Rotator Sub-Assembly (Note: See ltems 101-112). Not available
as an assembly. Purchase individual Components.
2 0641608 6 Bolt3/8x 1
3 2560184 1 Handle
4 3271805 1 Nut 1/2 GRD8
5 4711600 6 Washer 3/8
6 0641607 1 Bolt3/8 x 7/8
7 1060329 1 Lanyard
8 1060799 1 Lanyard
9 3423100 1 Pin, Gravity
10 8310264 1 Hairpin
0060080 1 ROTATOR SUB-ASSEMBLY (OPTIONAL) B
101 0060081 1 Rotator Assembly (See Separate Breakdown in this Section)
102 0641606 4 Bolt 3/8 x 3/4
103 0641608 2 Bolt3/8x 1
104 0641612 2 Bolt3/8 x 1-1/2
105 0641622 1 Bolt 3/8 x 2-3/4
106 3423106 1 Pin
107 3575058 1 Bar, Stop
108 4340799 1 Pivot (Boom to Rotator Sub-Assembly)
109 4340800 1 Pivot (Rotator Sub-Assembly to Platform)
109A 0440319 3 Bushing, Flanged
110 0903199 1 Bracket
111 3311605 5 Nut 3/8
112 4711600 6 Washer 3/8

31215072 T350_T500J 309



SECTION4 - PLATFORM
FIGURE 4-5. PLATFORM MOUNT INSTALLATION (WITHROTATOR) (RENTAL SPEC)

ART_1001263540

310 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-5. PLATFORM MOUNT INSTALLATION (WITHROTATOR) (RENTAL SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001263540 Ref PLATFORM MOUNT INSTALLATION (WITH ROTATOR) A
1 0060080 1 Rotator Sub-Assembly (Note: See ltems 101-112). Not available
as an assembly. Purchase individual Components.
2 0641608 6 Bolt3/8x 1
3 0641884 1 Bolt 1/2 x 10-1/2
4 2560184 1 Handle
5 3271805 1 Nut 1/2 GRD8
6 3311805 1 Nut 1/2
7 4711600 6 Washer 3/8
8 1001263724 1 Cap
0060080 1 ROTATOR SUB-ASSEMBLY (OPTIONAL) B
101 0060081 1 Rotator Assembly (See Separate Breakdown in this Section)
102 0641606 4 Bolt 3/8 x 3/4
103 0641608 2 Bolt3/8 x 1
104 0641612 2 Bolt 3/8 x 1-1/2
105 0641622 1 Bolt 3/8 x 2-3/4
106 3423106 1 Pin
107 3575058 1 Bar, Stop
108 4340799 1 Pivot (Boom to Rotator Sub-Assembly)
109 4340800 1 Pivot (Rotator Sub-Assembly to Platform)
109A 0440319 3 Bushing, Flanged
110 0903199 1 Bracket
111 3311605 5 Nut 3/8
112 4711600 6 Washer 3/8

31215072 T350_T500J 311



SECTION4 - PLATFORM

FIGURE 4-6. PLATFORM ROTATOR ASSEMBLY (OPTIONAL)

20A

31215072

T350_T500J

312



SECTION4 - PLATFORM
FIGURE 4-6. PLATFORMROTATOR ASSEMBLY (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0060081 Ref PLATFORM ROTATOR ASSEMBLY C
1 See Note 1 Housing (Note: Not Available - Purchase Complete Platform
Rotator Assembly p/n 0060081)
2 7027742 1 Cover (Slow Speed)
3 7027743 1 Cap (High Speed Open)
4 7027744 1 Cap (High Speed Closed)
5 7027745 1 Shaft(Slow Speed)
6 7027746 1 Seal (High Speed)
7 7027747 1 Seal (Low Speed)
8 7027748 2 Bearing (High Speed)
9 7027749 1 Cup, Bearing (Slow Speed)
9 7027750 1 Cone, Bearing (Slow Speed)
10 7027751 1 Cup, Bearing (Slow Speed)
10 7027752 1 Cone (Slow Speed)
11 7027753 1 Key
12 7027899 1 Worm Gear (Slow Speed)
13 7027755 1 Shaft, Worm Gear (High Speed)
14 7027756 1 Gasket (High Speed)
15 7027756 1 Gasket (High Speed)
16 7027757 2 Gasket (Slow Speed)
17 7027758 2 O-Ring (High Speed)
18 7027759 1 O-Ring (Slow Speed)
19 7027760 3 Washer, Belleville
20 Ref Hub, Gear Options:
20A 7027899 1 Exterior Side
20B 7027899 1 Nut Side
21 See Note 6 Plug (Note: Not Available - Purchase Locally)
22 0641506 8 Bolt5/16ix 3/4
23 0941516 4 Bolt5/16 x 2
24 See Note 4 Plug, Button (Note: Not Available - Purchase Locally)
25 See Note 1 Pin, Cotter (Note: Not Available - Purchase Locally)
26 7027763 1 Nutl1/4
27 7027897 AR Grease, Mobile SHC007 with Borate (Not Shown)
28 7027768 1 Key
51 7027899 1 Gear and Hub Kit (Includes ltems 11, 12, 20A, 20B & 28)

31215072 T350_T500J 313



SECTION4 - PLATFORM

FIGURE 4-7. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITHOUT DRIVE-
OPTION)

YAD

PLATFORM

ART_0273941

314 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-7. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITHOUT DRIVE-

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
0273941 Ref CONSOLE BOX INSTALLATION (ELECTRIC POWERED B
MACHINES WITHOUT DRIVE-OPTION)
1 0275413 1 Console Box Assembly (See Separate Breakdown in this Section)
2940160 1 Latch

31215072 T350_T500J 315



SECTION4 - PLATFORM

FIGURE 4-8. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITH DRIVE
OPTION)

PLATFORM

ART_0274026

316 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-8. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITHDRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
0274026 Ref CONSOLE BOX INSTALLATION (ELECTRIC POWERED B
MACHINES WITH DRIVE OPTION)
1 0275414 1 Console Box Assembly (See Separate Breakdown in this Section)
2940160 1 Latch

31215072 T350_T500J 317



SECTION4 - PLATFORM

FIGURE 4-9. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITHOUT DRIVE
OPTION)

(WASE

PLATFORM

ART_0274030

318 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-9. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITHOUT DRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
0274030 Ref CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES B
WITHOUT DRIVE OPTION)
1 0275414 1 Console Box Assembly (See Separate Breakdown in this Section)
2940160 1 Latch

31215072 T350_T500J 319



SECTION4 - PLATFORM
FIGURE 4-10. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITH DRIVE OPTION)

PLATFORM

ART_0274028

320 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-10. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITH DRIVE OPTION)

ITEM PART NUMBER QTY DESCRIPTION REV
0274028 Ref CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES B
WITH DRIVE OPTION)
1 0275416 1 Console Box Assembly (See Separate Breakdown in this Section)
2 2940160 1 Latch

31215072 T350_T500J 321



SECTION4 - PLATFORM

FIGURE 4-11. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITHOUT DRIVE
OPTION)

ART_0275413

322 T350_T500J 31215072



SECTION4 - PLATFORM
FIGURE 4-11. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITHOUT DRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
0275413 Ref CONSOLE BOX ASSEMBLY E
1 0140011 1 Alarm
2 0861655 1 Box
3 1600369 1 Module, PC Board
4 1600452 1 Controller
4A 7027371 1 Boot (Black)
4A 7027766 1 Ring, Boot Retaining
4B 7027367 1 Switch, Push Button (Enable)
4B 7027765 1 Lever, Enable
4C 70000682 1 Boot, Panel
5 1705950 1 Decal - Faceplate
6 3575304 1 Faceplate
7 3900358 3 Screw M6 x 10
8 3900359 3 Screw M4 x 6
9 3960604 1 Seal, Adhesive Backed
10 3960584 1 Seal, Foam Gasket
11 4340871 1 Mount
12 4360562 1 Switch, Emergency Stop
13 4360612 1 Switch, Rotary
15 1706898 1 Decal - Emergency Stop
16 4923116 1 Harness,Platform Box (See Separate Breakdown in ELECTRICAL
Section)
17 4460497 1 Nut, Terminal
18 4460496 1 Lockwasher, Terminal
19 3575796 1 Plate with D Shaped Slot
20 3900357 5 Screw M6 x 16

31215072 T350_T500J 323



SECTION4 - PLATFORM

FIGURE 4-12. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)

ART_0275417

31215072

T350_T500J

324



SECTION4 - PLATFORM
FIGURE 4-12. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)

ITEM PART NUMBER QTY DESCRIPTION REV
0275417 Ref CONSOLE BOX ASSEMBLY D
1 0140011 1 Alarm
2 0861655 1 Box
3 1600369 1 Module, PC Board
4 1600453 1 Controller
4A 7027368 1 Boot (Green)
4A 7027766 1 Ring, Boot Retaining
4A 7027369 1 Switch, Push Button (Drive)
4A 7027370 1 Actuator
4B 7027765 1 Level,Enable
4B 7027367 1 Switch, Push Button (Enable)
4C 70000682 1 Boot, Panel
5 1706898 1 Decal - Emergency Stop
6 1706002 1 Decal - Faceplate
7 3575304 1 Faceplate
8 3900358 3 Screw M6 x 10
9 3900359 3 Screw M4 x 6
10 3960604 1 Seal, Adhesive Backed
11 3960584 1 Seal, Foam Gasket
12 4340871 1 Mount
13 4360562 1 Switch, Emergency Stop
14 4360620 1 Switch, Rotary
15 4460497 1 Nut, Terminal
16 4460496 1 Lockwasher, Terminal
17 4923127 1 Harness, Platform Box (See Separate Breakdown in ELECTRICAL
Section)
18 3575796 1 Plate with D Shaped Slot
19 3900357 5 Screw M6 x 16

31215072 T350_T500J 325



SECTION4 - PLATFORM

31215072

ART_0275414

T350_T500J

OPTION)

FIGURE 4-13. CONSOLE BOX ASSEMBLY (ENGINEPOWERED MACHINES WITHOUT DRIVE

326



SECTION4 - PLATFORM
FIGURE 4-13. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITHOUT DRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
0275414 Ref CONSOLE BOX ASSEMBLY D
1 0140011 1 Alarm
2 0861655 1 Box
3 1600369 1 Module, PC Board
4 1600452 1 Controller
4A 7027371 1 Boot (Black)
4A 7027766 1 Ring, Boot Retaining
4B 7027367 1 Switch, Push Button (Enable)
4B 7027765 1 Lever, Enable
4C 70000682 1 Boot, Panel
5 1706898 1 Decal - Emergency Stop
6 1705950 1 Decal - Faceplate
7 3575304 1 Faceplate
8 3900358 3 Screw M6 x 10
9 3900359 3 Screw M4 x 6
10 3960604 1 Seal, Adhesive Backed
11 3960584 1 Seal, Foam Gasket
12 4340871 1 Mount
13 4360562 1 Switch, Emergency Stop
14 4360612 1 Switch, Rotary
15 4360564 1 Switch, Push Button (Black)
16 4360565 1 Switch, Push Button (Yellow)
18 4923117 1 Harness, Platform Box (See Separate Breakdown in ELECTRICAL
Section)
19 4460497 1 Nut, Terminal
20 4460496 1 Lockwasher, Terminal
21 3575796 1 Plate with D Shaped Slot
22 3900357 5 Screw M6 x 16

31215072 T350_T500J 327



SECTION4 - PLATFORM

FIGURE 4-14. CONSOLE BOX ASSEMBLY (ENGINEPOWERED MACHINES WITH DRIVE OPTION)

ART_0275416

31215072

T350_T500J

328



SECTION4 - PLATFORM
FIGURE 4-14. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITH DRIVE OPTION)

ITEM PART NUMBER QTY DESCRIPTION REV
0275416 Ref CONSOLE BOX ASSEMBLY D
1 0140011 1 Alarm
2 0861655 1 Box
3 1600369 1 Module, PC Board
4 1600453 1 Controller
4A 7027368 1 Boot (Green)
4A 7027766 1 Ring, Boot Retaining
4A 7027369 1 Switch, Push Button (Drive)
4A 7027370 1 Actuator
4B 7027765 1 Lever, Enable
4B 7027367 1 Switch, Push Button (Enable)
4C 70000682 1 Boot, Panel
5 1706898 1 Decal - Emergency Stop
6 1706002 1 Decal - Faceplate
7 3575304 1 Faceplate
8 3900358 3 Screw M6 x 10
9 3900359 3 Screw M4 x 6
10 3960604 1 Seal, Adhesive Backed
11 3960584 1 Seal, Foam Gasket
12 4340871 1 Mount
13 4360562 1 Switch, Emergency Stop
14 4360564 1 Switch, Push Button (Black)
15 4360565 1 Switch, Push Button (Yellow)
16 4360620 1 Switch, Rotary
17 4460497 1 Nut, Terminal
18 4460496 1 Lockwasher, Terminal
19 4923126 1 Harness, Platform Box (See Separate Breakdown in ELECTRICAL
Section)
20 3575796 1 Plate with D Shaped Slot
21 3900357 5 Screw M6 x 16

31215072 T350_T500J 329






SECTIONS5 - CYLINDER

SECTION 5 - CYLINDER

31215072 T350_T500J 331



SECTIONS - CYLINDER
FIGURE 5-1. BRAKE RELEASE CYLINDER ASSEMBLY

11111111



SECTIONS5 - CYLINDER
FIGURE 5-1. BRAKE RELEASE CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001193948 Ref BRAKE RELEASE CYLINDER ASSEMBLY B
1 70000112 1 Barrel
2 70000115 1 Rod
3 70000116 1 Head
4 70000117 1 Piston
5 70000114 1 Spring
6 70000113 1 Nut
7 70000111 1 O-Ring
7 70000111 2 Ring, Back-up
8 70000111 1 O-Ring
9 70000111 1 O-Ring
10 70000111 1 Ring, Back-up
11 70000111 1 Seal, Rod
12 70000111 1 Wiper
13 70000118 1 Spacer
26 70000111 1 Seal Kit - Cylinder (Includes ltems 7-12)

31215072 T350_T500J 333



SECTIONS - CYLINDER
FIGURE 5-2. DRIVE ENGAGE CYLINDER ASSEMBLY (T350)

334 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-2. DRIVE ENGAGE CYLINDER ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684467 Ref DRIVE ENGAGE CYLINDER ASSEMBLY A
1 70000984 1 Barrel
2 70000983 1 Rod
3 70000981 1 Piston
4 70000982 1 Head
5 70000985 1 Spring
6 7017335 1 Locknut
7 70000979 1 Ring, Wear
8 70000979 1 Seal, Piston
9 70000979 1 O-Ring
10 70000979 1 O-Ring
11 70000979 1 Seal
12 70000979 1 O-Ring
13 70000979 1 Seal, Rod
14 70000979 1 Wiper
15 70000986 4 Bushing
16 70000980 1 Spacer
26 70000979 1 Seal Kit (Includes ltems 7-14)

31215072 T350_T500J 335



SECTIONS - CYLINDER
FIGURE 5-3. DRIVE ENGAGE CYLINDER ASSEMBLY (T500J)

336 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-3. DRIVE ENGAGE CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684468 Ref DRIVE ENGAGE CYLINDER ASSEMBLY A
1 70000984 1 Barrel
2 70000987 1 Rod T500J
3 70000981 1 Piston
4 70000982 1 Head
5 70000985 1 Spring
6 7017335 1 Locknut
7 70000979 1 Ring, Wear
8 70000979 1 Seal, Piston
9 70000979 1 O-Ring
10 70000979 1 O-Ring
11 70000979 1 Seal
12 70000979 1 O-Ring
13 70000979 1 Seal, Rod
14 70000979 1 Wiper
15 70000986 4 Bushing
16 70000980 1 Spacer
26 70000979 1 Seal Kit (Includes ltems 7-14)

31215072 T350_T500J 337



SECTIONS - CYLINDER
FIGURE 5-4. JIB CYLINDER ASSEMBLY (T500J ONLY)

338 T350_T500J 31215072



SECTIONS5 - CYLINDER

FIGURE 5-4. JIB CYLINDER ASSEMBLY (T500J ONLY)

ITEM PART NUMBER QTY DESCRIPTION REV
1684494 Ref JIB CYLINDER ASSEMBLY B

1 7027342 1 Head

2 7027708 1 Rod

3 7027338 1 Piston

4 70000190 1 Barrel

5 7027711 1 O-Ring

6 7027711 1 O-Ring

7 7027711 1 Seal, Rod

8 7027711 1 Ring, Back-up

9 7027711 1 Wiper, Rod

10 7027711 1 Ring, Wear

11 7027711 2 Ring, Wear

12 7027711 1 Seal, Piston

13 7027710 1 Nut

14 7012975 1 Cartridge, Check

14 7012540 1 Seal Kit - 7012975 Cartridge
15 7024888 1 Cartridge, Relief

15 7012972 1 Seal Kit - 7024888 Cartridge
16 7024887 1 Cartridge, Check

16 7012998 1 Seal Kit - 7024887 Cartridge
17 7024884 1 Cartridge, Solenoid Less Coil
17 7012967 1 Seal Kit - 7024884 Cartridge
17 7024885 1 Coil

18 7011380 1 Cartridge, Counterbalance

18 2900770 1 Seal Kit - 7011380 Cartridge
19 4640902 1 Cartridge, Needle Valve

19 7012953 1 Seal Kit - 4640902 Cartridge
19 7012961 1 Knob
20 2220881 4 Plug
21 0962257 4 Bushing
26 7027711 1 Seal Kit (Includes ltems 5-12)

31215072 T350_T500J 339



SECTIONS - CYLINDER
FIGURE 5-5. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T 350)

340 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-5. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684373 Ref LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY D

1 7027336 1 Head

2 7027348 1 Rod

3 7027338 1 Piston

4 7027349 1 Barrel

5 7027341 1 O-Ring

6 7027341 1 O-Ring

7 7027341 1 Seal, Rod

8 7027341 1 Ring, Back-up

9 7027341 1 Wiper

10 7027341 1 Ring, Wear

11 7027341 1 Seal, Piston

12 7027340 1 Locknut

13 0961947 4 Bushing

14 7011377 1 Cartridge

14 7011358 1 SealKit - 7011377 Cartridge
15 7011378 1 Cartridge

15 2900770 1 Seal Kit - 7011378 Cartridge
16 2220881 2 Plug
26 7027341 1 Seal Kit (Includes Items 5-11)

31215072 T350_T500J 341



SECTIONS - CYLINDER
FIGURE 5-6. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T500J)

&

342 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-6. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684397 Ref LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY D

1 7027694 1 Head

2 7027695 1 Rod

3 7027696 1 Piston

4 7027697 1 Barrel

5 7027698 1 O-Ring

6 7027698 1 O-Ring

7 7027698 1 Seal, Rod

8 7027698 1 Ring, Back-up

9 7027698 1 Wiper

10 7027698 2 Ring, Wear

11 7027698 1 Seal, Piston

12 7027340 1 Locknut

13 0961947 4 Bushing

14 7011377 1 Cartridge

14 7011358 1 SealKit - 7011377 Cartridge

15 7011378 1 Cartridge

15 2900770 1 Seal Kit - 7011378 Cartridge
26 7027698 1 Seal Kit (Includes ltems5-11)

31215072 T350_T500J 343



SECTIONS - CYLINDER
FIGURE 5-7. LIFT CYLINDER ASSEMBLY (T350)

344 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-7. LIFT CYLINDER ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684433 Ref LIFT CYLINDER ASSEMBLY F
1 7027329 1 Head
2 7027330 1 Rod
3 7027331 1 Piston
4 7027332 1 Barrel
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 Ring, Back-up (Note: Use Item 26)
8 See Note 1 Seal, Rod (Note: Use Item 26)
9 See Note 1 Wiper (Note: Use ltem 26)
10 See Note 2 Ring, Wear (Note: Use Item 26)
11 See Note 1 Seal, Piston (Note: Use Item 26)
12 7027334 1 Locknut
13 0962257 4 Bushing
14 7024884 1 Cartridge Less Coil
14 7012967 1 Seal Kit - 7024884 Cartridge
14 7024885 1 Coil
15 7012955 1 Cartridge, Check
15 7012967 1 Seal Kit - 7012955 Cartridge
16 4640438 1 Cartridge, Pilot Check
16 2900770 1 Seal Kit - 4640438 Cartridge
17 7024886 1 Cartridge, Relief
17 7012972 1 Seal Kit - 7024886 Cartridge
18 2220883 3 Plug
19 See Note 1 Spacer (Note: Not available for purchase)
20 70004315 1 Orifice
26 7027335 1 Seal Kit (Includes Items5-11)
31215072 T350_T500J 345



SECTIONS - CYLINDER
FIGURE 5-8. LIFT CYLINDER ASSEMBLY (T500J)

346 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-8. LIFT CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684434 Ref LIFT CYLINDER ASSEMBLY F
1 7027712 1 Head
2 7027713 1 Rod
3 7027714 1 Piston
4 7027715 1 Barrel
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 Ring, Back-up (Note: Use Item 26)
8 See Note 1 Seal, Rod (Note: Use Item 26)
9 See Note 1 Wiper (Note: Use ltem 26)
10 See Note 2 Ring, Wear (Note: Use Item 26)
11 See Note 1 Seal, Piston (Note: Use Item 26)
12 7027334 1 Locknut
13 0961948 4 Bushing
14 7024884 1 Cartridge Less Coil
14 7012967 1 Seal Kit - 7024884 Cartridge
14 7024885 1 Coil
15 7012955 1 Cartridge, Check
15 7012967 1 Seal Kit - 7012955 Cartridge
16 4640438 1 Cartridge, Pilot Check
16 2900770 1 Seal Kit - 4640438 Cartridge
17 7024886 1 Cartridge, Relief
17 7012972 1 Seal Kit - 7024886 Cartridge
18 2220883 3 Plug
19 See Note 1 Spacer (Note: Not available for purchase)
20 70004315 1 Orifice
26 7027716 1 Seal Kit (Includes Items5-11)
31215072 T350_T500J 347



SECTIONS5 - CYLINDER

11111111



SECTIONS5 - CYLINDER
FIGURE 5-9. MASTER CYLINDER ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684415 Ref MASTER CYLINDER ASSEMBLY C
1 7027336 1 Head
2 7027337 1 Rod
3 7027338 1 Piston
4 7027339 1 Barrel
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 Seal, Rod (Note: Use Item 26)
8 See Note 1 Ring, Back-up (Note: Use ltem 26)
9 See Note 1 Wiper (Note: Use ltem 26)
10 See Note 1 Ring, Wear (Note: Use Item 26)
11 See Note 1 Seal, Piston (Note: Use Item 26)
12 7027340 1 Locknut
13 0962257 4 Bushing
26 7027341 1 Seal Kit (Includes ltems5-11)
31215072 T350_T500J 349



SECTIONS5 - CYLINDER

11111111



SECTIONS5 - CYLINDER
FIGURE 5-10. MASTER CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684398 Ref MASTER CYLINDER ASSEMBLY C
1 7027694 1 Head
2 7027699 1 Rod
3 7027696 1 Piston
4 7027700 Barrel
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 Seal, Rod (Note: Use Item 26)
8 See Note 1 Ring, Back-up (Note: Use ltem 26)
9 See Note 1 Wiper (Note: Use ltem 26)
10 See Note 2 Ring, Wear (Note: Use Item 26)
11 See Note 1 Seal, Piston (Note: Use Item 26)
12 7027340 1 Locknut
13 0962257 4 Bushing
26 7027698 1 Seal Kit (Includes ltems5-11)
31215072 T350_T500J 351



SECTIONS - CYLINDER
FIGURE 5-11. OUTRIGGER CYLINDER ASSEMBLY (T350)

352 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-11. OUTRIGGER CYLINDER ASSEMBLY (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684442 Ref OUTRIGGER CYLINDER ASSEMBLY E
1 7027315 1 Rod
2 7027316 1 Head
3 7027317 1 Barrel
4 7027318 1 Piston
5 7023391 1 Locknut
8 See Note 1 T-Seal (Note: Use Item 26)
9 See Note 1 Ring, Wear (Note: Use Item 26)
10 See Note 1 O-Ring (Note: Use ltem 26)
11 See Note 2 Ring, Back-up (Note: Use Item 26)
12 See Note 1 Seal, Rod (Note: Use ltem 26)
13 See Note 1 Ring, Wear (Note: Use Item 26)
14 See Note 1 Wiper (Note: Use ltem 26)
15 See Note 1 O-Ring (Note: Use ltem 26)
16 See Note 1 Ring, Back-up (Note: Use Item 26)
17 0962292 4 Bushing
18 7024882 1 Cartridge Less Coil
18 7012953 1 Seal Kit - 7024882 Cartridge
18 7024883 1 Coil (Note: Orient Electrical Connector Toward Center of Cams.)
19 See Note 2 Plug (Note: Not available for purchase)
26 7027319 1 Seal Kit (Includes Items 8-16)
31215072 T350_T500J 353



SECTIONS - CYLINDER
FIGURE 5-12. OUTRIGGER CYLINDER ASSEMBLY (T500J)

354 T350_T500J 31215072



SECTIONS5 - CYLINDER
FIGURE 5-12. OUTRIGGER CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684443 Ref OUTRIGGER CYLINDER ASSEMBLY E
1 7027320 1 Rod
2 7027321 1 Head
3 7027322 1 Barrel
4 7027323 1 Piston
5 7027324 1 Locknut
8 See Note 1 T-Seal (Note: Use Item 26)
9 See Note 1 Ring, Wear (Note: Use Item 26)
10 See Note 1 O-Ring (Note: Use ltem 26)
11 See Note 2 Ring, Back-up (Note: Use Item 26)
12 See Note 1 Seal, Rod (Note: Use ltem 26)
13 See Note 1 Ring, Wear (Note: Use Item 26)
14 See Note 1 Wiper (Note: Use ltem 26)
15 See Note 1 O-Ring (Note: Use ltem 26)
16 See Note 1 Ring, Back-up (Note: Use Item 26)
17 0961948 4 Bushing
18 7024882 1 Cartridge Less Coil
18 7012953 1 Seal Kit - 7024882 Cartridge
18 7024883 1 Coil (Note: Orient Electrical Connector Toward Center of Cams.)
19 See Note 2 Plug (Note: Not available for purchase)
26 7027325 1 Seal Kit (Includes Items 8-16)
31215072 T350_T500J 355



SECTIONS - CYLINDER
FIGURE 5-13. TELESCOPE CYLINDER ASSEMBLY (T350)

ART_1684367

356 T350_T500J 31215072



SECTIONS5 - CYLINDER

FIGURE 5-13. TELESCOPE CYLINDER ASSEMBLY (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
1684367 Ref TELESCOPE CYLINDER ASSEMBLY E
1 7027342 1 Head
2 7027343 1 Rod
3 7027344 1 Piston
4 7027345 1 Barre
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 O-Ring (Note: Use ltem 26)
8 See Note 1 Seal, Rod (Note: Use Item 26)
9 See Note 1 Ring, Back-up (Note: Use Item 26)
10 See Note 1 Wiper (Note: Use ltem 26)
11 See Note 2 Ring, Wear (Note: Use Item 26)
12 See Note 2 Ring, Wear (Note: Use Item 26)
13 See Note 1 Seal, Piston (Note: Use Item 26)
14 7027340 1 Locknut
15 7027346 2 Pad, Wear
16 7011377 2 Cartridge, Counterbalnce
16 7011358 2 Seal Kit - 7011377 Cartridge
17 7011379 2 Cartridge, Counterbalance
17 2900770 2 Seal Kit - 7011379 Cartridge
18 4641285 1 Cartridge, Shuttle
18 7011311 1 Seal Kit - 4641285 Cartridge
19 2220883 5 Plug
20 0641510 4 Bolt5/16 x 1 1/4
21 3311505 4 Nut 5/16
22 See Note 1 Spacer (Note: Not available for purchase)
26 7027347 1 Seal Kit (Includes Items 5-13)

31215072

T350_T500J

357



SECTIONS - CYLINDER
FIGURE 5-14. TELESCOPE CYLINDER ASSEMBLY (T500J)

ART_1684402

358 T350_T500J 31215072



SECTIONS5 - CYLINDER

FIGURE 5-14. TELESCOPE CYLINDER ASSEMBLY (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
1684402 Ref TELESCOPE CYLINDER ASSEMBLY F
1 7027701 1 Head
2 7027702 1 Rod
3 7027703 1 Piston
4 7027704 1 Barre
5 See Note 1 O-Ring (Note: Use ltem 26)
6 See Note 1 O-Ring (Note: Use ltem 26)
7 See Note 1 O-Ring (Note: Use ltem 26)
8 See Note 1 Seal, Rod (Note: Use Item 26)
9 See Note 1 Ring, Back-up (Note: Use Item 26)
10 See Note 1 Wiper (Note: Use ltem 26)
11 See Note 2 Ring, Wear (Note: Use Item 26)
12 See Note 2 Ring, Wear (Note: Use Item 26)
13 See Note 1 Seal, Piston (Note: Use Item 26)
14 7027705 1 Locknut
15 7027706 2 Pad, Wear
16 7011377 2 Cartridge, Counterbalnce
16 7011358 2 Seal Kit - 7011377 Cartridge
17 7011379 2 Cartridge, Counterbalance
17 2900770 2 Seal Kit - 7011379 Cartridge
18 4641285 1 Cartridge, Shuttle
18 7011311 1 Seal Kit - 4641285 Cartridge
19 2220883 5 Plug
20 0641510 4 Bolt5/16 x 1 1/4
21 3311505 4 Nut 5/16
22 See Note 1 Spacer (Note: Not available for purchase)
26 7027707 1 Seal Kit (Includes Items 5-13)

31215072

T350_T500J

359






SECTIONG6 - HYDRAULIC

SECTION 6 - HYDRAULIC

31215072 T350_T500J 361



362

SECTIONG6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM - BOOM (T 350)

SLAVE CYLINDER

TELE
CYLINDER

LIFT CYLINDER

g’ 1
6 (o] %O 2 2
7
13 ’V
10
11
L=
%b\
OUTRIGGER
LEFT REAR
2N
MASTER
it 8 MANIFOLD
REAR FACE Mt
LA LB || PP
' 02C*
°0.0.0. POWER UNIT
AAA LEFT SIDE -
TA
L
(S
TB
PB
OUTRIGGER
RIGHT REAR
POWER UNIT
OUTRIGGER RESERVOIR SIDE
LEFT FRONT = = pAg a
£ N
©
MANIFOLD MANIFOLD \TA__ 18
FRONT FACE LEFT FACE <4
(07 +6] "G e

o [¢]
@9 10G
L

—1

12—

L

EA

°©® @ ss
sA

SWING

OUTRIGGER
MOTOR

RIGHT FRONT

T350_T500J

ART_2792640

31215072



SECTIONG6 - HYDRAULIC
FIGURE 6-1. HYDRAULIC DIAGRAM - BOOM (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV

2792640 Ref HYDRAULIC DIAGRAM - BOOM 1
1283400 Ref HYDRAULIC DIAGRAM - CHART DRAWING E

1 2110404 1 Fitting, Straight ORFS/ORB

2 2110606 2 Fitting, Straight ORFS/ORB

3 2130404 6 Fitting, 90 ORFS/ORB

6 2130604 1 Fitting, 90 ORFS/ORB

7 2130606 1 Fitting, 90 ORFS/ORB

8 2754209 1 Hose

9 2754204 2 Hose

10 2754213 2 Hose

11 2754211 2 Hose

12 2754205 1 Hose

13 2754206 1 Hose

31215072 T350_T500J 363



SECTIONG6 - HYDRAULIC
FIGURE 6-2. HYDRAULIC DIAGRAM - BOOM (T500J)

SLAVE CYLINDER Q LIFT CYLINDER
Mi
51\[/1 . ‘\ﬁz ; [ ) |
1 1 JIB 3 31 5
7 CYLINDER /
\ 4
TELE v 7
CYLINDER V
v 0 V2 O 9
6 o
2/0 (‘P\‘"o
MASTER ﬂ;\3
CYLINDER
8 10
6% N tall]s [Jpp
OUTRIGGER
LEFT REAR
MANIFOLD
REAR FACE
1 2 3
;g g g‘; POWER UNIT
Q ®
4=5%76 LEFT SIDE e
( ¥ @218
H o LA
@ PP
O | |
JB
"
¥
PB
OUTRIGGER
RIGHT REAR
POWER UNIT GRS
OUTRIGGER RESERVOIR SIDE MACHINES
LEFT FRONT O
[ ]
MANIFOLD MANIFOLD n) @1 .
FRONT FACE LEFT FACE =
—@7 8@ 1nG— b
@9 10@ 120— EA
POWER UNIT
MOTOR SIDE [
,. | |
©
V‘Io
SWING OUTRIGGER -
MOTOR RIGHT FRONT

ART_2792641

364 T350_T500J 31215072



SECTIONG6 - HYDRAULIC
FIGURE 6-2. HYDRAULIC DIAGRAM - BOOM (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV

2792641 Ref HYDRAULIC DIAGRAM - BOOM 3
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F

1 2110404 3 Fitting, Straight

2 2110604 1 Fitting, Straight

3 2110606 3 Fitting, Straight

4 2130404 6 Fitting, 90

5 2754210 1 Hose

6 2754207 2 Hose

7 2754264 2 Hose

8 2754208 2 Hose

9 2754214 2 Hose

10 2754212 2 Hose

31215072 T350_T500J 365



SECTIONG6 - HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - CHASSIS (T350 ELECTRIC POWERED MACHINES)

SLAVE CYLINDER

LIFT CYLINDER
MD)
TELE [: v )
CYLINDER It
oé2 q
(o] ©V1O
e
OUTRIGGER
LEFT REAR
MASTER
CYLINDER MANIFOLD
8 REAR FACE .
1 23 LA LB || PP
! —°© g g; POWER UNIT 7
456 LEFT SIDE N
’ j
TA
I S
TB
PB
~—
OUTRIGGER L
RIGHT REAR :::>7
POWER UNIT
OUTRIGGER :ESERVOIR SIDE
LEFT FRONT =—
MANIFOLD MANIFOLD 6
FRONTFACE 8 LEFT EACE
7 8
;@ @O 1G— \
(@91M@F a 120— EA
L
| ]
2
O]
Vi 8 5
2 "
SWING OUTRIGGER
MOTOR RIGHT FRONT
ART_2792664
366 T350_T500J

31215072



SECTIONG6 - HYDRAULIC
FIGURE 6-3. HYDRAULIC DIAGRAM - CHASSIS (T350 ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV

2792664 Ref HYDRAULIC DIAGRAM 2
1283400 Ref HYDRAULIC DIAGRAM - CHART DRAWING E

1 2110404 4 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2753555 4 Hose

4 2753545 4 Hose

5 2753550 5 Hose

6 2753851 2 Hose

7 2753563 4 Hose

8 2150404 4 Fitting, Elbow

31215072 T350_T500J 367



SECTIONG6 - HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM -BOOM AND CHASSIS (T350 ENGINE POWERED MACHINES)

SLAVE CYLINDER

LIFT CYLINDER

MD|
TELE e E‘
CYLINDER

2|

o 62 _ 0
(o] @ V1O
e
OUTRIGGER
LEFT REAR
MASTER
CYLINDER MANIFOLD
12 REAR FACE
(9" 026? 9LA[[]LB[ PP
1 5 q POWER UNIT
4©5@6 LEFT SIDE Ve
5 j
TA
L =9
TB
PB
N
OUTRIGGER ~
RIGHT REAR —>9
POWER UNIT
OUTRIGGER RESERVOIR SIDE
LEFT FRONT = 5 10
[ ]
MANIFOLD MANIFOLD 8 out /
FRONTFACE 12 LEFT FACE N
07 80 ) 1ne— 9 8° ‘ 4
@9 106+ 6 120 EA 11—
L
l ]
GAS
2 ol 1 v MACHINES
©]
v1 © 12 7
g " POWER UNIT
SWING OUTRIGGER MOTOR SIDE
MOTOR RIGHT FRONT
ART_2792665
368 T350_T500J

31215072



SECTIONG6 - HYDRAULIC
FIGURE 6-4. HYDRAULIC DIAGRAM - BOOM AND CHASSIS (T350 ENGINE POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV

2792665 Ref HYDRAULIC DIAGRAM 4
1283400 Ref HYDRAULIC DIAGRAM - CHART DRAWING E

1 2110404 4 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2151612 1 Fitting, 45

4 2130610 1 Fitting, 90

5 2753555 4 Hose

6 2753545 4 Hose

7 2753550 5 Hose

8 2753851 2 Hose

9 2753563 4 Hose

10 2753626 1 Hose

11 1001110688 1 Hose

12 2150404 4 Fitting, Elbow

31215072 T350_T500J 369



SECTIONG6 - HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (ANSI,
ANSIEXPORT AND CSA SPECS)

SLAVE CYLINDER LIFT CYLINDER
M
z — |
(i@ \é\z—b’ ; {: 2
JB
CYLINDER
TELE
vi v2 CYLINDER
O@Vz@ o/
(o] @ v‘O
™
MASTER
CYLINDER
tal]l]is [Jpp
OUTRIGGER
LEFT REAR
MANIFOLD
1 REAR FACE 9
1 2 3
1 ;@ © @;
® ® POWER UNIT
@40;596 LEFT SIDE
' 0 LB
A}
3 o[LA
@ PP
O —
1
B 6
TA JA
8
PB L]
7
OUTRIGGER 2 >
RIGHT REAR
POWER UNIT
OUTRIGGER RESERVOIR SIDE
LEFT FRONT
MANIFOLD MANIFOLD 8
FRONT FACE LEFT FACE 8
HO7 80 16— 8 8 o
Q 0
@9 100+ 120— EA
i POWER UNIT
MOTOR SIDE
[ Ay I —
2 v 2
N
- e
1 A
5

2 p—
SWING OUTRIGGER
MOTOR RIGHT FRONT
ART_2792668
31215072

370 T350_T500J



SECTIONG6 - HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (ANSI,
ANSIEXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV

2792668 Ref HYDRAULIC DIAGRAM - CHASSIS 2
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F

1 2110404 8 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2753540 4 Hose

4 2753541 4 Hose

5 2753622 2 Hose

6 2753784 3 Hose

7 2754263 2 Hose

8 2754265 2 Hose

9 2753727 4 Hose

31215072 T350_T500J 371



SECTIONG6 - HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES)
(AUSTRALIANAND SOUTH AFRICAN SPECS)

SLAVE CYLINDER

LIFT CYLINDER

"J\In’ \é\z—b’

MASTER
CYLINDER

v2 i
V1,
DI

I

MANIFOLD
FRONT FACE

)

SWING
MOTOR

372

JB
CYLINDER
TELE
Vi v2 CYLINDER
0 =V2 O
©)
(o] @ ‘"O
™
tal]l]is [Jpp
OUTRIGGER
LEFT REAR
MANIFOLD
REAR FACE 9
1 2 3
;© . @; POWER UNIT
® ®
©:05Q% LEFT SIDE
' 0 LB
A}
3 o [LA
@ PP
O —
T
JB 6
TA JA
8
PB L]
7
OUTRIGGER = =
RIGHT REAR
POWER UNIT
OUTRIGGER RESERVOIR SIDE
LEFT FRONT
MANIFOLD 8
LEFT FACE i
"G 9 8 \
120 EA
POWER UNIT
MOTOR SIDE
\ S e e T
Q.
-, \x
: \/ ]
5

OUTRIGGER
RIGHT FRONT

T350_T500J

ART_2792672

31215072



SECTION 6 - HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES)
(AUSTRALIANAND SOUTH AFRICAN SPECYS)

ITEM PART NUMBER QTY DESCRIPTION REV

2792672 Ref HYDRAULIC DIAGRAM - CHASSIS B
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F

1 2110404 8 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2753540 4 Hose

4 2754469 4 Hose

5 2753550 2 Hose

6 2753785 3 Hose

7 2754470 2 Hose

8 2754471 2 Hose

9 2754472 4 Hose

31215072 T350_T500J 373



SECTIONG6 - HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (ANSI, ANSI
EXPORT AND CSA SPECS)

SLAVE CYLINDER

4%’ ﬁk

MASTER
CYLINDER

CYLINDER
\Al z V2

m—

LIFT CYLINDER

D !1

TELE
CYLINDER

o V2 0
@v1O
H~

o

MANIFOLD
FRONT FACE

)

OUTRIGGER

LEFT REAR

MANIFOLD
REAR FACE

o'oie?

©,05Q%

OUTRIGGER
RIGHT REAR

OUTRIGGER
LEFT FRONT

RESERVOIR SIDE

POWER UNIT
LEFT SIDE

( X
© |*®
O

PB

PA

POWER UNIT

MANIFOLD

LEFT FACE L
"o R
120 EA

SWING
MOTOR

374

OUTRIGGER
RIGHT FRONT

y

T350_T500J

vyl e

s

GAS
MACHINES

3. 0O
IN DD ﬂou

fi—

4

POWER UNIT
MOTOR SIDE

ART_2792669

31215072



SECTIONG6 - HYDRAULIC
FIGURE 6-7. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (ANSI, ANSI

EXPORT AND CSA SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV

2792669 Ref HYDRAULIC DIAGRAM - CHASSIS 4
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F

1 2110404 8 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2151612 1 Fitting, Straight

4 2130610 1 Fitting, Straight

5 2753540 4 Hose

6 2753541 4 Hose

7 2753622 2 Hose

8 2753784 3 Hose

9 2754263 2 Hose

10 2754265 2 Hose

11 2753727 4 Hose

12 2753626 1 Hose

13 1001110688 1 Hose

31215072 T350_T500J 375



SECTIONG6 - HYDRAULIC

FIGURE 6-8. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES)
(AUSTRALIAN AND SOUTH AFRICAN SPECS)

LIFT CYLINDER

D !1

SLAVE CYLINDER
7 5 ‘"vz
qn® \é\z—b’ ; [
JB
CYLINDER

TELE
vi v2 CYLINDER
OV2 O
(o} ©V1O

™

MASTER
CYLINDER

m—

OUTRIGGER
LEFT REAR

vyl e

MANIFOLD
1 REAR FACE 1
1 2 3
1 616767
® ® POWER UNIT
@405 LEFT SIDE
' 0 LB
5 O[LA :
@ PP
O —
7
JB 8
TA JA
8
PB - 9
OUTRIGGER e >
RIGHT REAR
POWER UNIT GAS
OUTRIGGER RESERVOIR SIDE MACHINES
LEFT FRONT
3. H 4
MANIFOLD maANiFoLp 10 D @l
FRONT FACE LEFT FACE i N o7 12
;©7 s@; ne— 8 8 ¢ SB e
@9 100+ 120— EA
i POWER UNIT
11 MOTOR SIDE
2 ‘ \
O, y
©]
V1@ 1 7
2 —
SWING OUTRIGGER
MOTOR RIGHT FRONT 13

376

T350_T500J

ART_2792673

31215072



SECTIONG6 - HYDRAULIC

FIGURE 6-8. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES)
(AUSTRALIANAND SOUTH AFRICAN SPECYS)

ITEM PART NUMBER QTY DESCRIPTION REV

2792673 Ref HYDRAULIC DIAGRAM - CHASSIS B
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F

1 2110404 8 Fitting, Straight

2 2110410 2 Fitting, Straight

3 2151612 1 Fitting, Straight

4 2130610 1 Fitting, Straight

5 2753540 4 Hose

6 2754469 4 Hose

7 2753550 2 Hose

8 2753785 3 Hose

9 2754470 2 Hose

10 2754471 2 Hose

11 2754472 4 Hose

12 2753626 1 Hose

13 2754339 1 Hose

31215072 T350_T500J 377



SECTIONG6 - HYDRAULIC

FIGURE 6-9. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ELECTRIC POWERED MACHINES)

RIGHT
DRIVE
MOTOR

NOTE: RIGHT & LEFT MOTORS
DESIGNATION ARE DETERMINED
BY THE OPERATOR STANDING IN
THE PLATFORM

3
B
LEFT
DRIVE
13 MOTOR
/ A
DRIVE 3
VALVE
e — - - — ¥
blj 2
% BOTTOM

WHEEL
ENGAGEMENT
CYLINDER

WHEEL
ENGAGEMENT
RELEASE VALVE

[

1

—18

~9

® N 3
EANANM S [

12
10
PORTS /
G1&G2

378 T350_T500J

ART_2792674_10F2

31215072



SECTIONG6 - HYDRAULIC

20
ENABLE VALVE /

o /
10 3
&
L 21
\ ©
) |
BRAKE CYLINDER
—] —HD ﬁ 16 ~
= - 15
\
1 6
1
T —20
4
POWER UNIT
MOTOR SIDE
20
20
/
12
ART_2792674_20F2
31215072 T350_T500J

379



SECTIONG - HYDRAULIC
FIGURE 6-9. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ELECTRIC POWERED MACHINES)

380

ITEM PART NUMBER QTY DESCRIPTION REV
2792674 Ref HYDRAULIC DIAGRAM - DRIVE AND SET B
1283400 Ref HYDRAULIC DIAGRAM - CHART DRAWING F
1 2110404 7 Fitting, Straight
2 2110406 1 Fitting, Straight
3 2110410 4 Fitting, Straight
4 2110606 8 Fitting, Straight
5 2110608 2 Fitting, Straight
6 2130606 2 Fitting, Elbow
7 2130608 1 Fitting, Elbow
8 2170306 2 Fitting, Tee
9 2170706 2 Fitting, Tee
10 2221086 4 Fitting, Adapter
11 2754676 2 Hose
12 2753545 1 Hose
13 2753622 4 Hose
14 2754644 2 Hose
15 2753625 1 Hose
16 2753673 1 Hose
18 2754265 1 Hose
19 2753731 1 Hose
20 2754645 3 Hose
21 2220237 1 Fitting, Plug Adapter
T350_T500J 31215072






SECTIONG6 - HYDRAULIC
FIGURE 6-10. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ENGINE POWERED MACHINES)

RIGHT
DRIVE
MOTOR

13
/ 19

NOTE: RIGHT & LEFT MOTORS

DESIGNATION ARE DETERMINED

BY THE OPERATOR STANDING IN

THE PLATFORM

; 5 1
WHEEL D—*L
ENGAGEMENT
CYLINDER
13 8
/ 6
3
B
LEFT 3
DRIVE O
53 MOTOR
A
/ "
DRIVE 3
VALVE
= — - N
[D WHEEL
ENGAGEMENT
RELEASE VALVE
14
% BOTTOM

P : % @\h“ / /m@v 7 2(<
@u_u 14 >@
EAN AN il

ART_2792675_10F2

382 T350_T500J 31215072



SECTIONG6 - HYDRAULIC

20
ENABLE VALVE /

16

— 20

()
4
POWER UNIT
MOTOR SIDE
20
20

/ PUMP :l 17

out /

ART_2792675_20F2

31215072 T350_T500J 383



SECTIONG - HYDRAULIC
FIGURE 6-10. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ENGINE POWERED MACHINES)

384

ITEM PART NUMBER QTY DESCRIPTION REV
2792675 Ref HYDRAULIC DIAGRAM - DRIVE AND SET B
1283400 Ref HYDRAULIC DIAGRAM - CHART DRAWING F
1 2110404 7 Fitting, Straight
2 2110406 1 Fitting, Straight
3 2110410 4 Fitting, Straight
4 2110606 9 Fitting, Straight
5 2110608 2 Fitting, Straight
6 2130606 2 Fitting, Elbow
7 2130608 2 Fitting, Elbow
8 2170306 2 Fitting, Tee
9 2170706 2 Fitting, Tee
10 2221086 4 Fitting, Adapter
11 2754676 2 Hose
12 2753545 1 Hose
13 2753622 4 Hose
14 2754644 2 Hose
15 2753625 1 Hose
16 2753673 1 Hose
17 2753730 1 Hose
18 2754265 1 Hose
19 2753731 1 Hose
20 2754645 3 Hose
T350_T500J 31215072






SECTIONG6 - HYDRAULIC

FIGURE 6-11. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ELECTRIC POWERED MACHINES)

RIGHT
DRIVE
MOTOR

13
/ 19

NOTE: RIGHT & LEFT MOTORS

DESIGNATION ARE DETERMINED

BY THE OPERATOR STANDING IN

THE PLATFORM

r o 1
WHEEL D—*L
ENGAGEMENT
CYLINDER
13 8
/ 6
3
B
LEFT 3
DRIVE ©
53 MOTOR
A
/ 18
DRIVE 3
VALVE
e — - - — ¥
WHEEL
ENGAGEMENT
RELEASE VALVE
14

41 E: :gx% @( / /g}; BOTTOM , 2<
~9

FLOW DIVIDER /

ART_2792676_10F2

386 T350_T500J 31215072



SECTIONG6 - HYDRAULIC

20
ENABLE VALVE /

9 /
|
AN\

16

BRAKE CYLINDER

—20

POWER UNIT
MOTOR SIDE

ART_2792676_20F2

31215072 T350_T500J 387



SECTIONG - HYDRAULIC
FIGURE 6-11. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ELECTRIC POWERED MACHINES)

388

ITEM PART NUMBER QTY DESCRIPTION REV
2792676 Ref HYDRAULIC DIAGRAM - DRIVE AND SET B
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F
1 2110404 7 Fitting, Straight
2 2110406 1 Fitting, Straight
3 2110410 4 Fitting, Straight
4 2110606 8 Fitting, Straight
5 2110608 2 Fitting, Straight
6 2130606 2 Fitting, Elbow
7 2130608 2 Fitting, Elbow
8 2170306 2 Fitting, Tee
9 2170706 2 Fitting, Tee
10 2221086 4 Fitting, Adapter
11 2754643 2 Hose
12 2753545 1 Hose
13 2753622 4 Hose
14 2754644 2 Hose
15 2753625 1 Hose
16 2753673 1 Hose
18 2754265 1 Hose
19 2753731 1 Hose
20 2754645 3 Hose
21 2220237 1 Fitting, Plug Adapter
T350_T500J 31215072






SECTIONG6 - HYDRAULIC
FIGURE 6-12. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ENGINE POWERED MACHINES)

RIGHT
DRIVE
MOTOR

13
/ 19

NOTE: RIGHT & LEFT MOTORS

DESIGNATION ARE DETERMINED

BY THE OPERATOR STANDING IN

THE PLATFORM

r o 1
WHEEL D—*L
ENGAGEMENT
CYLINDER
13 8
/ 6
3
B
LEFT 3
DRIVE ©
53 MOTOR
A
/ 18
DRIVE 3
VALVE
e — - - — ¥
WHEEL
ENGAGEMENT
RELEASE VALVE
14
4

B0 S g PR
~®

FLOW DIVIDER /

ART_2792677_10F2

390 T350_T500J 31215072



SECTIONG6 - HYDRAULIC

20
ENABLE VALVE /

— 20

()
4
POWER UNIT
MOTOR SIDE
20
20

/ PUMP :l Q 17

ouﬂ /

ART_2792677_20F2

31215072 T350_T500J 391



SECTIONG - HYDRAULIC
FIGURE 6-12. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ENGINE POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
2792677 Ref HYDRAULIC DIAGRAM - DRIVE AND SET B
1283401 Ref HYDRAULIC DIAGRAM - CHART DRAWING F
1 2110404 7 Fitting, Straight
2 2110406 1 Fitting, Straight
3 2110410 4 Fitting, Straight
4 2110606 9 Fitting, Straight
5 2110608 2 Fitting, Straight
6 2130606 2 Fitting, Elbow
7 2130608 1 Fitting, Elbow
8 2170306 2 Fitting, Tee
9 2170706 2 Fitting, Tee
10 2221086 4 Fitting, Adapter
11 2754643 2 Hose
12 2753545 1 Hose
13 2753622 4 Hose
14 2754644 2 Hose
15 2753625 1 Hose
16 2753673 1 Hose
17 2753730 1 Hose
18 2754265 1 Hose
19 2753731 1 Hose
20 2754645 3 Hose

392

T350_T500J

31215072



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

31215072 T350_T500J 393



SECTION7 - ELECTRICAL
FIGURE 7-1. ELECTRICAL COMPONENTS INSTALLATION - ELECTRIC POWERED MACHINES

GROUND CONTROL BOX
6
D q ]1
AC
OUTLET
BOX
9
STROBE
LIGHT \/

[ ] DRIVE PROXIMITY DRIVE DIRECTIONAL
| SWITCHES (OPTIONAL) VALVE (OPTIONAL)

;/22 Em:ZO %ﬁ%

TELEMATIC 2
s E
LIFT
R )
o VALVE 2]
©) IGNITION
o RELAY

LEVEL LIMIT SWITCH

L 00 R o
VALVE/MOTOR/TANK
b3 (MOTOR SIDE)
AL ———r0

© TELESCOPE

7
© TRANSPORT/ABOVE
4

LIMIT SWITCH |
i ”i 10
/
O/R JACK O/R O/R O/R JACK
LIMIT JACK JACK LIMIT
SWITCH VALVE VALVE SWITCH
VALVE/MOTOR/TANK
(TANK SIDE)

10
O/R JACK O/R O/R O/R JACK
LIMIT JACK JACK LIMIT
SWITCH VALVE VALVE SWITCH

394 T350_T500J 31215072



31215072

SECTION 7 - ELECTRICAL

54 PLATFORM CONSOLE
[
: H[HE
o U ) s HFTHoOKSTOW. 1 -
/ o0 QunO O
U [ HH— =) N
DRIVE ENABLE
VALVE
(OPTIONAL)

LOCATED AT
PLATFORM
PIVOT

frems]
L] MODULE JiB
TO (OPTIONAL) VALVE
ANALYZER (T500J 9

ONLY)
(=3
{TF
\ BATTERY
ED——/ CHARGER e =
(ELECTRIC .
POWERED) 26 b O O
+ +
— / BATTERIES
SEVCON N
MODULE
LEFT SIDE
MARKER LIGHT ON TOW
’ 17 VEHICLE
TOW
i:f VEHICLE
RIGHT SIDE
MARKER g i BREAKAWAY SWITCH
LIGHT BATTERY CHARGER
CENTER 3 B @ (ELECTRIC BRAKES)
?_?éil-l('rE ELECTRIC BRAKES 15
AUSTRALIAN (WHEN EQUIPPED)

_& SOUTH AFRICA SPECS

ol s
RIGHT SIDE Z . S TS

LEFT SIDE
TAILLIGHT TAILLIGHT
16 16
14
12 & /
ANSI &

LEFT REAR PLATE RIGHT ANSI EXPORT BREAKAWAY SWITCH

TAILLIGHT ~ FOGLIGHT  LIGHT  TAILLIGHT SPECS (ELECTRIC BRAKES)
LEFT LEFT SIDE WITH
TAILLIGHT ~ MARKER LIGHT t:{ ELECTRIC
BRAKES
ON TOW
VEHICLE
k mi! OR 13 12
ON TOW
CB%%(EER 3 14 VEHICLE i
LIGHT [ = HvDRAULIC
RIGHT RIGHT SIDE BRAKES
TAILLIGHT  MARKER LIGHT
T350_T500J 395



SECTION7 - ELECTRICAL
FIGURE 7-1. ELECTRICAL COMPONENTS INSTALLATION - ELECTRIC POWERED MACHINES

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref Harness, Platform Console Box (Internal and Pig-Tail) (See
Separate Breakdown in this Section)

2 See Note NSS Harness, Lift Down Prop Valve (Note: Purchase Coil)

3 See Note NSS Harness, Center Brake Light (Note:Purchase Complete Light)

4 Ref Harness, Telescope Limit Switch (See Separate Breakdownin
this Section)

5 Ref Harness,Boom Cable (See Separate Breakdown in this Section)

6 Ref Harness, AC Cable (See Boom Section)

7 Ref Harness, Transport Limit Switch (See Separate Breakdown inthis
Section)

8 Ref Harness, Ground Control Box (See Separate Breakdown in this
Section)

9 Ref Harness, Frame (See Separate Breakdown in this Section)

10 Ref Harness, Outrigger Jack and Valve (See Separate Breakdown in
this Section)

11 Ref Harness, Main Valve (See Separate Breakdown in this Section)

12 See Note NSS Harness, Trailer To Tow Vehicle (Machines with Electric Brakes)
(Note: Not Available - Purchase Locally)

13 Ref Harness, Lights (See Separate Breakdown in this Section)

14 See Note NSS Harness, Breakaway Switch (Machines with Electric Brakes)
(Note: Not Available for Purchase)

15 See Note NSS Harness, Breakaway Battery Charger (Machines with Electric
Brakes) (Note: Not Available for Purchase)

16 See Note NSS Harness, Brake Magnet(Machines with Electric Brakes) (Note: Not
Available for Purchase)

17 Ref Harness, Trailer to Tow Vehicle (See Frame Section)

18 See Note NSS Harness, Rear Lights (Note: Not Available for Purchase)

19 See Note NSS Harness, Side Marker Lights (Note: Purchase Complete Light)

20 See Note NSS Proximity Sensor Harness (Note: Not Available - Purchase Sensor)

21 Ref Drive Option Harness (See Separate Breakdown in this Section)

22 See Note NSS Strobe LightHarness (Note: Part of Strobe Light)

23 Ref Strobe and Alarm Harness (See Separate Breakdown in this
Section)

24 Ref Hook Harness (See Separate Breakdown in this Section)

25 See Note NSS Alarm Harness (Note: Not Available - Purchase Alarm)

26 Ref AC Charger Extension COrd (See Frame Section)

396

T350_T500J

31215072






SECTION7 - ELECTRICAL
FIGURE 7-2. ELECTRICAL COMPONENTS INSTALLATION - ENGINE POWERED MACHINES

GROUND CONTROL BOX
6
€0 ]
AC
OUTLET
BOX
9
STROBE )
LIGHT /s
DRIVE DIRECTIONAL
] DRIVE PROXIMITY VALVE (OPTIONAL)

! SWITCHES (OPTIONAL)

23 .

|
. —25 ﬂ: L
ﬁ gl
{ ‘ Em:23 g/% )
I o 27 (
TELEWATIC 7 { '
\ O 24

D
LIFT
© DOWN J
(@) PROP (5
VALVE
& o "R
7

© TRANSPORT/ABOVE

LEVEL LIMIT SWITCH
4 VALVE/MOTOR/TANK
(MOTOR SIDE)
= 5
@-H}'_-l © ©
© TELESCOPE
LIMIT SWITCH " =P
12
O/R JACK
LIMIT
SWITCH i
q VALVE/MOTOR/TANK
(TANK SIDE)
= 19

b

c®
O/R JACK ;
LIMIT BATTERY STARTER
SWITCH (ENGINE POWERED) (ENGINE POWERED)

398 T350_T500J 31215072



SECTION 7 - ELECTRICAL

PLATFORM CONSOLE

L yHE

(=] (R

DRIVE ENABLE
VALVE
(OPTIONAL)
LOCATED AT
PLATFORM
PIVOT

DRIVE oD
MODULE JiB
(OPTIONAL) VALVE

ANALVZER (T500J

ONLY)
==
24
LEFT SIDE
MARKER LIGHT ON TOW
20 VEHICLE
1 TOW
? i:§ VEHICLE
cggllfg RIGHT SIDE
MARKER g 5 BREAKAWAY SWITCH
LIGHT BATTERV CHARGER
CENTER 3 g @ (ELECTRIC BRAKES)
BRAKE
THROTTLE
LIGHT ELECTRIC BRAKES 16
coiL AUSTRALIAN (WHEN EQUIPPED)
RECTIFIER _& SOUTH AFRICA SPECS

RIGHT SIDE

ENGINE LEFT SIDE
TAILLIGHT

THROTTLE | TAILLIGHT

@3 RELAY

oIL LEFT REAR PLATE RIGHT ANSI EXPORT BREAKAWAY SWITCH

QEVEL | TAILLIGHT  FOGLIGHT  LIGHT  TAILLIGHT SPECS (ELECTRIC BRAKES)

: LEFT LEFT SIDE WITH
ELECTRIC

= TAILLIGHT  MARKER LIGHT

ENGINE
CHOKE PULL
RELAY E@
[} OR 14 13
14

)

CENTER 3

RIGHT RIGHT SIDE
19 TAILLIGHT  MARKER LIGHT

31215072 T350_T500J

ON TOW
VEHICLE
BRAKE
LIGHT D:f HYDRAULIC
BRAKES

BRAKES

ON TOW
VEHICLE

WITH

399



SECTION7 - ELECTRICAL
FIGURE 7-2. ELECTRICAL COMPONENTS INSTALLATION - ENGINE POWERED MACHINES

400

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref Harness, Console Box (Internal and Pig-Tail) (See Separate
Breakdown in this Section)

2 See Note NSS Harness, Lift Down Prop Valve (Note: Not Available - Purchase
Coail)

3 See Note NSS Harness, Center Brake Light (Note: Purcahse Complete Light)

4 Ref Harness, Telescope Limit Switch (See Separate Breakdown in this
Section)

5 Ref Harness, Boom Cable (See Separate Breakdown in this Section)

6 Ref Harness, AC Cable (See Boom Section)

7 Ref Harness, Transport Limit Switch (See Separate Breakdown in this
Section)

8 Ref Harness, Ground Control Box (See Separate Breakdown in this
Section)

9 Ref Harness, Frame (See Separate Breakdown in this Section)

10 Ref Harness, Outrigger Jack and Valve (See Separate Breakdown in
this Section)

12 Ref Harness, Main Valve (See Separate Breakdown in this Section)

13 See Note NSS Harness, Trailer To Tow Vehicle (Machines with Electric Brakes)
(Note: Not Available - Purchase Locally)

14 Ref Harness, Lights (See Separate Breakdown in this Section)

15 See Note NSS Harness, Breakaway Switch (Machines with Electric Brakes)
(Note: Not Available for Purchase)

16 See Note NSS Harness, Breakaway Battery Charger (Machines with Electric
Brakes) (Note: Not Available for Purchase)

17 See Note NSS Harness, Brake Magnet (Machines with Electric Brakes) (Note: Not
Available for Purchase)

18 See Note NSS Dump Valve Harness (Note: Not Available for Purchase)

19 Ref Harness, Engine (See Separate Breakdown in this Section)

20 Ref Harness, Trailer to Tow Vehicle (See Frame Section)

21 See Note NSS Harness, Rear Lights (Note: Purchase Complete Light)

22 See Note NSS Harness, Side Marker Lights (Note: Purchase Complete Light)

23 See Note NSS Proximity Sensor Harness (Note: Purcahse Complete Sensor)

24 Ref Drive Option Harness (See Separate Breakdown in this Section)

25 See Note NSS Strobe LightHarness (Note: Not Available - Part of Strobe Light)

26 Ref Strobe and Alarm Harness (See Separate Breakdown in this
Section)

27 See Note NSS Alarm Harness (Note: Not Available - Purchase Alarm)

28 Ref Hook Harness (See Separate Breakdown in this Section)

T350_T500J 31215072






SECTION7 - ELECTRICAL
FIGURE 7-3. ACBOX AT PLATFORM INSTALLATION - 110V GFI

5
1
13

S o

0
4 @;

@ o
0

12

1 (LOCATED ON TURNTABLE)

ART_0273663

402 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-3. ACBOXAT PLATFORM INSTALLATION - 110V GFI

ITEM PART NUMBER QTY DESCRIPTION REV
0273663 Ref AC BOX AT PLATFORM INSTALLATION F
1 0721006 2 Screw #10x 3/4
2 0860038 1 Box, Switch
3 3311005 2 Nut #10
4 1001110873 1 Cover, Receptacle
5 4460071 1 Connector, Strain Relief
6 4460138 1 Plug
7 4460346 1 Terminal, Receptacle (110V GFI)
8 0700610 1 Bolt M6 x 20
9 1320222 1 J-Clip
10 3290605 1 Nut M6
11 4811700 2 Washer M6
12 3251243 1 Decal - 120V - 60HZ
13 4711000 2 Washer #10

31215072 T350_T500J 403



SECTION 7 - ELECTRICAL
FIGURE 7-4. ACBOXAT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS

(LOCATED ON TURNTABLE)

LOCALLY
SUPPLIED

LOCALLY
SUPPLIED

SIS
N

ART_0273664

404 T350_T500J 31215072



SECTION 7 - ELECTRICAL

FIGURE 7-4. ACBOXAT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
0273664 Ref AC BOX AT PLATFORM INSTALLATION E
1 0721006 2 Screw #10 x 3/4
2 0860038 1 Box, Switch
3 3311005 2 Nut #10
4 4460071 1 Connector, Strain Relief
5 0700610 1 Bolt M6 x 20
6 1320222 1 J-Clip
7 3290605 1 Nut M6
8 4811700 2 Washer M6
9 3252507 1 Decal, 220V
10 4711000 2 Washer #10
31215072 T350_T500J 405



SECTION7 - ELECTRICAL
FIGURE 7-5. BATTERY CABLE KIT (ELECTRIC POWERED MACHINES)

CONTACTOR

21

O 000
+ B+

BATTERIES

VALVE/MOTOR/TANK
(MOTOR SIDE)

ART_4923428

406 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-5. BATTERY CABLEKIT (ELECTRIC POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4923428 Ref BATTERY CABLEKIT (ELECTRIC POWERED MACHINES) D

1 See Note 1 Battery Cable - Contactor To Sevcon "B+"to Pump + (Note : Not
Available for Purchase)

2 70000235 3 Boot (Red)

3 See Note 1 Battery Cable - Batteries to Sevcon Controller (Note : Not
Available for Purchase)

4 70000236 2 Boot (Black)

5 See Note 2 Harness, Jumper (Note : Not Available for Purchase)

6 70000235 4 Boot (Red)

7 See Note 1 Cable, Electrical (Black) - Sevcon"A" to Pump - (Note : Not
Available for Purchase)

8 70000236 2 Boot (Black)

9 See Note 1 Cable, Battery (Note : Not Available for Purchase)

10 70000236 1 Boot (Black)

11 70000235 1 Boot (Red)

31215072 T350_T500J 407



SECTION 7 - ELECTRICAL

408

&
/
/
/

FIGURE 7-6. BOOM CABLE, HARNESS (T350)

// L (

TO FRAME
HARNESS

T350_T500J

TO PLATFORM
CONSOLE

ART_4923040

31215072



SECTION 7 - ELECTRICAL
FIGURE 7-6. BOOM CABLE, HARNESS (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
4923040 Ref BOOM CABLE, HARNESS D
1 4461016 1 Connector - 14 Position
1 4460464 9 Pin, Male
1 4460941 3 Pin, Gold Male
1 3730119 1 Resistor
2 4460933 1 Connector- 12 Position
2 4460465 9 Socket, Female
2 4460942 3 Socket, Gold Female

31215072 T350_T500J 409



SECTION 7 - ELECTRICAL
FIGURE 7-7. BOOM CABLE, HARNESS (T500J)

A5 1|

TO FRAME

HARNESS TO PLATFORM

CONSOLE

JIB VALVE

LI_UH-‘];LHLU

ART_4923102

410 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-7. BOOM CABLE, HARNESS (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
4923102 Ref BOOM CABLE, HARNESS F
1 4461016 1 Connector - 14 Position
1 4460464 9 Pin, Male
1 4460941 3 Pin, Gold Male
1 3730119 1 Resistor
2 4460933 1 Connector- 12 Position
2 4460465 9 Socket, Female
2 4460942 3 Socket, Gold Female
3 4460891 1 Connector - 2 Position
3 4460465 2 Socket, Female

31215072 T350_T500J 411



SECTION 7 - ELECTRICAL
FIGURE 7-8. DRIVE OPTION HARNESS

14
15
BLACK
4
g RIGHTDRIVE g  RIGHT DRIVE
SRR o REVERSE FORWARD DRIVE
POSITION MODULE

B

HAND BRAKE
POSITION

T0 17
ANALYZER GRAY

ART_4923340

412 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-8. DRIVE OPTION HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923340 Ref DRIVE OPTION HARNESS D
4 4460465 12 Socket, Female
5 4460944 3 Socket, Gold Female
6 4460891 5 Plug, Male - 2 Position
8 4460894 1 Connector- 6 Position
9 4461077 2 Plug, Male - 4 Position
12 4460227 4 Pin, Male
13 4460761 1 Receptacle, Female -4 Position
14 4460909 1 Plug, Male - 12 Position (Black)
15 4460928 11 Socket, Female
16 4460908 1 Plug, Male - 12 Position (Gray)
17 4460918 6 Socket, Female
24 See Note Ref Deutsch, 20-16 Gold Socket
25 3990013 1 Diode 1 Amp
26 2820026 0.25in Insulator

31215072 T350_T500J 413



SECTION 7 - ELECTRICAL

414

FIGURE 7-9. ENGINE HARNESS (GAS POWERED MACHINES)

THROTTLE
CoIL

RECTIFIER

7" ENGINE
THROTTLE
L——-\\\\ RELAY

MAGNETIC
C%

PICKUP
4 =
/ = oiL

LEVEL
SWITCH

STARTER \ /
(ENGINE POWERED)

ART_1001128929

T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-9. ENGINE HARNESS (GAS POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001128929 Ref ENGINE HARNESS E

3990010 2 Diode,6Amp

1 2400057 1 Fuse 15 Amp

1 2400060 1 Fuseholder

2 4461047 1 Plug, Male - 2 Position

2 4461046 2 Terminal, Spade

3 4461049 1 Receptacle, Female - 6 Position

3 4461048 5 Terminal, Slip-On

4 4460930 1 Connector - 8 Position

4 4460965 7 Socket, Female

5 4460959 1 Plug, Male - 3 Position

5 4460457 3 Socket, Female

5 4460458 3 Seal, Terminal

31215072 T350_T500J 415



SECTION7 - ELECTRICAL
FIGURE 7-10. FRAME HARNESS - ELECTRICAL POWERED MACHINES

12
TOT/T
PLAT

20 21 8 16
] 4 TO
= = DRIVE

ALARM

=
TELEMATIC
oD Z(
O LIFT
DOWN -
O PROP L
O VALVE IGNITION
0 @ RELAY
17
11 T0
CONTACTOR

) ﬂ

© TRANSPORT/ABOVE Cé‘
LEVEL LIMIT SWITCH HARGES
15
[J
H 0
ﬁ]-lh
G TELESCOPE

LIMIT SWITCH

O/R

ART_4923427

416 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-10. FRAME HARNESS - ELECTRICAL POWERED MACHINES

ITEM PART NUMBER QTY DESCRIPTION REV
4923427 Ref FRAME HARNESS G
3990010 2 Diode,6 Amp
1 4460874 1 Connector - 35 Position (Natural)
1 4460871 AR Socket, Female
2 4460873 1 Connector - 35 Position (Black)
2 4460871 AR Socket, Female
3 4460876 1 Connector - 35 Position (Blue)
3 4460871 AR Socket, Female
4 4460932 1 Connector - 4 Position
4 4460464 4 Pin, Male
5 4460970 2 Connector - 12 Position
5 4460464 22 Pin, Male
6 4460878 1 Plug, Male - 4 Position
6 4460887 AR Clip, Terminal
6 4461271 2 Molex, Terminal
6 3990112 1 Varistor
7 4460875 1 Connector - 35 Position (Gray)
7 4460871 21 Socket, Female
8 4461018 1 Connector - 2 Position
8 4460509 2 Socket, Female
9 4460872 1 Connector - 14 Position (Black)
9 4460871 AR Socket, Female
10 4461051 1 Connector - 12 Position
10 4461023 3 Socket, Female
11 4460897 2 Connector- 2 Position
11 4460464 4 Pin, Male
12 4460970 1 Connector - 12 Position
12 4460464 8 Pin, Male
12 4460943 3 Pin, Gold Male
13 4461020 1 Connector - 31 Position
13 4460465 AR Socket, Female
14 4460899 1 Connector - 6 Position
14 4460464 2 Pin, Male
14 4460841 3 Pin, Gold Male
15 4460891 1 Connector - 2 Position
15 4460465 2 Socket, Female
16 4460894 1 Connector - 6 Position (Used when not Equipped with Drive
Option)
16 4460466 6 Seal, Plug
17 4460897 1 Connector - 2 Position
17 4460464 2 Pin, Male
18 4461261 1 Connector, Male Deustch
18 4460509 1 Socket, Female
19 4460884 1 Pin, Male - 4 Position
19 4460465 4 Socket, Female
20 1001192401 1 Connector Dust Cap
21 8229242 1 Fuse, 5 Amp
21 2400060 1 Fuseholder

31215072 T350_T500J 417



SECTION 7 - ELECTRICAL
FIGURE 7-11. FRAME HARNESS - GAS POWERED MACHINES

13

19 12

18 17 L 8 16
GC 4 T0

SJI'_‘:RB':/ DRIVE
OPTION

TELEMATIC

B
gf 10

o
O LIFT 5
DOWN : T0
O PROP = MAIN
® VALVE IGNITION VALVE
i) @ RELAY

10
f

[]

i |
© TRANSPORT/ABOVE

LEVEL LIMIT SWITCH

o)

15

U :é

© TELESCOPE

LIMIT SWITCH L
—
O/R
14
TO0
ENGINE

ART_4923130

418 T350_T500J 31215072



SECTION 7 - ELECTRICAL

FIGURE 7-11. FRAME HARNESS - GAS POWERED MACHINES

ITEM PART NUMBER QTY DESCRIPTION REV
4923130 Ref FRAME HARNESS H
3990010 2 Diode,6 Amp
1 4460874 1 Connector - 35 Position (Natural)
1 4460871 AR Socket, Female
2 4460873 1 Connector - 35 Position (Black)
2 4460871 AR Socket, Female
3 4460876 1 Connector - 35 Position (Blue)
3 4460871 AR Socket, Female
4 4460932 1 Connector - 4 Position
4 4460464 4 Pin, Male
5 4460970 2 Connector - 12 Position
5 4460464 22 Pin, Male
6 4460878 1 Plug, Male - 4 Position
6 4460887 AR Clip, Terminal
6 4461271 2 Molex, Terminal
6 3990111 1 Varistor
7 4460875 1 Connector - 35 Position (Gray)
7 4460871 21 Socket, Female
8 4461018 1 Connector - 2 Position
8 4460509 2 Socket, Female
9 4460872 1 Connector - 14 Position (Black)
9 4460871 AR Socket, Female
10 4460897 2 Connector - 2 Position
10 4460464 4 Pin, Male
11 4460970 1 Connector- 12 Position
11 4460464 8 Pin, Male
11 4460943 3 Pin, Gold Male
12 4461020 1 Connector - 31 Position
12 4460465 AR Socket, Female
13 4460899 1 Connector - 6 Position
13 4460464 2 Pin, Male
13 4460841 3 Pin, Gold Male
15 4460891 1 Connector - 2 Position
14 4460931 1 Connector - 8 Position
14 4460464 1 Pin, Male
15 4460465 2 Socket, Female
16 4460894 1 Connector - 6 Position (Used when not Equipped with Drive
Option)
16 4460466 6 Seal, Plug
17 4460884 1 Pin, Male - 4 Position
17 4460465 4 Socket, Female
18 1001192401 1 Connector Dust Cap
19 8229242 1 Fuse, 5 Amp
19 2400060 1 Fuseholder
31215072 T350_T500J 419



SECTION7 - ELECTRICAL
FIGURE 7-12. GROUND CONTROL BOX HARNESS (ELECTRIC POWRED MACHINES)

GROUND CONTROL BOX

TO FRAME
HARNESS

ART_4923118

420 T350_T500J 31215072



SECTION 7 - ELECTRICAL

FIGURE 7-12. GROUND CONTROL BOXHARNESS (ELECTRIC POWRED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4923118 Ref GROUND CONTROL BOX HARNESS (ELECTRIC POWERED C
MACHINES)
1 4461019 1 Connector- 31 Position
1 4460464 30 Pin, Male
2 4460418 6 Connector, Terminal
2 4460419 18 Terminal, Connector
3 2400066 1 Fuseholderwith Cover
3 2400065 1 Fuse - 30 Amp
4 4460761 1 Receptacle, Female -4 Position
4 4460227 4 Pin, Terminal
5 4461017 1 Connector - 2 Position
5 4460508 2 Terminal
6 4461041 1 Connector - 8 Position
6 4461023 7 Socket, Female
31215072 T350_T500J 421



SECTION7 - ELECTRICAL
FIGURE 7-13. GROUND CONTROL BOX HARNESS (ENGINE POWERED MACHINES)

GROUND CONTROL BOX

TO FRAME
HARNESS

ART_4923125

422 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-13. GROUND CONTROL BOX HARNESS (ENGINE POWERED MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
4923125 Ref GROUND CONTROL BOX HARNESS (ENGINE POWERED C
MACHINES)
1 4461019 1 Connector- 31 Position
1 4460464 30 Pin, Male
2 4460418 6 Connector, Terminal
2 4460419 18 Terminal, Connector
3 2400066 1 Fuseholderwith Cover
3 2400065 1 Fuse - 30 Amp
4 4460761 1 Receptacle, Female -4 Position
4 4460227 4 Pin, Terminal
5 4461017 1 Connector - 2 Position
5 4460508 2 Terminal
6 4461041 1 Connector - 8 Position
6 4461023 7 Socket, Female

31215072 T350_T500J 423



SECTION 7 - ELECTRICAL
FIGURE 7-14. HOOK HARNESS

TO
FRAME
HARNESS

LOCATED ON T/T AT
LIFT HOOK STOW

ART_4923124

424 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-14. HOOK HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923124 Ref HOOK HARNESS E
1 4461016 1 Connector - 14 Position
1 4460464 9 Pin, Male
1 4460941 3 Pin, Gold Male
2 4460970 1 Connector - 12 Position
2 4460464 9 Pin, Male
2 4460943 3 Pin, Gold Male
3 4460933 1 Connector - 12 Position
3 4460465 9 Socket, Female
3 4460942 3 Socket, Gold Female
4 4460470 1 Nut, Terminal
5 4460471 1 Washer, Terminal
6 4461065 1 Cap, Dust

31215072 T350_T500J 425



SECTION 7 - ELECTRICAL
FIGURE 7-15. LIFT DOWN PROP VALVE, HARNESS (T350)

T0
FRAME
HARNESS

il

i

©
O

|/\
=

(LT

Z}\

C

O

s

—

LIFT DOWN
PROP VALVE

ART_4923100

426 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-15. LIFT DOWN PROP VALVE, HARNESS (T 350)

ITEM PART NUMBER QTY DESCRIPTION REV
4923100 Ref LIFT DOWN PROP VALVE, HARNESS C
1 4460891 2 Plug, Male - 2 Position
1 4460465 4 Socket, Female

31215072 T350_T500J 427



SECTION 7 - ELECTRICAL
FIGURE 7-16. LIFT DOWN PROP VALVE, HARNESS (T500J)

TO
FRAME
HARNESS

]

[T _T1 [T 11

O

O

-

—

LIFT DOWN
PROP VALVE

ART_4923101

428 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-16. LIFT DOWN PROP VALVE, HARNESS (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
4923101 Ref LIFT DOWN PROP VALVE, HARNESS C
1 4460891 2 Plug, Male - 2 Position
1 4460465 4 Socket, Female

31215072 T350_T500J 429



SECTION 7 - ELECTRICAL

FIGURE 7-17. LIGHTS HARNESS (T350) (ANSI, ANSIEXPORT AND CSA SPECYS)

-

LEFT
TAILLIGHT

LEFT SIDE
MARKER LIGHT — TOBREAK AWAY SWITCH

O HARNESS ON MACHINES
. WITH ELECTRIC BRAKES
\ /

2 [
\\ - ’

— |
e

.

CENTER
BRAKE
LIGHT

430

] OoR

RIGHT
TIALLIGHT

T350_T500J

2| f
i \ TO TOW VEHICLE
ON MACHINE WITH
© ' HYDRAULIC BRAKES
RIGHT SIDE
MARKER LIGHT
ART_4923148
31215072



SECTION 7 - ELECTRICAL
FIGURE 7-17. LIGHTS HARNESS (T350) (ANSI, ANSI EXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
4923148 Ref LIGHTS HARNESS E
1 4460932 1 Receptacle, Female -4 Position
1 4460464 4 Pin, Male
2 4460248 2 Connector, Butt Splice
2 4460313 2 Ring, Terminal
3 4460256 2 Ring, Terminal
4 See Note 1 Receptacle, Female - Flat 4 Way (Note : Not available for
purchase)

31215072 T350_T500J 431



SECTION 7 - ELECTRICAL

FIGURE 7-18. LIGHTS HARNESS (T500J) (ANSI, ANSIEXPORT AND CSA SPECS)

LEFT
TAILLIGHT

CENTER
BRAKE
LIGHT

432

LEFT SIDE
MARKER LIGHT

— TOBREAKAWAY SWITCH
) B HARNESS ON MACHINES
! / WITH ELECTRIC BRAKES
J

TO TOW VEHICLE
T ON MACHINE WITH
RIGHT HYDRAULIC BRAKES
TIALLIGHT RIGHT SIDE
MARKER LIGHT
ART_4923149
T350_T500J

31215072



SECTION 7 - ELECTRICAL
FIGURE 7-18. LIGHTS HARNESS (T500J) (ANSI, ANSI EXPORT AND CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
4923149 Ref LIGHTS HARNESS E
1 4460932 1 Receptacle, Female -4 Position
1 4460464 4 Pin, Male
2 4460248 2 Connector, Butt Splice
2 4460313 2 Ring, Terminal
3 4460256 2 Ring, Terminal
4 See Note 1 Receptacle, Female - Flat 4 Way (Note : Not available for
purchase)

31215072 T350_T500J 433



SECTION 7 - ELECTRICAL

FIGURE 7-19. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (ANSI, ANSI EXPORT AND CSA
SPECS)

TO
| — LIGHT
| | ‘ J HARNESS
‘\ S
] —
\ /
g
CENTER
BRAKE LIGHT
ART_4923185
434

T350_T500J

31215072



SECTION 7 - ELECTRICAL
FIGURE 7-19. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (ANSI, ANSI EXPORT AND CSA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
4923185 Ref LIGHT HARNESS C
1 4460884 1 Plug, Male - 4 Position
1 4460465 4 Socket, Female
1001253644 1 Controller, Logic Circuit (Not Shown)

31215072 T350_T500J 435



SECTION 7 - ELECTRICAL

FIGURE 7-20. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (AUSTRALIAN AND SOUTH
AFRICAN SPECS)

‘ T0
| —— LIGHT
| 1 J HARNESS
‘\ S
| —
\ /
__ - s ,,/#’
CENTER
BRAKE LIGHT
ART_1001224593
436

T350_T500J

31215072



SECTION 7 - ELECTRICAL

FIGURE 7-20. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (AUSTRALIAN AND SOUTH
AFRICAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001224593 Ref LIGHT HARNESS C
1 4460539 2 Plug, Male - 3 Position
1 4460465 6 Socket, Female

31215072 T350_T500J 437



SECTION 7 - ELECTRICAL

FIGURE 7-21. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (ANSI, ANSI EXPORT AND CSA
SPECS)

\
T0
| LIGHT
4 ; 1 J HARNESS
‘\ S
| —
\ /
_ ]
CENTER
BRAKE LIGHT

ART_4923184

438

T350_T500J

31215072



SECTION 7 - ELECTRICAL
FIGURE 7-21. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (ANSI, ANSI EXPORT AND CSA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
4923184 Ref LIGHT HARNESS C
1 4460884 1 Plug, Male - 2 Position
1 4460465 4 Socket, Female
1001253644 1 Controller, Logic Circuit (Not Shown)

31215072 T350_T500J 439



SECTION 7 - ELECTRICAL

FIGURE 7-22. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (AUSTRALIAN AND SOUTH
AFRICAN SPECS)

T0
| | LIGHT
i 1 J HARNESS
‘\ S
r‘/"
"\7 . s 7/4‘1'
CENTER
BRAKE LIGHT

ART_1001224594

440

T350_T500J

31215072



SECTION 7 - ELECTRICAL

FIGURE 7-22. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (AUSTRALIAN AND SOUTH
AFRICAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001224594 Ref LIGHT HARNESS C
1 4460539 2 Plug, Male - 3 Position
1 4460465 6 Socket, Female

31215072 T350_T500J 441



SECTION7 - ELECTRICAL
FIGURE 7-23. MAIN CONTROL VALVE HARNESS

HARNESS

ART_4923109

442 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-23. MAIN CONTROL VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923109 Ref MAIN CONTROL VALVE HARNESS C
1 4460933 1 Connector- 12 Position (Gray)
1 4460465 12 Socket, Female
2 4460891 11 Plug, Male - 2 Position
2 4460465 22 Socket, Female

31215072 T350_T500J 443



SECTION 7 - ELECTRICAL

FIGURE 7-24. OUTRIGGER JACK & VALVE HARNESS

O/RJACK

LIMIT
SWITCH

G

I

O/RJACK
LMt
SWITCH

444

TO
FRAME
HARNESS
2
T
O/R O/R
JACK JACK
VALVE VALVE

. ©

O/R O/R
JACK JACK
VALVE VALVE

T350_T500J

O/RJACK
LMt
SWITCH

oD

(TH
] -
4

III'
—

]

O/RJACK
LMt
SWITCH

ART_4923041

31215072



SECTION 7 - ELECTRICAL
FIGURE 7-24. OUTRIGGER JACK & VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923041 Ref OUTRIGGER HARNESS D
1 4360577 4 Switch, Limit
2 4460933 1 Connector - 12 Position (Gray)
2 4460465 10 Socket, Female
2 4460942 2 Socket, Gold Female
3 4460891 4 Plug, Male - 2 Position
3 4460465 8 Socket, Female

31215072 T350_T500J 445



SECTION 7 - ELECTRICAL

FIGURE 7-25. PLATFORM BOXHARNESS (ELECTRIC POWERED MACHINES WITHOUT DRIVE
OPTION)

ART_4923116

446 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-25. PLATFORM BOXHARNESS (ELECTRIC POWERED MACHINES WITHOUT DRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
4923116 Ref PLATFORM BOX HARNESS F
8 4461024 1 Connector - 10 Position
10 4461025 6 Pin, Male
12 4461015 2 Connector - 14 Position
14 4460465 18 Socket, Female
15 4460944 6 Socket, Female (Gold)
19 4461057 1 Connector - 16 Position
20 4461058 12 Socket, Female
22 4461016 1 Connector- 14 Position
23 4460464 6 Pin, Male
24 4460943 2 Pin, Gold Male
117 4460497 1 Nut, Terminal (Part of Console Box Assembly)
118 4460496 1 Washer, Terminal (Partof Console Box Assembly)

31215072 T350_T500J 447



SECTION 7 - ELECTRICAL
FIGURE 7-26. PLATFORM BOXHARNESS (ELECTRIC POWERED MACHINES WITHDRIVE OPTION)

ART_4923127

448 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-26. PLATFORM BOXHARNESS (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)

ITEM PART NUMBER QTY DESCRIPTION REV
4923127 Ref PLATFORM BOX HARNESS E
8 4461024 1 Connector- 10 Position
10 4461025 8 Pin, Male
12 4461015 2 Connector - 10 Position
14 4460465 18 Socket, Female
15 4460944 6 Socket, Female (Gold)
19 4461057 1 Connector - 16 Position
20 4461058 13 Socket, Female
22 4461016 1 Connector- 14 Position
23 4460464 6 Pin, Male
24 4460943 2 Pin, Gold Male
117 4460497 1 Nut, Terminal (Part of Console Box Assembly)
118 4460496 1 Washer, Terminal (Partof Console Box Assembly)

31215072 T350_T500J 449



SECTION 7 - ELECTRICAL

FIGURE 7-27. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITHOUT DRIVE
OPTION)

ART_4923117

450 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-27. PLATFORM BOXHARNESS (ENGINE POWERED MACHINES WITHOUT DRIVE

OPTION)
ITEM PART NUMBER QTY DESCRIPTION REV
4923117 Ref PLATFORM BOX HARNESS E
8 4461024 1 Connector - 10 Position
10 4461025 6 Pin, Male
12 4461015 2 Connector- 10 Position
14 4460465 18 Socket, Female
15 4460944 6 Socket, Female (Gold)
19 4461057 1 Connector - 16 Position
20 4461058 14 Socket, Female
21 4461016 1 Connector- 14 Position
22 4460464 6 Pin, Male
23 4460943 2 Pin, Gold Male
117 4460497 1 Nut, Terminal (Part of Console Box Assembly)
118 4460496 1 Washer, Terminal (Partof Console Box Assembly)

31215072 T350_T500J 451



SECTION 7 - ELECTRICAL
FIGURE 7-28. PLATFORM BOXHARNESS (ENGINE POWERED MACHINES WITHDRIVE OPTION)

ART_4923126

452 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-28. PLATFORM BOXHARNESS (ENGINE POWERED MACHINES WITHDRIVE OPTION)

ITEM PART NUMBER QTY DESCRIPTION REV
4923126 Ref PLATFORM BOX HARNESS E
8 4461024 1 Connector- 10 Position
10 4461025 8 Pin, Male
12 4461015 2 Connector - 10 Position
14 4460465 18 Socket, Female
15 4460944 6 Socket, Female (Gold)
19 4461057 1 Connector - 16 Position
20 4461058 15 Socket, Female
21 4461016 1 Connector- 14 Position
22 4460464 6 Pin, Male
23 4460943 2 Pin, Gold Male
117 4460497 1 Nut, Terminal (Part of Console Box Assembly)
118 4460496 1 Washer, Terminal (Partof Console Box Assembly)

31215072 T350_T500J 453



SECTION 7 - ELECTRICAL
FIGURE 7-29. STROBE LIGHT AND ALARM HARNESS

STROBE
LIGHT

MOTION
ALARM

T0
FRAME ——
HARNESS

ART_4923128

454 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-29. STROBE LIGHT AND ALARMHARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923128 Ref STROBE LIGHT AND ALARM HARNESS B
1 4460884 1 Plug, Male - 2 Position
1 4460465 4 Socket, Female
2 4460897 1 Receptacle, Female - 2 Position
2 4460464 4 Pin, Male
3 4460539 1 Plug, Male - 3 Position
3 4460465 3 Socket, Female

31215072 T350_T500J 455



SECTION 7 - ELECTRICAL
FIGURE 7-30. TELESCOPE LIMIT SWITCHHARNESS (T350)

T0
FRAME
HARNESS

TELESCOPE
LIMIT SWITCH

ART_4923192

456 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-30. TELESCOPE LIMIT SWITCHHARNESS (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
4923192 Ref TELESCOPE LIMIT SWITCH HARNESS A
1 4360577 1 Switch, Light
2 4460897 1 Receptacle, Female - 2 Position
2 4460464 2 Pin, Male

31215072 T350_T500J 457



SECTION 7 - ELECTRICAL
FIGURE 7-31. TELESCOPE LIMIT SWITCHHARNESS (T500J)

TO0
FRAME
HARNESS

ART_4923193

458 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-31. TELESCOPE LIMIT SWITCHHARNESS (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
4923193 Ref TELESCOPE LIMIT SWITCH HARNESS A
1 4360577 1 Switch, Light
2 4460897 1 Receptacle, Female - 2 Position
2 4460464 2 Pin, Male

31215072 T350_T500J 459



SECTION 7 - ELECTRICAL
FIGURE 7-32. TRANSPORT LIMIT SWITCH HARNESS (T350)

TO
FRAME
HARNESS

TRANSPORT/ABOVE
LEVEL LIMIT SWITCH

ART_4923112

460 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-32. TRANSPORT LIMIT SWITCH HARNESS (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
4923112 Ref TRANSPORT LIMIT SWITCH HARNESS E
1 4360577 1 Switch, Limit
2 4460891 1 Connector - 2 Position
2 4460465 2 Socket, Female

31215072 T350_T500J 461



SECTION 7 - ELECTRICAL
FIGURE 7-33. TRANSPORT LIMIT SWITCH HARNESS (T500J)

TO
FRAME
HARNESS

TRANSPORT/ABOVE
LEVEL LIMIT SWITCH

ART_4923217

462 T350_T500J 31215072



SECTION 7 - ELECTRICAL
FIGURE 7-33. TRANSPORT LIMIT SWITCH HARNESS (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
4923217 Ref TRANSPORT LIMIT SWITCH HARNESS B
1 4360577 1 Switch, Limit
2 4460891 1 Connector - 2 Position
2 4460465 2 Socket, Female

31215072 T350_T500J 463






SECTION 8 - DECALS

SECTION 8 - DECALS

31215072 T350_T500J 465



SECTION8 - DECALS
FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC) (ENGLISHLANGUAGE)

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED 4 24— i 0 5
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE. 45 A \ 3
NOTE: ADDITIONAL DECALS CALLED OUT ON 11"
DECAL INSTALLATION - OPTIONS. A 28

28

ART_0274522

466 T350_T500J 31215072



SECTION8 - DECALS
FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC) (ENGLISHLANGUAGE)

ITEM PART NUMBER QTY DESCRIPTION REV
0274522 Ref DECAL INSTALLATION S
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie-Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instructions
10 1706385 1 Decal - Drop Bar
11 1001131269 1 Decal - Patent
14 See Note NSS Decal-Barcode (Note: Not Available for Purchase)
19 1706106 1 Decal - Capacity (Ground Control Location)
20 1706107 2 Decal - Capacity (Platform Location)
24 1706139 1 Decal - Manual Descent
25 1706263 1 Decal - Parking Brake
26 2902430 Ref Decal Kit - ANSI English (Not Shown)
27 1706112 1 Decal - Speed Limit
28 1706128 6 Decal - Electrocution
29 1706099 5 Decal - Warning Crushing
30 1706111 1 Decal - Warning Machine Operation
31 1706135 2 Decal - Warning Inspection
32 1706386 1 Decal - Fall Hazard
33 1706387 1 Decal - Crushing
34 1706108 1 Decal - Legend (Platform)
35 1706109 1 Decal - Legend (Ground Control)
36 1703813 1 Decal - Battery Ventilation (Electric Machines Only)
44 3251813 1 Decal - USA
45 3760170 1 Ring, Split
46 3820001 6 Rivet
47 3820032 4 Rivet
48 8990147 1 Box, Manual Storage
48 70003486 1 Clip, Manual Holder
49 1705817 17 ft/ Tape, Reflective
2.5m
53 1001214673 1 Decal - Temperature
54 1001223055 1 Decal - Yearly Inspection

31215072 T350_T500J 467



SECTION8 - DECALS
FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN SPEC) (ENGLISH LANGUAGE)

40 32 37 37 -
! / / \ \
i o G IIEE TN S () 1079 o
37 o
17—T500. <l 19

W
Q 'l
|
il
N

19
29 I
5,
16 37
| /
.3 FICC -
i

34

1, 1l —37 14
L

| | 29

22 S
7 D 12
37 27 @F’ﬁ \ R e Sl 29
=1 Loy 1T { 3 (R) O = . p
/7 ' C = : ! ; 28

4
NOTE: ITEMS SHOWN MAY NOT BE REQUIRED

FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE. 29 g 4 \ 3
NOTE: ADDITIONAL DECALS CALLED OUT ON 20
DECAL INSTALLATION - OPTIONS. 33 \ 30

30

ART_0273631

468 T350_T500J 31215072



SECTION8 - DECALS
FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN SPEC) (ENGLISH LANGUAGE)

ITEM PART NUMBER QTY DESCRIPTION REV
0273631 Ref DECAL INSTALLATION J
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie-Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instructions
10 1706493 1 Decal - Drop Bar
14 See Note NSS Decal - Barcode (Note: Not Available for Purchase)
20 1706139 1 Decal - Manual Descent
21 1706314 1 Decal - Capacity (Platform Location)
22 1706263 1 Decal - Parking Brake
26 2902411 Ref Decal Kit - Australian English (Not Shown)
27 1706320 1 Decal - Warning Machine Operation
28 1705670 1 Decal - Fire Hazard (Electric Machines Only)
29 1706315 5 Decal - Warning Crushing
30 1706317 6 Decal - Electrocution
31 1706497 1 Decal - Warning Crushing
33 3760170 1 Ring, Split
34 3820001 6 Rivet
35 3820032 4 Rivet
36 8990147 1 Box, Manual Storage
36 70003486 2 Clip, Manual Holder
37 4420051 12 ft/3.7m | Tape, Reflective

31215072 T350_T500J 469



SECTIONS8 - DECALS

FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)

470

T
64 63 1]
67 ™ . 49 =
LI 1
2— IS /_/ 51 5<_|
fal e e |
i —
33 ] A — |
' il A
34 /‘/
bt \
21— | | [ 50
I | [ [ 1
[ ; - 15
/ \ \ 25 2 7
27 gé \ :
45 48 30 =% / ’
4 55
NOTE: ITEMS SHOWN MAY NOT BE REQUIRED 29
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE. 47
NOTE: ADDITIONAL DECALS CALLED OUT ON 37
DECAL INSTALLATION - OPTIONS. 61
T350_T500J

54

40 ncﬁ-‘r
6 3 = 21
20 T-350
22
49 T-500J) 28 72 62 5
54 35 9
; 31
54
13
- 2 55
1 -® 9 36
| 56
I /A 3
54

ART_0273644

31215072



SECTION 8 - DECALS

FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273644 Ref DECAL INSTALLATION L
1 2902428 Ref Decal Master Kit (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instructions
10 1706385 1 Decal - Drop Bar
15 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
20 1706106 1 Decal - Capacity (Ground Control)
21 1706107 2 Decal - Capacity (Platform)
25 1706263 1 Decal - Parking Brake
26 2902430 Ref Decal Kit - Brazil English (Not Shown)
27 1706112 1 Decal - Speed Limit
28 1706128 2 Decal - Electrocution
29 1706099 3 Decal - Warning Crushing
30 1706111 1 Decal - Warning Machine Operation
31 1706135 2 Decal - Warning Inspection
32 1706386 1 Decal - Fall Hazard
33 1706387 1 Decal - Crushing
34 1706108 1 Decal - Legend (Platform)
35 1706109 1 Decal - Legend (Ground Control)
36 1703813 1 Decal - Warning Battery Ventilation
37 1706139 1 Decal - Manual Descent
44 2902447 Ref Decal Kit - Brazil Portuguese (Not Shown)
45 1706524 1 Decal - Speed Limit
46 1706527 3 Decal - Electrocution
47 1706528 3 Decal - Warning Crushing
48 1706529 1 Decal - Warning Machine Operation
49 1706530 2 Decal - Warning Inspection
50 1706531 1 Decal - Fall Hazard
51 1706532 1 Decal - Crushing
52 1706533 1 Decal - Legend (Platform)
53 1706534 1 Decal - Legend (Ground Control)
54 1706657 4 Decal - Electrocution
55 1706658 2 Decal - Warning Crushing
56 1703832 1 Decal - Warning Battery Ventilation
57 3251813 1 Decal - USA
59 3576102 1 Mount - Decal
61 3760170 1 Ring, Split
62 3820001 6 Rivet
63 3820021 2 Rivet
64 3820032 4 Rivet
66 1705817 17 ft/5.2m | Decal, Tape, Red-White Alternating
67 8990147 1 Holder, Manual
67 70003486 2 Clip, Manual Holder
69 1706496 1 Decal - Drop Bar
31215072 T350_T500J 471



SECTION 8 - DECALS

472

ITEM PART NUMBER QTY DESCRIPTION REV
72 1001214673 1 Decal - Temperature
73 1001224052 1 Decal - Yearly Inspection
T350_T500J 31215072






SECTIONS8 - DECALS

FIGURE 8-4. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)

i A2V,
— 20 A\ B AL A NGO
K A .

64
67 |

— LDl ==
33— H HH—21
Th 2 o 46 6 O_

Il -10

34/‘/ T-500) 22
32/’/ 52 & AT 2871 62 5

4 48 30 : 0 55

@rv——?—ié—%%, ; s ® ok § 36

7 , "
NOTE: ITEMS SHOWN MAY NOT BE REQUIRED 4 55 | / . 3
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE. 29 Y -
47 &
NOTE: ADDITIONAL DECALS CALLED OUT ON g
DECAL INSTALLATION - OPTIONS. 37 & 54
61
5 56 ART_0273640

474 T350_T500J 31215072



SECTION 8 - DECALS

FIGURE 8-4. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273640 Ref DECAL INSTALLATION L
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil Chart
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instructions
10 1706385 1 Decal - Drop Bar
15 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
20 1706106 1 Decal - Capacity (Ground Control)
21 1706107 2 Decal - Capacity (Platform)
25 1706263 1 Decal - Parking Brake
26 2902430 Ref Decal Kit - Brazil English (Not Shown)
27 1706112 1 Decal - Speed Limit
28 1706128 2 Decal - Electrocution
29 1706099 3 Decal - Warning Crushing
30 1706111 1 Decal - Warning Machine Operation
31 1706135 2 Decal - Warning Inspection
32 1706386 1 Decal - Fall Hazard
33 1706387 1 Decal - Crushing
34 1706108 1 Decal - Legend (Platform)
35 1706109 1 Decal - Legend (Ground Control)
36 1703813 1 Decal - Warning Battery Ventilation
37 1706139 1 Decal - Manual Descent
44 2902454 Ref Decal Kit - Brazil Portuguese (Not Shown)
45 1706427 1 Decal - Speed Limit
46 1706430 3 Decal - Electrocution
47 1706431 3 Decal - Warning Crushing
48 1706432 1 Decal - Warning Machine Operation
49 1706433 2 Decal - Warning Inspection
50 1706434 1 Decal - Fall Hazard
51 1706435 1 Decal - Crushing
52 1706436 1 Decal - Legend (Platform)
53 1706437 1 Decal - Legend (Ground Control)
54 1706664 4 Decal - Electrocution
55 1706665 2 Decal - Warning Crushing
56 1703840 1 Decal - Warning Battery Ventilation
57 3251813 1 Decal - USA
59 3576102 1 Mount - Decal
61 3760170 1 Ring, Split
62 3820001 6 Rivet
63 3820021 2 Rivet
64 3820032 4 Rivet
66 1705817 17 ft/5.2m | Decal, Tape, Red-White Alternating
67 8990147 1 Holder, Manual
67 70003486 2 Clip, Manual Holder
69 1706494 1 Decal - Drop Bar
31215072 T350_T500J 475



SECTION 8 - DECALS

476

ITEM PART NUMBER QTY DESCRIPTION REV
71 1001214673 1 Decal - Temperature
72 1001224049 1 Decal - Yearly Inspection
T350_T500J 31215072






SECTIONS8 - DECALS

FIGURE 8-5. DECAL INSTALLATION (CSA SPECS) (FRENCH/ENGLISHLANGUAGES)

= | 46 20 T-350
34 /‘/ @ 49 T-500) 28 72 g 5
32/// 52 ey | 38
{4 jr——s ] 2 N
— W
3 I I =1 1 : =
T II ‘\ \\ ll ' 4 3
/ \ \ 25 O3 13
27 gé \ al. 55
45 48 30 =1 - I 36
/ e ) 56
|\ ZA7 3
NOTE: ITEMS SHOWN MAY NOT BE REQUIRED 62 \
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE. & 54
12
NOTE: ADDITIONAL DECALS CALLED OUT ON \ 54 74
DECAL INSTALLATION - OPTIONS. > 5 56

ART_0273641

478 T350_T500J 31215072



SECTION 8 - DECALS

FIGURE 8-5. DECAL INSTALLATION (CSA SPECS) (FRENCH/ENGLISHLANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
0273641 Ref DECAL INSTALLATION M
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil Chart
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instructions
10 1706385 1 Decal - Drop Bar
12 1001131269 1 Decal - Patent
15 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
20 1706106 1 Decal - Capacity (Ground Control)
21 1706107 2 Decal - Capacity (Platform)
25 1706263 1 Decal - Parking Brake
26 2902430 Ref Decal Kit - Brazil English (Not Shwon)
27 1706112 2 Decal - Speed Limit
28 1706128 3 Decal - Electrocution
29 1706099 1 Decal - Warning Crushing
30 1706111 1 Decal - Warning Machine Operation
31 1706135 2 Decal - Warning Inspection
32 1706386 1 Decal - Fall Hazard
33 1706387 1 Decal - Crushing
34 1706108 1 Decal - Legend (Platform)
35 1706109 1 Decal - Legend (Ground Control)
36 1703813 1 Decal - Warning Battery Ventilation
37 1706139 1 Decal - Manual Descent
44 2902442 Ref Decal Kit - Brazil Portuguese (Not Shown)
45 1706513 1 Decal - Speed Limit
46 1706516 3 Decal - Electrocution
47 1706517 3 Decal - Warning Crushing
48 1706518 1 Decal - Warning Machine Operation
49 1706519 2 Decal - Warning Inspection
50 1706520 1 Decal - Fall Hazard
51 1706521 1 Decal - Crushing
52 1706522 1 Decal - Legend (Platform)
53 1706523 1 Decal - Legend (Ground Control)
54 1706565 4 Decal - Electrocution
55 1706569 2 Decal - Warning Crushing
56 1703864 1 Decal - Warning Battery Ventilation
58 3251813 1 Decal - USA
60 3576102 1 Mount - Decal
62 3760170 1 Ring, Split
63 3820001 6 Rivet
64 3820021 2 Rivet
65 3820032 4 Rivet
67 1705817 17 ft/ Decal, Tape, Red-White Alternating
5.2m
68 8990147 1 Holder, Manual
31215072 T350_T500J 479



SECTION 8 - DECALS

480

ITEM PART NUMBER QTY DESCRIPTION REV
68 70003486 2 Clip, Manual Holder
70 1706495 1 Decal - Drop Bar
72 1001214673 1 Decal - Temperature
73 1001223971 1 Decal - Yearly Inspection
T350_T500J 31215072






SECTIONS8 - DECALS

FIGURE 8-6. DECAL INSTALLATION (LATINAMERICAN SPECS) (SPANISH/ENGLISH LANGUAGEYS)

482

43

38

43

43

43 43 44 16
_— \/ \_ \ |
N\ ] S O —
% TSO_@)D-. ) ——7— ° é/ 22
® —J 3 X
b ) )
> ) ae—n,
29 18 i“ -0@0 - Oij

20—

44

14

28
29

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

h\D

29

23
39

T350_T500J

21

20
31 9
3
3 12
s o
3 (R 0 | 29
5
I | 15
3
28 13

28
ART_0274482

31215072



SECTION8 - DECALS
FIGURE 8-6. DECAL INSTALLATION (LATINAMERICAN SPECS) (SPANISH/ENGLISH LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
0274482 Ref DECAL INSTALLATION |
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manual
3 1703814 4 Decal - Tie Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil Chart
8 1706120 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instruction
10 1706494 1 Decal - Drop Bar
14 See Note 1 Decal - Bar Code (Note: Not Available for Purchase)
15 1703840 1 Decal - Warning Battery Ventilation
19 1706106 1 Decal - Capacity (Ground Control)
20 1706107 2 Decal - Capacity (Platform)
23 1706139 1 Decal - Manual Descent
24 1706263 1 Decal - Parking Brake
25 See Note 1 Decal - Vin Tag (Note: Not Available for Purchase)
26 2902425 Ref Decal Kit - Latin American Spanish (Not Shown)
27 1706427 1 Decal - Speed Limit
28 1706430 6 Decal - Electrocution
29 1706431 5 Decal - Warning Crushing
30 1706432 1 Decal - Warning Machine Operation
31 1706433 2 Decal - Warning Inspection
32 1706434 1 Decal - Fall Hazard
33 1706435 1 Decal - Crushing
34 1706436 1 Decal - Legend (Platform)
35 1706437 1 Decal - Legend (Ground Control)
37 3251243 1 Nameplate - 120V/60Hz
38 3251813 1 Decal - USA
39 3760170 1 Ring, Split
40 3820001 6 Rivet
41 3820032 4 Rivet
42 8990147 1 Holder, Manual
42 70003486 2 Clip, Manual Holder
43 1705817 12 ft/3.7m | Tape, Safety
53 1001214673 1 Decal - Temperature
54 1001224049 1 Decal - Yearly Inspection

31215072 T350_T500J 483



SECTIONS8 - DECALS

FIGURE 8-7. DECAL INSTALLATION (SOUTHAFRICAN SPECYS)

40

— \ it
B VEEZZZa S Y
W e kgl

1817500 A = T 22

T3 ]
==

22

©

20

14
28
29 7

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

484

[

29

24
41 N

T350_T500J

19 35 28 47 425 20

%1 0 28

3
12

¥ I 2
Fi (A) O 1 B ?29

5

36
3

28

28 ART_0274942

31215072



SECTION8 - DECALS
FIGURE 8-7. DECAL INSTALLATION (SOUTHAFRICAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0274942 Ref DECAL INSTALLATION H
1 2902428 Ref Decal Kit - Master (Not Shown)
2 1701640 1 Decal - Manua
3 1703814 4 Decal - Tie Down
4 1706384 1 Decal - Manual DescentInside
5 1703817 4 Decal - Forklift
6 1704277 2 Decal - Lanyard Attach
7 1704412 1 Decal - Hydraulic Oil Chart
8 1706629 1 Decal - Lift Diagram
9 1706372 1 Decal - Platform Entry Instruction
10 1706385 1 Decal - Drop Bar
14 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
15 Ref Decal - Warning Prop
16 Ref Decal - Alternative Service
19 1706106 1 Decal - Capacity (Ground Control)
20 1706107 2 Decal - Capacity (Platform)
24 1706139 1 Decal - Manual Descent
25 1706316 1 Decal - Parking Brake
26 2902546 Ref Decal Kit - South African (Not Shown)
27 1706961 1 Decal - Speed Limit
28 1706128 6 Decal - Electrocution
29 1706099 5 Decal - Warning Crushing
30 1706111 1 Decal - Warning Machine Operation
31 1706135 2 Decal - Warning Inspection
32 1706386 1 Decal - Fall Hazard
33 1706387 1 Decal - Crushing
34 1706108 1 Decal - Legend (Platform)
35 1706109 1 Decal - Legend (Ground Control)
36 1703813 1 Decal - Warning Battery Ventilation
41 3760170 1 Ring, Split
42 3820001 6 Rivet
43 3820032 4 Rivet
44 8990147 1 Holder, Manua
44 70003486 2 Clip, Manual Holder
47 1001214673 1 Decal - Temperature

31215072 T350_T500J 485



SECTIONS8 - DECALS

FIGURE 8-8. DECAL INSTALLATION - OPTIONS

79 38\8
v\ |_Zmam [ S
I
31 2 5@_@‘

v LG GG

T
| hat I,
[

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED
FOR ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

ART_DECAL_OPTIONS_31215072

486 T350_T500J 31215072



SECTION8 - DECALS
FIGURE 8-8. DECAL INSTALLATION - OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
31 Ref DECAL INSTALLATION - OPTIONS
31 Ref Decal - Model Options:
31 1706080 2 Decal - Model (T350)
31 1706081 2 Decal - Model (T500J)
33 Ref Decal - Vehicle Placard Options (ANSI, ANSI Export & CSA
Specs):
33 1001112470 1 Decal - Vehicle Placard (T350)
33 1001112471 1 Decal - Vehicle Placard (T500J)
34 Ref Decal - ICES Options (ANSI & CSA Specs):
34 1001228370 1 Decal - ICES 001
34 1001223453 1 Decal - ICES 002
38 0273670 Ref Decals Installation - JLG (Not Shown)
38A 1705754 1 Decal - JLG
38B 1702773 1 Decal - JLG
39 1702774 2 Decal - JLG Lift
108 1001231801 1 Decal - Prop 65
189 Ref Decal - Tip Over Options:
189 Ref Decal - Tip Over Options (Machines without Drive):
189 1706127 1 Decal - Tip Over (ANSI & ANSI Export, South African
Specs)(English Language)
189 0274830 Ref Decal - Tip Over (Brazil Specs) (Portuguese & English
Languages)
189 1706127 1 Decal - Tip Over (English Language)
189 1706425 1 Decal - Tip Over (Portuguese Language)
189 0274832 Ref Decal - Tip Over (Brazil Specs) (Spanish & English Languages)
189 1706127 1 Decal - Tip Over (English Language)
189 1706428 1 Decal - Tip Over (Spanish Language)
189 0274819 Ref Decal - Tip Over (CSA Specs) (French & English Languages)
189 1706127 1 Decal - Tip Over (English Language)
189 1706514 1 Decal - Tip Over (French Language)
189 1706428 1 Decal - Tip Over (Latin American Specs) (Spanish Language)
189 Ref Decal - Tip Over Options (Machines with Drive):
189 1706133 1 Decal - Tip Over (ANSI & ANSI Export, South African
Specs)(English Language)
189 0274831 Ref Decal - Tip Over (Brazil Specs) (Portuguese & English
Languages)
189 1706127 1 Decal - Tip Over (English Language)
189 1706426 1 Decal - Tip Over (Portuguese Language)
189 0274833 Ref Decal - Tip Over (Brazil Specs) (Spanish & English Languages)
189 1706133 1 Decal - Tip Over (French Language)
189 1706429 1 Decal - Tip Over (Spanish Language)
189 0274828 Ref Decal - Tip Over (CSA Specs) (French & English Languages)
189 1706133 1 Decal - Tip Over (English Language)
189 1706515 1 Decal - Tip Over (French Language)
189 1706429 1 Decal - Tip Over (Latin American Specs) (Spanish Language)
193 Ref Decal - Service SupportOptions (ABSI & CSA Specs):
193 1705304 1 Decal - Service Support(8HR)
193 1706922 1 Decal - Service Support (24HR)
195 Ref Nameplate - VIN Tag Options:
195 See Note NSS Nameplate - VIN Tag (ANSI, ANSI Export & CSA Specs) (Note:
Not Available for Purchase)

31215072 T350_T500J 487



SECTION 8 - DECALS

488

ITEM PART NUMBER QTY DESCRIPTION REV
195 0274915 Ref Nameplate/Decals - VIN Tag (T350 Australian Specs)
195A See Note NSS Nameplate - VIN Tag (Australian Specs) (Note: Not Available

for Purchase)
195B 1001112110 1 Decal -Tire (T350 Australian Specs)
195 0274921 Ref Nameplate/Decals - VIN Tag (T500J Australian Specs)
195A See Note NSS Nameplate - VIN Tag (Australian Specs) (Note: Not Available

for Purchase)
195B 1706691 1 Decal - Tire (T500J Australian Specs)
195 0275782 Ref Nameplate/Decals - VIN Tag (T350 South African Specs)
195A See Note NSS Nameplate - VIN Tag (South African Specs) (Note: Not

Available for Purchase)
195B 1001112110 1 Decal -Tire (T350 South African Specs)
195 0272783 Ref Nameplate/Decals - VIN Tag (T500J South African Specs)
195A See Note NSS Nameplate - VIN Tag (South African Specs) (Note: Not

Available for Purchase)
195B 1706691 1 Decal - Tire (T500J South African Specs)
205 Ref Nameplate - Manufacturers Serial Number

T350_T500J 31215072






SECTION8 - DECALS
FIGURE 8-9. DECAL MOUNTING PLATE INSTALLATION

AAAAAAAAAAA

490 T350_T500J 31215072



SECTION 8 - DECALS

FIGURE 8-9. DECAL MOUNTING PLATE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275836 Ref DECAL MOUNTING PLATE INSTALLATION A
1 0701014 3 Bolt M10 x 30
2 3291005 3 Nut M10
3 3576114 1 Plate, Decal Mounting
4 4812000 6 Washer M10
31215072 T350_T500J 491



SECTION8 - DECALS
FIGURE 8-10. DECAL TAGS INSTALLATION (T350)

ART_0275582

492 T350_T500J 31215072



SECTION8 - DECALS
FIGURE 8-10. DECAL TAGS INSTALLATION (T350)

ITEM PART NUMBER QTY DESCRIPTION REV
0275582 Ref DECAL TAGS INSTALLATION A
1 3576892 1 Cover
2 1706926 1 Decal - Flash Codes
3 1706890 1 Decal - Start Tag
4 1706924 1 Decal - Finish Tag
5 0641404 2 Bolt1/4 x 1/2
6 1706897 1 Decal - Start Tag
7 3311405 2 Nut 1/4
8 3577000 1 Plate Mounting
9 3820038 2 Rivet
10 3820039 2 Rivet
11 91163087 2 Bracket

31215072 T350_T500J 493



SECTION8 - DECALS
FIGURE 8-11. DECAL TAGS INSTALLATION (T500J)

ART_0275642

494 T350_T500J 31215072



SECTION8 - DECALS
FIGURE 8-11. DECAL TAGS INSTALLATION (T500J)

ITEM PART NUMBER QTY DESCRIPTION REV
0275642 Ref DECAL TAGS INSTALLATION A
1 3576892 1 Cover
2 1706926 1 Decal - Flash Codes
3 1706890 1 Decal - Start Tag
4 1706924 1 Decal - Finish Tag
5 0641404 2 Bolt1/4 x 1/2
6 1706897 1 Decal - Start Tag
7 3311405 2 Nut 1/4
8 3576891 1 Plate, Mounting
9 3820038 2 Rivet
10 3820039 2 Rivet
11 91163087 2 Bracket

31215072 T350_T500J 495






SECTION 9 - RECOMMENDED SERVICE PARTSSTOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

31215072 T350_T500J 497



SECTION9 - RECOMMENDED SERVICEPARTSSTOCK
FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK

498

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: The following listwill service one machine (builtto current
production per date on the frontcover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced wheninventoryis depleted to keep service parts stock
supplied. For furtherinformation, contactyour JLG dealer or the JLG
Industries Parts Department.
Ref STANDARD PARTS
3740145 1 Relay
2915194 1 Element, Filter
7024883 1 Coil
7024885 1 Coil
7027628 1 Coil
7027638 1 Breather
70000026 1 Caoil
4360328 1 Switch, Toggle
4360330 1 Switch, Toggle
4360475 1 Switch, Emergency Stop
2860030 1 Set Key, Replacement
7027367 1 Switch, Push Button
4360562 1 Switch, Emergency Stop
2400065 1 Fuse 30 Amp
3990010 1 Diode 6 Amp
2400057 1 Fuse 15 Amp
Ref VARIABLE PARTS
71820 1 Switch, Breakaway (With Electric Brakes)
1600392 1 Module, Drive Propulsion (With Drive Option)
4000008 1 Sensor, Proximity (With Drive Option)
1600370 1 Module, Ground Control
1600371 1 Controller Sevcon (Electric Machines without Drive Option)
1600412 1 Controller Sevcon (Electric Machines with Drive Option)
3740080 1 Relay (Gas Machines)
3740112 1 Relay (Gas Machines)
3740144 1 Actuator, Solenoid (Gas Machines)
3740148 1 Actuator, Solenoid (Gas Machines)
70001453 1 Filter Assembly, Air Cleaner (Gas Machines)
70003516 1 Coil, Ignition (Gas Machines)
70003521 1 Switch, Key (Gas Machines)
70003550 1 Key, Replacement(Gas Machines)
70003522 2 Fuse (Gas Machines)
2400087 2 Fuse (Electric Machines)
3740150 1 Relay (Electric Machines)
0610170 1 PC Board (Ground Control)
4360564 1 Switch, Push Button (Gas Machines)
4360565 1 Switch, Push Button (Gas Machines)
4360469 1 Keyswitch (ANSI and ANSI Export Specs)
4360470 1 Keyswitch (CE and Australian Specs)
1600369 1 PC Board (Platform)
1600452 1 Controller without Drive Function
1600453 1 Controller with Drive Function
T350_T500J 31215072



SECTION 9 - RECOMMENDED SERVICE PARTSSTOCK

ITEM PART NUMBER QTY DESCRIPTION REV
7027369 1 Switch, Push Button (With Drive Function)
4360612 1 Switch, Rotary (Without Drive Option)
4360620 1 Switch, Rotary (With Drive Option)
4360577 1 Switch, Limit

31215072 T350_T500J 499






SECTION 10- SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

31215072 T350_T500J 501



SECTION10- SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

502

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: This list is to accommodate machines ordered with special
equipment. Options may notbe applicable to all models. For more
specific partsinformation contact JLG Parts Department
Ref MISCELLANEOUS SPECIAL OPTIONS
Ref ClearSky Telematics Options:
1001229107 Ref ClearSky Telematics Installation (Factory Installed) - 3-Wire
Connection (ANSland CSA Specs) (PVC2001)
1001259257 Ref ClearSky Telematics Installation (Factory Installed) - 3-Wire
Connection (ANSland CSA Specs) (PVC2007)
1001233237 Ref ClearSky Telematics Installation (Factory Installed) - 3-Wire
Connection (CE Specs) (PVC2001)
1001259277 Ref ClearSky Telematics Installation (Factory Installed) - 3-Wire
Connection (CE Specs) (PVC2007)
1001263543 Ref ClearSky Telematics Installation (Factory Installed) - Canbus 4G
(ANSI and CSA Specs) (PVC2001)
1001265363 Ref ClearSky Telematics Add-on Kit (Dealer Installed) (ANSI and
CSA Specs)
Ref Electrical Connector Kits
1001148902 Ref Amp/Tyco Electrical Connector Kit
1001148903 Ref Deutsch DT Electrical Connector Kit
1001148904 Ref Deutsch HD Electrical Connector Kit
1001148905 Ref Packard Electrical Connector Kit
1001148906 Ref Various Electrical Connectors Kit
1001229709 Ref Decal - ClearSky (ANSI, ANSI Export, CSA and South Africa
Specs)
Ref Decal Kits
2902430 Ref Decal Kit - Country Specs (ANSI Specs) (English Language)
2902411 Ref Decal Kit - Country Spec (Australian Specs) (English Language)
2902447 Ref Decal Kit - Country Spec (Brazil Specs) (Portuguese Language)
2902425 Ref Decal Kit - Country Spec (Brazil Specs) (Spanish Language)
2902442 Ref Decal Kit - Country Spec (CSA Specs) (French Language)
2902454 Ref Decal Kit - Country Spec (Latin American Specs)
(Spanish/English Dual Language)
2902546 Ref Decal Kit - Country Spec (South African Specs) (English
Language)
2902428 Ref Decal Kit - Master
Ref Filter Kits:
Ref Combined Filter Kit (Hydraulic/Air and Fuel)
1001091767 1 Electric Engines
1001091766 1 Honda Engines
3128958 Ref Inspection Packet
0274748 Ref Lifting Lugs Installation
0274480 Ref Panel Tray Installation
Ref Customer Please Note: Make note of key # upon receipt of new
locks. New keys can only be ordered if the customer has the
actual key # printed on the key. Otherwise, the entire lock
needs ordered. The only way to remove the locks withouta key
is have them serviced by a locksmith.
2902375 Ref Security Kit
2940169 1 Lock, Hitch Ball
2940170 1 Lock, Wheel Bolt
1001213280 Ref Security Kit (CompactPower/Home Depot)
T350_T500J 31215072



SECTION 10- SPECIAL OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
1001213281 1 Latch, Trailer Coupler Lock
1001213282 1 Latch , Trailer Wheel Lock
0274573 Ref Theft Recovery System (ANSI and CSA Specs Only)
1001101195 1 Transmitter
1001137282 Ref Theft Recovery System Mounting Bracket Kit (Use p/n
1001157081)
Ref Tools for Service
1001249695 1 Analyzer and Cable Kit
8896941 1 Wire Stripper
7002821 1 Wire Crimper (To install wire endsto wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 1 Extractor - 16-18 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controllers)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1-1/2in
7002826 1 Seal Installation Tool - 2in
2915205 1 Service Kit, Contactor
2915230 1 Delta-Q Charger Reprogram Controller Kit
4923341 1 Harness, Outrigger Manual Retract Service
1001137005 1 USB to RS232 Drive Installation (Service Kit)
31201317 Ref Video

31215072 T350_T500J 503






SECTION 10- SPECIAL OPTIONS

PART NUMBER INDEX

31215072 T350_T500J 505



SECTION 10- SPECIAL OPTIONS

0060080.............. 309, 311
0060081......309, 311, 313
0080282.......cccceeeeeenne 35
0080291............ 23,31,33

0100011..41, 96, 97,100
101, 104,105, 108
109,117,119,121
123,149,155, 157
173,175,177,179

215,217,278, 282
286,289,291, 293
295, 297
0100019.....221, 223,225
227
0100020.....270, 274,278
282,286
0100035.....239, 241,243
245,247,249, 251, 253
0100048.............. 155, 157
0100051.............. 155, 157
0100081.....117,119,121
123,270,274,278
282,286
0140011.....255, 323,325
327,329
0140043.............. 257,259
0240116.............. 211,213
0272783.......covviis 488
0273606........cccoveeeunee 191
0273607.....cccvvvrrrrinns 193
0273608..........coerrnne 59
02736009........cccviinn 61
0273612.....ciie 221
0273613.....cccvvviveiiins 225
0273615......cccvviiiinns 239
0273616......cccccvuerrnnnne 117
0273617...conee 121
0273618.......cccevee 119
0273619.....cccciiiiiiinns 123
0273624........ccveirs 213
0273625......cene 183
0273627 51
0273631.....ccieiiiinns 469
0273640.......ccvvurnnns 475
0273641.....coeene 479
0273644........ccovi 471
0273648.......ccovvvrrirnen 21
0273651.....cccvviiiiinne 39
0273652.......cccviiiiin 63
0273654......cceienn 23
0273656......cccccvreiririnnen 65
0273657...ccciiiiiine 41
0273663........ccvviinns 403
0273664........ccveene 405
0273665........ccciene 165
02736609......cccccvrurinns 259
0273670......ccovruinnnns 487
0273676.....cceeeeeeenne 309
0273678......ooceinen 299
0273680......cccccveuruinns 215
0273699......cccciiiin 55
0273700.......crrereenne 57
0273712 173
0273715, 177
0273763......145, 147,149
0273794.......ccocviis 143
506

0275030......cccnireuiinns 261
0275048........ccoeeuienns 257
0275203......ccooeeeene. 108
0275210......cccviiiinen. 89
0275211...cciiiiiiiiie 91
0275380......cccnviuiinns 100
0275391.............. 100,101
0275413.............. 315, 323
0275414.....317, 319,327
0275416.............. 321,329
0275417 .o 325
02754309.............. 155,157
0275582.....cccvvriiinns 493
0275627.....ccoviriiriiinns 207
0275628.......cocveereene 209
0275632.....ccovveveenn. 201
0275633......cccvvreiins 203
0275642........coovveiinns 495
0275718.....ccocvviiiins 155
0275776....ccviecnn. 141
0275782.....ccoviieiinns 488
0275836......ccrvreviinns 491
0275907.....cccviiiiin 27
0275908.........cceiiine 31
0277886.......cceeeerrnne. 83
0280154.........coeueeee 59,75
0280155........ccoeueee 61,79
0280158............c...... 55,67
0280159.......cccceneee 57,71
0280186........oveveee 63,83
0280187......ccvuevnee 65, 85
0400201.............. 145, 147
0400215.......cccvenene 155
0400236.............. 159, 161
0440285.............. 221,229
0440286.............. 225,233
04403109.............. 309,311
0440321......97,101, 105,
109
0610170.............. 255,498
0630183.....221, 223, 225,
227
0630468.............. 155,157
0630607.....199, 201, 203,
205, 207,209
0630613.......96, 100, 104,
108
0641404.............. 493,495
0641406.....27, 29, 31, 33,

35, 96, 100, 104,108
149,159,161, 1683,
167,171,303

0641407.....149, 155,157
167,171,265, 299

0641408.......96, 100, 104,
108

0641410.......96, 100, 104,
108, 149

0641412....21, 23, 25, 27

29,31, 33,35,39,41
108
0641414....183, 185,187
189
0641416...35, 43,47, 108
0641418........ 96, 100, 104
0641420........coeeuvnnns 100

T350_T500J

0641422............ 21,23,25
0641424.............. 271,274
0641430.....21, 27,29, 35
0641438.....23, 25, 31, 33
0641505.................. 43,47
0641506......96, 100, 104,
108, 213,313
0641508.........cccvnneee 213
0641510.............. 357,359

0641514...21, 23, 25, 27
29,31, 33, 35, 278,
282,286

0641516...173,175,177
179

0641526................ 96, 104
0641536.......cccoeveenee 108
0641538...........c.... 41,100
0641540.......ccccevruvnenne 100
0641606.....299, 309,311

064160796, 97,100, 101
104, 105,108, 109,
270,274,278, 282,
286, 289,291, 293,
295, 297,305, 309

0641608..39, 41, 96, 100,
104, 108,149, 167
171,221,223, 225,
227,305,307, 309, 311

0641609.............. 270,274

0641610....145, 147,270,
274,278,282, 286

0641612....181, 263, 270,
274,278,282, 286,
309, 311

0641614........cccovvvvennene 149

0641616....183, 185,187
189, 271,274,278,

282,286
0641617....199, 201, 203,

205, 207,209
0641618.......cccoceeeee 283

0641620....270, 274,278,
282,286
0641622.............. 309, 311

0641628....289, 291, 293,
295

0641630............ 13,15,19
0641632............ 13,15,19
0641634....... 97,100, 297
0641638............ 13,15,19
0641640 17, 51, 105, 108
0641646........cocooevueuinns 53
0641660.............. 145, 147
0641668.........c..cccvvuenne. 41
0641692.............. 155,157
0641808.............. 229,231
0641810.............. 233,235
0641811.....278, 282,286
0641812......97, 100, 105,
108, 278,282, 286,
305, 307
0641830....289, 291, 293,
295, 297
0641832......cccecvviviiinns 21
31215072



0641836....21, 23, 27, 29
31,33

0641838....23, 27,29, 31
33

0641884.............. 307,311

0642012....55, 57,59, 61,
63,65

0642230......97, 100, 105
108

0642240....21, 23, 27, 29,
35,39

0642244............ 31,33,41
0642246.........cocceeeee. 25
0651812.......ccccvververnne 205
0681506................... 51,53
0681622........ccooeeeeneee 215
0681660.........c.ccceneeee 217
0681812....229, 231,233
235

0681816....221, 223,225
227

0700408.............. 167,171
0700410.............. 167,171
0700412.............. 259, 261
0700510.............. 141, 143

0700610_”117,119:257
259, 299,403, 405

0700812.............. 121,123
0700827....173,175,177
179

0701014....173,175,177
179, 257,259, 261, 491

0701216.............. 177,179
0711227........ccc... 35,39
0711228......cccvvevirre 39
0711229.....ccvviiiin, 35
0711234.......ocovreeeee 25
0711631.....cccieee. 41
0721004....155, 157,211,
213,265

0721006......97, 100, 105
108, 165,167,169

171, 403,405
0760810....117,119,121
123

0761012....165, 169,239
241,243,245, 247

249, 251,253
0801423....278, 286,293
295
0801424.............. 293,295
0801425.............. 293,295
0801426....270, 274,289
201
0801427.............. 289,291
0801428.............. 289,291
0801429.............. 270,274
0801450........cccevvrueunene 286
0801451.....278, 282,286
0801516.............. 270,274

0811606.....181, 289,291
0811607....215, 217,289
291, 293,295, 297
0811608....217, 289,291,
293, 295,297
0811610...
0860038..............

31215072

0861647......ccocvvriernnns 255

0861648.....239, 241,243
245,247,249, 251
253,255

08616409.........cccceceneeee 251
0861655.....323, 325,327
329
0861661...........ccccceee. 243
0861662............ccceueeee 247
0861663........cccvrrevenene 239
0861671......ccocvirnens 241
0861672.......cccoeeerneee 245
0861673.......cccoeveeeee 249
0861674.......ccocevrrennne 253
0861731.....cciiirinnnns 265
0902659.............. 145, 147
0903075.....cociine 299
0903087......257, 259, 261
0903107.............. 165, 169
0903108.....21, 23, 25, 27
29,31,33,35
0903111.....183, 185,187
189
0903112.....183, 185,187,
189
0903177.............. 167,171
0903199.............. 309,311
0903215.......ccoveneee 39,41
0903216.......cccvvrirrnnne 41

0903284.......96, 100, 104,
108
0903298.......96, 100, 104,

108
0903299.......96, 100, 104,
108
0903331.....ccccvivirinnnns 108

0903356.......97, 100, 105,
108

0903560.............. 155, 157

0903597.....ccccevvviriennnns 149

0940136.............. 167,171

0941516.......ccceeeeee 313

0961947....289, 291,341
343

0961948.....278, 279,282
283, 286,287, 293
295,297,347, 355

0961951....270, 274,278
282,286,289, 291

0962257.....278, 282,286
339, 345,349, 351

0962292.....293, 295, 297

353
0962447....221, 223,225

227
1001091102................ 259
1001091364................ 305
1001091500....... 305, 307
1001091766................ 502
1001091767................ 502
1001092012......271, 275,

279, 283,287
1001094614................ 181
1001101195............... 503

1001104509....... 155, 157
1001109586.......... 89, 201
1001110688....... 369,375

SECTION 10- SPECIAL OPTIONS

1001110873........cveuve 403
1001112110.....cccvvuee. 488
1001112112................. 157
1001112470................. 487
1001112471................. 487
1001114580...........ce.... 282
1001114581................. 282
1001114582........ 282,297
1001114583................. 283
1001114584................. 283
1001114585................. 283
1001114587................. 297
1001114588................. 297
1001114589................. 297
1001114667......c.cuuue. 297
1001114670................. 297
10011147309................. 283
1001114740........cce.... 283
1001114755.........cceee. 297
1001114756................. 297
1001115151................. 282
1001115241................. 282
1001116350......27, 31, 43
1001120260................. 265
1001120264................. 265

10011277109........ 149,151
1001128929.......145, 147,

415
1001130309...........cu.e. 265
1001131269........ 467,479
1001131326................. 265
1001131393.........c0ceue. 163
1001131595..............e. 265
1001131740................. 265
1001133506................. 163
1001137005................. 503
1001137282................. 503
1001148902................. 502
1001148903................. 502
1001148904................. 502
1001148905................. 502
1001148906................. 502

1001153011........ 223,231
1001153014........ 227,235

1001153360................. 223
1001153363................. 227
1001155254................... 39
10011653665..........cc.c..... 41
1001186711........ccceeuee. 41

1001192401........ 417,419
100119394896, 100, 104,

108, 333
1001201419................. 157
1001213280................. 502
1001213281................. 503
1001213282................. 503
1001214168............ 39,49
1001214179.......ccueuue. 303

1001214673......467,472,
476, 480,483, 485

1001223055................. 467
1001223453................. 487
1001223971................. 480
10012240409........ 476,483
1001224052................. 472

1001224593........ 275,437
1001224594........ 287,441

T350_T500J

1001224595....... 167,171

1001224893................ 297
1001224911................ 274
1001224913................ 286
1001227795.......cceeeee 39

1001228138....... 167,171
1001228139....... 167,171

100122819%4................ 129
1001228195....... 129,137
1001228370................ 487
1001229107................ 502
1001229558....... 278,282
10012297009................ 502
1001229944................ 274
1001229945................ 286
1001231801................ 487
1001233237.......ccce... 502
1001243180.......ccoeveee. 29
1001243181.......ccoevueee 33
1001243182.....29, 33, 47
10012496095................ 503
1001253644....... 435,439
1001255962................ 295
1001255963................ 291
1001259257 ................ 502
1001259277................ 502
1001263540................ 311
1001263541................ 307
1001263543................ 502
1001263724....... 307,311
1001265363................ 502
1060329.............. 305, 309

1060584.......97, 100, 105,
108

1060688.............. 159, 163
1060689..........ccceveneee 161
1060697.......cceviiine 299
1060799....27, 29, 31, 33,
299, 305,309
1060908...........ccoeerenee 265
1180391.....cceviiinne 289
1180393.....ccoocie 293
1180394.............. 289,291
1180398.............. 293,295

1271585.....278, 282,286
1271633.....278, 282,286
1283400.....363, 367,369,
380, 384
1283401.....365, 371,373,
375,377,388, 392
1320060.....21, 23, 25, 27
29,31,33,35
1320061....21, 23, 25, 31
33,35,39,41
1320159.....173, 175,177,
179

1320222.............. 403, 405
1320263.............. 119,123
1320289.............. 270,274
1320294.....278, 282,286
1320302.......ccoviiine 211
1321137.....278, 283,286
1321318.............. 271,274
1321676.....cciiciiins 35

1380136.....117, 119,121
123
1560010......ccccccivinnee 303



SECTION 10- SPECIAL OPTIONS

1560016.....21, 23, 25, 31,
33,35,39,41
1560017....21, 23, 25, 27
29,31,33,35
1600369.....323, 325,327
329,498
1600370......141, 143,498
1600371....cciiciiene 498
1600392.......96, 100, 104,
108, 498
1600412.............. 141,498
1600452......323, 327,498
1600453......325, 329,498
1600466.............. 159, 161
1660273.......coeveee 21,23
1660283................... 41,45
1660297.....ccooviiene 25
1660298..........cccocvrerrnne 35
1671148.......cocveeeen 191
1671160......ccccivnnne 193
1671171.............. 177,179
1671172.............. 173,175
1671185......ccveiine 181
1671187..cviiine 195
1671189......ccvciee 197
1671207 ... 265
1671211.............. 191, 195
1671221.............. 193, 197
1684367......289, 291, 357
1684373......289, 291,341
1684397.....293, 295, 297
343
1684398.....278, 282,286
351
1684402.....293, 295, 297
359
1684415.....270, 274,349
1684433.....270, 274,345
1684434....279, 282,287
347
1684442.....173, 175,353
1684443.....177,179,355
1684467........ 96, 100, 335
1684468......104, 108,337
1684494.....279, 283,287
339
1684524........ccooeien 35
1701640.....467, 469,471
475,479,483, 485
1701644.............. 155, 157
1702155............ 155, 157
1702773...ciiiin 487
1702774 487
1703813.....467,471,475
479, 485
1703814.....467, 469,471
475,479,483, 485
1703817.....467,469,471
475,479,483, 485
1703832.......oocieeee 471
1703840.............. 475,483
1703864........cccvvnee 479
1704277....467, 469,471
475,479,483, 485
1704412.....467, 469,471
475,479,483, 485
1705304.......cccvine 487

508

1705670 469 1706433.............. 475,483
1705754.....ie 487 1706434.............. 475,483
1705817....467,471,475, 1706435.............. 475,483
479,483 1706436.............. 475,483
1705950.............. 323,327 1706437.............. 475,483
1705971, 255 1706493........cccvie 469
1706002.............. 325,329 1706494.............. 475,483
1706080........ccccvreeee. 487 1706495........ccoie 480
1706081........cccveeee. 487 1706496..........covenee 471
1706099....467,471,475, 1706497 ..o 469
479, 485 1706513.......cceiie 479
1706106....467,471,475, 1706514........ccccve 487
479,483,485 1706515.......cccciee 487
1706107 ....467,471,475, 1706516........cccevieneee 479
479, 483,485 1706517....cccvviinen 479
1706108....467,471,475, 1706518........ccccvviee 479
479, 485 1706519.......cccccvviee 479
1706109....467,471,475, 1706520........ccccvvvenee 479
479, 485 1706521.......cccvviine 479
1706111...467,471,475, 1706522........ccccvvineee 479
479, 485 1706523.......ccciine 479
1706112....467,471,475, 1706524........ccccovvvenee. 471
479 1706527.....ccvviiinnn 471
1706120......cccccvriirnnne 483 1706528.........cccveeneee 471
1706121.............. 173,175 1706529........ccccvrnee 471
1706127 ......ccoveeie. 487 1706530......ccccccvrirenene 471
1706128....299, 467,471, 1706531.....ccccvviineen 471
475,479,485 1706532.......cccceviinen 471
1706133......cciiiie 487 1706533.......cciiie 471
1706135....467,471,475, 1706534.......ociiiee 471
479, 485 1706565..........ccceeveneee 479
1706139....467, 469,471, 1706569.........cccceeeneee 479
475,479,483, 485 1706625.....270, 274,278,
1706260.............. 145, 147 282,286
1706261....270, 274,278, 1706626.....270, 274,278,
286 282,286
1706262....270, 274,278, 1706629.....467, 469,471,
282,286 475,479,485
1706263....467, 469,471, 1706657......cccccvvurennne 471
475,479,483 1706658.........cccceceeneee 471
1706264.............. 177,179 1706664...........ccceeneee 475
1706313.....cccie 299 17066665.........cccooveee 475
1706314.......cooveee. 469 1706691........ccccovviene 488
1706315.....cccccvvviiene 469 1706701.......96, 101, 104,
1706316.....cccccevvrirnnen 485 108
1706317 .o 469 1706705......ccooieeren 87
1706320......cccvueeinee. 469 1706706........cccoveeenene. 93
1706337.....278, 282,286 1706890.............. 493,495
1706349....278, 282,286 1706897.............. 493,495
1706372....467,469,471, 1706898.....323, 325,327,
475,479,483, 485 329
1706384....467, 469,471, 1706922........cccecvvvene 487
475,479,483, 485 1706924.............. 493,495
1706385....467,471,475, 1706926.............. 493,495
479, 485 1706961........cccovneeeee 485
1706386....467,471,475, 19611 43,47
479, 485 19613....cciiiie 43,47
1706387....467,471,475, 19616......ccccviinne 43,47
479, 485 2080063.........ccceereene 303
1706425........cceee 487 2090043.............. 183,187
1706426.......cccovvernnene 487 2090050........ccceiirinen 187
1706427 .............. 475,483 2090051.......cccciiine 187
1706428.........ccccovee. 487 2090052........cooeeieeeene 183
1706429........cceeee. 487 2090058........ccociie 183
1706430.............. 475,483 2090054.............. 185, 189
1706431.............. 475,483 2090055.............. 185, 189
1706432.............. 475,483 2090056........cccvvine 189
T350_T500J

2090057 ... 189
2090058........ccevvveuenne 185
2090059.......ccvvivvnrnne 185

2110404 ...125, 129,133,
137, 363,365, 367
369,371,373, 375,
377,380,384, 388, 392

2110406...173, 175,177
179, 380,384, 388, 392

2110410...367, 369,371,
373,375,377, 380,
384, 388,392

2110604...125, 129,133,
137,365

2110606....125, 129,133,
137,173,175,177
179, 363,365, 380,
384, 388,392

2110608....380, 384,388,
392

2110806.......cccoverrne 129

2111610.............. 129, 137

2130404....125, 129,133,
137,363,365

2130604 .......cccvvvnne 363

2130606....125, 129,133,
137,363,380, 384,
388,392

2130608....380, 384,388,
392

2130610.....369, 375,377
2150404.............. 367,369
2151612....369, 375,377

2170206....125, 129,133,
137

2170306....380, 384,388,
392

2170706....380, 384, 388,
392

2220003....270, 274,278,
282,286

2220237 ..o 380, 388

2220364 ...271,274,279
287

2220881....125, 129,133,
339,341

2220883...125, 129,133,
137,345,347,357,359

2220885....125, 129,133,
137,173,175,177,179

2220886....125, 129,133,
137

2220887 .............. 125,133

2221086....125, 129,133,
137, 380,384, 388, 392

2221209...270, 274,278,
286

2221210...271, 274,279
287

2221211...271,274,279
283, 287

2221212...270, 274,278,
282,286

2221213...270, 274,278,
286

2221272 .o 35
2221273 ... 35
31215072



2300006....27, 29, 31, 33
35

2400057.............. 415,498

2400060.....415, 417,419

2400065.....421, 423,498

2400066.............. 421,423
2400087.....155, 157,498
2400088.............. 155, 157
2420172 255

2560122...117,119,121
123
2560123....117,119,121

123
2560184.............. 309, 311
2700104........cccovrrerene 299
2700108.......cccoreeeeneee 299
2753540....371, 373,375
377
2753541.............. 371,375
2753545....367, 369,380
384,388,392
2753550....367, 369,373
377
2753555.............. 367,369
2753563.............. 367,369
2753622....371, 375,380
384, 388,392
2753625....380, 384,388
392

2753626.....369, 375,377
2753673....380, 384,388

392
2753727.............. 371,375
2753730.............. 384,392

392

2753784.............. 371,375
2753785.............. 373,377
2753851.............. 367, 369
2754171.............. 270,274
2754172.............. 270,274
2754173.....279, 283,287
2754174.............. 279, 287
2754204.........ccovvene 363
2754205.......cccvriinne 363
2754206.......ccneeenee. 363
2754207 ... 365
2754208........cccovverinne 365
2754209.......cccvvieninne 363
2754210.....cviviiinne 365
2754211 ... 363
2754212 365
2754213.....cviie 363
2754214 ... 365
2754263.............. 371,375
2754264..........occee. 365
2754265....371, 375,380
384, 388,392
2754339.....ce 377
27544609.............. 373,377
2754470.............. 373,377
2754471.............. 373,377
2754472.............. 373,377
2754643.............. 388, 392

2754644....380, 384,388
392

31215072

2754645.....380, 384,388

392
2754676.............. 380, 384
2792640.......cccnee. 363
2792641.......ccie 365
2792664..........covvvens 367
2792665........cocovvinns 369
2792668.........coceeeee 371
27926609........ccooeeenee 375
2792672, 373
2792673.....cciiiins 377
2792674 380
2792675.....ooceee 384
2792676......ccocvriennns 388
2792677 .o 392
2820026.......cccoveeeennene 413
2820179...cciiiie 149

2840026.....13, 15,17, 19

2860030.....239, 241,243
245,247,249, 251,
253,498

2900708.......96, 101, 104,
109

2900770.....339, 341,343
345,347,357, 359

2902333......cccce 149
2902349.....27, 29, 31, 33
35
2902375.....ccciiviiins 502
2902411.............. 469, 502
2902425.............. 483,502

2902428.....467,469,471
475,479,483, 485,502
2902430.....467,471,475

479,502
2902442.............. 479,502
2902447.............. 471,502
2902454.............. 475,502
2902546.............. 485, 502
2915194....111,126,130

134,138,498
29152065.......cccine 503
2915230......cccciinnene 503
2920113.............. 165, 169
2920161.............. 259,261
2920179.............. 165, 169
2920180.............. 167,171
2920183.............. 167,171
2920184.............. 167,171

2940095.....191, 193,195
197

2940157.....191, 193,195
197

2940159..........cceueee. 51,53

2940160.....315, 317,319,
321

29401609.......cccvriinine 502
2940170......ccovriinenns 502
2940177.............. 211,213

2940178.....191, 193,195
197
2980123....21, 23, 25, 27

29,31,33,35
2980130.......ccccirinnene 35
3010127.............. 270,274
3010130.....279, 283,287
31201317..ccciiiiciens 503

SECTION 10- SPECIAL OPTIONS

3128958......ccviie 502
3160327.....97,101, 105
109, 115
3160331...221, 223,225
227,237
3251243.............. 403, 483

3251813....467,471,475
479,483

3252507 ..o 405
3252761 ... 265
3271505.......ccceuee 51,53
3271805.............. 309, 311

3290405...167, 171,173
175,177,179, 259
261,270,274, 279
283,287

3290507 .............. 141, 143

3290605....117,119,141
143, 257,259, 299

403, 405
3290801................ 39,101
3290805....121, 123,173

175,177,179
3291001..39, 41, 96, 100

104,108
3291005....165, 169, 257

259,261,491
3291007....173, 175,177,

179
3291207 .............. 177,179
3291601 ..o 41
3292405....173, 175,177,

179
3300407 ....201, 203, 207

209
3300506.............. 155, 157

3311005......97, 100, 105
108, 155,157, 165
167,169,171, 211
213,217,265, 403, 405

3311401 .....cceuvnee 43,47

3311405....21, 23, 25, 27
29,31,33,35,39,41
96, 100, 104,108, 149,
155, 157,159, 161
163,167,171,183
185,187,189, 211
265,271,275, 299
493, 495

3311501......96, 100, 104,
108

3311505....21, 23, 25, 27
29,31, 33, 35,41,96
100, 104,108, 173
175,177,179, 213,
265, 279,283, 287
357,359

3311605....13, 15,17, 19
39, 41,51, 53, 96, 100,
104, 108,145, 147
149,167,171, 181
183, 185,187, 189
199, 201,203, 205
207,209,263, 270
274,275,278, 279
282,283,286, 287
289, 291,293, 295

T350_T500J

297,299,305, 307
309, 311
3311608.....155, 157, 215,
217,221,223, 225,227
3311805....21, 23, 27, 29,
31,33,97,100, 101
105, 108,109, 279
283,287,305, 307, 311
3312005.....55, 57,59, 61
63, 65
3312205.....21, 23, 25, 27
29,31,33,35,39,41
97,100, 105,108

3321401.....ccociiiiins 149
3321801.............. 199, 205
3331211 25,35
3331217..e, 39
3340764.............. 289,291
3340843....270, 274,278,
282,286
3340881.....289, 291, 293,
295, 297
3340941.............. 271,275

3340942.....279, 283,287
3340943....270, 275,279,
287

3371910.....ccciiiiiiiinne 35
3380624.......96, 100, 104,
108

3420592.....27, 29, 31, 33
3421565.......97, 100, 105,

108
3421970......cciiiiins 181
3421986.............. 177,179
3422333.............. 270,275
3422351.......96, 100, 104,

108
3422426.............. 173,175
34224209.............. 173,175

3422709.......97, 101, 105,
109

3422745.....293, 295,297

3422796......279, 283,287

3423100......299, 305, 309

3423101.............. 289,291
3423102.............. 270,275
3423103.............. 270,275
3423104.............. 289,291
3423105.....289, 291, 293,
295, 297
3423106.............. 309,311
3423146.............. 177,179
3423147.............. 177,179
3423148.............. 173,175

3423156......279, 283,287
3423159....191, 193, 195,

197
3423161.....293, 295,297
3423185............. 173,175
3423186.............. 177,179
3423200.............. 270,275

3423201....270, 274,279,
283,287
3423202......279, 283,287
3423208......278, 282,286
3423204.....279, 283,287

509



SECTION 10- SPECIAL OPTIONS

3423249......97, 100, 105

108
3430506............ 21,23,25
3450202.......cccoivnee 149
3450302............ 21,23,25

3450304.....21, 23, 25, 27
29,31, 33, 35,96,104

3460557 35
3520028.....239, 241,243
245

3520030.....239, 241, 247
249
3520071......97, 100, 105

108
3538758.............. 289,291
3575021.............. 271,275
3575058.............. 309,311
3575070.....ccccnvriiens 149
3575304.....323, 325,327

329
3575358.....ccciie 255
3575420......ccccunnne. 51,53
3575623......ccviiiiins 255
3575719...ciiiie 51
3575783.....ccii 53
3575786................. 41,217
3575790.....ccccniiiiinns 181
3575796.....323, 325,327

329
3575803.............. 270,274

3575804.....278, 282,286
3575853.39, 41, 100, 108

35758609.......cccviiiinn 39
3575887.............. 279, 287
35758809.............. 293,295
3576092................. 96, 104
3576102.....471, 475,479
3576114 491
3576136.......96, 100, 104,
108
357643 7., 205
3576773.............. 155, 157
3576891........cc 495
3576892.............. 493, 495
3577000........ccccoeurinns 493
3600360.......ccccccvveeuenene 223
3600403.........ccvenee 149
3641585.......cccviiiins 303
3700012.............. 167,171
3700014.............. 171,217
37301109.............. 409,411
3740049.......ccoviiiins 143
3740080.............. 149, 498
3740112.............. 149,498
3740144.............. 149, 498
3740145.............. 141, 498
3740148.............. 149, 498

3740150......155, 157,498

3760115.....173, 175,289
291, 293,295, 297

3760133.....177,179,279
283, 287

3760170......97, 100, 105
108, 299,467, 469
471,475,479, 483, 485

3760237.............. 177,179

510

3760351....289, 291, 293,
295, 297
3820001....467, 469,471
475,479,483, 485
3820017....27, 29, 31, 33,
35,117,119,121,123
191, 193,195, 197
3820020....191, 193, 195,
197, 255
3820021.....471, 475,479
3820032....467, 469,471
475,479,483, 485

3960604.....323, 325,327
329

3990010.....415, 417,419,
498

3990013......ccciinn 413

3990111.....cciiiinns 419

3990112......cviinns 417

4000008.......96, 100, 104,
108, 498

4031512.....173,175,177
179,271,275, 279,
283,287

3820038.............. 493, 495 4031714............. 141, 143
3820039.............. 493,495 4060804.............. 101, 109
384114396, 97, 100, 101, 4060865.............. 259, 261

104, 105,108, 109, 40609086...........cccerennee. 255

173,175,177, 179, 4070897.....289, 291, 293,

270,274,275, 278, 295,297

279, 282,283, 286, 4070898.....289, 291, 293,

287,289,291, 293, 295, 297

295, 297 4071039.....289, 291, 293,
3841203...177,179,279, 295, 297

283, 287 4071040.....289, 291, 293,
3841655....173, 175,177, 295, 297

179 4071082.....270, 274,278,
3841692.......cccviie 303 282,286
3841696......cccccviviiiiinns 39 4071083.....270, 274,278,
3841697 ..o 41 282,286
3841730.....ccciiine 108 4071117.....293, 295, 297
3841740.....cciiie 100 4071122 . 35
3890041............ 27,29,35 4130417......97, 101, 105,
3890042............c... 31,33 109
3890043.......ccccoiiins 21 4191706............ 21,23,25
3890044 .................. 23,25 41917009......ccoiinn. 141
3890045.....21, 27, 29, 35 4210006.......c..coereuienns 173
3890046.....23, 25, 31, 33 4210012.....cccniiiinns 173
3890047 ............ 27,29,35 4210018........coeeninns 175
3890048.........ccce.c. 31,33 4210019.....ccoiiene. 175
3890049.......cccoviie 21 4210024.......oovine 177
3890050........ccceeueee 23,25 4210025......ccniriiins 177
3890065........ccccveine 149 4210026.......cccveerenene 179
3900184 ... 149 4210027 179
3900270.............. 215,217 4220207....173, 175,177
3900283....289, 291, 293, 179

295, 297 4220210......ccniiiinns 255
3900316....289, 291, 293, 4220211....270, 274,278,

295, 297 282,286
3900352.......cccevine 255 4220254.............. 293,295
3900357....323, 325, 327, 4220255....221, 223,225,

329 227
3900358....255, 323, 325, 4220259......ccoiiiieene. 39

327,329 4220260.......ccoeiiriinne 41
3900359....323, 325, 327, 4220296.......ccniriiiinns 108

329 4220297 108
3900360.....221, 225,227 4220304........ococeeene 101
3900368.............. 221,223 4220305.......cccciine 101
3911010....167, 171,217 4240003.....270, 274,278,
3911040.............. 165, 169 282,286,299
3931816....173,175,177, 4240032....21, 23, 25, 27,

179 29,31,33,35,39,41
3931840.....97, 101, 105, 4240033....21, 23, 25, 35,

109 163, 265
3960461 .............. 165, 169 4240127.............. 101, 109
3960584 ....323, 325, 327, 4240173....221, 223,225,

329 227
3960587 .....cceviiie 255 4240175.....239, 241, 243,

245,247,249, 251, 253
T350_T500J

4300115......96, 100, 104,

109
4340799.............. 309, 311
4340800.............. 309,311

4340871....323, 325,327
329

43410009.............. 215,217
4341040.......ccccenue. 39,41
4341053......cciiie 213
4341054.............. 211,213
4341092.....ccciiiiins 97
4341097 ......96, 100, 104,
109
4341113.............. 105, 109

4341116......96, 100, 104,
109

4341148................ 97,101
4341149................ 97,101
4341150.............. 105, 109
4341151.............. 105, 109
4341181....199, 201, 203,
205, 207,209
4341267 ... 101
4341400.......ccccevrirnnene 263
4360328....247, 249, 251,
253,255,498
4360330.............. 255,498
4360469....239, 243,247
251,498

4360470....241, 245,249
253,498

4360475.............. 255,498

4360562....323, 325,327
329,498

4360564 ....243, 245, 251,
253,327,329, 498

4360565....243, 245, 251,
253,327,329, 498

4360570............ 21,23,25
4360577 ....445, 457,459
461,463,499

4360612.....323, 327,499
4360620.....325, 329,499

4420038.............. 155, 157
4420051 ... 469
4460071.............. 403, 405
4460121 ................ 35,261
4460138.......ccccovrrernnne 403
4460227 .....413, 421,423
4460248.............. 431,433
4460256.............. 431,433
4460313.............. 431,433
4460346.............. 265, 403
4460386..........cocevunee 255
4460418.............. 421,423
4460419.............. 421,423
4460457 .....cvvirns 415
4460458..........cocovuennnns 415

4460464 ....409, 411,417,
419, 421,423, 425,
431, 433,447, 449,
451, 453,455, 457, 459

4460465 ....409, 411,413,
417,419,425, 427,
429, 435,437, 439,
441, 443,445, 447,

31215072



449, 451,453, 455

461, 463
4460466.............. 417,419
4460467 ... 503
4460470......ccciiinnne 425
4460471 ... 425

4460496....279, 283,287
289, 291,323,325
327,329,447, 449
451, 453

4460497....279, 283,287
289,291,323, 325
327,329,447, 449
451, 453

4460508

4460509

4460510

4460539

4460662

4460761

4460841

4460871

4460872

4460873

4460874

4460875

4460876

4460878

4460884....417, 419,435
439, 455

4460887 .............. 417,419

4460891....411, 413,417
419,427,429, 443
445,461,463

4460894.....413,417,419

4460897....417, 419,455
457,459

4460899..............

4460930.......ccoovveenne

4460931.......ccviieee

4460932....417, 419,431
433

4460933....409, 411,425
443, 445

4460941.....409, 411,425

4460942....409, 411,425
445

4460943....417, 419,425
447,449,451, 453

4460944....413, 447,449

451,453
4460959.......cccveine 415
4460965..........ccccvveeeee 415

4460970.....417, 419,425
4461015.... 447, 449,451,
453
4461016....409, 411,425
447,449,451, 453
4461017
4461018
4461019
4461020
4461023

31215072

4461024
453
4461025
453
4461041
4461046...
4461047...
4461048...
4461049...
4461051
4461057
453
4461058
453
4461065
4461077...
4461261
4461271
4520338
109
4520377
4520378
4520591
109
4520614
4568986...
4569096
4569097
4569182...
4569188
4569194
4569195...
4569197...
4569220...
4569398...
4569400...
4569405
4569407
4569438...
4569445
4569447
4569450...
4569512............ 21,27,29
4630001.............. 271,275
4630002.............. 289, 291
4630003......279, 283,287
4630004......293, 295,297
4630005......279, 283, 287
4640438.............. 345, 347
4640866......96, 101, 104,

109
4640902.........cccecvvinenee
4641129........ccccvvieee
4641285..............
4641325...

4641327.....coveiine
4641328...
4641342..............
4641343..............
4641344... .
4641345..............
4641380.....
179
4641418.......
109

SECTION 10- SPECIAL OPTIONS

4641419......96, 101, 104,
109, 111
4641420.....96, 101, 104,
109, 113
4641496........ccei 35
4700017 .............. 289,291
4700018....289, 291,293
295
4700019....289, 291,293
295, 297
4700037 ......cuuue 293, 295
4711000....155, 157,211
213, 255,265, 403, 405
4711400....21, 23, 25, 27
29,31, 33,36,39,41
96, 101, 104,109, 117
119, 149,155, 157
159, 161,163, 167
171,177,179, 211
265,271,275, 299
4711500....21, 23, 25, 96
101, 104,109, 213
279, 283,287
471160039, 96, 101, 104,
109, 149,181, 199
201, 203,205, 207
209, 215,217,270
271,274,275,278
279,282,283, 286
287,289,291, 293
295,297,299, 305
307,309,311
4711800....21, 23, 27, 29
31,33,97,101, 105
109, 199, 205, 305, 307
4712200.....97, 101, 105

109

4740171...221, 223,225
227

4740333.............. 177,179

4740362....183, 185,187
189
4740446.............. 173,175
4740571 ... 36
4751000.....97, 101, 105
109, 149,165, 167
169,171,217
4751400....21, 23, 25, 27,
29,31, 33,36,39,41
183, 185,187, 189, 303
4751500....21, 23, 25, 27
29,31, 33, 36,41, 96
104,173,175, 177
179,213,229, 231
233,235,265
4751600....13, 15,17, 19
39,41,51,53,97,101
105, 109, 145, 147
149, 155,157, 167
171,183,185, 187,189
4751700.............. 215,217
4752200....21, 23, 25, 27
29,31, 33, 36,39,41
4761400.................. 43,47
4761800.............. 199, 205
4811400...167,171,173
175,177,179, 259

T350_T500J

261,271,275, 279
283, 287
4811600.............. 141, 143
4811700.....141, 143,257,
259,261,299, 403, 405
4811900......39, 101, 117
119,121,123,173,175
481200039, 41,101, 109
165,169,173,175
177,179,239, 241
243,245,247, 249
251, 258,257, 259

261,491
4812100.36, 39,177,179
4812300.......ccciiiiiins 41
4812700....173,175,177
179
4891600.............. 215,263
4891700......97, 101, 105,
109

4891800.......25, 205, 289,
291, 293,295, 297
4891900.....221, 223,225,
227
4892000.....55,57,59, 61
63, 65
4923040......271, 275,409
4923041......141, 143,445
4923100.....271, 275,427
4923101.....279, 283, 287,
429
4923102....279, 283,287
411
4923104.............. 271,275
4923109......141, 143,443
4923111......279, 283,287
4923112.....271, 275,461
4923116.............. 323,447
4923117.............. 327,451
4923118....239, 241, 247,
249,421
4923124.............. 299, 425
4923125.....243, 245,251
253,423
4923126
4923127
4923128
455

4923184
4923185
4923192
4923193
459
4923202
4923203
4923217
463
4923317
4923318
4923340
413
4923341......ciin 503




SECTION 10- SPECIAL OPTIONS

4923427.............. 141, 417
4923428......155, 157,407
4923545.............. 155, 157
4923570.............. 155, 157
70000015........ccceiinene 75
70000016..........cevnenenee 79
70000025............ 130, 138
70000026....130, 138,498
70000027............ 130,138
70000028............ 130, 138
70000030................. 45,49
70000031................. 45,49
70000032........ccoeeenn 45
70000034...........ccvevenee 49
70000035................. 45,49
70000037......coeerirreennn 45
70000038.........ccoeovuenene 45
70000039.........ccererenen 45
70000040...........covvinee 45
70000088..............ccnu 237
70000089..........ccoceeee. 237
70000092............ 167,171
70000093............ 167,171
70000095............ 167,171
70000096............ 167,171
70000097............ 167,171
70000098............ 167,171

70000100...125, 129,133
137

70000111......ccoveeee 333
70000112........cceureinens 333
70000113........coevieinns 333
70000114.........cccuvenee 333
70000115........ccoveee 333
70000116......ccccevevreenns 333
70000117...cccvvviiirininns 333
70000118.........cccuvuenes 333
70000131................. 75,79
70000190........cccovueueneee 339
70000235.........coeuieinne 407
70000236.........cc0curunine 407
70000277...coeeiicenene 115
70000280.........ccoeucuenee 115
70000281.........ccevveenens 115
70000282.........cccuvuinene 115
70000283.........ccovveeenee 115
70000284..................... 115
70000285.........ccevveinene 115
70000286...........c0euenne 115
70000287........cceuruinens 115
70000288..........ccocec... 115

70000378...126, 130,134,
138

70000682...323, 325,327
329

70000864............ 229,231

70000894...126, 130,134,
138

70000895...126, 130, 134,
138

70000979............ 335, 337
70000980............ 335, 337
70000981............ 335, 337
70000982............ 335, 337
70000983..........cceuunee 335
70000984............ 335, 337
7000098s5............ 335, 337
512

70000986............. 335, 337
70000987 .......ccverinne 337
70001003........cccevvuvuenns 67
70001005.......ccccoiecenne 79
70001006..........coevveuenene 79
70001007 ......covvvrirvinrnns 80
70001008.............c.o.c... 149
70001453...151, 152,498
70001658................ 76, 80
70001659................ 76,80
70002204 .........ccovvvuvnenns 89
70002205.......ccceereeenne 89

70002227 ..125, 129,133,
137

70002228..125, 129,133,
137

70002229..125, 129, 133,
137

70002230..125, 129,133,
134,137,138

70002233............ 289, 293
70002282............ 126, 134
70002532.......cccviine 297
70002628................ 43,47
70002629................ 43,47
70002630.......cccccvvenene 43
70002631 ................ 43,47
70002632................ 43,47
70002633................ 43,47
70002634................ 43,47
70002635................ 43,47
70002636................ 43,47
70002637 .........c.c... 43,47
70002638................ 43,47
70002639................ 43,47
70002640................ 43,47
70002641 ................ 43,47
70002722.....ooveieenn 43
70002770............ 151, 265
70002771 ... 265
70002774 .......cocvene. 266
70002776 ..o 265
70002777 .o 265
70002783.......ccvene 265
70002815........cccvenee 113
70003038.......cccevvveeenne 85
70003486..467, 469,471
475,480,483, 485
70003487 ......ccveninne 151
70003488..................... 151
70003489.........ccoceeeeee 151
70003490.......cccc0eurmnee 151
70003492.........ccoceennee 151
70003493.........ccoceenee 151
70003494 .........coceeeeee 151
70003495........cccieeee 151
7000349%6.........ccoceeneee 151
70003497 .......ccvvne 152
70003498.........ccocvvveuene 152
70003499........ccooveeee 152
70003500.........cc0curunee 151
70003501 .........ccocenneee 152
70003502........ccvvveeene 152
70003503........cccveene 151
70003504...........ccconee. 151
70003505.........ccocvneneee 151
70003506............cceueee. 151

70003507............ 151, 265
70003508..........cccceneee 151
700035009.........ccoceeniee 151
70003510.......ccceieenene 151
70003511........ccoevvnee 151
70003512........cccocvnneee 151
70003514........cccovneee 151
70003516............ 151, 498
70003517......cccviiine 151
70003518.........ccoceeneee 151
70003520........ccc0cueneee 152
70003521............ 152,498
70003522............ 152,498
70003529........cccocurnnee 151
70003530.......ccc0iine 151
70003531........cceiee 151
70003532........ccceveee 151
70003549........ccoeerenee 151
70003550............ 152,498
70003558..........coceeneee 265
70003559........cccoveeee 265
70003560.........cc0ceenee 265
70003561.........ccocceneee 265
70003562.........cc0eneniee 265
70003563..........ccceenee 265
70003564...........ccoenee 265
70003565.........ccoceeneee 265
70003566.........cc0cevneee 265
70003567......ccccceennee 265
70003568.........cccceeeneee 265
700035609.........ccocerenee 265
70003570.......cccceviinee 265
70003571.....ccciinee 265
70003572......ccciiinne 265
70003573.......cccvveinee 265
70003574.......coccvveneee 266
70003575.......cccviine 266
70003576.......cccvveennne 266
70003577.....ooveriiinne 266
70003578.......ccccoevenee 266
70003579......ccccviinne 266
70003580........ccccveenene 266
70003581.........ccovenee 266
70003582.......cccc0eeenie 266
70003583..........coceeneee 266
70003584.........ccccvveeene 266
70003585.........cocveee 266
70003586.........cc0ceenee 266
70003587.......cccceeine 266
70003588...........cceuee 266
700035809.........cccceeeneee 266
70003590.......ccc0eerenee 266
70003591.........ccocvnnee 266
70003592........cccecveneee 266
70003593........cccoieee 266
7000359%4.........cccoeeeee 266
70003595.........ccoceenie 266
70003596.........cc0cveniee 266
70003597......ccccvienene 266
70003598.........cccoeeeneee 266
70003599........ccc0cvrunee 266
70003600..........c0cceneee 266
70003601.........cccceevneee 266
70003602...........ccoenee 266
700036083..........coceruneee 266
70003604..........ccceueee. 266
70003605..........ccccenee 266

T350_T500J

70003615..126, 130, 134,
138
70003756...67,71,75,79

70004156........coceenee 231
70004157 ... 235
70004315............ 345, 347
70004701 ..o 49
70004703......cooieene 49
70004705......cciiiiiine 49
70004708........cccvernnnne 49
70004709......cccviiinn 49
70004710 ... 49
70004711 ... 49
70004713.....ccoiviiee 49
70005478........ceveinn 83
70005987 .....ccooviernne 49
70005988.........cceeeee 49
70005989........cccveine 49
70005990........cceiirinnee 49
70005991 ........cciine 49
70005992........ccoceeiee 49
70005993........ccccvveine 49
70005994 .........cccvene 49
70005995........ccciine 49
70005996........cccveninee 49
70005997 ......coovviinne 49
70005998.........ccccveeinee 49
70006984 ...........ccooennee 47
7002821.......cocovvcine 503
7002822.......coee 503
7002823.......ccverene 503
7002826........ccoevennene 503
7004035.......cceeie 237
7004043.......ccooie 237
7004044.........c.coevvrne. 237
7004275.....civiiinne 503
7004276.......cocvveinee 503
7010542......ocoiiiene 113
7010543.......cciiiie 113
7010795.....cccvvirine 237
7011311.............. 357,359

7011358....341, 343,357
359

7011377...341, 343,357
359

7011378.............. 341, 343
7011379.............. 357,359
7011380.....ccccvvverernne 339
7012518......ccocvviine 113
7012540.....ccoviirinene 339
7012908.......ccoie 111
7012953.....339, 353,355
7012955.............. 345, 347
7012959......96, 101, 104,
109
7012961 ... 339
7012967 .....339, 345,347
7012972....339, 345,347
7012975 339
7012998.............. 111, 339
70132 71
T0144.......cooine 75,79
70145......coe 75,79
7016319.............. 259,261
7016372.............. 259, 261
7016654 ... 503
7017335.............. 335,337
31215072



7017402.......cvoivrcnnnne 113
7017418......ocviiicre 111
7017466......96, 101, 104,
109
7020175 255
7020176.....cccviiricrnnne 255

33

7021653.......ccone 111
7023308.......ccccevrrernne 115
7023311 115
7023315 115
7023328.....ccciie 115
7023391 353
7023405.......ccovire 115
7023406.......cccoreeenneee 115
7023407 ... 115
7023408.......ccccovrrerenne 115
7023412.....cviiie 115
7023519.....cciiiiie 151
7024379, 237
7024380.......ccccevrverinne 237
7024381.......ccecvvirie 237
7024382.......cccceviie 237
7024383........cccoiie 237
7024384........ccooeee 237
7024387....ccocviiricrne 237
7024388........cccovreeiee 237
7024390.......ccccovviennne 237
7024396.......ccovveee 237
7024453........coovree 237

7024500....125, 129,133
134,137,138

7024505....125, 126,129,
133, 134,137,138

7024882.............. 353,355

7024883....111, 353,355
498

7024884.....339, 345,347

7024885....113, 339, 345,
347,498

7024886.............. 345, 347
7024887 ... 339
7024888........cccovrverne 339
7024893.......ccccive 111
7024894..........ooeeee. 111
7024898.........cooee 113
7024899.......ccccvvrvere 113

7026042....229, 231,233
235

7026043....229, 231,233
235

7026313.....67,71,75,79
7026340.............. 165, 169
7026341.............. 165, 169
7026342.............. 165, 169
7026343.............. 165, 169
7026353........ccceenee 43,47
7026355........ccoeee 43,47
7026358................... 43,47
7026359.......cccceenee 43, 47
7026360................... 43,47
7026367 .....cccveee. 43,47
7026370.....ccccveeee. 43,47
7026372.....ccvvne. 43, 47
7026384................... 71,79
7026385...........c. 71,79
31215072

229,231,233
229,231,233

229,231,233

229,231,233

SECTION 10- SPECIAL OPTIONS

7027367 ....323, 325,327

329,498
7027368.............. 325,329
7027369.....325, 329,499
7027370.............. 325,329
7027371 .............. 323,327
7027372.............. 151,152
7027373 .. 151
7027374 ... 151
7027379 ..o 151
7027381 ... 151
7027382 151
7027383.....coeiie 151
7027385....cciieiie 151
7027388......ccverine 265
7027391 .............. 151, 265
7027392 ... 151
7027395....cciiiie 266
7027396 ......ocvvrine 151
7027398.......coviie 265
7027500......coiiiicnne 79
7027501 ... 79
7027502......ccciiiriinns 79
7027503......ccciiiiins 79
7027504 ... 79
7027505 ... 79
7027506......ccviirinnnns 79
7027507 ... 80
7027508........ccovviiis 80
7027511 ... 71,79
7027603........cerie 151
7027606..........cvvennee 152
7027617 .............. 125,133
7027618.............. 125,133

7027619.............. 125,133

7027620....125,129,133
137

7027621...125, 129,133
137

7027622....125,129,133
137

7027623....125, 129,133
137

7027624...125,129,133
137

7027625....125, 129,133
137

7027626....125,129,133
137

7027627...125,129,133
137

7027628 ....126, 129,134,
137,138,498

7027629....126, 129,134,
137

7027630....126, 130, 134,
137

7027631....126, 130,134,
138

7027632.............. 126,134

7027633.............. 126, 134

7027635....126, 130,134,
138

7027636....126, 130,134,
138

7027638....126, 130,134,
138,498

T350_T500J

7027639.....126, 130,134,
138
7027640.......cccovviviriinne 75
7027641 ... 75
T027642.......eiine 75
T027643.......coviiiine 75
TO027644........oeeeens 75
T027645........oiee 76
7T027646........ccoeiine 76
T027647....coevvnne. 67,75
7027648...........c.c... 67,75
7027649..........c....... 67,75
7027650................... 67,75
7027651.......ccvnee. 67,75
7027652.......ccvnee. 67,75
7027653........ceeee 67,75
7027654................... 71,79
7027655.......cccvenee. 71,79
7027656.........ccenee. 71,79
7027657.....cccvvvne 71,79
T027662........ccoeeiinne 80
7027663.......ccvvrernne 80
7027665........cccovirire 67
7027666.........cccovvvrirnne 67
7027667 .....ccccviiiinne, 67
7027668.........cococirie 67
7027669........cceevrirene 67
7027671 67
7027672.....cvuvnee. 67,71
7027673.....coeee 68,72
7027674, 68
T027675.....cciiiiiine, 71
T027676.....cccvviiinne 71
TO27677 ..o 71
7027678......cvvvene. 68,72
7027679, 72
7027690.............. 134,138
7027691.............. 130,138
7027692.....67,71,75,79
7027693.....67, 71,75, 79
7027694.............. 343,351
7027695........cciiee 343
7027696.............. 343,351
7027697 ... 343
7027698.............. 343,351
7027699.......ooecrene 351
7027700......ccciinnne 351
7027701 359
7027702....ccciiiiinnn 359
7027703.....cciiiie 359
7027704 359
7027705......cieiie 359
7027706......cccvrinen 359
7027707, 359
7027708.....coeie 339
7027710.....cciiiiinns 339
7027711, 339
T027712...iiinne 347
7027713, 347
7027714 347
7027715....cciiiien, 347
T027716...c.ccieiriinnne 347
7027717.............. 165, 169
7027727............ 13,15,19
T027742....ciiiiine, 313
T027743......ocieiie 313
T027744.......cee 313
513



SECTION 10- SPECIAL OPTIONS

7027745 oo, 313
7027746, 313
702774 oo, 313
7027748, 313
7027749 oo, 313
7027750, 313
702775L oo, 313
7027752 313
7027753 e, 313
7027755 eeeroeerereess 313
7027756 s, 313
702775 oo 313
7027758, 313
7027759.ccomrsoererreer, 313
7027760.ccessserrrrrre, 313
7027763 oo, 313
7027765.....323, 325,327
329
7027766.....323, 325,327
329

7027768, 313
702780 83
7027802 83
514

7027803.......ceviiiriinns 83 7027827 85
7027805......ceviiiinns 83 7027828.......ccviiriine 85
7027806.......ccvviiinnns 83 7027829.......ccviiiie 85
7027807 ..o 83 7027830.....cccieeriins 85
7027808........ccoceirnne 83 7027831 85
7027809......ccviiiins 83 702783A4......coeviiiin 85
7027810.....ccciiiiiinns 83 7027835.......ccviiie 85
7027811 ..o 83 7027836.....ccocieerens 85
7027812 83 7027837 ..o 85
7027813 ... 83 7027838......coeveiriine 85
7027814 .......ccviins 83 70278309......ccvviiiie 85
7027815 83 7027840......ooiieeerens 85
7027816 ... 83 7027841 85
7027817 ..o 83 T027842.....oeiiiine 85
7027818.....ccvviiiinns 83 7027843.......cocviriie 85
7027819 ... 83 T027844........oeens 85
7027820 ... 83 7027845........ooiiis 85
7027821 ... 83 7027846........ccvevvrrrene 85
7027822.....cviiiiinns 85 7027883.......ccvii 85
7027823 ... 85 702788A4........cvvire 85
7027824 ... 85 7027885........cieie 83
7027825.....oiiiieiiins 85 7027886........covvverrrenne 83
7027826 ......ceviiinns 85

T350_T500J

7027890....27, 29, 31, 33,
35

7027897 ... 313
7027899.....cciiiee 313
71101........ceuee. 165, 169
71820........ 21, 23, 25,498
71820-1............. 21,23,25
71906........cccece. 165, 169
71907 ... 165, 169
80234299........ccoevvinne. 237
80317.......... 67,71,75,79
8036580.......cccevverirnne 111
8229242.............. 417,419
8310264.....299, 305, 309
8406110.............. 117,121

8580420....21, 23, 25, 27
29,31, 33, 36, 39,41
88212228............. 233,235
8896941.......ccovvinn 503
8990147....467,469,471

475,479,483, 485
91163087 ............ 493, 495

31215072






v/ 1

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnelisburg, PA 17233-9533 USA
C (717) 485-5161 (Corporate)
 (877) 554-5438 (Customer Support)
(717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. TONGUE JACK INSTALLATIONS (T350)
	FIGURE 1-1. TONGUE JACK INSTALLATIONS (T350)
	FIGURE 1-2. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 1-3. TONGUE JACK INSTALLATIONS (T500J WITH BALL HITCH) (AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 1-4. TONGUE JACK INSTALLATIONS (T500J WITH COMBINATION HITCH)
	FIGURE 1-4. TONGUE JACK INSTALLATIONS (T500J WITH COMBINATION HITCH)
	FIGURE 1-5. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T350)
	FIGURE 1-5. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T350)
	FIGURE 1-6. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 2IN BALL)
	FIGURE 1-6. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 2IN BALL)
	FIGURE 1-7. AXLE AND TONGUE INSTALLATION WITH ELECTRIC BRAKES (T500J WITH 50MM BALL)
	FIGURE 1-8. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL)
	FIGURE 1-8. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL)
	FIGURE 1-9. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 2IN BALL AND COLLAR)
	FIGURE 1-10. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T500J WITH 2IN BALL)
	FIGURE 1-11. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T500J WITH 2IN BALL AND COLLAR)
	FIGURE 1-12. AXLE AND TONGUE INSTALLATION WITH HYDRAULIC BRAKES (T350 WITH 50MM BALL)
	FIGURE 1-13. AXLE AND TONGUE INSTALLATION WITH MECHANICAL BRAKES (T350 WITH 50MM BALL)
	FIGURE 1-14. AXLE AND TONGUE INSTALLATION WITH MECHANICAL BRAKES (T500J WITH 50MM BALL)
	FIGURE 1-15. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 IN BALL)
	FIGURE 1-15. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 IN BALL)
	FIGURE 1-16. HYDRAULIC BRAKE COUPLER ASSEMBLY (T500J WITH 50MM BALL)
	FIGURE 1-16. HYDRAULIC BRAKE COUPLER ASSEMBLY (T500J WITH 50MM BALL)
	FIGURE 1-17. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 AND T500J WITH 2 INCH BALL AND COLLAR)
	FIGURE 1-18. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 WITH 50MM BALL)
	FIGURE 1-18. HYDRAULIC BRAKE COUPLER ASSEMBLY (T350 WITH 50MM BALL)
	FIGURE 1-19. TRANSPORT LOCK ASSEMBLY (T350)
	FIGURE 1-19. TRANSPORT LOCK ASSEMBLY (T350)
	FIGURE 1-20. TRANSPORT LOCK ASSEMBLY (T500J)
	FIGURE 1-20. TRANSPORT LOCK ASSEMBLY (T500J)
	FIGURE 1-21. AXLE INSTALLATION (T350 WITH ELECTRIC BRAKES)
	FIGURE 1-21. AXLE INSTALLATION (T350 WITH ELECTRIC BRAKES)
	FIGURE 1-22. AXLE INSTALLATION (T500J WITH ELECTRIC BRAKES)
	FIGURE 1-22. AXLE INSTALLATION (T500J WITH ELECTRIC BRAKES)
	FIGURE 1-23. AXLE INSTALLATION (T350 WITH HYDRAULIC BRAKES)
	FIGURE 1-23. AXLE INSTALLATION (T350 WITH HYDRAULIC BRAKES)
	FIGURE 1-24. AXLE INSTALLATION (T500J WITH HYDRAULIC BRAKES)
	FIGURE 1-24. AXLE INSTALLATION (T500J WITH HYDRAULIC BRAKES)
	FIGURE 1-25. AXLE INSTALLATION (T350 WITH MECHANICAL BRAKES)
	FIGURE 1-25. AXLE INSTALLATION (T350 WITH MECHANICAL BRAKES)
	FIGURE 1-26. AXLE INSTALLATION (T500J WITH MECHANICAL BRAKES)
	FIGURE 1-26. AXLE INSTALLATION (T500J WITH MECHANICAL BRAKES)
	FIGURE 1-27. ELECTRIC BRAKE AND AXLE ASSEMBLY (T350)
	FIGURE 1-27. ELECTRIC BRAKE AND AXLE ASSEMBLY (T350)
	FIGURE 1-28. ELECTRIC BRAKE AND AXLE ASSEMBLY (T500J)
	FIGURE 1-28. ELECTRIC BRAKE AND AXLE ASSEMBLY (T500J)
	FIGURE 1-29. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T350)
	FIGURE 1-29. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T350)
	FIGURE 1-30. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T500J)
	FIGURE 1-30. HYDRAULIC BRAKE AND AXLE ASSEMBLY (T500J)
	FIGURE 1-31. MECHANICAL BRAKE ASSEMBLY (T350)
	FIGURE 1-31. MECHANICAL BRAKE ASSEMBLY (T350)
	FIGURE 1-32. MECHANICAL BRAKE ASSEMBLY (T500J)
	FIGURE 1-32. MECHANICAL BRAKE ASSEMBLY (T500J)
	FIGURE 1-33. TIRE AND WHEEL INSTALLATION - 185R14C (T350)
	FIGURE 1-33. TIRE AND WHEEL INSTALLATION - 185R14C (T350)
	FIGURE 1-34. TIRE AND WHEEL INSTALLATION - 215-75-R14 (T350)
	FIGURE 1-34. TIRE AND WHEEL INSTALLATION - 215-75-R14 (T350)
	FIGURE 1-35. TIRE AND WHEEL INSTALLATION - 225-75-R15 (T500J)
	FIGURE 1-35. TIRE AND WHEEL INSTALLATION - 225-75-R15 (T500J)
	FIGURE 1-36. TIRE AND WHEEL INSTALLATION - 225-75-R16 (T500J)
	FIGURE 1-36. TIRE AND WHEEL INSTALLATION - 225-75-R16 (T500J)
	FIGURE 1-37. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 ALL SPECS EXCEPT SOUTH AFRICA SPECS)
	FIGURE 1-38. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 SOUTH AFRICAN SPECS)
	FIGURE 1-38. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T350 SOUTH AFRICAN SPECS)
	FIGURE 1-39. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J ALL SPECS EXCEPT SOUTH AFRICAN SPECS)
	FIGURE 1-40. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J SOUTH AFRICAN SPECS)
	FIGURE 1-40. CHASSIS DRIVE INSTALLATION (OPTIONAL) (T500J SOUTH AFRICAN SPECS)
	FIGURE 1-41. DRIVE ENABLE VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-41. DRIVE ENABLE VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-42. DRIVE DIRECTIONAL VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-42. DRIVE DIRECTIONAL VALVE ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-43. DRIVE MOTOR ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-43. DRIVE MOTOR ASSEMBLY (USED WITH DRIVE OPTION ONLY)
	FIGURE 1-44. CONTROL VALVES INSTALLATION (T350 ELECTRIC POWERED)
	FIGURE 1-44. CONTROL VALVES INSTALLATION (T350 ELECTRIC POWERED)
	FIGURE 1-45. CONTROL VALVES INSTALLATION (T350 GAS POWERED)
	FIGURE 1-45. CONTROL VALVES INSTALLATION (T350 GAS POWERED)
	FIGURE 1-46. CONTROL VALVES INSTALLATION (T500J ELECTRIC POWERED)
	FIGURE 1-46. CONTROL VALVES INSTALLATION (T500J ELECTRIC POWERED)
	FIGURE 1-47. CONTROL VALVES INSTALLATION (T500J GAS POWERED)
	FIGURE 1-47. CONTROL VALVES INSTALLATION (T500J GAS POWERED)
	FIGURE 1-48. CONTROL VALVE ASSEMBLY (T350 ELECTRIC POWERED MACHINES)
	FIGURE 1-48. CONTROL VALVE ASSEMBLY (T350 ELECTRIC POWERED MACHINES)
	FIGURE 1-49. CONTROL VALVE ASSEMBLY (T350 GAS POWERED MACHINES)
	FIGURE 1-49. CONTROL VALVE ASSEMBLY (T350 GAS POWERED MACHINES)
	FIGURE 1-50. CONTROL VALVE ASSEMBLY (T350J ELECTRIC POWERED MACHINES)
	FIGURE 1-50. CONTROL VALVE ASSEMBLY (T350J ELECTRIC POWERED MACHINES)
	FIGURE 1-51. CONTROL VALVE ASSEMBLY (T500J GAS POWERED MACHINES)
	FIGURE 1-51. CONTROL VALVE ASSEMBLY (T500J GAS POWERED MACHINES)
	FIGURE 1-52. CONTROL MODULE INSTALLATION (ELECTRIC POWERED MACHINES)
	FIGURE 1-52. CONTROL MODULE INSTALLATION (ELECTRIC POWERED MACHINES)
	FIGURE 1-53. CONTROL MODULE INSTALLATION (GAS MACHINES)
	FIGURE 1-53. CONTROL MODULE INSTALLATION (GAS MACHINES)
	FIGURE 1-54. ENGINE INSTALLATION (T350 GAS POWERED MACHINES)
	FIGURE 1-54. ENGINE INSTALLATION (T350 GAS POWERED MACHINES)
	FIGURE 1-55. ENGINE INSTALLATION (T500J GAS POWERED MACHINES)
	FIGURE 1-55. ENGINE INSTALLATION (T500J GAS POWERED MACHINES)
	FIGURE 1-56. ENGINE ASSEMBLY (GAS POWERED MACHINES)
	FIGURE 1-56. ENGINE ASSEMBLY (GAS POWERED MACHINES)
	FIGURE 1-57. GAS ENGINE COMPONENTS
	FIGURE 1-57. GAS ENGINE COMPONENTS
	FIGURE 1-58. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (STANDARD BATTERIES)
	FIGURE 1-59. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (AGM BATTERIES)
	FIGURE 1-59. BATTERIES INSTALLATION (ELECTRIC POWERED MACHINES) (AGM BATTERIES)
	FIGURE 1-60. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 1-61. BATTERY CHARGER INSTALLATION-DELTA-Q (ELECTRIC POWERED MACHINES) (ANSI EXPORT, AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 1-62. BATTERY CHARGER INSTALLATION - PRO CHARGING (ELECTRIC POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 1-63. TAILLIGHTS AND MARKERS INSTALLATION (T350) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 1-64. TAILLIGHTS AND MARKERS INSTALLATION (T350) (AUSTRALIAN AND SOUTH AFRICA SPECS)
	FIGURE 1-65. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 1-66. TAILLIGHTS AND MARKERS INSTALLATION (T500J) (AUSTRALIAN AND SOUTH AFRICA SPECS)
	FIGURE 1-67. OUTRIGGERS INSTALLATION (T350) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 1-67. OUTRIGGERS INSTALLATION (T350) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 1-68. OUTRIGGERS INSTALLATION (T350) (AUSTRALIAN SPECS)
	FIGURE 1-68. OUTRIGGERS INSTALLATION (T350) (AUSTRALIAN SPECS)
	FIGURE 1-69. OUTRIGGERS INSTALLATION (T500J) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 1-69. OUTRIGGERS INSTALLATION (T500J) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 1-70. OUTRIGGERS INSTALLATION (T500J) (AUSTRALIAN SPECS)
	FIGURE 1-70. OUTRIGGERS INSTALLATION (T500J) (AUSTRALIAN SPECS)
	FIGURE 1-71. OUTRIGGER (NON-MARKING) PADS AND STORAGE TRAY INSTALLATION (OPTIONAL)
	FIGURE 1-72. FENDERS INSTALLATION (T350 WITHOUT MUDFLAPS)
	FIGURE 1-72. FENDERS INSTALLATION (T350 WITHOUT MUDFLAPS)
	FIGURE 1-73. FENDERS INSTALLATION (T350 WITH MUDFLAPS)
	FIGURE 1-73. FENDERS INSTALLATION (T350 WITH MUDFLAPS)
	FIGURE 1-74. FENDERS INSTALLATION (T500J WITHOUT MUDFLAPS)
	FIGURE 1-74. FENDERS INSTALLATION (T500J WITHOUT MUDFLAPS)
	FIGURE 1-75. FENDERS INSTALLATION (T500J WITH MUDFLAPS)
	FIGURE 1-75. FENDERS INSTALLATION (T500J WITH MUDFLAPS)
	FIGURE 1-76. FRAME COVERS INSTALLATION (T350 ELECTRIC POWERED MACHINES)
	FIGURE 1-76. FRAME COVERS INSTALLATION (T350 ELECTRIC POWERED MACHINES)
	FIGURE 1-77. FRAME COVERS INSTALLATION (T350 GAS POWERED MACHINES)
	FIGURE 1-77. FRAME COVERS INSTALLATION (T350 GAS POWERED MACHINES)
	FIGURE 1-78. FRAME COVERS INSTALLATION (T500J ELECTRIC POWERED MACHINES)
	FIGURE 1-78. FRAME COVERS INSTALLATION (T500J ELECTRIC POWERED MACHINES)
	FIGURE 1-79. FRAME COVERS INSTALLATION (T500J GAS POWERED MACHINES)
	FIGURE 1-79. FRAME COVERS INSTALLATION (T500J GAS POWERED MACHINES)
	FIGURE 1-80. SPARE TIRE INSTALLATION (185R14C TIRE) (OPTIONAL)
	FIGURE 1-80. SPARE TIRE INSTALLATION (185R14C TIRE) (OPTIONAL)
	FIGURE 1-81. SPARE TIRE INSTALLATION (215-75R14 TIRE) (OPTIONAL)
	FIGURE 1-81. SPARE TIRE INSTALLATION (215-75R14 TIRE) (OPTIONAL)
	FIGURE 1-82. SPARE TIRE INSTALLATION (225-75R15 TIRE) (OPTIONAL)
	FIGURE 1-82. SPARE TIRE INSTALLATION (225-75R15 TIRE) (OPTIONAL)
	FIGURE 1-83. SPARE TIRE INSTALLATION (225-75R16C TIRE) (OPTIONAL)
	FIGURE 1-83. SPARE TIRE INSTALLATION (225-75R16C TIRE) (OPTIONAL)
	FIGURE 1-84. SPARE TIRE INSTALLATION (T350) (CARRIER ONLY OPTIONAL)
	FIGURE 1-84. SPARE TIRE INSTALLATION (T350) (CARRIER ONLY OPTIONAL)
	FIGURE 1-85. SPARE TIRE INSTALLATION (T500J) (CARRIER ONLY OPTIONAL)
	FIGURE 1-85. SPARE TIRE INSTALLATION (T500J) (CARRIER ONLY OPTIONAL)
	FIGURE 1-86. WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL)
	FIGURE 1-86. WHEEL CHOCK INSTALLATION WITH SPARE TIRE (OPTIONAL)
	FIGURE 1-87. WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE (OPTIONAL)
	FIGURE 1-87. WHEEL CHOCK INSTALLATION WITHOUT SPARE TIRE (OPTIONAL)
	FIGURE 1-88. SIDE GUARDS INSTALLATION (T350) (OPTIONAL)
	FIGURE 1-88. SIDE GUARDS INSTALLATION (T350) (OPTIONAL)
	FIGURE 1-89. SIDE GUARDS INSTALLATION (T500J) (OPTIONAL)
	FIGURE 1-89. SIDE GUARDS INSTALLATION (T500J) (OPTIONAL)

	SECTION 2 - TURNTABLE
	FIGURE 2-1. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH DOHI BEARING)
	FIGURE 2-2. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T350 WITH JING WEI BEARING)
	FIGURE 2-3. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH DOHI BEARING)
	FIGURE 2-4. SWING DRIVE AND TURNTABLE BEARING INSTALLATION (T500J WITH JING WEI BEARING)
	FIGURE 2-5. TURNTABLE BEARING ASSEMBLY - DOHI (T350)
	FIGURE 2-5. TURNTABLE BEARING ASSEMBLY - DOHI (T350)
	FIGURE 2-6. TURNTABLE BEARING ASSEMBLY - JING WEI (T350)
	FIGURE 2-6. TURNTABLE BEARING ASSEMBLY - JING WEI (T350)
	FIGURE 2-7. TURNTABLE BEARING ASSEMBLY - DOHI (T500J)
	FIGURE 2-7. TURNTABLE BEARING ASSEMBLY - DOHI (T500J)
	FIGURE 2-8. TURNTABLE BEARING ASSEMBLY - JING WEI (T500J)
	FIGURE 2-8. TURNTABLE BEARING ASSEMBLY - JING WEI (T500J)
	FIGURE 2-9. SWING MOTOR ASSEMBLY
	FIGURE 2-9. SWING MOTOR ASSEMBLY
	FIGURE 2-10. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 2-11. GROUND CONTROL INSTALLATION (T350 ELECTRIC POWERED MACHINES) (AUSTRALIAN SPECS)
	FIGURE 2-12. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 2-13. GROUND CONTROL INSTALLATION (T350 ENGINE POWERED MACHINES) (AUSTRALIAN SPECS)
	FIGURE 2-14. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 2-15. GROUND CONTROL INSTALLATION (T500J ELECTRIC POWERED MACHINES) (AUSTRALIAN SPECS)
	FIGURE 2-16. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (ALL SPECS EXCEPT AUSTRALIAN SPECS)
	FIGURE 2-17. GROUND CONTROL INSTALLATION (T500J ENGINE POWERED MACHINES) (AUSTRALIAN SPECS)
	FIGURE 2-18. GROUND CONTROL BOX ASSEMBLY
	FIGURE 2-18. GROUND CONTROL BOX ASSEMBLY
	FIGURE 2-19. MOTION ALARM INSTALLATION (OPTIONAL)
	FIGURE 2-19. MOTION ALARM INSTALLATION (OPTIONAL)
	FIGURE 2-20. ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL)
	FIGURE 2-20. ALARM AND STROBE LIGHT INSTALLATION (OPTIONAL)
	FIGURE 2-21. STROBE LIGHT INSTALLATION (OPTIONAL)
	FIGURE 2-21. STROBE LIGHT INSTALLATION (OPTIONAL)
	FIGURE 2-22. ACCESSORY TRAY INSTALLATION (OPTIONAL)
	FIGURE 2-22. ACCESSORY TRAY INSTALLATION (OPTIONAL)
	FIGURE 2-23. 3000W GENERATOR INSTALLATION (OPTIONAL)
	FIGURE 2-23. 3000W GENERATOR INSTALLATION (OPTIONAL)

	SECTION 3 - BOOM
	FIGURE 3-1. BOOM ASSEMBLY AND INSTALLATION (T350 ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 3-1. BOOM ASSEMBLY AND INSTALLATION (T350 ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 3-2. BOOM ASSEMBLY AND INSTALLATION (T350 AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 3-3. BOOM ASSEMBLY AND INSTALLATION WITH AIR AND SINGLE WATER LINE (T500J ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 3-4. BOOM ASSEMBLY AND INSTALLATION WITH AIR AND DUAL WATER LINE (T500J ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 3-5. BOOM ASSEMBLY AND INSTALLATION WITH AIR AND SINGLE WATER LINE (T500J AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 3-6. MAIN BOOM ASSEMBLY (T350) (PVC2001)
	FIGURE 3-6. MAIN BOOM ASSEMBLY (T350) (PVC2001)
	FIGURE 3-7. MAIN BOOM ASSEMBLY (T350) (PVC2007)
	FIGURE 3-7. MAIN BOOM ASSEMBLY (T350) (PVC2007)
	FIGURE 3-8. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2001)
	FIGURE 3-8. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2001)
	FIGURE 3-9. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2007)
	FIGURE 3-9. MAIN BOOM ASSEMBLY (T500J WITH SINGLE WATER LINE) (PVC2007)
	FIGURE 3-10. MAIN BOOM ASSEMBLY (T500J WITH DUAL WATER LINES)
	FIGURE 3-10. MAIN BOOM ASSEMBLY (T500J WITH DUAL WATER LINES)
	FIGURE 3-11. MATERIAL HOOK INSTALLATION (OPTIONAL)
	FIGURE 3-11. MATERIAL HOOK INSTALLATION (OPTIONAL)

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM ASSEMBLY
	FIGURE 4-1. PLATFORM ASSEMBLY
	FIGURE 4-2. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR)
	FIGURE 4-2. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR)
	FIGURE 4-3. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) (RENTAL SPEC)
	FIGURE 4-3. PLATFORM MOUNT INSTALLATION (WITHOUT ROTATOR) (RENTAL SPEC)
	FIGURE 4-4. PLATFORM MOUNT INSTALLATION (WITH ROTATOR)
	FIGURE 4-4. PLATFORM MOUNT INSTALLATION (WITH ROTATOR)
	FIGURE 4-5. PLATFORM MOUNT INSTALLATION (WITH ROTATOR) (RENTAL SPEC)
	FIGURE 4-5. PLATFORM MOUNT INSTALLATION (WITH ROTATOR) (RENTAL SPEC)
	FIGURE 4-6. PLATFORM ROTATOR ASSEMBLY (OPTIONAL)
	FIGURE 4-6. PLATFORM ROTATOR ASSEMBLY (OPTIONAL)
	FIGURE 4-7. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITHOUT DRIVE-OPTION)
	FIGURE 4-8. CONSOLE BOX INSTALLATION (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-9. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION)
	FIGURE 4-10. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-10. CONSOLE BOX INSTALLATION (ENGINE POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-11. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITHOUT DRIVE OPTION)
	FIGURE 4-12. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-12. CONSOLE BOX ASSEMBLY (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-13. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION)
	FIGURE 4-14. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 4-14. CONSOLE BOX ASSEMBLY (ENGINE POWERED MACHINES WITH DRIVE OPTION)

	SECTION 5 - CYLINDER
	FIGURE 5-1. BRAKE RELEASE CYLINDER ASSEMBLY
	FIGURE 5-1. BRAKE RELEASE CYLINDER ASSEMBLY
	FIGURE 5-2. DRIVE ENGAGE CYLINDER ASSEMBLY (T350)
	FIGURE 5-2. DRIVE ENGAGE CYLINDER ASSEMBLY (T350)
	FIGURE 5-3. DRIVE ENGAGE CYLINDER ASSEMBLY (T500J)
	FIGURE 5-3. DRIVE ENGAGE CYLINDER ASSEMBLY (T500J)
	FIGURE 5-4. JIB CYLINDER ASSEMBLY (T500J ONLY)
	FIGURE 5-4. JIB CYLINDER ASSEMBLY (T500J ONLY)
	FIGURE 5-5. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T350)
	FIGURE 5-5. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T350)
	FIGURE 5-6. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T500J)
	FIGURE 5-6. PLATFORM LEVEL (SLAVE) CYLINDER ASSEMBLY (T500J)
	FIGURE 5-7. LIFT CYLINDER ASSEMBLY (T350)
	FIGURE 5-7. LIFT CYLINDER ASSEMBLY (T350)
	FIGURE 5-8. LIFT CYLINDER ASSEMBLY (T500J)
	FIGURE 5-8. LIFT CYLINDER ASSEMBLY (T500J)
	FIGURE 5-9. MASTER CYLINDER ASSEMBLY (T350)
	FIGURE 5-9. MASTER CYLINDER ASSEMBLY (T350)
	FIGURE 5-10. MASTER CYLINDER ASSEMBLY (T500J)
	FIGURE 5-10. MASTER CYLINDER ASSEMBLY (T500J)
	FIGURE 5-11. OUTRIGGER CYLINDER ASSEMBLY (T350)
	FIGURE 5-11. OUTRIGGER CYLINDER ASSEMBLY (T350)
	FIGURE 5-12. OUTRIGGER CYLINDER ASSEMBLY (T500J)
	FIGURE 5-12. OUTRIGGER CYLINDER ASSEMBLY (T500J)
	FIGURE 5-13. TELESCOPE CYLINDER ASSEMBLY (T350)
	FIGURE 5-13. TELESCOPE CYLINDER ASSEMBLY (T350)
	FIGURE 5-14. TELESCOPE CYLINDER ASSEMBLY (T500J)
	FIGURE 5-14. TELESCOPE CYLINDER ASSEMBLY (T500J)

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM - BOOM (T350)
	FIGURE 6-1. HYDRAULIC DIAGRAM - BOOM (T350)
	FIGURE 6-2. HYDRAULIC DIAGRAM - BOOM (T500J)
	FIGURE 6-2. HYDRAULIC DIAGRAM - BOOM (T500J)
	FIGURE 6-3. HYDRAULIC DIAGRAM - CHASSIS (T350 ELECTRIC POWERED MACHINES)
	FIGURE 6-3. HYDRAULIC DIAGRAM - CHASSIS (T350 ELECTRIC POWERED MACHINES)
	FIGURE 6-4. HYDRAULIC DIAGRAM - BOOM AND CHASSIS (T350 ENGINE POWERED MACHINES)
	FIGURE 6-4. HYDRAULIC DIAGRAM - BOOM AND CHASSIS (T350 ENGINE POWERED MACHINES)
	FIGURE 6-5. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 6-6. HYDRAULIC DIAGRAM - CHASSIS (T500J ELECTRIC POWERED MACHINES) (AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 6-7. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 6-8. HYDRAULIC DIAGRAM - CHASSIS (T500J ENGINE POWERED MACHINES) (AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 6-9. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ELECTRIC POWERED MACHINES)
	FIGURE 6-9. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ELECTRIC POWERED MACHINES)
	FIGURE 6-10. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ENGINE POWERED MACHINES)
	FIGURE 6-10. HYDRAULIC DIAGRAM - DRIVE AND SET (T350 ENGINE POWERED MACHINES)
	FIGURE 6-11. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ELECTRIC POWERED MACHINES)
	FIGURE 6-11. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ELECTRIC POWERED MACHINES)
	FIGURE 6-12. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ENGINE POWERED MACHINES)
	FIGURE 6-12. HYDRAULIC DIAGRAM - DRIVE AND SET (T500J ENGINE POWERED MACHINES)

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL COMPONENTS INSTALLATION - ELECTRIC POWERED MACHINES
	FIGURE 7-1. ELECTRICAL COMPONENTS INSTALLATION - ELECTRIC POWERED MACHINES
	FIGURE 7-2. ELECTRICAL COMPONENTS INSTALLATION - ENGINE POWERED MACHINES
	FIGURE 7-2. ELECTRICAL COMPONENTS INSTALLATION - ENGINE POWERED MACHINES
	FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - 110V GFI
	FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - 110V GFI
	FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS
	FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS
	FIGURE 7-5. BATTERY CABLE KIT (ELECTRIC POWERED MACHINES)
	FIGURE 7-5. BATTERY CABLE KIT (ELECTRIC POWERED MACHINES)
	FIGURE 7-6. BOOM CABLE, HARNESS (T350)
	FIGURE 7-6. BOOM CABLE, HARNESS (T350)
	FIGURE 7-7. BOOM CABLE, HARNESS (T500J)
	FIGURE 7-7. BOOM CABLE, HARNESS (T500J)
	FIGURE 7-8. DRIVE OPTION HARNESS
	FIGURE 7-8. DRIVE OPTION HARNESS
	FIGURE 7-9. ENGINE HARNESS (GAS POWERED MACHINES)
	FIGURE 7-9. ENGINE HARNESS (GAS POWERED MACHINES)
	FIGURE 7-10. FRAME HARNESS - ELECTRICAL POWERED MACHINES
	FIGURE 7-10. FRAME HARNESS - ELECTRICAL POWERED MACHINES
	FIGURE 7-11. FRAME HARNESS - GAS POWERED MACHINES
	FIGURE 7-11. FRAME HARNESS - GAS POWERED MACHINES
	FIGURE 7-12. GROUND CONTROL BOX HARNESS (ELECTRIC POWRED MACHINES)
	FIGURE 7-12. GROUND CONTROL BOX HARNESS (ELECTRIC POWRED MACHINES)
	FIGURE 7-13. GROUND CONTROL BOX HARNESS (ENGINE POWERED MACHINES)
	FIGURE 7-13. GROUND CONTROL BOX HARNESS (ENGINE POWERED MACHINES)
	FIGURE 7-14. HOOK HARNESS
	FIGURE 7-14. HOOK HARNESS
	FIGURE 7-15. LIFT DOWN PROP VALVE, HARNESS (T350)
	FIGURE 7-15. LIFT DOWN PROP VALVE, HARNESS (T350)
	FIGURE 7-16. LIFT DOWN PROP VALVE, HARNESS (T500J)
	FIGURE 7-16. LIFT DOWN PROP VALVE, HARNESS (T500J)
	FIGURE 7-17. LIGHTS HARNESS (T350) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-17. LIGHTS HARNESS (T350) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-18. LIGHTS HARNESS (T500J) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-18. LIGHTS HARNESS (T500J) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-19. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-20. LIGHT HARNESS - CENTER BRAKE LIGHT (T350) (AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 7-21. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (ANSI, ANSI EXPORT AND CSA SPECS)
	FIGURE 7-22. LIGHT HARNESS - CENTER BRAKE LIGHT (T500J) (AUSTRALIAN AND SOUTH AFRICAN SPECS)
	FIGURE 7-23. MAIN CONTROL VALVE HARNESS
	FIGURE 7-23. MAIN CONTROL VALVE HARNESS
	FIGURE 7-24. OUTRIGGER JACK & VALVE HARNESS
	FIGURE 7-24. OUTRIGGER JACK & VALVE HARNESS
	FIGURE 7-25. PLATFORM BOX HARNESS (ELECTRIC POWERED MACHINES WITHOUT DRIVE OPTION)
	FIGURE 7-26. PLATFORM BOX HARNESS (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 7-26. PLATFORM BOX HARNESS (ELECTRIC POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 7-27. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITHOUT DRIVE OPTION)
	FIGURE 7-28. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 7-28. PLATFORM BOX HARNESS (ENGINE POWERED MACHINES WITH DRIVE OPTION)
	FIGURE 7-29. STROBE LIGHT AND ALARM HARNESS
	FIGURE 7-29. STROBE LIGHT AND ALARM HARNESS
	FIGURE 7-30. TELESCOPE LIMIT SWITCH HARNESS (T350)
	FIGURE 7-30. TELESCOPE LIMIT SWITCH HARNESS (T350)
	FIGURE 7-31. TELESCOPE LIMIT SWITCH HARNESS (T500J)
	FIGURE 7-31. TELESCOPE LIMIT SWITCH HARNESS (T500J)
	FIGURE 7-32. TRANSPORT LIMIT SWITCH HARNESS (T350)
	FIGURE 7-32. TRANSPORT LIMIT SWITCH HARNESS (T350)
	FIGURE 7-33. TRANSPORT LIMIT SWITCH HARNESS (T500J)
	FIGURE 7-33. TRANSPORT LIMIT SWITCH HARNESS (T500J)

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC) (ENGLISH LANGUAGE)
	FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC) (ENGLISH LANGUAGE)
	FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN SPEC) (ENGLISH LANGUAGE)
	FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN SPEC) (ENGLISH LANGUAGE)
	FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-4. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-4. DECAL INSTALLATION (BRAZIL SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-5. DECAL INSTALLATION (CSA SPECS) (FRENCH/ENGLISH LANGUAGES)
	FIGURE 8-5. DECAL INSTALLATION (CSA SPECS) (FRENCH/ENGLISH LANGUAGES)
	FIGURE 8-6. DECAL INSTALLATION (LATIN AMERICAN SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-6. DECAL INSTALLATION (LATIN AMERICAN SPECS) (SPANISH/ENGLISH LANGUAGES)
	FIGURE 8-7. DECAL INSTALLATION (SOUTH AFRICAN SPECS)
	FIGURE 8-7. DECAL INSTALLATION (SOUTH AFRICAN SPECS)
	FIGURE 8-8. DECAL INSTALLATION - OPTIONS
	FIGURE 8-8. DECAL INSTALLATION - OPTIONS
	FIGURE 8-9. DECAL MOUNTING PLATE INSTALLATION
	FIGURE 8-9. DECAL MOUNTING PLATE INSTALLATION
	FIGURE 8-10. DECAL TAGS INSTALLATION (T350)
	FIGURE 8-10. DECAL TAGS INSTALLATION (T350)
	FIGURE 8-11. DECAL TAGS INSTALLATION (T500J)
	FIGURE 8-11. DECAL TAGS INSTALLATION (T500J)

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

